M20

(Gas/LPG)

Scrubber-Sweeper
Parts Manual

Foam Scrubbing Technology ? \e C : 2 O

The Safe Scrubbing Alternative®
ES® Extended Scrub System
TennantTrue® Parts
Hygenic® Fully Cleanable Tanks
FloorSmart® Integrated Cleaning System
IRIS® a Tennant Technology

An ORBIO™ Technology

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374
welkom@walo.nl WA L
www.walo.nl

hygiéne en reinigingssystemen

331381
North America / International Rev. 19 (5-2016)



Ref Part No. Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - ldentifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374
welkom@walo.nl WA L

www.walo.nl

hygiéne en reinigingssystemen

Thermo-Sentry, Touch-N-Go, 1-STEP, Clean-Wedge, Variable Drain Valve, EasyOpen, Grip—-N-Go, MaxPro2, Dura-Track, SmartRelease,
InstantAccess, Duramer, FaST-PAK, ErgoSpace and Lower Total Cost of Ownership are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Original Information, copyright © 2006 — 2016 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

™ V - dEdAs
A - FEAG PRSI

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

D V -F7EUIUERLET
A - TR IVITEFNSA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.
v 9002553 (000000-005999 ) Maint Kit, Gas, 400hr[M20/T20] 1
A 372575 (000000-005999 ) Sparkplug [Gm ] 4
A 369746 (000000-005999 ) Element, Fitr, Air [Dn] 1
A 372440 (000000-005999 ) Filter, Fuel [Gm 1.61/3.01] 1
v 9002554 (000000-003122 ) Maint Kit, Lpg, 400hr[M20/T20] 1
A 372575 (000000-003122 ) Sparkplug [Gm ] 4
A 369746 (000000-003122 ) Element, Fitr, Air [Dn] 1
A 372615 (000000-003122 ) Filter Kit, Fuelock, Lpg 1
v 9007382 (003123-005999 ) Maint Kit, 400hr [M20/T20/M30 Lpg 2010] 1
A 372575 (003123-005999 ) Sparkplug [Gm, 1pick=1plug] 4
A 369746 (003123-005999 ) Element, Fltr, Air [Dn] 1
A 9007380 (003123-005999 ) Filter Kit, Fuelock, Lpg 1
v 9002555 (000000- ) Maint Kit, Gas, 800hr[M20/T20] 1
A 31613 (000000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000- ) Filter Assy, Hyd, 10mic 1
A 372440 (000000- ) Filter, Fuel [Gm 1.61/3.01] 1
v 9002613 (000000-003122 ) Maint Kit, Lpg, 800hr[M20/T20] 1
A 31613 (000000-003122 ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (000000-003122 ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (000000-003122 ) Filter Assy, Hyd, 10mic 1
A 372615 (000000-003122 ) Filter Kit, Fuelock, Lpg 1
v 9007381 (003123- ) Maint Kit, 800hr [M20/T20/M30 Lpg 2010] 1
A 31613 (003123- ) Strainer, Hyd, 025gpm 100mesh 03psi 1
A 25122 (003123- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (003123- ) Filter Assy, Hyd, 10mic 1
A 9007380 (003123- ) Filter Kit, Fuelock, Lpg 1
371972 (000000-005999 ) Element, Fitr, Oil, Eng, Spin—-On (GM) 1
393982 (006000- ) Element, Fltr, Qil, Spin-On (Mits) 1
1048295AM (000000- ) Filter, Panl, Syn, 4.2 X 20.0 X 30.0 1
1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
87866 (000000- ) Key, Ignition [Set Of 2] 1
10137 (000000- ) Battery, Wet, 12vdc 0475cca 1
20833 (000000- )  Wheel, 3.0d 1.38w 0.50b 2
1033644 (000000- ) Belt, Ribbed, 38.5I 1
1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 2
1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95], 12 H&S 2
1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88I, 07 Hole 1
1022009 (000000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
1022007 (000000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
1017868 (000000- ) Blade, Sqge, Front [Linard] 1
1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
83874 (000000- ) Gasket, Sqge 2
1031011 (000000- ) Blade, Sqge, 37.08I Linatex 2
1027719 (000000- ) Blade, Sqge, Front, 49.591 Pyu 1
1031945 (000000- ) Blade, Sqge, Rear, 53.78L Pyu 1
1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
9010622 (006000-007114 ) Plug, Spark 4
9014160 (007115- ) Plug, Spark 4
M20 Gas/LPG 331381 (5-2016) 1-1




GENERAL RECOMMENDED MAINTENANCE

Ref.

Part No.
1027716
1059091
1059092
1025005
1046980
1047238
84597
16411
16412
377540
377538
377537
1057710
1057711
1069019
1069020
1057707
1057708

General Recommended Maintenance Items

Serial Number

~— e v N N N N N S N N S N N S S~

Description

Squeegee Assy, Sba, Ure

Blade, Sqge, Side Brush, Urethane
Blade, Sqge, Side Brush, Urethane
Squeegee Assy, Sba, Linatex

Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Linatex
Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt
Paint, Airdry, Off-White, 120z

Paint, Airdry, Teal, 120z, Solid

Paint, Airdry, Blk, 120z

Paint, Airdry, Gray, 120z [Enamel]
Paint, Airdry, Iron Gray,120z[Pwdr Coat]
Oil, Hyd [El, Iso 100, 01gal]

Oil, Hyd [El, Iso 100, 05gal]

Oil, Hyd [El, Iso 68, 01gal]

Oil, Hyd [El, Iso 68, 05gal]

Oil, Hyd [El, Iso 32, 01gal]

Oil, Hyd [El, Iso 32, 05gal]

Qty.

—_ a2 A a4 2 A A

M20 Gas/LPG 331381 (8-2013)



STANDARD PARTS

SECTION 2
Contents Page Mitsubishi Engine Page
Fig. 1 - Brushes, Replacement, Scrub Head 2-3 Fig. 30 — Mitsubishi Engine and Mount
Fig. 2 - Brushes, Replacement, Side Brush 2-4 Group, LPG (006000- ) .. 2-64
Fig. 3 - Main Frame Group .............. 2-6 Fig. 31 - Mitsubishi Engine EFI Group,
Fig. 4 - Operator Station Group .......... 2-8 Gasoline (006000- ) I 2-66
Fig. 5 - Operator Station Insulation Group 2-10 Fig. 32 — Mitsubishi Engine EFI Group, LPG
Fig. 6 - Instrument Panel Group ........ 2-12 (006000- ) e 2-68
Fig. 7-SeatGroup ................... 2-14 Fig. 33 - Mitsubishi Engine Air Cleaner
Fig. 8- SteeringGroup ................ 2-16 Group, Gasoline (006000- ) 2-70
Fig. 9 - Front CoverGroup ............. 2-18 Fig. 34 - Mitsubishi Engine Air Cleaner Group,
Fig. 10 - Engine Cover Group ........... 2-20 LPG (006000- ) e 2-72
GM Engine Page Fig. 35 — Mitsubishi Engine Alternator and
Fan Group (006000- ).... 2-74
Fig. 11 - GM Engine and Mount Group Fig. 36 — Mitsubishi Engine Muffler Group
(000000- 005999) ............ 2-22 (006000- ) 2-76
Fig. 12 - GM Engine EFI Group, Gasoline Fig. 37 — Mitsubishi Engine Radiator and
(000000-001999) ............. 2-24 Mount Group (006000- ).. 2-78
Fig. 13 - GM Engine EFI Group, Gasoline Fig. 38 — Mitsubishi Engine Radiator Hose
(002000-003122) ............. 2-26 Group (006000- ) I 2-80
Fig. 14 - GM Engine EFI Group, Gasoline Contents Page
(003123-005999) ............. 2-28
Fig. 15 - GM Engine EFI Group, LPG Fig. 39 - Engine Fuel Tank Group, Gasoline
(000000-001999) ............. 2-30 (000000-001999) ............. 2-82
Fig. 16 - GM Engine EFI Group, LPG Fig. 40 - Engine Fuel Tank Group, Gasoline
(002000-005999) ............. 2-34 (002000- ) 2-84
Fig. 17 - GM Engine Vaporizer Group, LPG Fig. 41 - Engine Fuel Tank Group, LPG ... 2-86
(002000-003122) ............. 2-36 Fig. 42 - Battery and Electrical Group . ..... 2-88
Fig. 18 - GM Engine Vaporizer Group, LPG Fig. 43 - Wheel Group, Front Drive ....... 2-90
(003123-005999) ............. 2-38 Fig. 44 - Wheel Group, Rear............. 2-92
Fig. 19 - GM Engine Air Cleaner Group, Fig. 45 - Brake Pedal Linkage Group ..... 2-94
Gasoline (000000-001999) ... .. 2-40 Fig. 46 - Directional Pedal Group .......... 2-96
Fig. 20 - GM Engine Air Cleaner Group, Fig. 47 - Hydraulic Pump Linkage Group .. 2-98
Gasoline (002000-005999) ...... 2-42 Fig. 48 - Hopper Lift Arms Group ... ..... 2-100
Fig. 21 - GM Engine Air Cleaner Group, Fig. 49 - Hopper and Debris Screen Group 2-102
LPG (000000-001999) ........ 2-44 Fig. 50 — Hopper Cover and Dust Filter
Fig. 22 - GM Engine Air Cleaner Group, Group ... 2-104
LPG (002000-005999) ........ 2-46 Fig. 51 - Hopper Bumper Group . ........ 2-106
Fig. 23 - GM Engine Alternator and Fan Fig. 52 — Hopper Door Group
Group (000000-005999) ....... 2-48 (000000-003061) ............ 2-108
Fig. 24 - GM Engine Muffler Group Fig. 53 — Hopper Door Group
(000000-001999) ............. 2-50 (003062- ) I 2-110
Fig. 25 - GM Engine Muffler Group Fig. 54 - Cylindrical Scrub Brush Drive
(002000-005999) ............. 2-52 Group, Left Side ............. 2-112
Fig. 26 - GM Engine Radiator Group Fig. 55 - Cylindrical Scrub Brush Drive
(000000-003038) ............. 2-54 Group, Right Side ............ 2-114
Fig. 27 - GM Engine Radiator and Mount Fig. 56— Cylindrical Scrub Brush Head
Group (003039-005999) ....... 2-58 Lit Group .................. 2-116
Fig. 28 - GM Engine Radiator Hose Group Fig. 57 - Cylindrical Brush Head Skirt
(003039-005999) ............. 2-60 Group ... 2-118
Mitsubishi Engine Page Fig. 58 — Squeegee Lift Group, Rear .. ... 2-120
Fig. 59 - Squeegee Group, Rear ........ 2-122
Fig. 29 - Mitsubishi Engine and Mount Fig. 60 — Squeegee Linkage Group, Rear . 2-124
Group, Gas (006000- ) .. 2-62 Fig. 61 — Squeegee Group, Right Side ... 2-126
Fig. 62 - Squeegee Lift Group, Right Side 2-128
Fig. 63 — Squeegee Group, Left Side .. ... 2-130
Fig. 64 — Squeegee Lift Group, Left Side . 2-132
M20 Gas/LPG 331381 (10-2015) 21




STANDARD PARTS

Contents Page Mitsubishi Engine Page
Fig. 65 - Solution Tank Group ........... 2-134 Fig. 95 - Mitsubishi Electrical Schematic
Fig. 66 — Solution Tank Drain Group ..... 2-138 (006000- ) e 2-206
Fig. 67 — Solution Control Group ........ 2-140 Fig. 96 — Mitsubishi Electrical Schematic,
Fig. 68 - Recovery Tank Group ......... 2-142 Gas Engine Harness
Fig. 69 — Recovery Tank Drain Group .... 2-144 (006000- ) e 2-212
Fig. 70 - Vacuum Fan Group, Scrubbing Fig. 97 - Mitsubishi Electrical Schematic,
(000000-006877) ............ 2-146 LPG Engine Harness
Fig. 71 - Vacuum Fan Group, Scrubbing (006000- ) I 2-214
(006878- ) 2-148 Contents Page
Fig. 72 - Vacuum Fan Group, Sweeping .. 2-150
Fig. 73 - Hydraulic Schematic Fig. 98 - Electrical Wire Harnesses Group
(000000-002699) ............ 2-152 ,Main ... 2-216
Fig. 74 - Hydraulic Schematic Fig. 99 - Electrical Wire Harness Group,
(002700-003297) ............ 2-154 Headlight ................... 2-230
Fig. 75 - Hydraulic Schematic Fig. 100 - Electrical Wire Harness Group,
(003298- ) I 2-156 Hopper ..................... 2-231
Fig. 76 - Hydraulic Hose Group, Steering Fig. 101 - Electrical Wire Harness Group,
andPropel .................. 2-158 Hopper Cover ............... 2-234
Fig. 77 - Hydraulic Hose Group, Pump and Fig. 102 - Electrical Wire Harness Group,
Vacuum Fans (000000-006877) 2-160 Gasoline/LPG Engine ........ 2-236
Fig. 78 — Hydraulic Hose Group, Pump and Fig. 103 — Electrical Wire Harness Group,
Vacuum Fans (006878- ). 2-162 Gasoline/LPG Engine Adapter
Fig. 79 - Hydraulic Hose Group, Brush and Harness without Telemetry .... 2-239
Hopper ..................... 2-164 Fig. 104 — LabelGroup .. ............... 2-240
Fig. 80 - Hydraulic Hose Group,
Squeegee Lift ............... 2-166
Fig. 81 - Hydraulic Pumps Group ... ..... 2-168
Fig. 82 — Hydraulic Cooler and Tubes Group2-170
Fig. 83 - Hydraulic Reservoir Group ... .. 2-172
Fig. 84 - Hydraulic Valves Group
(000000-002699) ............ 2-174
Fig. 85 - Hydraulic Valve Group
(002700- ) e 2-176
GM Engine Page
Fig. 86 — GM Electrical Schematic
(000000-001999) ............ 2-178
Fig. 87 - GM Electrical Schematic
(002000-002532) ............ 2-182
Fig. 88 — GM Electrical Schematic
(002533-005999) ............ 2-186
Fig. 89 — GM Electrical Schematic
(003479-005999) ............ 2-192
Fig. 90 — GM Electrical Schematic, Gas/LPG
Engine Harness
(000000-001999) ............ 2-196
Fig. 91 - GM Electrical Schematic, Gas
Engine Harness
(002000-003122) ............ 2-198
Fig. 92 - GM Electrical Schematic, Gas
Engine Harness
(003123-005999) ............ 2-200
Fig. 93 - GM Electrical Schematic, LPG
Engine Harness
(002000-003122) ............ 2-202
Fig. 94 - GM Electrical Schematic, LPG
Engine Harness
(003123-005999) ............ 2-204
2-2 M20 Gas/LPG 331381 (10-2015)



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Scrub Head

354408 - M20
Ref. Part No. Serial Number Description Qty.
1 1026223 (000000- ) Brush, Sweep / Scb, 40L, Polypropylene 2
1 1026222 (000000- ) Brush, Sweep / Scb, 40L, Super Abrasive 2
1 1027697 (000000- ) Brush, Sweep / Scb, 40L, Polyester 2
1 1030969 (000000- ) Brush, Sweep / Scb, 40L, Heavy Duty Polypropylene 2
2 1040524 (000000- ) Brush, Sweep / Scb, 40L, Wndw, Polypropylene 1
2 1059640 (000000- ) Brush, Sweep / Scb, 40L, Wndw, Super Abrasive 1

M20 Gas/LPG 331381 (8-2013) 2-3



STANDARD PARTS

Fig. 2 - Brushes, Replacement, Side Brush

SCRUBBING
SIDE BRUSH SWEEPING
SIDE BRUSH

2-4 M20 Gas/LPG 331381 (10-2015)



STANDARD PARTS

Fig. 2 — Brushes, Replacement, Side Brush

354584

Ref. Part No. Serial Number Description Qty.
v 1 1220235 (000000- ) Brush Assy, Disk, Scb, 16.0d, Nylon 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220236 (000000- ) Brush Assy, Disk, Scb, 16.0d, Heavy Duty Polypropylene 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1221543 (000000- ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 1
A 2 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220185 (000000- ) Brush Assy, Disk, Swp, 24.0d, Polypropylene 1
A 4 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
Previous Brush Parts
5 1017368 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1
6 14838 (000000- ) Spring, Wir, 0.16d, Brush Retaining 1
7 24299 (000000- ) Bracket, Retainer, Spring 1
8 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
9 32746 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 35, Ss 3
10 15539 (000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc|[6t] 1
1042500 (000000- ) Brush Assy, Disk, Scrub, 16.0 D, Heavy Duty Polypropy- 1
lene (Replaced by 1220236)
1042504 (000000- ) Brush Assy, Disk, Scrub, 16.0 D, Super Abrasive (Replaced 1
by 1221543)
1042499 (000000- ) Brush Assy, Disk, Scrub, 16.0D, Nylon (Replaced by 1
1220235)
1027688 (000000- ) Brush Assy, Disk, Sweep, 24.0D, Polypropylene (Replaced 1
by 1220185)
M20 Gas/LPG 331381 (10-2015) 25




STANDARD PARTS

Fig. 3 — Main Frame Group

2-6 M20 Gas/LPG 331381 (5-2016)



STANDARD PARTS

Ref.

o~NO O~ WN =

21
22
23
24
25
26
27
28

31

Part No.
9002401
1060130
9006334
761490
9002400
9002399
39283
32492
1017791
1037346
39277
1019251
74455
1021327
367771
1027916
12317
01686
363458
1019225
1031826
1031827
58819
53466
08709
32491
23146
1053838
1062566
34411
1060942
9007513
1210807

Serial Number

000000-
000000-
000000-003062
000000-003062

000000-003382
000000-003382
000000-003382
000000-
001338-

Fig. 3 — Main Frame Group

v v e v e e v e e v e e n e e e e e N n S S N e S N N S S

Description

Frame WIidt, Main, Replmt [m20 & T20]
Wheel, 06.0D 2.00W 1.19B, Gray Rbr
Pin Kit, Wheel, Ci [M20/T20/M30]

Pin, Cotter, Hair, Dbl

Tower, WIdt, Lift, Rh, Replmt [M20]
Tower, WiIdt, Lift, Lh, Repimt [M20]
Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Std
Channel, Upper, Tower, Lift

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Screw, Hex, M8 X 1.25 X 25, 8.8

Pin WIdt, Pivot, Hppr

Screw, Hex, M6 X 1.0 X 12, Fmg
Block, Guide, Hppr

Screw, Pan, M8 X 1.25 X 25, Ss

Panel WIdt, Filler

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Tread, Non-Skid, 01.9w 08.0I
Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl by 1060942)
Lamp, 12vdc [Speaker]

Receptacle, Lamp [Speaker]

Tread, Non-Skid, 03.0w 11.6l

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole
Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.31, Std

Pin, Roll, .187d X 1.62l, .187/.192
Pin, 30mmd X 215mml

Washer, Flat, 1.26B 1.88D .13, Stl, PI
Pin, Cotter, Hair, 1.00d .178 Wir
Headlight, 12Vdc, Oval, Halogen
Lamp, Halogen [Speaker]

Wire, Tie [W/.25” Fir Tree Clip]

354406

Qty.

e S I N T N R (L B N N N I N . ==\ L S I

M20 Gas/LPG 331381 (5-2016)

2-7




STANDARD PARTS

Fig. 4 — Operator Station Group

M20 Gas/LPG 331381 (8-2013)

2-8



STANDARD PARTS

354407 - G/LP, NA
Fig. 4 — Operator Station Group

Ref. Part No. Serial Number Description Qty.
1 9002409 (000000- ) Panel Widt, Gas, Repimt 1
1 9002380 (000000- ) Panel Widt, Gas, Replmt [W/Fast] 1
1 9002381 (000000- ) Panel Widt, Gas, W/ Es, Repimt 1
1 9003422 (000000- ) Panel Widt, Gas, Replmt, TJ (Japan only) 1
1 9003425 (000000- ) Panel Widt, Gas, Repimt, TJ [W/Fast] (Japan only) 1
1 9003428 (000000- ) Panel Widt, Gas, Replmt, TJ, W/Es (Japan only) 1
1 9003431 (000000- ) Panel Widt, LPG, Repimt 1
1 9003432 (000000- ) Panel Widt, LPG, Replmt [W/Fast] 1
1 9003433 (000000- ) Panel Widt, LPG, Replmt, W/Es 1
1 9003423 (000000- ) Panel Widt, LPG, Replmt, TJ (Japan only) 1
1 9003426 (000000- ) Panel Widt, LPG, Replmt, TJ [W/Fast] (Japan only) 1
1 9003429 (000000- ) Panel Widt, LPG, Replmt, TJ, W/Es (Japan only) 1
2 39283 (000000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 1
3 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
4 1047169 (000000- ) Bracket, Mtg, Insulation 2
5 82727 (000000- ) Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl 1
6 01493 (000000- ) Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl 1
7 1030017 (000000- ) Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl 1
8 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
9 70157 (000000-001337 ) Clamp, Cable, Ss, 2.50d X 1.00w, 1h 1

10 08709 (000000-001337 ) Nut, Hex, Lock, M8 X 1.25, NI 2
11 39277 (000000-001337 ) Screw, Hex, M8 X 1.25 X 25, 8.8 7
12 32491 (000000-001337 ) Washer, Flat, 0.31, Std 18
13 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 4
14 1025435 (000000-001999 ) Panel WIdt, Adj 1
14 1035832 (002000- ) Panel Widt, Adj [2007] 1
15 1030593 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft 1
16 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 5
17 1021834 (000000- ) Panel, Access, Door 1
18 1027218 (000000- ) Mat, Floor 1
19 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4

20 39349 (000000- ) Washer, Flat, 0.31 Sae 3

21 1022699 (000000- ) Panel, Access, Floor 1

22 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4

23 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1

24 39311 (000000- ) Nut, Hex, Std, M8 X 1.25 1

25 1020540 (000000-002412 ) Bracket Widt, Mtg, Tank 1

26 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3

27 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 5

28 1033975 (000000- ) Bracket, Mtg 1

29 1027267 (000000- ) Mat, Floor 1

30 1020904 (000000- ) Seal, Panl, Instmt 1

31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, 1ft 1

32 80288 (002000- ) Plug, Hole, Rnd, 0.81h, Blk 1

33 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6

34 32491 (000000- ) Washer, Flat, 0.31, Std 17

35 1035997 (002413- ) Bracket WIdt, Mtg, Tank 1

36 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2

37 32490 (000000- ) Washer, Flat, 0.25, Std 2

38 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2

39 1047295 (000000- ) Seal, Foam, 0.50 1

40 1071616 (006000- ) Bracket Widt, Mtg, Hose 1

41 1031665 (006000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2

42 39349 (006000- ) Washer, Flat, 0.31 Sae 2

M20 Gas/LPG 331381 (8-2013) 29



STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

M20 Gas/LPG 331381 (12-2012)

2-10



STANDARD PARTS

354409
Fig. 5 — Operator Station Insulation Group

Ref. Part No. Serial Number Description Qty.
1 1034769 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (000000- ) Insulation, Flame—-Retardant, 0.75-0.88 1
4 1023464 (000000- ) Insulation, Flame—-Retardant, 0.75-0.88 1
5 1034764 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (000000- ) Insulation, Flame—-Retardant, 0.75-0.88 1

M20 Gas/LPG 331381 (4-2008) 2-11



STANDARD PARTS

Fig. 6 — Instrument Panel Group

2-12 M20 Gas/LPG 331381 (5-2016)



STANDARD PARTS

354410 - G/LP, NA
Fig. 6 — Instrument Panel Group

Ref. Part No. Serial Number Description Qty.
v 1 9003453 (000000- ) Panel Kit, Instmt, Repair [M20/M30] 1
A 2 9002435 (000000- ) Label Kit, Panel, Repimt [M20] 1
v 1 9007912 (000000- ) Panel, Kit, Instmt, Repimt [M20/M30 ec-H20 only] 1
A 2 9007913 (000000- ) Label Kit, Panel, Repimt [M20/M30 ec-H20 only] 1
3 16968 (000000- ) Nut, Hex, Lock, #08-32, NI 4
4 1028769 (000000- ) Flap, Battery 1
5 1028772 (000000- ) Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl 1
6 1029362 (000000- ) Washer, Shid, Nyl [8-32] 4
7 361071 (000000- ) Plate, Mtg, Light 1
8 361073 (000000- ) Seal, Rbr, Clsd, 0.13, Instmt Panl 1
9 361075 (000000- ) Light, Panl, 14vdc, ,1.1 X 1.0 3
10 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
11 73736 (000000- ) Washer, Flat, 1.15b 1.75d .08, Stl 1
12 382516 (000000- ) Boot, .63id .291 .90w 1
v 13 87536 (000000- ) Switch, Ignition [Ku] 1
A 87866 (000000- ) Key, Ignition [Set Of 2] 1
14 383165 (000000- ) Boot, Switch, Ignition 1
15 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
16 392171 (000000- ) Switch, Rocker, Dpdt On/Off/On 1
17 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 1
18 398508 (000000- ) Switch, Rocker, Dpdt Mom/Off/Mom 2
19 56992 (000000- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
20 223599 (000000- ) Cup Holder, Rwk 1
21 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
22 1024287 (000000- ) Label, Switch, Rocker [M20/M30] 1
23 9004880 (000000- ) Panel, Instmt, Rh, Gas, Repimt 1
23 9002391 (000000- ) Panel, Instmt, Rh, Lpg, Replmt 1
23 9002392 (000000- ) Panel, Instmt, Rh, Lpg, Repimt, Ce (Japan and CE Only) 1
24 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 4
25 361075 (000000-002886 ) Light, Panl, 14vdc, ,1.1 X 1.0 1
26 1041822 (000000- ) Light, Led, .312D, 2 Volt [Tri-Color] (ec-H20 only) 1
27 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1

M20 Gas/LPG 331381 (5-2016) 2-13



STANDARD PARTS

Fig. 7 — Seat Group

2-14 M20 Gas/LPG 331381 (6-2014)



STANDARD PARTS

354411 - NA
Fig. 7 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1034767 (000000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (000000- ) Plate Widt, Seat 1
3 1025736 (000000- ) Latch 1
4 (09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (000000- ) Washer, Flat, #10 2
6 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (000000- ) Latch 1
8 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (000000- ) Screw, Pan, M4 X 0.7 X 25, 4.8 4
10 19065 (000000- ) Washer, Flat, #08 2
11 1023499 (000000- ) Insulation, Flame-Retardant, 1.0 1
12 223080 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (000000- ) Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (000000- ) Washer, Flat, 0.25 Sae 9
15 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (000000- ) Spacer, Plstc, Ny 1
17 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
v 19 1022105 (000000-006519 ) Seat, Suspension, W/1 Arm And Belt 1
A 1066893 (000000-006519 ) Seatbelt, Retractable [Deluxe Seat] 1
A 1048955 (000000-006519 ) Switch, Seat, No [Delta 6440-04] 1
A 20 1072815 (000000-006519 ) Armrest, Rh 1
21 32983 (000000- ) Nut, Hex, Lock, .31-18, NI 4
22 364749 (000000- ) Washer, Flat, 0.41b 1.25d .12, Pye 1
23 32492 (000000- ) Washer, Flat, 0.38 Std 2
24 08085 (000000- ) Pin, Cotter, Hair, 0.31d .058 Wir 1
25 1022005 (000000- ) Cover, Lower 1
26 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
27 39349 (000000- ) Washer, Flat, 0.31 Sae 2
28 1018776 (000000- ) Shroud, Seat 1
29 1026825 (000000- ) Bracket, Latch, Shrd, Seat 1
30 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
31 1024464 (000000- ) Hinge WiIdt, Shrd, Rh 2
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
33 1024425 (000000- ) Hinge WiIdt, Shrd, Rh 2
34 1025916 (000000- ) Grill, Side 1
35 41178 (000000- ) Washer, Flat, 0.25 Fendr 6
36 1020487 (000000- ) Bracket, Seat, Adj 1
37 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 1
38 1031206 (000000- ) Seal, Afmkt, Bulb, 90, 0.50d, 02ft 1
39 58494 (001299- ) Stud, Ball, .39d .31-16, Gasspring 2
40 368391 (001299- ) Gasspring, 180lb, 03.0strk 1
41 01760 (001299- ) Nut, Hex, Lock, .31-18, NI, Thin 2
42 76888 (002886- ) Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl 1
43 32491 (000000- ) Washer, Flat, 0.31, Std 4
44 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 6
45 1072456 (006520- ) Seat (See Breakdowns) 1

M20 Gas/LPG 331381 (6-2014) 2-15



STANDARD PARTS

Fig. 8 — Steering Group
\ .

\ .

21

2-16 M20 Gas/LPG 331381 (8-2013)



STANDARD PARTS

354412 - M20
Fig. 8 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (000000- ) Fitting, Hyd, E90, Jm06/Om06 1
2 59577 (000000- ) Fitting, Hyd, Str, Jm06/0m06, L 1
3 56835 (000000- )  Fitting, Hyd, Str, Jm08/0Om06 1
4 56690 (000000- ) Fitting, Hyd, Str, Jm06/0m06 1
5 17980 (000000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (000000- ) Steer-Control, Hyd#05, 06.1 2030 (See Breakdowns) 1
v 7 1021265 (000000- ) Column, Steering, 09.9L 0.86D 36Tooth 1
A 8 388153 (000000- ) Contact Kit, W/ Brush [En] 4
v 9 73027 (000000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (000000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (000000- ) Boot, Bellows, 3.1l 4.4w 2.8h 1hole, Neo 1
12 70623 (000000- ) Retainer, Boot, Steering Column 1
13 72970 (000000- ) Rivet, Plstc, .250d X 0.898 4
14 1058996 (000000- )  Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (000000- ) Button, Cntrl, Horn 1
16 56185 (000000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (000000- ) Bracket Widt, Tilt, Rh 1
18 70709 (000000- ) Bearing, FIng, 2-Hole, 0.50b 2
19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (000000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (000000- ) Pin, Locking, Steering, Tilt 1
22 47585 (000000- ) Bearing, Fing, 2hole, 0.50b [NyI] 2
23 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (000000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (000000- ) Spring, Cmpr, 18.8d, 1.6w, 57.11 1
26 32486 (000000- ) Washer, Flat, 0.50 Sae 1
27 04706 (000000- ) Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc 1
28 75968 (000000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (000000- ) Washer, Flat, 0.31, Std 2
31 1024157 (000000-001052 ) Bracket, Tilt, Lh 1
32 06960 (000000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4

M20 Gas/LPG 331381 (10-2015) 2-17



STANDARD PARTS

Fig. 9 - Front Cover Group

M20 Gas/LPG 331381 (4-08)

2-18



STANDARD PARTS

Fig. 9 - Front Cover Group

354413

Ref. Part No. Serial Number Description Qty.
1 1022069 (000000- ) Shroud, Front, Trimmed 1
2 1008916 (000000- ) Bracket Widt, Latch 1
3 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
4 71941 (000000- ) Hinge, .38pin .11 3.5w 06.0l 6/0.38sl 2
5 32491 (000000- ) Washer, Flat, 0.31, Std 14
6 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 14
7 1035068 (000000- ) Grill Widt, Front 1
8 1031557 (000000-001277 ) Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft 1
9 15331 (000000- ) Washer, Flat, 0.62 Sae 2

10 391368 (000000- ) Cable, Glv .09d 016.5I .38eye /.38eye 1
11 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 07782 (000000- ) Nut, Hex, Std, M16 X 2.0 2
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 1049919 (000000- ) Seal, Sponge, 0.88 1.00W 43.0L 1
15 1029652 (000000-002064 ) Plate, Mtg, Seal 1
16 1029545 (000000-002064 ) Plate, Mtg, Seal 1
17 20394 (000000-002064 ) Screw, Hex, #10-16 X 0.62, Fmg, [Ab] 10
18 06988 (000000- ) Screw, Hex, M16 X 2.0 X 90, 8.8 1
19 1037970 (002065- ) Strip Mtg, Seal 1
20 1037971 (002065- ) Strip Mtg, Seal 1
M20 Gas/LPG 331381 (7-2012) 2-19




STANDARD PARTS

Fig. 10 - Engine Cover Group

M20 Gas/LPG 331381 (6-2014)

2-20



STANDARD PARTS

354414-G/LP

Fig. 10 - Engine Cover Group
Ref. Part No. Serial Number Description Qty.
v 1 1033156 (000000-005999 ) Shroud Assy, Eng 1
A 2 1026628 (000000-005999 ) Angle, Brace, Shrd 1
A 3 1017218 (000000-005999 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (000000-005999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (000000-005999 ) Bracket, Shield, Heat 1
6 74077 (000000-005999 ) Screw, Flt, M8 X 1.25 X 25 4
7 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (000000-005999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (000000- ) Hinge WiIdt, Shrd, Lh 2
10 1025196 (000000- ) Hinge WiIdt, Shrd, Lh 2
11 1020186 (000000- ) Bracket, Latch, Cover 1
12 1028516 (000000-001327 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (000000-001327 ) Insulation, Flame-Retardant, 0.5 1
14 21168 (000000-001327 ) Clip, .250h, Plstc [Pine-Tree] 14
15 1026726 (000000- ) Grill, Eng 1
16 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
17 19066 (000000- ) Washer, Flat, #10 2
18 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
19 1028412 (000000- ) Bracket, Guide, Shrd 1
20 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (000000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (000000- ) Plate, Seal, Sound 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (000000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (000000- ) Cover, Lower 1
27 1031665 (000000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
28 39349 (000000- ) Washer, Flat, 0.31 Sae 2
29 384419 (000000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (000000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
32 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
33 41139 (000000- ) Washer, Lock, Int-Ext, 10 2
v 34 1071439 (006000- ) Shroud Assy, Eng 1
A 35 1026628 (006000- ) Angle, Brace, Shrd 1
A 36 1017218 (006000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 37 16931 (006000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
38 1017218 (000000-005999 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
M20 Gas/LPG 331381 (6-2014) 2-21




STANDARD PARTS

Fig. 11 - GM Engine and Mount Group (000000- 005999)

M20 Gas/LPG 331381 (12-2012)

2-22




STANDARD PARTS

Ref. Part No.
372862
371972
372541
371855
371876
371890
372002
371866
9 9008395
10 371868
11 19315
12 32490
183 371869
14 371870
15 10832
16 371996
16 9008197
17 371860
18 372556
19 372953
20 1023288
21 39810
22 32486
23 1011353
24 39283
25 32485
26 51176
27 06972
28 04414
29 32493
30 08711
31 1042028
32 50335
33 1030073
34 41361
35 1031439
36 24976
37 1055106
38 32493
39 08711
40 371877
41 385029
v 42 9006634
A 43 9006635
44 1046022
45 9006895
46 1056566
47 32490
48 06943

o~NO O~ WN =

Fig. 11 - GM Engine and Mount Group (000000-005999)

Serial Number
(000000-005999
(000000-005999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-005999
(000000-005999
(000000-005999
(000000-003122
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-003122
(003123-005999
(000000-001999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-003038
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(000000-005999
(002000-005999
(002000-005999
(002000-005999
(000000-001337
(000000-001337
(000000-005999
(000000-005999
(002000-005999
(002000-005999
(003039-005999
(003123-005999
(003086-005999
(003086-005999
(003086-005999

N N v N v v v v v v e e v e e v v e v v e e e e e v e e v v e v N e e S v N e e e N N N N S S N

Description

Engine [Long Block Gm 1.61] (See Engine Breakdown)

Element, Fltr, Qil, Eng, Spin-On (GM)
Fitting, E90, M14 X .56

Hose, Hyd, 26.0I

Fitting, End, Hose

Fitting, Pipe, Plug

Sensor, Position, Cshft

Coupling, Drive, 13t

Screw, Hex, M07-1.00 X 20.0, 8.8

Cover, Hsng, Flywheel (Replaced By 9006895)

Screw, Hex, .25-20 X 0.50, 5
Washer, Flat, 0.25 Std

Housing, Pump

Screw, Soc, M12 X 1.75 X 55, 10.9
Screw, Soc, .38-16 X 1.50, Al
Switch, Indicator, Oil Press

Switch, Indicator, Oil Press [2010]
Fitting, Pipe, Plug, Metric, M18,Soc
Shield, Starter [1.6]]

Sensor, Temp, Coolant

Bracket WIdt, Mtg, Eng, Back, Gas/Lpg
Screw, Hex, .50-13 X 1.25, 5
Washer, Flat, 0.50 Sae

Mount Widt, Eng, Gas/Lpg

Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Sae

Isolator, Vib, .50d

Screw, Hex, M12 X 1.75 X 60, 8.8
Washer, Flat, 0.53b 1.88d .12, Stl, PI
Washer, Flat, 0.50 Std

Nut, Hex, Lock, M12 X 1.75,NlI
Sensor, Temp, Water [Rework For 1.6GM]
Nut, Hex, Std, M5 X 0.8, 8

Wire, 16ga 09.61 Brown Mp280/ #10ring
Nut, Hex, Std, M8 X 1.25, Brs
Fitting, Pipe, Bshg, M18 X 1.5
Fitting, Brs, E45, Pf02/Pm02

Switch, Press, 0006psi Dpdt
Washer, Flat, 0.50, Std

Nut, Hex, Lock, M12 X 1.75,NI
Washer, Flat, 0.38, Hardened
Gasket, Plug, Relief Valve,Qil Press
Hose, Drain, Eng Oil

Fitting, Plug

Bracket WIdt, Mtg, Eng

Plate Kit, Repair

Plate, Guard, Belt [Gm 1.6l]
Washer, Flat, 0.25, Std

Screw, Hex, M6 X 1.00 X 20, 8.8

354415

Qty.

L e e e e e T A T 1 TR 1 R A e e S S S S &' B 0 I S ' T s T 1 T 1 T S N N A A T \® T T SN S e ) T S N o T S S S

M20 Gas/LPG 331381 (10-2015)

2-23




STANDARD PARTS

Fig. 12 - GM Engine EFI Group, Gasoline (000000-001999)

M20 Gas/LPG 331381 (5-2015)

2-24



STANDARD PARTS

Fig. 12 - GM Engine EFI Group, Gasoline (000000-001999)

354416

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001999 ) Bracket, Mtg [Ecu] 1
2 06942 (000000-001999 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001999 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
5 06938 (000000-001999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001999 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001999 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 1022364 (000000-001999 ) Hose, Heater 1

10 372542 (000000-001999 ) Fitting, Str, .19brb X .12mpt 1
11 372545 (000000-001999 ) Gasket, Body, Throttle [1.6]] 1
12 372543 (000000-001999 ) Fitting, Vacuum [M16-15-6h] 1
13 372489 (000000-001999 ) Hose, 9.5mm X 450mm [Pcv] 1
14 372544 (000000-001999 ) Gasket, Manifold, Intake 1
v 15 372566 (000000-001999 ) Rail, Injector, Gas, W/ Press Reg 1
A 16 372563 (000000-001999 ) Injector Kit, Fuel, Gas 4
17 372537 (000000-001999 ) Bushing, M06-1.50 X .25-27npt 1
18 06532 (000000-001999 ) Screw, Soc, M6 X 1.0 X 25, 12.9 4
19 07255 (000000-001999 ) Screw, Soc, M6 X 1.0 X 45, 12.9 4
20 372547 (000000-001999 ) Manifold, Intake [1.6]] 1
21 372549 (000000-001999 ) Plug, Manifold, Intake 1
22 372550 (000000-001999 ) Plug, Port, Sensor [Map] 1
23 372858 (000000-001999 ) Module, Ecu, Gas [Gm 1.6]] 1
24 372534 (000000-001999 ) Adapter, Intake, Throttle Body 1
25 372493 (000000-001999 ) Sensor [Tmap] 1
26 384974 (000000-001999 ) Housing, Throttle, 40mm [Bosch] 1
27 372546 (000000-001999 ) Hose, Fuel, .19 1
28 63810 (000000-001999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
29 83578 (000000-001999 ) Tube, Air Bleed, .62d 2.2| .12npt Alm 1
30 1015930 (000000-001999 ) Fitting, Brs, Str, Pf04/Pm02 1
31 51305 (000000-001999 ) Fitting, Draincock, E90, .25npt 1
32 73471 (000000-001999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1
33 43844 (000000-001999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 51839 (000000-001999 ) Fitting, Brs, E90, Em10/Pm06 1
35 1015547 (000000-001999 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
36 49266 (000000-001999 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
M20 Gas/LPG 331381 (5-2015) 2-25




STANDARD PARTS

Fig. 13 - GM Engine EFI Group, Gasoline (002000-003122)

2-26 M20 Gas/LPG 331381 (9-09)



STANDARD PARTS

Fig. 13 - GM Engine EFI Group, Gasoline (002000-003122)

354416

Ref. Part No. Serial Number Description Qty.
1 1031312 (002000-003122 ) Plate, Mtg, Relay 1
2 372470 (002000-003122 ) Isolator, Box, Relay 2
3 19315 (002000-003122 ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (002000-003122 ) Washer, Flat, 0.25, Std 13
5 19312 (002000-003122 ) Nut, Hex, Std, .25-20 2
6 372547 (002000-003122 ) Manifold, Intake [1.6]] 1
7 372549 (002000-003122 ) Plug, Manifold, Intake 1
8 384995 (002000-003122 ) Fitting, Plug, M16, Intake Manifold 1
9 372550 (002000-003122 ) Plug, Port, Sensor [Map] 1

10 372548 (002000-003122 ) Plug, .12npt, Ss 1
v 9003390 (002000-003122 ) Gasket Kit, Repair, Gas [Gm1.6] 2007] 1
A 11 372544 (002000-003122 ) Gasket, Manifold, Intake 1
A 12 372545 (002000-003122 ) Gasket, Body, Throttle [1.6]] 1
13 372493 (002000-003122 ) Sensor [T Map] 1
14 19317 (002000-003122 ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (002000-003122 ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 372534 (002000-003122 ) Adapter, Intake, Throttle Body 1
17 384974 (002000-003122 ) Housing, Throttle, 40mm [Bosch] 1
18 32483 (002000-003122 ) Washer, Flat, 0.25, Sae 2
19 07255 (002000-003122 ) Screw, Soc, M6 X 1.00 X 45, 12.9 4
20 384992 (002000-003122 ) Rail, Injector, Fuel, Plstc 1
21 06942 (002000-003122 ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
22 372543 (002000-003122 ) Fitting, Vacuum [M16-15-6h] 1
23 384972 (002000-003122 ) Hose, Vacuum, 0.22id X 15.0I 1
24 63810 (002000-003122 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
25 1022364 (002000-003122 ) Hose, Heater 1
26 83578 (002000-003122 ) Tube, Bleed, Air, .620d 2.21 .12npt, Alm 1
27 1015930 (002000-003122 ) Fitting, Brs, Str, Pf04/Pm02 2
28 150516 (002493-003122 ) Fitting, Brs, Str, Bm06/Pm05 2
29 54333 (002493-003122 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
30 1043481 (002493-003122 ) Hose, Heater, 0.38ID 1
31 1028711 (002000-003122 ) Module, Ecu, Gas [Gm1.61 2700] 1
32 06946 (002000-003122 ) Screw, Hex, M6 X 1.00 X 35, 8.8 4
33 51839 (002000-003122 ) Fitting, Brs, E90, Em10/Pm06 1
34 1015547 (002000-003122 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
35 1029082 (002000-003122 ) Bracket, Mtg, Ecu [M20/T20 2007] 1
36 51305 (002000-002492 ) Fitting, Draincock, E90, .25npt 1
37 43844 (002000-002492 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
38 73471 (002000-002492 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0l 1
39 49266 (002000-002492 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
M20 Gas/LPG 331381 (10-2015) 2-27




STANDARD PARTS

Fig. 14 - GM Engine EFI Group, Gasoline (003123-005999)

2-28 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 14 - GM Engine EFI Group, Gasoline (003123-005999)

354416

Ref. Part No. Serial Number Description Qty.
1 1031312 (003123-005999 ) Plate, Mtg, Relay 1
2 372470 (003123-005999 ) Isolator, Box, Relay 2
3 19315 (003123-005999 ) Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (003123-005999 ) Washer, Flat, 0.25, Std 13
5 19312 (003123-005999 ) Nut, Hex, Std, .25-20 2
6 372547 (003123-005999 ) Manifold, Intake [1.6l] 1
7 372549 (003123-005999 ) Plug, Manifold, Intake 1
8 384995 (003123-005999 ) Fitting, Plug, M16, Intake Manifold 1
9 372550 (003123-005999 ) Plug, Port, Sensor [Map] 1
10 372548 (003123-005999 ) Plug, .12npt, Ss 1
v 9003390 (003123-005999 ) Gasket Kit, Repair, Gas [Gm1.6l 2007] 1
A 11 372544 (003123-005999 ) Gasket, Manifold, Intake 1
A 12 372545 (003123-005999 ) Gasket, Body, Throttle [1.6l] 1
13 372493 (003123-005999 ) Sensor [T Map] 1
14 19317 (003123-005999 ) Screw, Hex, .25-20 X 0.75, G5 1
15 06532 (003123-005999 ) Screw, Soc, M6 X 1.00 X 25, 12.9 4
16 9006619 (003123-005999 ) Adapter 1
17 384974 (003123-005999 ) Housing, Throttle, 40mm [Bosch] 1
18 32483 (003123-003170 ) Washer, Flat, 0.25, Sae 2
19 07255 (003123-005999 ) Screw, Soc, M6 X 1.00 X 45, 12.9 4
20 384992 (003123-005999 ) Rail, Injector, Fuel, Plstc 1
21 06942 (003123-003170 ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
22 372543 (003123-005999 ) Fitting, Vacuum [M16-15-6h] 1
23 384972 (003123-005999 ) Hose, Vacuum, 0.22id X 15.0l 1
24 63810 (003123-003268 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
25 61869 (003123-003268 ) Hose, Heater, 0.62id, 024.0I 1
26 1042772 (003123-005999 ) Fitting, Brs, Str, Pf06/Pm04 1
27 27767 (003123-005999 ) Fitting, Brs, Str, Em10/Pm06 1
28 762282 (003123-003268 ) Fitting, Hyd, Plug, Pm06 1
29 06946 (003123-005999 ) Screw, Hex, M6 X 1.00 X 35, 8.8 4
30 1029082 (003123-003170 ) Bracket, Mtg, Ecu [M20/T20 2007] 1
31 1056232 (003123-005999 ) Module, Ecu, Gas [Gm1.6l 2010] 1
32 1015547 (003123-005999 ) Fitting, Adapter, Orifice, Pf06/Pm06 1
33 1062116 (003269-005999 ) Fitting, Plstc, Tee, Bm10/Bm10/Bm10 1
34 63810 (003269-005999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 7
35 51839 (003269-005999 ) Fitting, Brs, E90, Em10/Pm06 1
36 1016560 (003269-005999 ) Hose, Afmkt, Rbr, Heater, 0.62id, 02ft 1
37 1015897 (003269-005999 ) Hose, Radiator, Mold, .751d X .62Id (Cut in two) 1
M20 Gas/LPG 331381 (10-2015) 2-29




STANDARD PARTS

Fig. 15 - GM Engine EFI Group, LPG (000000-001999)

2-30 M20 Gas/LPG 331381 (3-07)



STANDARD PARTS

354417

Fig. 15 - GM Engine EFI Group, LPG (000000-001999)

Ref. Part No. Serial Number Description Qty.
1 1018939 (000000-001999 ) Bracket, Mtg [Ecu] 1
2 06942 (000000-001999 ) Screw, Hex, M6 X 1.0 X 16, 8.8 4
3 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
4 46314 (000000-001999 ) Grommet, Rbr, 0.20id, F/0.4h, .12 Matl 4
5 06938 (000000-001999 ) Screw, Pan, M5 X 0.8 X 40, 4.8 4
6 01683 (000000-001999 ) Washer, Flat, #10, Ss 8
7 06549 (000000-001999 ) Nut, Hex, Lock, M5 X 0.8, NI 4
8 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
9 372857 (000000-001999 ) Module, Ecu, Lpg [Gm 1.6]] 1

10 372537 (000000-001999 ) Bushing, M06-1.50 X .25-27npt 1
11 372544 (000000-001999 ) Gasket, Manifold, Intake 1
12 372547 (000000-001999 ) Manifold, Intake [1.6]] 1
13 372548 (000000-001999 ) Plug, .12npt, Ss 1
14 372549 (000000-001999 ) Plug, Manifold, Intake 1
15 372550 (000000-001999 ) Plug, Port, Sensor [Map] 1
16 372576 (000000-001999 ) Bracket, Reg [1.6]] 1
17 372577 (000000-001999 ) Spacer, Sppt, Flir Lock Off 1
18 372579 (000000-001999 ) Plug, Hole, Injector 4
19 372493 (000000-001999 ) Sensor [Tmap] 1
20 372482 (000000-001999 ) Housing, Throttle, 40mm [Bosch] 1
21 372523 (000000-001999 ) Pin, Retainer 5
22 372580 (000000-001999 ) Adapter, Valve, Fuel Trim 1
23 372582 (000000-001999 ) Adapter, Plate 1
24 372500 (000000-001999 ) Regulator, Lpg 1
25 372898 (000000-001999 ) Mixer, Lpg [Gm 1.6]] 1
26 372608 (000000-001999 ) Gasket 2
27 372612 (000000-001999 ) Adapter, Throttle Body 1
28 372515 (000000-001999 ) Fitting, Cap 1
29 372512 (000000-001999 ) Fitting, E70 2
30 372514 (000000-001999 ) Fitting, Str 2
31 372506 (000000-001999 ) Hose, Balancing, Press, 680mm 1
32 372507 (000000-001999 ) Hose, Balancing, Press, 045mm 1
33 372511 (000000-001999 ) Fitting, Hose, Vacuum, .25 1
34 372517 (000000-001999 ) Restrictor, Jet, Coolant 1
35 372484 (000000-001999 ) Seal, Org 1
36 372498 (000000-001999 ) Sleeve, Throttle, Plstc [Bosch] 1
37 372569 (000000-001999 ) Valve, Check 1
38 372609 (000000-001999 ) Hose, 170mm [Fiv-Ptv] 1
39 372605 (000000-001999 ) Hose, Valve, Press Trim, 350mm 1
40 372607 (000000-001999 ) Hose, 9.5mm X 290mm [Pcv] 1
41 372528 (000000-001999 ) Hose, Mold, .62 To .75 1
42 372606 (000000-001999 ) Hose, 355mm [FI-Vrp] 1
43 372510 (000000-001999 ) Fitting, E9O 1
44 372611 (000000-001999 ) Fitting, Str, E9O, .25npt 1
45 372610 (000000-001999 ) Fitting, Nipple, .25npt, Brs 1
46 372518 (000000-001999 ) Isolator, Mtg, Vaporizer, Rbr 3
47 372558 (000000-001999 ) Adapter [1.6] 1
48 372613 (000000-001999 ) Seal, Org, Throttle Body 1
v 49 372503 (000000-001999 ) Valve, Fuelock, Lpg, Wire Connector 1
A 372615 (000000-001999 ) Filter Kit, Fuelock, Lpg 1
M20 Gas/LPG 331381 (8-2013) 2-31




STANDARD PARTS

Fig. 15 - GM Engine EFI Group, LPG (000000-001999)

Ref. Part No. Serial Number Description Qty.
50 372501 (000000-001999 ) Valve, Trim, Fuel, Normal Flow 1
51 372497 (000000-001999 ) Valve, Body, Throttle, Lpg 1
52 63810 (000000-001999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 9
53 51839 (000000-001999 ) Fitting, Brs, E90, Em10/Pm06 1
54 83578 (000000-001999 ) Tube, Air Bleed, .62d 2.2| .12npt Alm 1
55 1015930 (000000-001999 ) Fitting, Brs, Str, Pf04/Pm02 1
56 51305 (000000-001999 ) Fitting, Draincock, E90, .25npt 1
57 43844 (000000-001999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
58 73471 (000000-001999 ) Hose, Pvc, Clr, 0.38id 0.560d 22.00I 1

2-32 M20 Gas/LPG 331381 (9-09)



STANDARD PARTS

M20 Gas/LPG 331381 (3-07) 2-33



STANDARD PARTS

Fig. 16 - GM Engine EFI Group, LPG (002000-005999)

M20 Gas/LPG 331381 (12-2012)

2-34



STANDARD PARTS

Ref.

o~NO O~ WN =

31
32
33

Part No.
1031312
372470
19315
32490
19312
372547
372549
372579
384995
372550
372548
372534
9006619
372493
19317
06532
384974
9003391
372543
384972
384996
09037
384991
384980
372510
1028722
1056233
1029082
06946
06942
32483
9006618
9010634
9007424
9007423
1055170

Fig. 16 - GM Engine EFI Group, LPG (002000-005999)

Serial Number

(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-003122
003123-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-003122
002000-005999
002000-003122
003123-005999
002000-003170
002000-005999
002000-003170
002000-003170
003123-005999
003123-005999
003123-005999
003123-005999
003123-005999

N N N N~ N N~ N~~~ o~~~ o~~~ o~~~ o~

o e v v e v v v e v e e N e e v e e v e e e N e S e S S e N N e

Description

Plate, Mtg, Relay

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Manifold, Intake [1.6l]

Plug, Manifold, Intake

Plug, Hole, Injector

Fitting, Plug, M16, Intake Manifold
Plug, Port, Sensor [Map]

Plug, .12npt, Ss

Adapter, Intake, Throttle Body
Adapter

Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Housing, Throttle, 40mm [Bosch]
Gasket Kit, Repair, Lpg [Gm1.6l 2007]
Fitting, Vacuum [M16-15-6h]
Hose, Vacuum, 0.22id X 15.0I
Adapter, Valve, 400mm [Bosch]
Screw, Soc, M8 X 1.25 X 70, 12.9
Bolt, Soc Head, M5 X 80 X 35
Mixer, W/70deg Ftg

Fitting, E9O

Module, Ecu, Lpg [Gm1.6l 2700]
Module, Ecu, Lpg [Gm1.61 2010]
Bracket, Mtg, Ecu

Screw, Hex, M6 X 1.00 X 35, 8.8
Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Sae

Mixer , Lpg

Repair Kit, Mixer

Stud, M05-0.8

Nut, FIng, M05-0.8

Fitting, Fuel [Mixer E100Lp 2010]

354633

Qty.

el I e T T A T ) T S e e e S N SN SN e e " e e e e e e N NN o I (o I SN\ B Y

M20 Gas/LPG 331381 (5-2016)

2-35




STANDARD PARTS

Fig. 17 - GM Engine Vaporizer Group, LPG (002000-003122)

ly

(T

2-36 M20 Gas/LPG 331381 (9-09)



STANDARD PARTS

Fig. 17 - GM Engine Vaporizer Group, LPG (002000-003122)

354639

Ref. Part No. Serial Number Description Qty.
1 384970 (002000-003122 ) Clamp, Hose, Spring, 0.75d 1
2 384983 (002000-003122 ) Hose [Mixer To Epr] 1
3 384971 (002000-003122 ) Cover, Hose 1
4 384979 (002000-003122 ) Clamp, Hose, Spring, 0.62d 1
5 384973 (002000-003122 ) Hose, Supply, Gas, .25id 1
6 384977 (002000-003122 ) Regulator [Ep] 1
7 384978 (002000-003122 ) Fitting Kit [Epr] 1
8 372539 (002000-003122 ) Clamp, Hose, 1.0 1
9 384984 (002000-003122 ) Hose [Epr To Manifold] 1

10 63810 (002000-003122 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
1 11442-1 (002000-003122 ) Fitting, Hyd, E90, Spcl 1
12 372529 (002000-003122 ) Fitting, Nipple, .25mal 1
v 13 384975 (002000-003122 ) Valve, Lock Off 1
A 372615 (002000-003122 ) Filter Kit, Fuelock, Lpg 1
14 384986 (002000-003122 ) Isolator [Epr] 3
15 07791 (002000-003122 ) Nut, Hex, FIng, M8 X 1.25 3
16 1028343 (002000-003122 ) Bracket WIdt, Mtg, Regulator, Lpg 1
17 371770 (002000-003122 ) Screw 2
18 371877 (002000-003122 ) Washer, Flat, 0.38, Hardened 2
19 83578 (002000-003122 ) Tube, Bleed, Air, .620d 2.2] .12npt, Alm 1
20 1015930 (002000-003122 ) Fitting, Brs, Str, Pf04/Pm02 1
21 1041151 (002000-003122 ) Seal, Org, Sensor, Temp [Epr] 2
22 1041152 (002000-003122 ) Sensor, Temp [Epr] 1
23 150516 (002493-003122 ) Fitting, Brs, Str, Bm06/Pm05 2
24 27048 (002493-003122 ) Fitting, Brs, EQO, Pf04/Pm04 1
25 1043481 (002493-003122 ) Hose, Heater, 0.38id 1
26 54333 (002493-003122 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
27 67767 (002493-003122 ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
28 06942 (002493-003122 ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
29 32490 (002493-003122 ) Washer, Flat, 0.25, Std 1
30 51839 (002000-003122 ) Fitting, Brs, E90, Em10/Pm06 1
31 372528 (002000-003122 ) Hose, Mold, .62 To .75 (Cut in 2) 1
32 51305 (002000-002492 ) Fitting, Draincock, E90, .25npt 1
33 43844 (002000-002492 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
34 73471 (002000-002492 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
M20 Gas/LPG 331381 (9-09) 2-37




STANDARD PARTS

Fig. 18 - GM Engine Vaporizer Group, LPG (003123-005999)

M20 Gas/LPG 331381 (12-2012)

2-38



STANDARD PARTS

Fig. 18 - GM Engine Vaporizer Group, LPG (003123-005999)

354639

Ref. Part No. Serial Number Description Qty.
1 384970 (003123-005999 ) Clamp, Hose, Spring, 0.75d 1
2 9007552 (003123-005999 ) Hose, Fuel [Mixer To Epr, 22.5"L] 1
3 384971 (003123-005999 ) Cover, Hose 1
4 384979 (003123-005999 ) Clamp, Hose, Spring, 0.62d 1
5 384973 (003123-005999 ) Hose, Supply, Gas, .25id 1
6 384977 (003123-005999 ) Regulator [Ep] 1
7 384978 (003123-005999 ) Fitting Kit [Epr] 1
8 372539 (003123-005999 ) Clamp, Hose, 1.0 1
9 384984 (003123-005999 ) Hose [Epr To Manifold] 1
10 63810 (003123-003268 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
1 11442-1 (003123-005999 ) Fitting, Hyd, E90, Spcl 1
12 372529 (003123-005999 ) Fitting, Nipple, .25mal 1

v 13 9006620 (003123-005999 ) Valve, Lock Off [Gm 1.6L 2010] 1
A 9007380 (003123-005999 ) Filter Kit, Fuelock, Lpg 1
14 384986 (003123-005999 ) Isolator [Epr] 3
15 07791 (003123-005999 ) Nut, Hex, FIng, M8 X 1.25 3
16 1056300 (003123-005999 ) Bracket Widt, Mtg, Reg, Lpg[Gm 2010] 1
17 371770 (003123-005999 ) Screw 2
18 371877 (003123-005999 ) Washer, Flat, 0.38, Hardened 2
19 1041151 (003123-005999 ) Seal, Org, Sensor, Temp [Epr] 2

20 1041152 (003123-005999 ) Sensor, Temp [Epr] 1

21 1042772 (003123-005999 ) Fitting, Brs, Str, Pf06/Pm04 2

22 27767 (003123-005999 ) Fitting, Brs, Str, Em10/Pm06 1

23 13048 (003123-003268 ) Hose, Heater, 0.62id, 038.0I 1

24 762282 (003123-003268 ) Fitting, Hyd, Plug, PmO06 1

25 9007553 (003123-005999 ) Spring, 3/4 X 16 [Gm1.6L 2010 Lpg] 1

26 1015547 (003123-005999 ) Fitting, Adapter, Orifice, Pf06/Pm06 1

27 1062116 (003269-005999 ) Fitting, Plstc, Tee, Bm10/Bm10/Bm10 1

28 63810 (003269-005999 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 7

29 51839 (003269-005999 ) Fitting, Brs, E90, Em10/Pm06 1

30 1016561 (003269-005999 ) Hose, Afmkt, Rbr, Heater, 0.62id, 08ft 1

M20 Gas/LPG 331381 (12-2014) 2-39




STANDARD PARTS

Fig. 19 - GM Engine Air Cleaner Group, Gasoline (000000-001999)

5588

5888

2-40 M20 Gas/LPG 331381 (3-07)



STANDARD PARTS

Fig. 19 - GM Engine Air Cleaner Group, Gasoline (000000-001999)

354420

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001999 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001999 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001999 ) Hose, Rbr, 2.00id 2.500d 05.0l 1
6 1011780 (000000-001999 ) Tube WiIdt, Tee 1
7 1021514 (000000-001999 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001999 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001999 ) Filter Assy, Air 1
A 12 369746 (000000-001999 ) Element, Flir, Air [Dn] 1
13 06943 (000000-001999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017978 (000000-001999 ) Hose, Intake, Mold, 2.00id, Gas [Epdm] 1
18 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
19 369747 (000000-001999 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001999 ) Element, Fltr, Air, Safety (OPTION) 1
M20 Gas/LPG 331381 (9-09) 2-41




STANDARD PARTS

Fig. 20 - GM Engine Air Cleaner Group, Gasoline (002000-005999)

M20 Gas/LPG 331381 (12-2012)

2-42



STANDARD PARTS

Fig. 20 - GM Engine Air Cleaner Group, Gasoline (002000- 005999)

354420

Ref. Part No. Serial Number Description Qty.
1 1027856 (002000-003122 ) Bracket, Mtg, Fltr, Air 1
2 39277 (002000-005999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (002000-005999 ) Washer, Flat, 0.31, Std 2
4 398279 (002000-005999 ) Element, Fltr, Air, Safety (OPTION) 1
5 1031614 (002000-005999 ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (002000-005999 ) Tube WIdt, Tee 1
7 1032323 (002000-005999 ) Hose, Vent, E90, 0.62id[Gm1.61 2007] 1
8 14432 (002000-005999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (002000-005999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (002000-005999 ) Filter Assy, Air 1
A 11 369746 (002000-005999 ) Element, Fltr, Air [Dn] 1
12 1036892 (002000-005999 ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (002000-005999 ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (002000-007328 ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (002000-005999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031609 (002000-005999 ) Hose, Intake, Mold, 2.0id, Gas 1
17 371854 (002000-005999 ) Clamp, Spring, 1.50 1
18 369747 (002000-005999 ) Clamp, Mtg, Flir, Air 1
19 1056355 (003123-005999 ) Bracket, Mtg, Fltr, Air 1
M20 Gas/LPG 331381 (12-2012) 2-43




STANDARD PARTS

Fig. 21 - GM Engine Air Cleaner Group, LPG (000000-001999)

\\\3\

S/\«/

r&/ ,%\ \

2-44 M20 Gas/LPG 331381 (3-07)



STANDARD PARTS

Fig. 21 - GM Engine Air Cleaner Group, LPG (000000-001999)

354421

Ref. Part No. Serial Number Description Qty.
1 1027856 (000000-001999 ) Bracket, Mtg, Fltr, Air 1
2 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000-001999 ) Washer, Flat, 0.31, Std 4
4 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 15543-2 (000000-001999 ) Hose, Rbr, 2.00id 2.500d 05.0l 1
6 1011780 (000000-001999 ) Tube WiIdt, Tee 1
7 1021514 (000000-001999 ) Hose, Heater, E90, 0.62id 07.0 2.0 1
8 14432 (000000-001999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (000000-001999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 3
10 365164 (000000-001999 ) Fitting, Plstc, Str, Bm10/Bm10 1
v 11 369745 (000000-001999 ) Filter Assy, Air 1
A 12 369746 (000000-001999 ) Element, Flir, Air [Dn] 1
13 06943 (000000-001999 ) Screw, Hex, M6 X 1.0 X 20, 8.8 2
14 08708 (000000-001999 ) Nut, Hex, Lock, M6 X 1.0, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 2
16 1020949 (000000-001999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
17 1017987 (000000-001999 ) Hose, Intake, Mold, 2.00id, Lpg [Epdm] 1
18 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
19 369747 (000000-001999 ) Clamp, Mtg, Fltr, Air 1
20 398279 (000000-001999 ) Element, Fltr, Air, Safety (OPTION) 1
M20 Gas/LPG 331381 (9-09) 2-45




STANDARD PARTS

Fig. 22 - GM Engine Air Cleaner Group, LPG (002000-005999)

M20 Gas/LPG 331381 (12-2012)

2-46



STANDARD PARTS

Fig. 22 - GM Engine Air Cleaner Group, LPG (002000-005999)

354421

Ref. Part No. Serial Number Description Qty.
1 1027856 (002000-003122 ) Bracket, Mtg, Fltr, Air 1
2 39277 (002000-005999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (002000-005999 ) Washer, Flat, 0.31, Std 2
4 398279 (002000-005999 ) Element, Fitr, Air, Safety (OPTION) 1
5 1031614 (002000-005999 ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (002000-005999 ) Tube WIdt, Tee 1
7 1032323 (002000-005999 ) Hose, Vent, E90, 0.62id[Gm1.61 2007] 1
8 14432 (002000-005999 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (002000-005999 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (002000-005999 ) Filter Assy, Air 1
A 11 369746 (002000-005999 ) Element, Fltr, Air [Dn] 1
12 1036892 (002000-005999 ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (002000-005999 ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (002000-007328 ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (002000-005999 ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031553 (002000-003122 ) Hose, Intake, Mold, 2.0id, Lpg 1
16 1054558 (003123-005999 ) Hose, Intake, Mold, 2.0id, Lpg [Gm 2010] 1
17 371854 (002000-005999 ) Clamp, Spring, 1.50 1
18 369747 (002000-005999 ) Clamp, Mtg, Flir, Air 1
19 1056355 (003123-005999 ) Bracket, Mtg, Fltr, Air 1
M20 Gas/LPG 331381 (12-2012) 2-47




STANDARD PARTS
Fig. 23 - GM Engine Alternator and Fan Group (000000-005999)

2-48 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 23 - GM Engine Alternator and Fan Group (000000-005999)

354422

Ref. Part No. Serial Number Description Qty.
1 371863 (000000-001999 ) Base Assy, Fan, W/O Pulley 1
2 1033428 (000000-001999 ) Sheave, 5.00dia [Gm1.61 2007] 1
3 16931 (000000-005999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
4 371865 (000000-005999 ) Washer, Flat, 0.31, Hardened 5
5 31525 (000000-005999 ) Wire, 10ga 16.0I Blk .25ring /.38ring 1
6 371871 (000000-005999 ) Bracket, Anchor, Strap, Alternator 1
7 371872 (000000-005999 ) Strap, Adj, Alternator 1
8 1033644 (000000-005999 ) Belt, Ribbed, 38.5I 1
9 372557 (000000-005999 ) Spacer, Strap, Adj, Alternator 1

10 39311 (000000-005999 ) Nut, Hex, Std, M8 X 1.25 1
11 1032242 (000000-001999 ) Spacer, Fan 1
12 39785 (000000-005999 ) Screw, Hex, .31-18 X 4.50, 5 1
13 76958 (000000-005999 ) Screw, Hex, .31-18 X 1.75, 5 1
14 06961 (000000-005999 ) Screw, Hex, M10 X 1.5 X 20, 8.8 2
15 32983 (000000-005999 ) Nut, Hex, Lock, .31-18, NI 1
16 1035031 (000000-001999 ) Fan, Cooling, Pusher, 15.5D [2007] 1
17 48998 (000000-001999 ) Screw, Flt, .38-16 X 1.00, Al 3
18 393209 (000000-005999 ) Alternator, 12vdc 075a [Multi Grv] 1
19 363976 (000000-005999 ) Screw, Hex, M8 X 1.25 X 60, 8.8, FI 1
20 9006917 (000000-003122 ) Bracket Kit, Alternator, Repair 1
21 42011 (000000-005999 ) Screw, Hex, #10-24 X 0.50, Ss 1
22 19066 (000000-005999 ) Washer, Flat, #10 1
23 32485 (000000-005999 ) Washer, Flat, 0.38 Sae 4
24 19313 (000000-005999 ) Nut, Hex, Std, .31-18 1
25 39349 (000000-005999 ) Washer, Flat, 0.31 Sae 2
26 384442 (000000-005999 ) Stud, M10 X 1.50 [35] 1
27 32988 (000000-005999 ) Washer, Lock, Int, 0.38 1
28 41142 (000000-005999 ) Washer, Lock, Int-Ext, 0.38 1
29 32485 (000000-005999 ) Washer, Flat, 0.38 Sae 1
30 32716 (000000-005999 ) Nut, Hex, Jam, M10 X 1.5, Ss 1
31 41186 (000000-001999 ) Washer, Flat, Belleville, .31 1
32 16735 (000000-001999 ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
33 09145 (000000-001999 ) Screw, Pan, M6 X 1.00 X 16, 4.8 3
34 9007088 (002000-003122 ) Sheave Assy Kit, Repair 1
35 1035530 (002000-005999 ) Spacer, Fan, Taper [2007] 1
36 1035771 (002000-003038 ) Fan, Cooling, 15.5d, 6 Blade, .5b Taper 1
36 1046237 (003039-005999 ) Fan, Cooling, 16.0d, 6 Blade 1
37 48996 (002000-005999 ) Screw, Flt, .38-16 X 0.75, Al 3
38 08709 (002000-005999 ) Nut, Hex, Lock, M8 X 1.25, NI 1
39 32491 (002000-005999 ) Washer, Flat, 0.31, Std 1
40 00960 (002000-005999 ) Key, Sq, 0.12 X 0.12, 0.501 1
41 1055381 (003123-005999 ) Plate WIdt, Fan, Hub [Gm 1.6]] 1
42 1055425 (003123-005999 ) Sheave, Mach [Gm1.6l] 1
43 1055377 (003123-005999 ) Bearing, Ball, 20mm B 42mm D 12mm W 2
44 1014563 (003123-005999 ) Washer, Flat, 0.40b 1.12d .12, Ss 1
45 21195 (003123-005999 ) Screw, Hex, .38-16 X 0.75, G5 2
46 39349 (003123-005999 ) Washer, Flat, 0.31, Sae 2
47 32485 (003123-005999 ) Washer, Flat, 0.38, Sae 1
48 371865 (000000-003122 ) Washer, Flat, 0.31, Hardened 2
49 1008640 (003123-005999 ) Bracket WIdt, Alternator, Lower [Gm1.6l] 1
M20 Gas/LPG 331381 (5-2016) 2-49




STANDARD PARTS

Fig. 24 - GM Engine Muffler Group (000000-001999)

< A
&7 10

=TS

M20 Gas/LPG 331381 (3-07)

2-50



STANDARD PARTS

Ref. Part No.
1020602
1022113
08716
32483
08712
1021789
9002394
79381

9 1018142
10 384442
11 08166
12 371860
13 372491
14 371861
15 1011216
16 39284
17 08166
18 24012
19 1017969
20 1013031
21 222496
22 222505
23 01685
24 08713
25 1022794
25 1016624

o~NO O~ WN =

Fig. 24 - GM Engine Muffler Group (000000-001999)

Serial Number

(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999
(000000-001999

— e e v v N e v S v v e N N N S e N S e e N S S

Description

Channel, Shield, Muffler

Bracket, Retainer, Shield, Heat
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Tube, Exhaust, 1.5d

Plate, Shield, Heat, Gas/Lpg, Replmt
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Tube WIdt, Exhaust, Gas/Lpg

Stud, M10 X 1.50 [35]

Nut, Hex, M10 X 1.50 [Stover]
Fitting, Pipe, Plug, Metric, M18,Soc
Sensor, Oxygen

Gasket, Fing, Pipe, Exhaust

Gasket, Exhaust, 2hole, 3.4bc
Screw, Hex, M10 X 1.5 X 35, 8.8

Nut, Hex, M10 X 1.5 [Stover]

Clamp, Muffler, 1.62d

Bracket, Muffler, Hanger, Front
Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9I [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Muffler, Short [Non-Catalytic Gm1.6/3.0]
Muffler, Catalytic [Gm 1.6]

354423

Qty.

—_ = N PR NN -2 =2 2 DO a2 a DD a 000NN —

M20 Gas/LPG 331381 (3-07)

2-51




STANDARD PARTS

Fig. 25 - GM Engine Muffler Group (002000-005999)

R
SIY

SNl

P -
K v —
. Ny N
77 )
7 .z 2 2 \ ‘
7, 7 g
7 ) A /
AV

M20 Gas/LPG 331381 (12-2012)

2-52



STANDARD PARTS

Ref. Part No.
1028994
08716
32483
371861
9012597
384442
08166
9002394
79381
1028559
1028558
371860
1011216
39284
1028136
1056241
1028753
1028929
1013117
32492
25014
1013031
222496
222505
01685
08713
1028558
9003832
9004983
24012
06961
32485
32491
41187

o~NO O~ WN =

W WMNDMNDMNDMNDMNDMNDMNDODMNDNDNDND = = 2 2o
— 0O0WoONOCOUDRWN—_OCOWONOUODNDNONM—OOO©

Fig. 25 - GM Engine Muffler Group (002000-005999)

Serial Number

(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-005999
(002000-002395
(002000-002395
(002000-003122
003123-005999
002000-005999
002000-005999
002000-005999
002000-003122
003123-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002000-005999
002396-005999
002396-005999
002396-005999
002396-005999
002396-005999
002396-005999
002000-005999

N N N N N~ N~~~ A~~~ o~~~ o~ o~ o~

~— v e e e e v e e v e e v e e N v e v N e e e N S S N N N S N

Description

Channel, Shield, Muffler [M20/T20 2007]
Screw, Hex, M6 X 1.0 X 20, Ss

Washer, Flat, 0.25, Sae

Gasket, Fing, Pipe, Exhaust

Pipe Kit, Exhaust, Repimt [M20.T20, M30]
Stud, M10 X 1.50 [35]

Nut, Hex, M10 X 1.50 [Stover]

Plate, Shield, Heat, Gas/Lpg, Replmt
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Sensor, Oxygen [Gm 1.6L/3.0L 2007]
Sensor, Exhaust, Tailpipe

Fitting, Pipe, Plug, Metric, M18,Soc
Gasket, Exhaust, 2hole, 3.4bc

Screw, Hex, M10 X 1.5 X 35, 8.8

Muffler, Catalytic [Gm 1.6l 2007]

Muffler, Catalytic [Gm 1.6] 2010]

Tube, Exhaust, Fing, 1.5d [M20/T20 2007]
Bracket, Mtg, Muffler [M20/T20 2007]
Rod, Hanger, Isolator

Washer, Flat, 0.38, Std

Nut, Hex, Std, .38-16

Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9I [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Sensor, Exhaust, Tailpipe

Shield, Heat, Gas/Lpg, Repimt

Shield, Heat, Gas/Lpg, Replmt (Japan Only)
Clamp, Muffler, 1.62d

Screw, Hex, M10 X 1.50 X 20, 8.8
Washer, Flat, 0.38, Sae

Washer, Flat, 0.31, Std

Washer, Flat, Belleville, .38

354423

Qty.

NN - =l AN =2 2 DO = = a a A DN =Rl a2 O = = NN =

M20 Gas/LPG 331381 (12-2014)

2-53




STANDARD PARTS

Fig. 26 - GM Engine Radiator Group (000000-003038)

M20 Gas/LPG 331381 (4-08)

2-54



STANDARD PARTS

Ref. Part No.
1038499
32490
06942
1018463
08708
9003997
1035222
74455
9 1011799
10 22297
11 79381
12 1007482
13 1019273
14 1019265
15 53466
16 39277
17 32491
18 54274
19 09832
20 1014563
21 32486
22 41430
23 1027099
24 74455
25 1027103
26 06943
27 32483
28 08708
29 1045764
30 51305
31 73471
32 43844
33 1026003
34 67767
35 09740
36 01685
37 08713
38 1019968
39 30407
40 08709
41 1023853
42 1015041
43 49800
44 06927
45 19064

o~NO O~ WN =

Fig. 26 - GM Engine Radiator Group (000000-003038)

Serial Number

(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
(000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-001261
000000-001261
000000-001261
000000-003038
000000-001261
000000-001261
000000-003038
000000-003038
000000-003038
000000-003038
000000-002241
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038
000000-003038

N N N N N N N~ N N N N~ N N~ N~ N~ N~~~ o~ o~~~

o v e v N e e e e v e e e e e v e e e v e e v v e e e e e v v e e e N N N e S S S N

Description

Panel WIdt, Shrd, Fan

Washer, Flat, 0.25 Std

Screw, Hex, M6 X 1.0 X 16, 8.8
Bracket, Mtg, Latch

Nut, Hex, Lock, M6 X 1.0, NI

Plate, Guard, Fan Shrd, Gas/Lpg, Repimt
Skirt, Debris, Eng Radiator

Screw, Hex, M6 X 1.0 X 12, Fmg

Hose, Radiator, Upper, Mold

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Hose, Rbr, E90 1.25id 1.25id 04.2 03.1
Tube, Coolant, Lower, 1.3d

Hose, Radiator, Lower, Mold

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss
Washer, Flat, 0.50 Sae

Nut, Hex, Lock, M10 X 1.5, NI

Plate, Mtg, Seal

Screw, Hex, M6 X 1.0 X 12, Fmg

Seal, Radiator

Screw, Hex, M6 X 1.0 X 20, 8.8
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, NI

Cap, Radiator, 14psi [Stant Ao-2516]
Fitting, Draincock, E90, .25npt
Hose, Pvc, Clr, 0.38id 0.56o0d 22.00I
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Ftg, Bh

Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Mtg, Radiator

Clip, Keeper, Open

Nut, Hex, Lock, M8 X 1.25, NI

Tank, Coolant, 04.7 03.3 4.7deep, 1liter
Hose, Afmkt, Coolant Recvy, 05ft

Latch

Screw, Pan, M4 X 0.70 X 16, 4.8
Washer, Flat, #06

354424

Qty.

N[\)_L_L_L_l;_L_L_L_L_L_L_L_L_L_L_L(,Q(,QJ;_LI\J_LI\JI\JI\)J;N(p(,o_s_s_;_;\]_;_;(p_;_;m_;a;(o_;

M20 Gas/LPG 331381 (12-2014)

2-55




STANDARD PARTS

Fig. 26 - GM Engine Radiator Group (000000-003038)

Ref. Part No. Serial Number Description Qty.
46 02850 (000000-003038 ) Nut, Hex, Lock, M4 X 0.7, NI 2
47 43844 (000000-003038 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 2
48 1045316 (000000-002492 ) Radiator Kit, Replmt, Ci 1
48 1041291 (002493-003038 ) Radiator 1
49 1035976 (001338-003038 ) Bracket, Sppt, Radiator, Upper 1
50 41178 (000000-003038 ) Washer, Flat, 0.25, Fendr 3
51 1040467 (000000-003038 ) Screw, Hex, M6 X 1.0 X 20, 9.8, Sems 2
2-56 M20 Gas/LPG 331381 (5-2015)



STANDARD PARTS

M20 Gas/LPG 331381 (4-08) 2-57



STANDARD PARTS

Fig. 27 - GM Engine Radiator and Mount Group (003039-005999)

M20 Gas/LPG 331381 (12-2012)

2-58



STANDARD PARTS

Ref. Part No.
1045940
1045764
1037346
9006811
9006813
1045433
1036892
1046962
06962

9 32492
10 54274
11 09832
12 1014563
13 41430
14 39277
15 32491
16 1043897
17 32483
18 32490
19 1052170
20 361339
21 1037355
22 41178
23 1036892
24 49266
25 1019968
26 1040467
27 30407
28 08708
29 1046039
30 08165
31 1045419
32 1045530
33 1045415
34 1045447
35 16931
36 39283
37 07790

O~NO O~ DON-=

Serial Number
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999

e v v e v v e e e N e v e e v v e e e e S v e N e e e S N e N N S N

Fig. 27 - GM Engine Radiator and Mount Group (003039-005999)

Description

Radiator, W/ Hyd Cooler [Side X Side]
Cap, Radiator, 14Psi [Stant]

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems

Shrd Widt,Fan,G/Lp, Replmt [M20/M30/T20]
Shrd WiIdt,Fan,G/Lp, Repimt [TJ] (Japan Only)

Bracket, Cover

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Bracket, Mtg, Radiator

Screw, Hex, M10 X 1.50 X 45, 8.8
Washer, Flat, 0.38, Std

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Bracket, Skirt, Rbr

Washer, Flat, 0.25, Sae

Washer, Flat, 0.25, Std

Skirt, Eng Fan, Gas / Lp

Screw, Hex, M6 X 1.00 X 16, Fmg
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Washer, Flat, 0.25, Fendr

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Bracket, Mtg, Radiator

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Clip, Keeper, Open

Nut, Hex, Lock, M6 X 1.00, NI

Shroud WIdt, Fan, 16.25d [Side X Side]
Nut, Hex, Stover, M8 X 1.25

Bracket, Fan, Rh

Bracket Widt, Mtg, Fan, Upper
Bracket, Fan, Lh

Bracket, Fan, Upper, Lh

Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M10 X 1.50 X 25, 8.8

Nut, Hex, Fing, M6 X 1.00

356020

Qty.

PP OOOPDPOOPL, AN 2D

—_
N

A N O 4 4 a4 A a A aa N aAaaLWMNDNN-=2EMNDND =

M20 Gas/LPG 331381 (12-2012)

2-59




STANDARD PARTS

Fig. 28 - GM Engine Radiator Hose Group (003039-005999)

M20 Gas/LPG 331381 (12-2012)

2-60



STANDARD PARTS

Fig. 28 - GM Engine Radiator Hose Group (003039-005999)

356021

Ref. Part No. Serial Number Description Qty.
1 1014747 (003039-005999 ) Hose, Coolant, Mold, 1.125id To 1.50id 1
2 22297 (003039-005999 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (003039-005999 ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (003039-005999 ) Hose, Rbr, E90, 1.25id 1.25id 1
5 1043322 (003039-005999 ) Tube, Coolant, 1.3d, Lower 1
6 1019265 (003039-005999 ) Hose, Radiator, Lower, Mold 1
7 51305 (003039- 005999 ) Fitting, Draincock, E90, .25npt 1
8 73471 (003039-005999 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
9 43844 (003039-005999 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
10 1023853 (003039- 003122 ) Tank, Coolant, 03.30w 4.7hi 04.7l,1liter 1
11 1015041 (003039-003122 ) Hose, Afmkt, Coolant Recvy, 05ft 1
11 87738 (003123-005999 ) Hose, Fuel, 0.18id, 29.0I 1
12 08709 (003039-005999 ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 58366 (003039-005999 ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
14 09010 (003039-005999 ) Screw, Hex, M8 X 1.25 X 25, Ss 1
15 01685 (003039-005999 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
16 08713 (003039-005999 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1035214 (003039-005999 ) Bracket, Tube, Coolant 1
18 09740 (003039-005999 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
19 16931 (003039-005999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2

20 32491 (003039-005999 ) Washer, Flat, 0.31, Std 2
21 1054382 (003123-005999 ) Tank, Coolant, 03.6w 04.1hi 05.5l,1liter 1
M20 Gas/LPG 331381 (5-2016) 2-61




STANDARD PARTS

)

AN/
///// &

Q
AN &
N\ R K XS <
0 4 /
Y ard® \\‘I
= &
\ & <

Fig. 29 - Mitsubishi Engine and Mount Group, Gas (006000-

27

FRONT

M20 Gas/LPG 331381 (6-2014)

2-62



STANDARD PARTS

356291

Fig. 29 - Mitsubishi Engine and Mount Group, Gas (006000- )
Ref. Part No. Serial Number Description Qty.
v 1 1071155 (006000-007114 ) Engine, Gas [Mitsubishi] (See Engine Breakdown) 1
A 393982 (006000- ) Element, Fltr, Oil, Spin-On (Mits) 1
v 1 9014202 (007115- ) Engine, Block, Long [Mits 12mm] (See Engine Breakdown) 1
A 393982 (006000- ) Element, Fltr, Oil, Spin-On (Mits) 1
2 1070756 (006000- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 06968 (006000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
4 32486 (006000- ) Washer, Flat, 0.50 Sae 4
5 07299 (006000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32485 (006000- ) Washer, Flat, 0.38 Sae 6
7 51176 (006000- ) Isolator, Vib, .50d 4
8 06972 (006000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (006000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
10 32493 (006000- ) Washer, Flat, 0.50 Std 3
11 08711 (006000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (006000- ) Bracket Widt, Mtg, Engine [Mit 2013] 1
13 1072669 (006000- ) Stand-Off, Hex, M8 X M8, Metal 1

M20 Gas/LPG 331381 (10-2015) 2-63



STANDARD PARTS

)

Fig. 30 - Mitsubishi Engine and Mount Group, LPG (006000-

M20 Gas/LPG 331381 (6-2014)

2-64



STANDARD PARTS

356292

Fig. 30 - Mitsubishi Engine and Mount Group, LPG (006000- )
Ref. Part No. Serial Number Description Qty.
v 1 1070348 (006000-007114 ) Engine, LPG [Mitsubishi] (See Engine Breakdown) 1
A 393982 (006000- ) Element, Fltr, Oil, Spin-On (Mits) 1
v 1 9014202 (007115- ) Engine, Block, Long [Mits 12mm] (See Engine Breakdown) 1
A 393982 (006000- ) Element, Fltr, Oil, Spin-On (Mits) 1
2 1070756 (006000- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 06968 (006000- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
4 32486 (006000- ) Washer, Flat, 0.50 Sae 4
5 07299 (006000- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32485 (006000- ) Washer, Flat, 0.38 Sae 6
7 51176 (006000- ) Isolator, Vib, .50d 4
8 06972 (006000- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (006000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4
10 32493 (006000- ) Washer, Flat, 0.50 Std 3
11 08711 (006000- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (006000- ) Bracket Widt, Mtg, Engine [Mit 2013] 1
13 1072669 (006000- ) Stand-Off, Hex, M8 X M8, Metal 1

M20 Gas/LPG 331381 (10-2015) 2-65



STANDARD PARTS

)

Fig. 31 - Mitsubishi Engine EFI Group, Gasoline (006000-

M20 Gas/LPG 331381 (8-2013)

2-66



STANDARD PARTS

356293

Fig. 31 - Mitsubishi Engine EFI Group, Gasoline (006000- )

Ref. Part No. Serial Number Description Qty.
1 372470 (006000- ) Isolator, Box, Relay 2
2 19315 (006000- ) Screw, Hex, .25-20 X 0.50, G5 2
3 32490 (006000- ) Washer, Flat, 0.25, Std 4
4 19312 (006000- ) Nut, Hex, Std, .25-20 2
5 1071440 (006000- ) Fitting, Brs, Str, Pf06/Pm04 1
6 36159 (006000- ) Fitting, Brs, Str, Bm06/Pm06 1
7 1072559  (006000- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1071502 (006000- ) Fitting, Brs, Str, Pf02/Pm02 [Bspt] 1
9 1055552 (006000- ) Fitting, Brs, Str, Bm06/Pm02 1

10 1072408 (006000- ) Hose, Afmkt, Rbr, Heater, 0.38id, 03ft 1

M20 Gas/LPG 331381 (8-2013) 2-67



)

Fig. 32 - Mitsubishi Engine EFI Group, LPG (006000-

STANDARD PARTS

/7 n /
N7 4
/7 @ ° /
Vs A
0//%
;0 Q N~ / \e
7 &) /

M20 Gas/LPG 331381 (8-2013)

2-68



STANDARD PARTS

356294

Fig. 32 - Mitsubishi Engine EFI Group, LPG (006000- )

Ref. Part No. Serial Number Description Qty.
1 372470 (006000- ) Isolator, Box, Relay 2
2 19315 (006000- ) Screw, Hex, .25-20 X 0.50, G5 2
3 32490 (006000- ) Washer, Flat, 0.25, Std 4
4 19312 (006000- ) Nut, Hex, Std, .25-20 2
5 1071440 (006000- ) Fitting, Brs, Str, Pf06/Pm04 1
6 36159 (006000- ) Fitting, Brs, Str, Bm06/Pm06 1
7 1072559  (006000- ) Clamp, Hose, Spring Stl, 0.58d X 0.31w 2
8 1015815 (006000- ) Fitting, Brs, E90, Bm06/Pm04 1
9 1072408 (006000- ) Hose, Afmkt, Rbr, Heater, 0.38id, 03ft 1

M20 Gas/LPG 331381 (8-2013) 2-69



STANDARD PARTS

)

Fig. 33 - Mitsubishi Engine Air Cleaner Group, Gasoline (006000-

M20 Gas/LPG 331381 (8-2013)

2-70



STANDARD PARTS

356295 - NA
Fig. 33 - Mitsubishi Engine Air Cleaner Group, Gasoline (006000-
Ref. Part No. Serial Number Description Qty.
1 1070822 (006000- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (006000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (006000- ) Washer, Flat, 0.31, Std 2
4 398279 (006000- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (006000- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (006000- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (006000- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (006000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (006000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 10 369745 (006000- ) Filter Assy, Air 1
A 11 369746 (006000- ) Element, Fltr, Air [Dn] 1
12 1036892 (006000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (006000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (006000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1071404 (006000- ) Hose, Intake, Mold, Gas [Epdm Mit 2013] 1
16 369747 (006000- ) Clamp, Mtg, Fltr, Air 1
17 08709 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
M20 Gas/LPG 331381 (12-2012) 2-71




STANDARD PARTS

)

Fig. 34 - Mitsubishi Engine Air Cleaner Group, LPG (006000-

Yz,

2
)

N
D
o %
. 4

4
N

(]

7
S
\
\
o)
-

- Za——

— >

Y N\\Vd
44

X

N
o—

aﬁ.h\“ S H\‘

144 ’ N\
Y. \
7 / ,.,,
£ \ 9 v,
AN ( /\s\u/ X
Uk /4. N
AN
yile) oy : Q) pv
i ==
is 00y o
)
S \

S
&
\Y
\

N

A

N/
/ &
A0t
.~\hw' ﬁ‘\ﬂr\“\ -
. WA
NG

r
Z
4

R
d
i

>

M20 Gas/LPG 331381 (8-2013)

2-72



STANDARD PARTS

356296 - NA
Fig. 34 - Mitsubishi Engine Air Cleaner Group, LPG (006000- )

Ref. Part No. Serial Number Description Qty.
1 1070822 (006000- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (006000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (006000- ) Washer, Flat, 0.31, Std 2
4 398279 (006000- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (006000- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (006000- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (006000- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (006000- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (006000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

v 10 369745 (006000- ) Filter Assy, Air 1
A 11 369746 (006000- ) Element, Fltr, Air [Dn] 1
12 1036892 (006000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (006000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (006000- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1070787 (006000- ) Hose, Intake, Mold, Lpg [Epdm Mit2013] 1
16 369747 (006000- ) Clamp, Mtg, Fltr, Air 1
17 08709 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 69234 (006000- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1

M20 Gas/LPG 331381 (8-2013) 2-73



STANDARD PARTS
Fig. 35 — Mitsubishi Engine Alternator and Fan Group (006000- )

2-74 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

356297

Fig. 35 - Mitsubishi Engine Alternator and Fan Group (006000- )

Ref. Part No. Serial Number Description Qty.
1 1071727 (006000- ) Guard, Fan, Side 1
2 1070890 (006000- ) Arm WIdt, Alternator [Mit 2013] 1
3 16931 (006000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
4 04375 (006000- ) Screw, Hex, M8 X 1.25 X 40, 8.8, FI 1
5 32491 (006000- ) Washer, Flat, 0.31, Std 7
6 41186 (006000- ) Washer, Flat, Belleville, .31 1
7 1071144 (006000- ) Belt, Ribbed, Fan, 42.13| 1
8 1071145 (006000- ) Belt, Ribbed, Alternator, 41.5I 1
9 1070764 (006000- ) Bracket WIdt, Alternator [Mit13] 1

10 39277 (006000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
11 49883 (006000- ) Screw, Hex, M8 X 1.25 X 120, 8.8, Fl 1
12 1070619 (006000- ) Bracket, Mtg, Alternator [Mit 2013] 1
13 1071107 (006000- ) Block, Spacer 1
14 76570 (006000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
15 39349 (006000- ) Washer, Flat, 0.31, Sae 2
16 1071108 (006000- ) Spacer, Pump, Water 1
17 07790 (006000- ) Nut, Hex, Fing, M6 X 1.00 4
18 1071110 (006000- ) Spacer, Crankfshaft 1
19 1073529 (006000- ) Plate WIdt, Shaft, Fan [Shaft Extended] 1
20 1070426 (006000- ) Sheave, Mach [Mit 2615rpm Fan] 1
21 1055377 (006000- ) Bearing, Ball, 20mm B 42mm D 12mm W 2
22 1017218 (006000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
23 16735 (006000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
24 08709 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 39281 (006000- ) Screw, Hex, M8 X 1.25 X 90, 8.8 3
26 1070431 (006000- ) Spacer, Fan, Taper [Mit 2013] 1
27 1031566 (006000- ) Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper 1
28 48998 (006000- ) Screw, Flt, Soc, .38-16 X 1.00, Al 3
29 00960 (006000- ) Key, Sq, 0.12 X 0.12, 0.501 1
30 1072421 (006000- ) Plate, Shield, Dust 1

M20 Gas/LPG 331381 (6-2014) 2-75



STANDARD PARTS

)

Fig. 36 - Mitsubishi Engine Muffler Group (006000-

See Engine
Breakdown—__

2-76

M20 Gas/LPG 331381 (6-2014)



STANDARD PARTS

Fig. 36 - Mitsubishi Engine Muffler Group (006000- )

Ref. Part No. Serial Number Description

1 1028994 (006000- ) Channel, Shield, Muffler [M20/T20 2007]

2 08716 (006000- ) Screw, Hex, M6 X 1.0 X 20, Ss

3 32483 (006000- ) Washer, Flat, 0.25, Sae

4 9013159 (006000- ) Pipe Kit, Exhaust, Replmt [Mako Mitsu]

5 08166 (006000- ) Nut, Hex, M10 X 1.50 [Stover]

6 1028558 (006000- ) Sensor, Exhaust, Tailpipe

7 1011216 (006000- ) Gasket, Exhaust, 2hole, 3.4bc

8 39284 (006000- ) Screw, Hex, M10 X 1.5 X 35, 8.8

9 1071376 (006000- ) Muffler, Catalytic [Mit 2.0l 2013]

10 1028753 (006000- ) Tube, Exhaust, Fing, 1.5d [M20/T20 2007]
11 1028929 (006000- ) Bracket, Mtg, Muffler [M20/T20 2007]
12 1013117 (006000- ) Rod, Hanger, Isolator

13 32492 (006000- ) Washer, Flat, 0.38, Std

14 25014 (006000- ) Nut, Hex, Std, .38-16

15 1013031 (006000- ) Isolator, Rbr

16 222496 (006000- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss]
17 222505 (006000- ) Screw, Hex, M8 X 1.25 X 45, Ss

18 01685 (006000- ) Washer, Flat, 0.38b 0.88d .08, Ss

19 08713 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss

20 1071418 (006000- ) Shield, Tray, Drip [Mit 2013]

21 06943 (006000- ) Screw, Hex, M6 X 1.00 X 20, 8.8

22 32490 (006000- ) Washer, Flat, 0.25, Std

23 1071113 (006000- ) Bracket, Muffler

24 08165 (006000- ) Nut, Hex, Stover, M8

25 39349 (006000- ) Washer, Flat, 0.31, Sae

356298

Qty.

WW =2 =2 W= =2 N = =2 a2 NN a2 AP DN =2 DN =

M20 Gas/LPG 331381 (12-2014)

2-77




STANDARD PARTS

)

Fig. 37 - Mitsubishi Engine Radiator and Mount Group (006000-

M20 Gas/LPG 331381 (5-2015)

2-78



STANDARD PARTS

Fig. 37 - Mitsubishi Engine Radiator and Mount Group (006000-

)

356299

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (006000- ) Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1045764 (006000- ) Cap, Radiator, 14Psi [Stant] 1

3 1037346 (006000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9010096 (006000- ) Shrd Widt,Fan,G/Lp, Replmt [M20/M30/T20] 1
4 9010097 (006000- ) Shrd Widt,Fan,G/Lp, Repimt [TJ] (Japan Only) 1
5 1070955 (006000- ) Plate, Door, Clean-Out [Mit2013] 1
6 1036892 (006000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
7 1046962 (006000- ) Bracket, Mtg, Radiator 1
8 06962 (006000- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
9 32492 (006000- ) Washer, Flat, 0.38, Std 8
10 54274 (006000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
11 09832 (006000- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (006000- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
13 41430 (006000- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 39277 (006000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
15 32491 (006000- ) Washer, Flat, 0.31, Std 11
16 32490 (006000- ) Washer, Flat, 0.25, Std 2
17 1071785  (006000- ) Skirt, Eng Fan, Gas / Lp 1
18 1037355 (006000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
19 41178 (006000- ) Washer, Flat, 0.25, Fendr 7
20 1036892 (006000- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 7
21 1019968 (006000- ) Bracket, Mtg, Radiator 1
22 1040467 (006000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
23 30407 (006000- ) Clip, Keeper, Open 1
24 08708 (006000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
25 1054428 (006000- ) Shroud, Fan 1
26 1070434 (006000- ) Bracket, Shrd, Fan, Upper, Sppt, G/Lpg 1
27 1070860 (006000- ) Bracket, Shrd, Fan, Lower, Sppt, G/Lpg 1
28 07790 (006000- ) Nut, Hex, Fing, M6 X 1.00 1
29 1048166 (006000- ) Seal, Afmkt, Bulb, Str, 0.58d 08ft 1
30 1015205 (006000- ) Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft 4
31 57569 (006000- ) Molding, Trim, Pvc, .08-.11 06.8I 1
32 08709 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
M20 Gas/LPG 331381 (12-2012) 2-79




STANDARD PARTS

)

Fig. 38 - Mitsubishi Engine Radiator Hose Group (006000-

>

M20 Gas/LPG 331381 (8-2013)

2-80



STANDARD PARTS

Fig. 38 — Mitsubishi Engine Radiator Hose Group (006000-

)

356300

Ref. Part No. Serial Number Description Qty.
1 1070732 (006000- ) Hose, Coolant, Upper, Mold [Mit 2013] 1
2 22297 (006000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (006000- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (006000- ) Hose, Rbr, E9O, 1.25id 1.25id 04.2 03.1 1
5 1071099 (006000- ) Tube, Coolant, 1.3d, Lower [Mit 2013] 1
6 9010904 (006000- ) Hose Kit, Coolant, Repimt [Mitsubishi} 1
7 51305 (006000- )  Fitting, Draincock, E90, .25npt 1
8 73471 (006000- ) Hose, Pvc, ClIr, 0.38id 0.560d 022.0I 1
9 43844 (006000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 87738 (006000- ) Hose, Fuel, 0.18id, 29.0I 1
11 08709 (006000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
12 39277 (006000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (006000- ) Washer, Flat, 0.31, Std 5
14 1054382 (006000- ) Tank, Coolant, 03.6w 04.1hi 05.5I,1liter 1
15 1014843 (006000- ) Hose, Afmkt, Coolant Recvy, 05ft 1
16 53466 (006000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
17 16931 (006000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
M20 Gas/LPG 331381 (8-2013) 2-81




STANDARD PARTS

Fig. 39 - Engine Fuel Tank Group, Gasoline (000000-001999)

2-82 M20 Gas/LPG 331381 (3-07)



STANDARD PARTS

Fig. 39 - Engine Fuel Tank Group, Gasoline (000000-001999)

354418

Ref. Part No. Serial Number Description Qty.
1 1026550 (000000-001999 ) Tray WIdt, Fuel 1
2 87730 (000000-001999 ) Hose, Fuel, 0.31id 12.0l 1
3 1026759 (000000-001999 ) Insulation, Flame-Retardant, 0.5 1
4 1012160 (000000-001999 ) Hose, Fuel, 0.31id 24.0I 1
5 1011107 (000000-001999 ) Pump, Fuel, Hi Press [Gm 1.61/3.0I] 1
6 372440 (000000-001999 ) Filter, Fuel [Gm 1.61/3.01] 1
7 1013086 (000000-001999 ) Connector, Fuel, Qf 1
8 9000355 (000000-001999 ) Fitting, Brs, E90, Em05/Pm04 1
v 9 9002395 (000000-001999 ) Tank, Fuel, 11.26Gal, gas, Replmt 1
A 10 48267 (000000-001999 ) Cap, Tank, Fuel, 2.3neck 2.6d 1
A 1039521 (000000-001999 ) Send-Unit, Fuel 1
11 1025229 (000000-001999 ) Strap, Tank, Gas 4
12 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (000000-001999 ) Washer, Flat, 0.31, Std 2
14 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 32483 (000000-001999 ) Washer, Flat, 0.25 Sae 4
16 32981 (000000-001999 ) Nut, Hex, Lock, .25-20, NI 4
17 1023482 (000000-001999 ) Hose, Fuel, 0.50id 21.0I 1
18 54333 (000000-001999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
19 39277 (000000-001999 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
20 1019416 (000000-001999 ) Bracket, Mtg, Fuel 1
21 1013086 (000000-001999 ) Connector, Fuel, Qf 1
22 1019939 (000000-001999 ) Connector, Fuel, E90, Qf 1
23 21197 (000000-001999 ) Screw, Hex, .38-16 X 1.00, 5 2
24 32492 (000000-001999 ) Washer, Flat, 0.38 Std 2
25 1011895 (000000-001999 ) Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole 2
26 383912 (000000-001999 ) Sleeve, P/M, 0.43b 1.00d 1.0l, St 1
27 16931 (000000-001999 ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
28 06956 (000000-001999 ) Screw, Hex, M8 X 1.25 X 45, 8.8 1
29 32491 (000000-001999 ) Washer, Flat, 0.31, Std 6
30 08709 (000000-001999 ) Nut, Hex, Lock, M8 X 1.25, NI 4
31 1026664 (000000-001999 ) Fuelline, .31d Str/Str, Plstc 1
32 1019394 (000000-001999 ) Fuelline, .31d Str/Str, Plstc 1
33 27048 (000000-001999 ) Fitting, Brs, EQO, Pf04/Pm04 1
34 398468 (000000-001999 ) Fitting, Brs, Str, Pm04/Pm04 1
35 1019940 (000000-001999 ) Valve, Ball, 04pf, Chm W/ Handle 1
36 392629 (000000-001999 ) Fitting, Brs, Str, Bm05/Pm04 1
37 54333 (000000-001999 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
M20 Gas/LPG 331381 (4-08) 2-83




STANDARD PARTS

)

Fig. 40 - Engine Fuel Tank Group, Gasoline (002000-

M20 Gas/LPG 331381 (12-2012)

2-84



STANDARD PARTS

Fig. 40 - Engine Fuel Tank Group, Gasoline (002000- )
Ref. Part No. Serial Number Description
1 1026550 (002000- ) Tray Widt, Fuel
2 1026759 (002000- ) Insulation, Flame—-Retardant, 0.5
3 39277 (002000- ) Screw, Hex, M8 X 1.25 X 25, 8.8
4 32491 (002000- ) Washer, Flat, 0.31, Std
5 08709 (002000- ) Nut, Hex, Lock, M8 X 1.25, NI
v 6 9003610 (002000- ) Tank, Fuel, 11.2gal, Gas, Repimt [2007]
A 7 1033897 (002000- ) Gasket, Sender, Fuel
A 8 1033901 (002000- ) Send-Unit, Fuel [2007]
A 9 1032812 (002000- ) Cap, Fuel, Tank
A 10 48126 (002000- ) Fitting, Pipe, Plug, Pm02, Sq Head
11 1023482 (002000- ) Hose, Fuel, 0.50id, 21.0I
12 54333 (002000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
13 1013086 (002000- ) Connector, Fuel, Qf
14 1011895 (002000- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole
15 06956 (002000- ) Screw, Hex, M8 X 1.25 X 45, 8.8
16 1034676 (002000- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07]
17 1034655 (002000-005999 ) Fuelline, .31d Str/Str,Plstc[M20/T20 07]
18 1012248 (002000- ) Fuelline, .31d Str/Str, Plstc
19 1033746 (002000- ) Hose, Fuel, 0.31id [Evap Emission 07]
20 08708 (002000- ) Nut, Hex, Lock, M6 X 1.00, NI
21 9000355 (002000- ) Fitting, Brs, E90, Em05/Pm04
22 372440 (002000- ) Filter, Fuel [Gm 1.61/3.01]
23 9006592 (002000- ) Pump, Fuel
24 1028924 (002000- ) Manifold, Gas, Relief, Valve
25 1029293 (002000- ) Fitting, Fuel, Str, 0.56-18 [07 Eng]
26 1029295 (002000- )  Fitting, Fuel, Str, 0.38-24 [07 Eng]
27 06949 (002000- ) Screw, Hex, M6 X 1.0 X 50, 8.8
28 1025229 (002000- ) Strap, Tank, Gas
29 32483 (002000- ) Washer, Flat, 0.25, Sae
30 32981 (002000- ) Nut, Hex, Lock, .25-20, NI
31 62595-15  (002000- ) Molding, Trim, Pvc, .08-.11 13.2l
32 385009 (002000- ) Harness, Manifold, Gas
33 16931 (002000- ) Screw, Hex, M8 X 1.25 X 20, 8.8
34 1071388 (006000- ) Fuelline, .31d Str/Str, Plstc [Mit 2013]

354418

Qty.

e S S SN 0 I N\ T S S Lo T O TN Lo B N N N L T 0 T 0 T @ 2 B S S N S @ ) B o B SN A Y

M20 Gas/LPG 331381 (12-2012)

2-85




STANDARD PARTS

Fig. 41 - Engine Fuel Tank Group, LPG

2-86 M20 Gas/LPG 331381 (5-2015)



STANDARD PARTS

354419 - NA
Fig. 41 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (000000- ) Tray Widt, Lpg 1
2 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (000000- ) Washer, Flat, 0.31, Std 8
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (000000- ) Magnet, Drive Brush 1
6 09200 (000000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (000000- ) Pin, Locating, Lpg 1
8 32492 (000000- ) Washer, Flat, 0.38 Std 2
9 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 1
10 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (000000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (000000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (000000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (000000- ) Strap, Mtg, Tank, Lpg 1
v 17 53400-1 (000000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
A 18 53400-4 (000000- ) Nut, Adj, Mtg, Tank, Lpg 1
19 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 26496 (000000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem 1
21 22308-6 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 14.0l 1
22 150709 (000000- ) Fitting, Brs, Tee, Pf04/P{04/Pm04, Run 2
23 78122 (000000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (000000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (000000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (000000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.0I 1
27 392645 (000000-007077 ) Fitting, Pipe, E45, Spcl 1
28 17414 (000000- ) Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (000000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (000000- ) Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq] 1
31 35707 (000000- ) Screw, Hex, .38-16 X 3.00, 5 1
32 69234 (006000-007077 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
33 09740 (006000-007077 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
34 32491 (006000-007077 ) Washer, Flat, 0.31, Std 1
35 11442-23  (007078- ) Fitting, Pipe, Str, Pm04/Sf04 1
36 67767 (007078- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
37 06942 (007078- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
38 32483 (007078- ) Washer, Flat, 0.25, Sae 1

M20 Gas/LPG 331381 (5-2015) 2-87



STANDARD PARTS

Fig. 42 - Battery and Electrical Group

/
/

/ /

% \

Tk

/

M20 Gas/LPG 331381 (5-2015)

2-88



STANDARD PARTS

354425 - G/LP

Fig. 42 - Battery and Electrical Group
Ref. Part No. Serial Number Description Qty.
1 369704 (000000- ) Horn, 12vdc, Dba [Wolo] 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 5
3 19066 (000000- ) Washer, Flat, #10 4
4 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 3
5 57804 (000000- ) Relay, 12vdc, 40a, Spdt N/O 7
6 1024274 (000000- ) Cover, Fuse, Block 1
7 1026576 (000000- ) Gasket, Cover, Fuse Block 1
8 06549 (000000- ) Nut, Hex, Lock, M5 X 0.8, NI 8
9 1021290 (000000- ) Alarm, Warning [Sonalert, St628] 1
10 33671 (000000- ) Strap, Rbr, Tie-Down, 2/Hooks 19.0I 1
11 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
12 20778 (000000- ) Hose, Pvc, Clr, 0.50id 0.690d 30.00I 1
13 60295 (000000-005999 ) Cable, Battery, 02ga 60.0I Blk .41ring 1
13 1071481 (006000- ) Cable, Battery, 2ga, 62I, Blk 1
14 68869 (000000-005999 ) Cable, Battery, 02ga 48.0l Red .41ring 1
14 1071482 (006000- ) Cable, Battery, 2ga, 60I, Red 1
15 222290 (000000- ) Diode, Ele, Plug 1
16 762514 (000000- ) Fuse, 015a 14
17 53466 (000000- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 4
18 10137 (000000- ) Battery, 12vdc, 0475cca, Ah, Wet 1
19 32490 (000000-001278 ) Washer, Flat, 0.25 Std 2
20 08708 (000000-001278 ) Nut, Hex, Lock, M6 X 1.0, NI 2
21 1027228 (000000-001278 ) Seal, Radiator, Upper 1
22 06942 (000000-001278 ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
M20 Gas/LPG 331381 (5-2015) 2-89




STANDARD PARTS

Fig. 43 - Wheel Group, Front Drive

325Nm

(240 Ft Ibs)
34 /

34-40Nm
(25-35 Ft Ibs)

510Nm |
(375 Ftlbs)

120-150 Nm
(90-110 ft Ib)

2-90 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

354426
Fig. 43 - Wheel Group, Front Drive

Ref. Part No. Serial Number Description Qty.
1 9008248 (000000-003675 ) Housing Kit, Drive, Front, Repimt 1
2 51338 (000000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (000000- ) Fitting, Grease, Str Pm04 .63I 2
4 374560 (000000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (000000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (000000- ) Fitting, Hyd, Str, Jm10/Om12 1
7 393215 (000000- ) Fitting, Hyd, E45, Jm04/0Om06 1
8 1024249 (000000- ) Fitting, Hyd, E45, Jm10/0Om12 1
9 19583 (000000- ) Screw, Soc, .50-13 X 1.50, Al 4

v 10 54087 (000000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (000000- ) Stud, Wheel, .50-20 X 1.50I, 0.370th 5
11 08180 (000000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (000000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (000000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (000000- ) Washer, Flat, 1.39b 2.12d .13, Stl 1
15 73281 (000000- ) Bolt, Shid, 1.37d X 5.13I,1.1-18 Drilled 1
16 54052 (000000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (000000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (000000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (000000-006885 ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
19 1034270 (006886- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (000000- ) Fitting, Hyd, E45, Jm06/Om06 2
21 71340 (000000-003675 ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (000000-003675 ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (000000-006885 ) Washer, Flat, 0.75 Sae 2
23 1073487 (006886- ) Washer, Flat, .781b 1.630d .16, Sil, Blk 2
24 32987 (000000-003675 ) Nut, Hex, Lock, .75-10, NI 2
25 58842 (000000- ) Bar, Flat, Stl 0.19, 01.50 X 04.11 1
26 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (000000- ) Washer, Flat, 0.31, Std 2
28 1061973 (000000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1
(Optional Polyurethane)
29 57315 (000000- ) Sleeve, Nyl, #37 05.0I 2
30 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
31 1059343 (000000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0 1
32 1060521 (003676- ) Bracket, Mtg, Sppt 1
33 1071061 (003676- ) Housing, Sppt, Front Wheel 1
34 77345 (003676- ) Screw, Hex, .75-10 X 3.25, G5 1
35 82832 (006000- ) Sleeve, Nyl, 2.38id 25.0I 1
36 49266 (006000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

M20 Gas/LPG 331381 (12-2014) 2-91



STANDARD PARTS

Fig. 44 - Wheel Group, Rear

2-92 M20 Gas/LPG 331381 (9-10)



STANDARD PARTS

354427
Fig. 44 - Wheel Group, Rear

Ref. Part No. Serial Number Description Qty.
v 360023 (000000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (000000- ) Plate, Backing, Brake 1
A 2 360271 (000000- ) Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz 1
A 3 360272 (000000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (000000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (000000- ) Retainer, Ring, Brake 1
A 6 360275 (000000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (000000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (000000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (000000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (000000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (000000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (000000- ) Washer, Flat, 0.50 Sae 8
14 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (000000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1059671 (000000- ) Tire, Idler, Scrbr, Blk, 16.0X3.5 2
A 17 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 16 1059347 (000000- ) Tire, Idler, Scrbr, Non-Skid, 16.0x3.5 (Optional) 2
A 17 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1061974 (000000- ) Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5 2
(Optional Polyurethane)
A 19 360074 (000000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2

M20 Gas/LPG 331381 (7-2012) 2-93



STANDARD PARTS

Fig. 45 - Brake Pedal Linkage Group

2-94 M20 Gas/LPG 331381 (8-07)



STANDARD PARTS

354428
Fig. 45 - Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (000000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (000000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (000000- ) Rod 2
4 14595-1 (000000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (000000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (000000- ) Nut, Hex, Std, .25-28 2
7 364864 (000000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (000000- ) Shaft Widt, Brake 1
9 1026025 (000000-007328 ) Plate, Stop, Brake 2

10 361339 (000000-007328 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (000000- ) Bearing, Split, 1.00b 4
12 382224 (000000- ) Plate, Sppt 2
13 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (000000- ) Wasbher, Flat, 0.31, Std 7
15 1025495 (000000- ) Cable, Push / Pull, 063.01 4.0, .31-24 1
16 58311 (000000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (000000- ) Nut, Hex, Jam, .31-24 2
18 69582 (000000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (000000- ) Bracket, Mtg, Cable 1
21 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (000000- ) Shaft Widt, Pedal, Brake 1
23 51109 (000000- ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
24 23788 (000000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (000000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (000000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (000000- ) Washer, Flat, 0.25 Std 8
28 08708 (000000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (000000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (000000- ) Pedal, Brake, Lock 1
31 46563 (000000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (000000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (000000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (000000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2

M20 Gas/LPG 331381 (8-07) 2-95



STANDARD PARTS

Fig. 46 - Directional Pedal Group

2-96 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 46 - Directional Pedal Group

354429

Ref. Part No. Serial Number Description Qty.
1 1025140 (000000- ) Pedal, Propel 1
2 58819 (000000- ) Tread, Non-Skid, 03.0w 11.6l 1
3 59668 (000000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (000000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (000000- ) Cable, Push / Pull, 098.0l .25-28/.25-28 1
8 68866 (000000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (000000- ) Nut, Hex, Std, .25-28 2

10 65441 (000000- ) Tube, 00.38d 00.26b 00.3I Stl Pt 2
11 41399 (000000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (000000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (000000- ) Washer, Flat, 0.25 Std 4
14 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 2
M20 Gas/LPG 331381 (12-2012) 2-97




STANDARD PARTS

Fig. 47 - Hydraulic Pump Linkage Group

M20 Gas/LPG 331381 (12-2012)

2-98



STANDARD PARTS

356301-G/LP
Fig. 47 - Hydraulic Pump Linkage Group

Ref. Part No. Serial Number Description Qty.
1 41169 (000000- ) Nut, Hex, Lock, .25-20, NI, Ss 3
2 63234 (000000- ) Tube, 00.50d 00.38b 00.6l Stl 2
3 42467 (000000- ) Screw, Hex, .38-16 X 2.00, Ss 1
4 32492 (000000- ) Washer, Flat, 0.38 Std 2
5 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
6 21197 (000000- ) Screw, Hex, .38-16 X 1.00, 5 2
7 11842 (000000- ) Spring, Extn, 0.750d X 0.12wir, 4.3l 2
8 48079 (000000- ) Bolt, Eye, .25-20 X 1.40 X .25 Eye 1
9 53947 (000000- ) Cam, Centering, Pintle 1

10 54655 (000000- ) Cam, Centering, Pintle 1
11 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 1
12 39349 (000000- ) Washer, Flat, 0.31 Sae 1
13 53953 (000000- ) Arm, Cntrl, Pintle, Centering 2
14 54205 (000000- ) Bumper, Rbr, 0.5d 0.16t M5 X 08 2
15 50335 (000000- ) Nut, Hex, Std, M5 X 0.8, 8 4
16 1027233 (000000- ) Arm, Pintle 1
17 83879 (000000- ) Screw, Hex, .31-24 X 0.75, NI 1
18 41186 (000000- ) Washer, Belleville, .31 3
19 1027313 (000000- ) Bracket WIdt, Propel, Pintle 1
20 84170 (000000- ) Bracket, Retainer, Safety 1
21 16213 (000000- ) Bolt, Shid, .31d X 1.00, .25-20 1
22 73411 (000000- ) Shock Absorber, 2.3 Strk 1
23 39278 (000000- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1
24 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
25 1022787 (000000- ) Arm [Positioning] 2
26 09252 (000000- ) Screw, Hex, M5 X 0.8 X 20, 8.8 2
27 01683 (000000- ) Washer, Flat, #10 Ss 2
28 1022779 (000000- ) Sensor, Spd / Dir, 6-30vdc 1
29 09198 (000000- ) Screw, Pan, M4 X 0.7 X 35, Ss 2
30 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
31 46559 (000000- ) Screw, Hex, .38-16 X 1.25, NI 2
32 32485 (000000- ) Washer, Flat, 0.38 Sae 4
33 1022140 (000000-005999 ) Bracket, Propel, Gas/Lpg 1
34 1022798 (000000-005999 ) Bracket, Mtg, Cyl 1
35 41187 (000000- ) Washer, Flat, Belleville, .38 2
36 1032399 (000000- ) Strap, Sppt 1
37 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
38 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 32490 (000000- ) Washer, Flat, 0.25 Std 1
40 1070798 (006000- ) Bracket, Propel, G/Lpg [Mit 2013] 1
41 1070819 (006000- ) Angle, Mtg 1

M20 Gas/LPG 331381 (12-2012) 2-99



STANDARD PARTS

Fig. 48 - Hopper Lift Arms Group

M20 Gas/LPG 331381 (6-06)

2-100



STANDARD PARTS

Fig. 48 - Hopper Lift Arms Group

Ref. Part No. Serial Number
1 1018241 (000000-004292 )
1 1069933 (004293- )
2 23211 (000000- )
3 09252 (000000- )
4 19066 (000000- )
5 07789 (000000- )
6 1018226 (000000- )
7 364587 (000000- )
8 72897 (000000- )
9 1040467 (000000- )
10 42120-1 (000000- )
11 59542 (000000- )
12 07259 (000000- )
13 1018260 (000000- )
14 1018262 (000000- )
15 1018266 (000000- )
16 16944 (000000- )
17 1029646 (000000- )
18 47638 (000000- )
19 393215 (000000- )
20 1025904 (000000- )
21 1018227 (000000- )
22 02942 (000000- )
23 1018275 (000000- )
24 09028 (000000- )
25 01686 (000000- )
26 1018276 (000000- )
27 08179 (000000- )

Description

Frame Widt, Lift, Hppr

Frame Widt, Lift, Hppr

Switch, Snap, 15a No, RIr

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10

Nut, Hex, FIng, M5 X 0.8

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl
Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz
Plate, Pin, Clevis, Upper

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems
Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Fitting, Grease, Str Pm04 .47I

Tube WIdt, Arm, Safety

Rod WiIdt, Arm, Safety

Pin, Arm, Safety

Screw, Hex, M4 X 0.7 X 10, Fmg
Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000
Fitting, Hyd, E90, Jm04/0m06

Fitting, Hyd, E45, Jm04/0m06

Fitting, Hyd, Rst, Jf04/Jm04, .028

Pin, Clevis, 0.88d X 2.25I

Pin, Cotter, Hair, 0.62d .120 Wir

Plate WIidt, Arm, Stop

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin, Clevis, 0.62d X 2.911

Pin, Cotter, .094 X 1.00

354430

Qty.

S A NN 2PN A aa a2 a DD PDPANDPEODPODODDODNON 2 A

M20 Gas/LPG 331381 (8-2013)

2-101




STANDARD PARTS

Fig. 49 - Hopper and Debris Screen Group

2-102 M20 Gas/LPG 331381 (10-2015)



STANDARD PARTS

Fig. 49 - Hopper and Debris Screen Group

354431

Ref. Part No. Serial Number Description Qty.
1 1018300 (000000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (000000- ) Bar, Mtg, Hppr 2
3 763042 (000000- ) Washer, Flat, Belleville, M10 6
4 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (000000- ) Hose Assy, W/1cuff, 1.0d 09I 1.0/ 1
6 9003774 (000000-002280 ) Screen Kit, Hppr, Repimt [M20] 1
7 1044323 (002281- ) Spring, Flat, Retainer, Angled Screen 1
8 222268 (000000-002280 ) Washer, Flat, 0.38b 1.25d .12, Neo 3
9 1017218 (000000-002280 ) Washer, Flat, 0.32b 1.00d .12, Ss 3

10 08713 (000000-002280 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
11 1039163 (002281- ) Screen Widt, Hppr 1
12 1039215  (002281- ) Angle, Retainer 1
13 09010 (002281- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
14 1017218 (002281- ) Washer, Flat, 0.32b 1.00d .12, Ss 3
15 222268 (002281 - ) Washer, Flat, 0.38b 1.25d .12, Neo 2
16 08713 (002281- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
M20 Gas/LPG 331381 (10-2015) 2-103




STANDARD PARTS

Fig. 50 - Hopper Cover and Dust Filter Group

M20 Gas/LPG 331381 (4-11)

2-104



STANDARD PARTS

Ref. Part No.
1041984
15678
01684
360824
09200
1033591
1015220
9003444
9 06922
19064
11 32975
01754
1041006
1018203
360952
1017944
32483
08712
09740
01685
08713
06957
06963
39311
39312
1037671
36658
1041920
1059542
1049242
1053320
20634
1048295AM
1018207
09291
1014563
39277
01685
15678
1037235
36661
1036611
1056298
763116
1037947

o~NO O~ WN =

Fig. 50 - Hopper Cover and Dust Filter Group

Serial Number

000000-001356
000000-001356
000000-001356
000000-001356
000000-001356

000000-001356
000000-001356
001357-
001357-
002041-003478
003479-
002041-
002140-

e e v v v e N v e e e e e v v e N n e e e e e e n N v N e e N e N S N N N N N S S S N

Description

Bracket, Cover, Hppr

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.25, Ss

Latch

Screw, Pan, M5 X 0.8 X 12, Ss

Tray WIdt, Perma-filter (Replaced By none)
Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft (Replaced By none)
Sensor Kit, Repair [Thermo-Sentry, M20]

Screw, Pan, M3 X 0.5 X 20, 4.8
Washer, Flat, #06

Washer, Lock, Int, #06

Nut, Hex, Std, M3 X 0.5, 8

Cover, Hppr

Plate, Shakr

Plate, Shakr, Bar

Plate WIdt, Shakr, Side

Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 60, 8.8
Screw, Hex, M10 X 1.50 X 60, 8.8
Nut, Hex, Std, M8 X 1.25

Nut, Hex, Std, M10 X 1.50

Strap, Mtg, Motor, .124.00W
Strip, Rbr, 0.06 04.00w 05.0l Neo/60
Motor, Ele [12vdc, Shaker]

Motor, Ele 12Vdc, Shakr

Weight, Eccentric

Weight, Eccentric

Screw, Set, #10-24 X 0.25, NI
Filter, Panl, Syn, 4.2 X 20.0 X 30.0
Bar, Mtg, Hppr Cover

Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Ss

Screw, Hex, M6 X 1.0 X 16, Ss
Shaker Widt

Strip, Rbr, 0.06 01.00W 04.0L
Switch, Temp [160F]

Switch, Temp, Sealed, Nc

Tie, Cable, Nyl, 15.3L . W 4.5 Max D
Tray, Perma-Filter

354432

Qty.

DN =PPODNONNOMN=2=2 =2 DO PADN

—_
0]

il e o T e o BN \O I \C TN \ O I \O B & B T\ B \C I \C I \ G I SN o) B e e T 0 o}

M20 Gas/LPG 331381 (10-2015)

2-105




STANDARD PARTS

Fig. 51 - Hopper Bumper Group

M20 Gas/LPG 331381 (4-10)

2-106



STANDARD PARTS

Ref. Part No.
10632-1
10632-13
50646
1021047
9006334
08171
1018240
361339
32483

9 10632-4
10 39924
11 12323
12 02938
13 40607
14 82739
15 32183
16 1031575
17 1036240
18 1037346
19 06928
20 1018280
21 09028
21 12309
22 32492
22 32486
23 21623
24 06944
25 1018274
26 20021
27 1018293
28 1018208
29 1053838
30 23146
31 1062566
32 34411
33 1052885

O~NO O~ WN = =

Fig. 51 - Hopper Bumper Group

Serial Number
000000-007328
007328-
000000-
000000-
000000-003062
000000-003062

000000-007328
(007328
(000000-007328
(007328
(000000~

—— e e e e e e v v e v e e e e S n e S e e e N n e S N e S N N S S S

Description

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl
Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
Molding, Trim, Pvc,.18-.31 07.5I
Wheel, 06.0d 2.00w 1.19b, Gray Rbr
Pin Kit, Wheel, Ci [M20/T20/M30]

Pin, Cotter, .156 X 2.00

Bracket, Mtg, Switch

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Switch, Press, Spdt 0008psi

Screw, Pan, M4 X 0.7 X 20, Ss
Washer, Lock, Int, #08, Ss

Fitting, Brs, Str, Bm03/Pm02

Fitting, Brs, Breather [02mp]

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, 03ft
Tube, Vacuum

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Screw, Pan, M4 X 0.7 X 20, 4.8

Plate Widt, Mtg, Solenoid

Screw, Hex, M10 X 1.5 X 25, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.38 Std

Washer, Flat, 0.50, Sae

Latch

Screw, Hex, M6 X 1.0 X 25, 8.8
Solenoid, Pull, 12vdc, Damper

Pin, Roll, .125 D X 0.75l, .125/.129
Cap, Arm, Lift

Light, Tail, 12vdc

Pin, 30mmd X 215mml

Pin, Roll, .187d X 1.62I, .187/.192
Washer, Flat, 1.26B 1.88D .13, Stl, PI
Pin, Cotter, Hair, 1.00d .178 Wir
Switch, Press, Adj [4-16 In Wir]

354433

Qty.

Ei AN A I \C I \C T \C I\ I S O T AL I O I G I SN b i A\° I \C Il \C T \C T \O I O B o) I \O V)

M20 Gas/LPG 331381 (9-10)

2-107




Fig. 52 - Hopper Door Group (000000-003061)

STANDARD PARTS

4
=
Do 9 A
p )/ )
/ \ Ao \
\ A \
N <— \
,',Iuv \ <
/7 ]
s /
i = SR
7 A X
Vi A & \
7y Z_// R
/7" V \ ,
/
s Yy7i \ \
7/ \ oo /
i A\ R
4 S
/
/ /
A — - W
AR

M20 Gas/LPG 331381 (9-09)

2-108



STANDARD PARTS

Fig. 52 - Hopper Door Group (000000-003061)

354434

Ref. Part No. Serial Number Description Qty.
1 1038115 (000000-003061 ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
2 77097 (000000-003061 ) Fitting, Hyd, E90, Jm04/Om04 2
3 17461 (000000-003061 ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (000000-003061 ) Pin, Cotter, .094 X 1.00 2
5 1014563 (000000-003061 ) Washer, Flat, 0.40b 1.12d .12, Ss 4
6 1018237 (000000-003061 ) Plate, Bottom, Hppr 1
7 222268 (000000-003061 ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (000000-003061 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (000000-003061 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (000000-003061 ) Bracket, Lip, Hppr 1
11 09010 (000000-003061 ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (000000-003061 ) Washer, Flat, 0.31, Ss 4
13 1018244 (000000-003061 ) Strap, Door, Dump 1
14 1018245 (000000-003061 ) Seal, Door, Dump 1
15 08716 (000000-003061 ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (000000-003061 ) Washer, Flat, 0.25, Ss 19
17 1018196 (000000-003061 ) Plate, Retainer, Door, Dump 1
18 1018197 (000000-003061 ) Seal, Door, Dump 1
19 379791 (000000-003061 ) Bolt, Carriage, M06 X 1.0 X 30 6
20 08712 (000000-003061 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
21 1018194 (000000-003061 ) Strap, Door, Dump, Side 2
22 1018199 (000000-003061 ) Seal, Door, Dump, Side 2
23 1018210 (000000-003061 ) Bracket Widt, Pivot, Hppr Door, Lh 1
24 1018202 (000000-003061 ) Bracket, Pivot, Hppr Door, Rh 1
25 1018193 (000000-003061 ) Bushing, Pivot, Door 2
26 395825 (000000-003061 ) Screw, Fit, M10 X 1.5 X 30, Ss 18-8 4
27 07810 (000000-003061 ) Screw, Flt, M8 X 1.25 X 25, 10.9 2
28 1016463 (000000-003061 ) Door Widt, Hppr 1
29 64379 (000000-003061 ) Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef 2
30 07259 (000000-003061 ) Fitting, Grease, Str Pm04 .47l 2
31 1044993 (000000-003061 ) Bracket, Cover, Hopper 1
32 1018253 (000000-003061 ) Bracket, Cover 1
33 12317 (000000-003061 ) Screw, Hex, M10 X 1.5 X 30, Ss 4
34 09291 (000000-003061 ) Screw, Hex, M10 X 1.5 X 20, Ss 3
35 1014563 (000000-003061 ) Washer, Flat, 0.40b 1.12d .12, Ss 3
M20 Gas/LPG 331381 (9-09) 2-109




STANDARD PARTS

)

Fig. 53 - Hopper Door Group (003062-

M20 Gas/LPG 331381 (9-09)

2-110



STANDARD PARTS

354434

Fig. 53 - Hopper Door Group (003062- )

Ref. Part No. Serial Number Description Qty.
1 1038115 (003062- ) Cylinder, Hyd, 1.5b 07.8l 02.75strk 2500 1
2 77097 (003062- ) Fitting, Hyd, E90, Jm04/Om04 2
3 17461 (003062- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (003062- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (003062- ) Washer, Flat, 0.40b 1.12d .12, Ss 11
6 1018237 (003062- ) Plate, Bottom, Hppr 1
7 222268 (003062- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (003062- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (003062- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (003062- ) Bracket, Lip, Hppr 1
11 09010 (003062- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (003062- ) Washer, Flat, 0.31, Ss 4
13 1039155 (003062- ) Strap, Door, Dump 1
14 1018245 (003062- ) Seal, Door, Dump 1
15 08716 (003062- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (003062- ) Washer, Flat, 0.25, Ss 14
17 1039149 (003062- ) Plate, Retainer, Door, Dump 1
18 1039157 (003062- ) Seal, Door, Dump 1
19 379791 (003062- ) Bolt, Carriage, M06 X 1.0 X 30 5
20 08712 (003062- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 9
21 1018253 (003062- ) Bracket, Cover 1
22 12317 (003062- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
23 1038123 (003062- ) Bracket WIdt, Pivot, Hppr Door, Lh 1
24 1038134 (003062- ) Bracket WIdt, Pivot, Hppr, Rh 1
25 367313 (003062- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
26 09291 (003062- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
27 07259 (003062- ) Fitting, Grease, Str Pm04 .47I 2
28 1039124 (003062- ) Door Widt, Hppr 1
29 1044993 (003062- ) Bracket, Cover, Hopper 1
30 08714 (003062- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4

M20 Gas/LPG 331381 (6-2014) 2-111



STANDARD PARTS

Fig. 54 - Cylindrical Scrub Brush Drive Group, Left Side

2-112 M20 Gas/LPG 331381 (5-2016)



STANDARD PARTS

354435
Fig. 54 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing Widt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (000000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (000000-004190 ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
v 4 1068811 (004191- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (000000- ) Nut, Hex, Sltd, .75-18 1
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 2
7 55586 (000000- ) Fitting, Hyd, Str, Jm04/0Om04 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 08713 (000000-004185 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1029964 (000000- ) Door Widt, Brush 1
11 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000-004190 ) Plug WIdt, Drive, Brush, Sweep 1
13 1057643 (004191- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000-004185 ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (000000-004185 ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (000000-004185 ) Plug Widt, Drive, Brush 1
A 18 00927 (000000-004185 ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 19 1038258 (000000-004185 ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000-004185 ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (000000-004185 ) Shaft, Brush, Idler 1
A 22 09005 (000000-004185 ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (000000-004185 ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000-004185 ) Pin, Cotter, .125 X 1.25 1
25 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (000000-002167 ) Plate, Handle 1
28 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
29 32491 (000000- ) Washer, Flat, 0.31, Std 4
30 1054857 (004186- ) Door Widt, Brush, Idler 1
31 1054575 (004186- ) Bracket, Sppt 1
32 1054682 (004186- ) Bracket, Retainer, Lh 1
33 25686 (004186- ) Plug Widt, Drive, Brush 1
34 13534 (004186- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
35 56078 (004186- ) Shaft, Brush, Idler 1
36 09005 (004186- ) Ring, Retaining, Ext, 1.00d, Basic 2
37 12295 (004186- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
38 08175 (004186- ) Pin, Cotter, .125 X 1.25 1
39 00927 (004186- ) Key, Sq, 0.25 X 0.25, 1.25I 1
40 09740 (004186- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
41 32491 (004186- ) Washer, Flat, 0.31, Std 3
42 09010 (004186- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
43 1074807 (004186- ) Cap, Vinyl, 57mmid X 23mml 1

M20 Gas/LPG 331381 (5-2016) 2-113



STANDARD PARTS

Fig. 55 - Cylindrical Scrub Brush Drive Group, Right Side

2-114 M20 Gas/LPG 331381 (5-2016)



STANDARD PARTS

Fig. 55 - Cylindrical Scrub Brush Drive Group, Right Side

354436

Ref. Part No. Serial Number Description Qty.
1 1021019 (000000- ) Housing Widt, Brush, Drive 1
2 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 32491 (000000- ) Washer, Flat, 0.31, Std 4
4 71729 (000000-004190 ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 (See Breakdowns) 1
v 4 1068811 (004191- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
A 5 39527 (000000- ) Nut, Hex, Sltd, .75-16 1
6 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 2
7 9006386 (000000-003056 ) Tube Kit, Hyd, Case Drain [M20/T20] 1
8 1026080 (000000- ) Clamp, Hyd, 0.50d 1
9 1029964 (000000- ) Door Widt, Brush 1
10 17185 (000000-002167 ) Screw, Pan, M5 X 0.8 X 40, Ss 2
11 01762 (000000- ) Screw, Hex, .38-16 X 0.75, NI 4
12 08175 (000000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (000000-004190 ) Plug WIdt, Drive, Brush, Sweep 1
13 1057643 (004191- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (000000- ) Latch 1
15 1026352 (000000- ) Pawl, Str 1
16 70563 (000000-004185 ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
17 08713 (000000-004185 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
v 9006398 (000000-004185 ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 18 25686 (000000-004185 ) Plug WiIdt, Drive, Brush 1
A 19 1038258 (000000-004185 ) Door WiIdt, Brush, Idler 1
A 20 13534 (000000-004185 ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 09005 (000000-004185 ) Ring, Retaining, Ext, 1.00d, Basic 2
A 22 56078 (000000-004185 ) Shaft, Brush, Idler 1
A 23 12295 (000000-004185 ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (000000-004185 ) Pin, Cotter, .125 X 1.25 1
A 25 00927 (000000-004185 ) Key, Sq, 0.25 X 0.25, 1.25I 1
26 1032743 (000000-002167 ) Plate, Handle 1
27 222496 (000000-002167 ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
28 09739 (000000-002167 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
29 1055139 (003057- Tube, Hyd, Brush Return, W/ Cd [M20/T20] 1
30 39210 (003057- Fitting, Hyd, E90, Jf04/Jm04 1
31 55586 (003057- Fitting, Hyd, Str, Jm04/0Om04 1
32 49266 (003057- Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
33 1054857 (004186- ) Door Widt, Brush, Idler 1
34 1054575 (004186- ) Bracket, Sppt 1
35 1054610 (004186- ) Bracket, Retainer, Rh 1
36 25686 (004186- ) Plug Widt, Drive, Brush 1
37 13534 (004186- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
38 09005 (004186- ) Ring, Retaining, Ext, 1.00d, Basic 2
39 56078 (004186- ) Shaft, Brush, Idler 1
40 12295 (004186- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
41 08175 (004186- ) Pin, Cotter, .125 X 1.25 1
42 00927 (004186- ) Key, Sq, 0.25 X 0.25, 1.25I 1
43 09010 (004186- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
44 09740 (004186- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
45 32491 (004186- ) Washer, Flat, 0.31, Std 3
46 1074807 (004186- ) Cap, Vinyl, 57mmid X 23mml 1
M20 Gas/LPG 331381 (5-2016) 2-115




STANDARD PARTS

Fig. 56 - Cylindrical Scrub Brush Head Lift Group

2-116 M20 Gas/LPG 331381 (5-2016)



STANDARD PARTS

Fig. 56 - Cylindrical Scrub Brush Head Lift Group

Ref. Part No. Serial Number
1 1030910 (000000-
2 1030911 (000000-
3 09028 (000000-
4 32485 (000000-
5 1020002 (000000-004185
6 67555 (000000-
7 1014705 (000000-
8 48985 (000000-
9 71369 (000000-
10 382099 (000000-
11 51824 (000000-
12 1020003 (000000-
13 42120 (000000-
14 07259 (000000-
15 06969 (000000-
16 41619 (000000-
17 09741 (000000-
18 04733-12  (000000-
19 08236 (000000-
20 223198 (000000-
21 1038137 (000000-
22 77098 (000000-
23 17461 (000000-
24 86866 (000000-
25 1042686 (000000-
26 1027810 (000000-
27 763090 (000000-
28 32491 (000000-
29 1019146 (000000-
30 09740 (000000-
31 39811 (000000-
32 36644 (000000-
33 1025100 (000000-
34 1052342 (004186-
35 1069562 (004186-
36 1052124 (004186-
37 09740 (004186-007371
38 32491 (004186-
39 08713 (004186-
40 223470 (007372-

N e e e e e e v e e v v e n e e n e e e n e S n e e e n e S N e S e N S S S

Description

Bracket, Mtg, Scb Head, Rh
Bracket, Mtg, Scb Head, Lh
Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.38 Sae

Housing WiIdt, Swp, Scb

Rod-End, .50-20rh Fem 0.50b
Rod, Thrd, 2 End, .50-20 04.9], Rh / Lh
Nut, Hex, Jam, .50-20

Nut, Hex, Jam, .50-20, Lh
Rod-End, .50-20lh Fem 0.50-20stud
Nut, Hex, Lock, .50-20, NI, Thin
Tube WiIdt, Torque
Bearing, Self Align, 0.75b 1.25d
Fitting, Grease, Str Pm04 .47I
Screw, Hex, M12 X 1.75 X 40, 8.8
Washer, Flat, 0.56b 1.38d .11, Ss
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Pin, Clevis, 0.75d X 2.00I

Pin, Cotter, .156 X 1.25

Screw, Hex, M5 X 0.8 X 10, Fmg
Cylinder, Hyd, 1.5b 07.81 02.80strk 2500
Fitting, Hyd, E90, Jm06/0Om04

Pin, Clevis, 0.37d X 1.75I

Pin, Cotter, Hair, 0.38d .072 Wir
Spring, Extn, 2.000d 0.25wir 07.5I
Bracket, Mtg, Spring

Screw, Hex, M8 X 1.25 X 60, FI
Washer, Flat, 0.31, Std

Bracket, Mtg, Lift, Scb Head
Screw, Hex, M8 X 1.25 X 20, Ss
Screw, Hex, .50-13 X 1.50, 5

Nut, Hex, Lock, .50-13, NI, Thin
Sleeve, P/M, 0.47b 0.75d 0.5l [430ss]
Bracket WIdt, Brush Wrap, Lh
Plate WIdt, Wrap, Brush

Bracket WIdt, Brush Wrap Mtg, Rh
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Btn, M8 X 1.25 X 25, Ss

354437

Qty.

e =T e T SR U I A R N U R S U R S SR R R N N N N R R R R N N

M20 Gas/LPG 331381 (5-2016)

2-117




STANDARD PARTS

Fig. 57 - Cylindrical Brush Head Skirt Group

2-118 M20 Gas/LPG 331381 (8-2013)



STANDARD PARTS

Fig. 57 - Cylindrical Brush Head Skirt Group

354438

Ref. Part No. Serial Number Description Qty.
1 1020208 (000000-002275 ) Plate, Skirt, Front 1
2 1020166 (000000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (000000-002275 ) Retainer, Skirt, Front 1
4 1022363 (000000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (000000- ) Retainer, Skirt 4
6 361339 (000000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 13
7 01684 (000000- ) Washer, Flat, 0.25, Ss 12
8 1024570 (000000-002275 ) Bracket, Mtg, Skirt 1
9 1020163 (000000-002275 ) Bracket, Mtg, Skirt 1
10 76099 (000000-002275 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 1039396 (002276- ) Bracket, Mtg, Skirt 1
12 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (000000- ) Washer, Flat, 0.31, Ss 22
14 1022179 (000000- ) Bracket WIidt, Flap, Recirculation 1
15 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 1022007 (000000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (000000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (000000- ) Strip, Flap, Recirculation 1

20 1028852 (000000- ) Strap, Static, Afmkt 1
21 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 7
22 1040018  (002276- ) Plate, Skirt, Front 1
23 33401 (000000- ) Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
24 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022165 (000000- ) Skirt, Neo, .12, 05.39w 14.011, 02 SI 2
26 1026108 (000000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1

27 1020828 (000000- ) Strip, Flap, Recirculation 1

28 07805 (000000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6

29 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6

30 1022359 (000000-001284 ) Plate, Mtg, Skirt, Scb Head (Replaced by None) 2

M20 Gas/LPG 331381 (8-2013) 2-119




STANDARD PARTS

Fig. 58 - Squeegee Lift Group, Rear

2-120 M20 Gas/LPG 331381 (8-07)



STANDARD PARTS

Fig. 58 - Squeegee Lift Group, Rear

Ref. Part No. Serial Number

1 1026007 (000000- )

2 41619 (000000- )

3 09741 (000000- )

4 46785-1 (000000- )

5 386847 (000000- )

6 01686 (000000- )

7 08714 (000000- )

8 1022372 (000000- )

9 1022442 (000000- )
10 09010 (000000- )
11 01685 (000000- )
12 08713 (000000- )
13 71204 (000000- )
14 1024648 (000000- )
15 367770 (000000- )
16 08712 (000000- )
17 1024641 (000000- )
18 1024703 (000000- )
19 09023 (000000- )
20 41187 (000000- )
21 12317 (000000- )
22 1025680 (000000- )
23 367313 (000000- )
24 29584 (000000- )
25 23524-1 (000000- )
26 08179 (000000- )
27 04414 (000000- )
28 09741 (000000- )
29 1038137 (000000- )
30 77097 (000000- )
31 1023779 (000000- )
32 1021609 (000000- )
33 06957 (002102- )

Description

Link Assy, Rod-End, M12

Washer, Flat, 0.56b 1.38d .11, Ss
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Spring, Extn, 0.880d X 0.14wir, 9.0l
Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Angle, Rh

Angle, Lh

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring, Flt, 0.08th, 4.50w X 07.0I
Block, Centering

Screw, Pan, M6 X 1.0 X 16, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Spacer, Pad, Rbr

Retainer, Spring

Screw, Hex, M8 X 1.25 X 35, Ss, FlI
Washer, Flat, Belleville, .38

Screw, Hex, M10 X 1.5 X 30, Ss
Bellcrank, Lift, Sqge

Bushing, Fing, 1.00b 1.13d 0.50I
Pin, Clevis, 0.37d X 2.00I

Ring, Retaining, Ext, 0.38d, [Selflock]
Pin, Cotter, .094 X 1.00

Washer, Flat, 0.53b 1.88d .12, Stl, PI
Nut, Hex, Lock, M12 X 1.75, NI, Ss
Cylinder, Hyd, 1.5b 07.8l1 02.80strk 2500
Fitting, Hyd, E90, Jm04/0m04
Chain, Str, 4/0, 08 Link

Plate WiIdt, Lift, Sqge

Screw, Hex, M8 X 1.25 X 60, 8.8

354439

Qty.

A =2 =2 PDODMNDODMNDNO0O®OPS

—_
(6]

iR \C TE I ORI O T R G i = T A SN N SN S \b I (e ]

M20 Gas/LPG 331381 (6-2014)

2-121




STANDARD PARTS

Fig. 59 - Squeegee Group, Rear

M20 Gas/LPG 331381 (4-08)

2-122



STANDARD PARTS

354440
Fig. 59 - Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (000000- ) Squeegee Kit, Rear, Repimt [M20/T20] 1
A 2 1022831 (000000- ) Squeegee WIdt, Rear 1
A 3 1023239 (000000- ) Clamp WIdt, Front 1
A 4 03495 (000000- )  Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (000000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (000000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (000000- ) Pin WiIdt, Front 1
A 8 21601 (000000- ) Cam 1
A 9 1028374 (000000- ) Clamp WiIdt, Rear 1
A 10 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (000000- ) Cam, Rear 1
A 12 83874 (000000- ) Gasket, Sqge 2
A 13 386264 (000000- ) Bumper, Sqge 2
A 14 363162 (000000- )  Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (000000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (000000- ) Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp 2
21 04414 (000000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (000000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (000000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (000000- ) Stud, .31-18 2.751 M8 X 1.25, Ss 2
25 1021511 (000000- ) Hose, Vacuum, 19.0l 1
26 1017868 (000000- ) Blade, Sqge, Front, 49.58I [Linard] 1
26 1027719 (000000- ) Blade, Sqge, Front, 49.581 Ure (Option) 1
27 1031331 (000000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (000000- ) Blade, Sqge, Rear, 53.781 Ure (Option) 1

M20 Gas/LPG 331381 (5-2015) 2-123



STANDARD PARTS

Fig. 60 - Squeegee Linkage Group, Rear

2-124 M20 Gas/LPG 331381 (8-07)



STANDARD PARTS

Ref. Part No.
01685
08713
80409
25735
222505
1023476
65180
1025601
9 1034147
10 222505
11 1021404
12 20833
183 81952
14 02931
15 07259
16 33373
17 63468
18 64425
19 07449
20 1025460
21 80950
22 39281
23 1021546
24 1021497
25 1022545
26 32485
27 24555
28 1014563
29 08714
30 1034149
31 1035727
32 01685
33 08713

o~NO O~ WN =

Fig. 60 - Squeegee Linkage Group, Rear

Serial Number

( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
(000000- )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )

Description

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz
Bushing, FIng, 0.63b 0.75d 0.38|
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket WIdt, Mtg, Sqge

Spring, Dsl, 1.000d 0.50id 1.7I

Bolt, Carriage, M10 X 1.5 X 70

Pin WiIdt, Lift (Replaced by 9003478)
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket Widt, Mtg, Caster

Wheel, 3.0d 1.38w 0.50b

Screw, Hex, .50-13 X 3.00, Ss18-8
Nut, Hex, Lock, .50-13, NI, Ss
Fitting, Grease, Str Pm04 .47I

Ring, Retaining, Ext, 0.62d, Hd
Washer, Flat, 0.69b 1.19d .06, Stl, PI
Washer, Thrust, 0.61b 1.25d .06, Fgl
Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl
Caster, Pivot

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz
Screw, Hex, M8 X 1.25 X 90, 8.8
Knob Assy, Star, 1.12d 3ear M10
Pin, 0.63d 01.8I, 1/M10h, 2cham
Spring, Keeper

Washer, Flat, 0.38 Sae

Ring, Retaining, Ext, 0.38d, [E-Ring]
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Crossmember WIidt [M20]

Stop, Rotation

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

354441

Qty.

N PN ==DNODMNPOPMNOPDMPOPDNDNPAPNDNPEPDODPODNODNODNOMNODNODNON—=L =2 =22 NDNDNDPMO

M20 Gas/LPG 331381 (8-07)

2-125




STANDARD PARTS

Fig. 61 - Squeegee Group, Right Side

M20 Gas/LPG 331381 (6-06)

2-126



STANDARD PARTS

354442
Fig. 61 - Squeegee Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1029132 (000000- ) Frame WiIdt, Sqge, Rh 1
2 1029128 (000000- ) Retainer, Sqge, Side, Rh 1
3 384418 (000000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3I, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0l 2

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Gas/LPG 331381 (4-08) 2-127



STANDARD PARTS

Fig. 62 - Squeegee Lift Group, Right Side

2-128 M20 Gas/LPG 331381 (6-2014)



STANDARD PARTS

354443
Fig. 62 - Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.2] [304ss] 1
8 1020548 (000000- ) Arm, Sqge, Side, Rh 2
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (000000- ) Arm WIdt, Sqge, Lift, Rh 1
15 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38I 3
16 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
17 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
21 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (000000- ) Washer, Flat, Belleville, .38 3
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1019031 (000000- ) Door Widt, Brush, Rh 1
26 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
28 59194 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Washer, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0I 3/0.44sl 1

M20 Gas/LPG 331381 (6-2014) 2-129



STANDARD PARTS

Fig. 63 - Squeegee Group, Left Side

2-130 M20 Gas/LPG 331381 (6-06)



STANDARD PARTS

354444
Fig. 63 - Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (000000- ) Frame WIdt, Sqge, Lh 1
2 1028979 (000000- ) Retainer, Sqge, Side, Lh 1
3 384418 (000000- ) Latch, Door [Southco 91-562- 07] 1
4 49697 (000000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Linatex 1
6 1031823 (000000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38I 2
8 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.80d X 13.0I 2

10 09081 (000000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (000000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (000000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (000000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (000000- ) Skirt, Neo, .18, 10.37w 27.95|, 12 H&S 1
15 1025151 (000000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (000000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 2

M20 Gas/LPG 331381 (5- 2016) 2-131



STANDARD PARTS

Fig. 64 - Squeegee Lift Group, Left Side

2-132 M20 Gas/LPG 331381 (6-2014)



STANDARD PARTS

354445
Fig. 64 - Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
2 77097 (000000- ) Fitting, Hyd, E90, Jm04/0OmO04 1
3 1028635 (000000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (000000- ) Bracket, Mtg, Cyl 1
5 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (000000- ) Washer, Flat, 0.31, Ss 3
7 1039348 (000000- ) Sleeve, 0.49b 0.68d 1.2| [304ss] 1
8 1022978 (000000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (000000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (000000- ) Washer, Flat, Belleville, .38 3
13 87816 (000000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (000000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
17 1023307 (000000- ) Arm, Sqge, Side, Lh 2
18 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38I 3
19 81784 (000000- ) Cable, Glv.13d 015.8] .50eye /.50eye 1
20 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
21 39308 (000000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (000000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (000000- ) Wasbher, Flat, 0.31 Sae 2
24 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (000000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 36328 (000000- ) Wasbher, Flat, Belleville, .50 1
27 1023314 (000000- ) Door Widt, Brush, Lh 1
28 59195 (000000- ) Latch, Hook 1
29 09007 (000000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (000000- ) Wasbher, Flat, Belleville, .25 5
31 379870 (000000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (000000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (000000- ) Wasbher, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (000000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1

M20 Gas/LPG 331381 (6-2014) 2-133



STANDARD PARTS

Fig. 65 - Solution Tank Group

M20 Gas/LPG 331381 (12-2012)

2-134



STANDARD PARTS

354446 — M20
Fig. 65 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 1027381 (002413- ) Tank, Soltn, W/ Label [M20] 1
1 9004117 (000000-002412 ) Tank Kit, Soltn, W/ Bracket, Replmt 1
2 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
3 1020209 (000000- ) Angle, Sppt, Tank, Rear 2
4 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 12
5 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (000000- ) Bracket WIdt, Tank, Soltn, Rh 1
7 1024591 (000000- ) Bracket, Tank, Soltn, Lh 1
8 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
9 39349 (000000- ) Washer, Flat, 0.31 Sae 4
10 1024389 (000000- ) Bracket, Soltn, Tank, Cntr 2
11 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 9003069 (000000- ) Cover Kit, Soltn Tank, Rh [M20 & T20] 1
AV 9005165 (000000- ) Latch Kit, Cover, Soltn, Replmt[M20/T20] 1
AA 12 1039757  (002426- ) Plate, Mtg, Latch 1
Aa 13 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 14 1048474 (002798- ) Catch, Latch, Tank Cover 1
AA 15 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 16 367949 (002798- ) Latch 1
AA 17 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
Aa 18 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
A 19 1022176 (000000- ) Cover, Tank, Soltn, Rh, Trimmed 1
A 20 1047098 (000000- ) Bar, Rnd, Plstc, 0.31d 12.51 1
A 21 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
v 9003071 (000000- ) Cover Kit, Tank, Soltn, Rh, Repimt, Ce (Japan and CE 1
Only)
AV 9005165 000000- Latch Kit, Cover, Soltn, RepImt[M20/T20]

AA 12 1039757
AA 13 382320
AA 14 1048474
AA 15 222267

(
( Plate, Mtg, Latch
(

(

(

AA 16 367949 (002798-

(

(

(

(

(

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc

Catch, Latch, Tank Cover

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab

Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, Aim

Cover, Tank, Soltn, Rh, Trimmed, Ce (Japan and CE Only)
Bar, Rnd, Plstc, 0.31d 12.5I

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh

(CONTINUED)

AA 17 1048512
AA 18 08875

A 19 10312833
A 20 1047098
A 21 1038805

~— — — — — — — — — ~— ~—
—_ e A ) = AN =S DN

M20 Gas/LPG 331381 (8-2013) 2-135



STANDARD PARTS

Fig. 65 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
v 9003068 (000000- ) Cover Kit, Tank, Soltn, Lh, Replmt 1
AV 9005165 (000000- ) Latch Kit, Cover, Soltn, Replmt[M20/T20] 1
AA 22 1039757 (002426- ) Plate, Mtg, Latch 1
AA 23 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 24 1048474 (002798- ) Catch, Latch, Tank Cover 1
AA 25 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 26 367949 (002798- ) Latch 1
AA 27 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
AA 28 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
A 29 1022182 (000000- ) Cover, Tank, Soltn, Lh, Trimmed 1
A 30 1047098 (000000- ) Bar, Rnd, PlIstc, 0.31d 12.5I 1
A 31 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
v 9003070 (000000- ) Cover Kit, Tank, Soltn, Lh, Repimt, Ce (Japan and CE Only) 1
AV 9005165 (000000- ) Latch Kit, Cover, Soltn, Replmt[M20/T20] 1
AA 22 1039757 (002426- ) Plate, Mtg, Latch 1
AA 23 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
AA 24 1048474 (002798- ) Catch, Latch, Tank Cover 1
AA 25 222267 (002798- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2
AA 26 367949 (002798- ) Latch 1
AA 27 1048512 (002798- ) Bracket, Mtg, Latch, Tank Cover 1
AA 28 08875 (002798- ) Rivet, Blind, .125d X 0.54 X .25d, Alm 2
A 29 1031235 (000000- ) Cover, Tank, Soltn, Lh, Trimmed, Ce (Japan and CE Only) 1
A 30 1047098 (000000- ) Bar, Rnd, PlIstc, 0.31d 12.5I 1
A 31 1038805 (000000- ) Seal, Bulb, Str, .50Hi .50W 047.2L, Adh 1
32 1027290 (000000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
33 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
34 69785 (000000- ) Fitting, Plstc, E90, Pf12/Pm12 1
35 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
36 1020428 (000000-002425 ) Bracket, Latch, Cover 2
37 09744 (000000-002425 ) Screw, Hex, M6 X 1.00 X 12, Ss 4
38 01684 (000000-002425 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
39 1030617 (002426-002797 ) Latch, Cover 2
40 1029748 (002426-002797 ) Bracket, Keeper, Latch 2
41 382320 (002426-002797 ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
42 1017101 (000000- ) Plate, Label, Soltn Tank (ec—H20 only) 2
43 360973 (000000- ) Screw, Pan, 12-16 X 0.50, F/ Plstc (ec—H20 only) 4

2-136 M20 Gas/LPG 331381 (8-2013)



STANDARD PARTS

M20 Gas/LPG 331381 (3-07) 2-137



STANDARD PARTS

Fig. 66 - Solution Tank Drain Group

M20 Gas/LPG 331381 (6-06)

2-138



STANDARD PARTS

Fig. 66 — Solution Tank Drain Group

354447

Ref. Part No. Serial Number Description Qty.
1 9003793 (000000- ) Tube Kit, Tank, Soltn, Repimt 1
2 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042003 (000000- ) Mount Widt, Valve, Pinch, Rh 1
4 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 5
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (000000- ) Bushing, Eccentric, Adj 1
9 1026051 (000000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (000000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (000000- ) Roller, Brg 1
15 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (000000- ) Arm, Pinch 1
18 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (000000- ) Washer, Flat, Belleville, .31 1
22 1026727 (000000- ) Handle, Valve, Pinch, Rh 1
23 1023502 (000000- ) Grip, Handle 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
26 1022137 (000000- ) Plug, Hose, Pyu 1
27 1025480 (000000- ) Bracket, Retaining, Hose 1
28 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (000000- ) Tube, 2.90id 3.000d 02.4l, Ss 2
30 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (000000- ) Strap, Retaining, Hose 1
32 39349 (000000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (000000- ) Washer, Flat, 0.31, Ss 2
M20 Gas/LPG 331381 (4-08) 2-139




STANDARD PARTS

Fig. 67 - Solution Control Group

FRONT 10 \f
4

2-140 M20 Gas/LPG 331381 (10-2015)



STANDARD PARTS

Ref. Part No.
1067700
08716
01684
08712
1028074
79273-2
365095
1029185
41315

9 17521
10 50544
11 09200
12 09739
13 63810
14 1015045
14 1015032
15 01684
16 08712
17 08716
18 1038074
18 363543
19 1036997
20 79273-2
21 1039064
22 365164
23 1015033
24 63810

O~NOO O WN =

Fig. 67 - Solution Control Group

Serial Number
(000000-
(000000-002241
(000000-002241
(000000-002241
(000000-002241
(000000-007259
(007260-
(000000-002143
(000000-002143
(000000-002143
(000000-

~— e e e e e e e e v e N e e S N e S N N N N S S

Description

Valve Assy, Water, Solenoid , 12vdc
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Bracket, Mtg, Valve

Fitting, Plstc, Str, Bm12/Pm12

Fitting, Plstc, Str, Bm10/Pm12

Tube, Distribution, Water

Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Fitting, Pipe, Plug, Pm08, Sq Head
Clamp, Cable, Ss, 1.12d X 0.38w, 1h
Screw, Pan, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir
Washer, Flat, 0.25, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M6 X 1.0 X 20, Ss

Fitting, Plstc, Str, Bm12/Bm12

Fitting, Plstc, Str, Bm10/Bm12
Manifold, Bar, Spray, 37.5inch

Fitting, Plstc, Str, Bm12/Pm12

Fitting, Plstc, Cap, Pf12 Hex

Fitting, Plstc, Str, Bm10/Bm10

Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w

354448

Qty.

N = = a2 DN =222 0000 - N2 =2 =22 DMNDDNDN—=

M20 Gas/LPG 331381 (10-2015)

2-141




STANDARD PARTS

Fig. 68 - Recovery Tank Group

M20 Gas/LPG 331381 (10-2015)

2-142



STANDARD PARTS

Fig. 68 - Recovery Tank Group

354449

Ref. Part No. Serial Number Description Qty.
1 1021419 (000000- ) Tank, Recvy, Trimmed 1
2 1024403 (000000- ) Plate, Tank, Bottom 1
3 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (000000- ) Bracket, Sppt, Tank, Lh 1
6 1020331 (000000- ) Bracket, Sppt, Tank, Rh 1
7 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2
8 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
9 1021090 (000000- ) Plate, Sppt, Tank 1
10 1022167 (000000- ) Cover, Tank, Recvy, Trimmed 1
11 1021879 (000000- ) Gasket, Cover, Recvy Tank 1
12 1031610 (000000- ) Hose Assy, Sqge 1
13 1021920 (000000- ) Gasket, 3.23id 3.630d .16th, Ure 1
14 1025620 (000000- ) Plate, Mtg, Prop Rod 1
15 1025619 (000000- ) Bracket, Mtg, Prop Rod 1
16 1046798 (000000- ) Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss 4
17 54615 (000000- ) Arm WiIdt, Safety, Sppt, Seat, .38d 10.1l 1
18 08716 (000000- ) Screw, Hex, M6 X 1.0 X 20, Ss 1
19 01684 (000000- ) Washer, Flat, 0.25, Ss 1
20 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
21 1026014 (000000- ) Screen, Vacuum 1
v 22 24358 (000000- ) Cap Assy, Tank, Drain 1
A 23 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
24 86636 (000000- ) Cover, Tank 1
25 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
26 9003449 (000000-002024 ) Cover Kit, Switch, Float, Repair 1
v 9003313 (000000- ) Plug Kit, Drain, Recvy, Ci [M20 & T20] 1
A 27 1022370 (000000- ) Plug, Drain, Expandable, 4.75-6.00 1
A 28 1028328 (000000- ) Tube WIdt, Plug, Drain 1
A 29 1028173 (000000- ) Pin, Lift, Drain 1
A 30 1072885 (000000- ) Tube Assy, Plug, Drain 1
A 31 1028522 (000000- ) Washer, Flat, .78b 1.75d .18, Ss 1
A 32 1028211 (000000- ) Handle Widt, Drain 1
A 33 58979 (000000- ) Screw, Hex, M6 X 1.0 X 55, Ss 1
A 34 08712 (000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
A 35 360801 (000000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 2
A 36 1035044 (000000- ) Seal, Shaft, Drain Plug 1
A 37 1039652 (000000- ) Seal, Plug, Drain, Nitrile 1
38 9003893 (000000-002418 ) Hinge Kit, Cover, Tank, Recvy, Repimt 2
39 32491 (002419- ) Washer, Flat, 0.31, Std 6
40 1038941 (000000- ) Bracket, Sppt, Tank, Rh 1
41 1038927 (000000- ) Bracket, Sppt, Tank, Lh 1
42 1037816 (002025- ) Bracket, Protector, Float Switch 1
43 09007 (002025- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
44 08712 (002025- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
45 76426 (002025- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 2
46 1039072 (002419- ) Bracket, Sppt, Cover, Tank, Recvy 2
47 1039049 (002419- ) Bracket, Mtg, Cover, Recvy Tank 2
48 16735 (002419- ) Screw, Hex, M8 X 1.25 X 16, 8.8 6
M20 Gas/LPG 331381 (10-2015) 2-143




STANDARD PARTS

Fig. 69 - Recovery Tank Drain Group

2-144 M20 Gas/LPG 331381 (4-08)



STANDARD PARTS

354450
Fig. 69 - Recovery Tank Drain Group

Ref. Part No. Serial Number Description Qty.
1 9003794 (000000- ) Tube Kit, Tank, Recvy, Repimt 1
2 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
3 1042010 (000000- ) Mount WIdt, Valve, Pinch, Lh 1
4 39277 (000000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 1
5 222516 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.3I [430ss] 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 5
7 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
8 1024599 (000000- ) Bushing, Eccentric, Adj 1
9 1026051 (000000- ) Washer, Flat, 0.79b 1.18d .06, Nyl 1

10 74090 (000000- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 1
11 79506 (000000- ) Screw, FIt, M8 X 1.25 X 30, Ss 1
12 1028701 (000000- ) Washer, Thrust, 0.34b 1.50d .06 1
13 15648 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38lI 1
14 1028691 (000000- ) Roller, Brg 1
15 1028690 (000000- ) Tube, 0.50d 0.32b 00.4l, Ss 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
17 1024535 (000000- ) Arm, Pinch 1
18 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
19 80395 (000000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 1
20 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
21 41186 (000000- ) Washer, Flat, Belleville, .31 1
22 1027039 (000000- ) Handle, Valve, Pinch, Lh 1
23 1023502 (000000- ) Grip, Handle 1
24 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 5
25 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
26 1022137 (000000- ) Plug, Hose, Pyu 2
27 1025480 (000000- ) Bracket, Retaining, Hose 1
28 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 1
29 1041953 (000000- ) Tube, 2.90id 3.000d 02.4l, Ss 1
30 43555 (000000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 2
31 1024558 (000000- ) Strap, Retaining, Hose 1
32 39349 (000000- ) Washer, Flat, 0.31 Sae 1
33 1019424 (000000- ) Hose, Drain, 3.00id X 48.0I 1
34 01685 (000000- ) Washer, Flat, 0.31, Ss 2
35 1031309 (000000- ) Tube, Acrylic, Hose, Pinch 1

M20 Gas/LPG 331381 (4-08) 2-145



STANDARD PARTS

Fig. 70 - Vacuum Fan Group, Scrubbing (000000-006877)

2-146 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Ref.

— 00O NODOGO PPN —

—_ =

AA 12
AA 13
AA 14
AA 15
AA 16
AA 17
AA 18
Aa 19
AA 20
A 21
A 22
A 23
A 24
25
26
27
28
29
30
31
32

Part No.
9003455
9002684
1025888
1025887
1025872
03922
57189
75456-3
75456-4
54275A
54274
9003461
00954
74233
41130
54861
1014563
36643
39534
32981
49933
42226
392609
1020320
1024891
16931
41186
09740
1022377
1014563
79380
1023754
1024853
1017218
23498

Fig. 70 - Vacuum Fan Group, Scrubbing (000000-006877)

Serial Number
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
(000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877
000000-006877

N N N~~~ N~~~ o~~~ o~~~ o~ o~ o~

v v e v e e e e v e e e v e e v e N e v N S N e S e N S N N N S~

Description

Fan Kit, Scrub, Replmt [M20/T20]
Housing Assy, Vacfan, Scrbr

Insulation, Flame-Retardant, 0.50
Insulation, Flame-Retardant, 0.75-0.88
Insulation, Flame-Retardant, 0.75-0.88
Impeller, 9.5d, 18 Bl

Housing WiIdt, Vacfan, Front [528]
Shim, Washer, 0.88d 0.51b .020

Shim, Washer, 0.88d 0.51b .060
Bracket, Mtg, Motor

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h
Motor Kit, Replmt [M20&T20]

Key, Sq, 0.12 X 0.12, 1.00I (Included With Motor)
Kit, Seal, Motor, Hyd, Gear[Barns]

Nut, Low Crown, .50-20

Screw, Flt, .38-16 X 1.50, Al

Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, Lock, .38-16, NI, Thin

Screw, Flt, .25-20 X 1.00, Al

Nut, Hex, Lock, .25-20, NI

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br
Fitting, Hyd, E45, Jm08/0Om08

Fitting, Hyd, E45, Jm06/0Om04

Angle, Sppt, Fan

Bracket, Mtg, Fan

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, Belleville, .31

Screw, Hex, M8 X 1.25 X 20, Ss

Hose, Flex, 4.00d, 24.0I

Washer, Flat, 0.40b 1.12d .12, Ss
Clamp, Hose, Wormdrive, 3.75-4.62d, .62w
Plate Widt, Hose, Vacuum

Gasket, PIt, Hose, Vacuum

Washer, Flat, 0.32b 1.00d .12, Ss
Clamp, Hose, Wormdrive, 3.56-4.50D, .50W

354451 — M20, NA

Qty.

e e ¢ I N I @ > T @ > T 1 T e A A N S S S S A e T @ o T @ T N e e I S S

M20 Gas/LPG 331381 (12-2014)

2-147




STANDARD PARTS

Fig. 71 - Vacuum Fan Group, Scrubbing (006878- )

2-148 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

356555 — M20, NA

Fig. 71 - Vacuum Fan Group, Scrubbing (006878- )

Ref. Part No. Serial Number Description Qty.
1 1068611 (006878- ) Plate Widt, Mtg, Fan 1
2 1062033 (006878- ) Impeller, 11.81d X 0.500b 1
3 54274 (006878- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 3
4 1071253 (006878- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
5 07788 (006878- ) Nut, Hex, Std, M12 X 1.75, Ss 1
6 09010 (006878- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
7 01685 (006878- ) Washer, Flat, 0.38b 0.88d .08, Ss 7
8 08713 (006878- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
9 76315 (006878- ) Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Br 1

10 47513 (006878- ) Fitting, Hyd, E45, Jm08/Om10 1
11 77098 (006878- ) Fitting, Hyd, E90, Jm06/Om04 1
12 56692 (006878- ) Fitting, Hyd, Str, Jm08/Om10 1
13 1068644 (006878- ) Angle, Sppt, Fan 3
14 70157 (006878- ) Clamp, Cable, Ss, 2.50d X 1.00w, 1hole 1
15 39277 (006878- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3
16 1017218 (006878- ) Washer, Flat, 0.32b 1.00d .12, Ss 10
17 09740 (006878- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
18 1059100 (006878- ) Housing, Fan, Radial Discharge, Sq Inlet 1
19 36328 (006878- ) Washer, Flat, Belleville, .50 1
20 1023754 (006878- ) Plate WIdt, Hose, Vacuum 1
21 1060716 (006878- ) Gasket, 2.00, 07.87w 10.24l, Adh 1
22 09011 (006878- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
23 09023 (006878- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
24 1068613 (006878- ) Gasket, Foam, .50, 14.76id 16.540d, Adh 1
M20 Gas/LPG 331381 (12-2014) 2-149




STANDARD PARTS

Fig. 72 - Vacuum Fan Group, Sweeping

2-150 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

354452 - M20, G/LP, NA

Fig. 72 - Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (000000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (000000- ) Seal, Ure, 0.38 0.75w 13.2I Adh 1
A 3 59735 (000000- ) Seal, Ure, 0.38 0.75w 33.01 Adh 1
4 1018216 (000000- ) Fan WiIdt, Vac, Inlet 1
5 34323 (000000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (000000- ) Washer, Flat, 0.25 Fender 4
7 74454 (000000- ) Impeller, 9.00d X 1.40w X 0.376b 1
8 31241 (000000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (000000- ) Washer, Flat, 0.38 Sae 1
10 59649 (000000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 3
11 1034388 (000000-006877 ) Bar, Isolator, Vacfan [M20 2007] 1
11 1074010 (006878- ) Bar, Isolator, Vacfan [M20] 1
12 39285 (000000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (000000- ) Bracket, Mtg, Motor 1
15 54274 (000000- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 4
16 53485 (000000-006877 ) Motor, Hyd, Gear, [Ex] .194 R 3000 (See Breakdowns) 1
17 39534 (000000- ) Screw, Flt, Soc, .25-20 X 1.00, Al 4
18 32981 (000000- ) Nut, Hex, Lock, .25-20, NI 4
19 50960 (000000-006877 ) Fitting, Hyd, Str, Jm06/0m04 1
20 42215 (000000- ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 1
21 44868 (000000-001337 ) Fitting, Hyd, E90, Jm08/Om08 1
22 44869 (000000-001337 ) Fitting, Hyd, Str, Jm08/Om08 1
23 1025756 (000000- ) Muffler, Vacfan, 4.0id 1
24 23498 (000000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 3
25 1025841 (000000- ) Tube, Transition, Casting 1
26 1018209 (000000- ) Gasket, Hppr, Transition 1
27 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
29 1018252 (000000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 32483 (006878- ) Washer, Flat, 0.25, Sae 4
31 36643 (000000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
32 1014563 (000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
33 44868 (001338- ) Fitting, Hyd, E90, Jm08/OmO08 1
34 1071240  (006878- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
35 77098 (006878- ) Fitting, Hyd, E90, Jm06/Om04 1
M20 Gas/LPG 331381 (10-2015) 2-151




STANDARD PARTS

Fig. 73 - Hydraulic Schematic (000000-002699)

SV3 & SV6 TIED TOGETHER
_g_1| RV3 Sweep Valve
Scrub Valve Sv2 5%
C1 SV13
K SV3 Main Scrub Lift % ORf1 Hopper Lift
] G2 T5 [ c12
o T(gIERING o Tup
02 Tube
= PCt PC5 090.028
Svi4
4 0,031 LH Slde N svis G11
— OR2
SV4y RH Sigelubes 5 Hopper Door
P 303 < PC6 0.04q C11
o Rear l CLOSE
0.046 PC2 Side & Rear C10
) p7 UP Squeegee P5 | P6
SVe6 0.055 Main Tube
é mq 458n Q0P Tube Side Valve 1018938 110®
Ig' i % P4 Sv8 & SV11 TIED TOGETHER
1 0.04 G13
CV1 049 o
To Side Scrub
P2 SV11 Lift
= cg s LIFT
G5 %sz SV10 T4 ' Tube
) ‘g‘ P]R - G7 .
e 18
|—Q _ RV1 Sweep Fan e SV12 S|getscaub
= i ! xten
G6 = 2500 psi 0-189\’/490Ir - XG10 |+
@ SV1 - £ pcg!C® T RETRACT
P1 M4 = = T3
= E @ Tube
sve
1800 psi
Scrub Fan 2 Check %M2 T6
0.129 cir L Valve
__? 25 psi
& o —)
Side Scrub
- p 7; L SteeringCyl
oropel Gkl = ﬂ
rope T H
Motor External Ty 1160 psi N\ g R
i Charge Steering Unit e
19.0 o Engine, Port 0.97 .61 0.40 6.1 cir
gﬁt t%" <D 2400 rpm D®®) Gear Pump
VaIL\J/e Propel Pump 1 coypling
4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 cir|
l Cooler
L Filter - -
35 psi bypas Filter Indicators
Screen
_ Oil
Reservoir | | Temp Sender 354452
2-152 M20 Gas/LPG 331381 (10-08)



STANDARD PARTS

M20 Gas/LPG 331381 (8-07) 2-153



dn
=

jw

o¥0°0

7t

354453, 1018547 — M20

M20 Gas/LPG 331381 (1-12)

Fig. 74 - Hydraulic Schematic (002700-003297)

STANDARD PARTS

Hoay ED
eeBeenbg upey P eplSg |mu_._ ! vAS !
op1s H .
[EO O +2 1d
L
- - |_ 1dN ONI148dS) 23! Jlod M '
dn
| 11 T BTy =
o _ _
_ O00E AY S8 A 41411 QNUDS UIDW m>m.m
' ! .HU . L l
L Hz |3
- - — _| 000b AY _IO N
J10 0°61 310 271 - " qa0d 2AS
19
wd oovz =804 |
puUJS.
Joaon | edoud eulBul yyny |edoug 1
019,
3s0710 4
L obo'o  99d
-|-|-|-|_ Jooq JeddoH 110:0¥0°0 oY M !
240 ]
' <
1ie !
Nsias

. _ v IAS
5od '
60 ~
1sd 0911 1 n_Dh B20°0 !
' I
_ .
ﬂv jH,_us 4417 <eddoy 210 _
g > 1g0°0

1OA| DA UIDW

31un BujJeesg

2-154




STANDARD PARTS

Fig. 74 - Hydraulic Schematic (002700-003297)

Je | 00)

J10AueSsey Jepues dus)

ssodfRiq 1sd g

Jeq | $40300 | pU] Jea| |

4110 88
gnuog epis

S

1sd g2
@A | Db, oS!
ol IDA Moeyd

~

S an

[ ] esm

puey

341

oA

3

10vdl3d

Mo

B80d M

Xl

zins N

1417

N andog epis

m“w

EL

zm:._.mmo._. @11 11AS ¥ BAS

DA Usndg epis

u®eJas
] |_
“T O _
410 6210 _| |_ R
. , ubg4 gnuog
— - " o#'o | Lg
sH oos1 M , 1do
| ' BN 1d
IAS !
)
—I M ! 1sd 0052 W Qo
-0
ow T o=
<19 $61°0
up4 deemg _ 1sd oos2 X
o1°0 W
EXO E 'co
)
ZAd
)
21 =
2d
)
O LAS
wda 00F ‘4dID G 1AD
seysnag U|Dp
)
)
\7
CinCim <
H $ ,
| WM#
SSD°0 9AS
Ld
< :
)
)
- N

Bu| |dnog

Mv Ndd 00tz

*0 dund Joeg

354453, 1018547 — M20

2-155

M20 Gas/LPG 331381 (1-12)



)

354453, 1018547 — M20

M20 Gas/LPG 331381 (1-12)

Fig. 75 - Hydraulic Schematic (003298-

STANDARD PARTS

1
1 1
1 1
dn ov0°0
. 23d
EO"O
[ e = =
[Ioey €’ ,vx/ !
| T ko >
epIS Hy .m.
eeBeenbg upey P opIS |mu_._ ! ¥AS '
oIS HI .
[EOC*O 2 1d
1L
- - |_ (dN ONIHdS) 20! Jlod M '
dn M
29, [
JOAOY !
18d ] |
M@ O00E AY mmibv.:l_ QNJOS UIPW m>m.m
| ! 19,
] T, e
- - — _| 000+ AY |_ _IO N
410 0761 NIERSE ) " auod 19 ens
wda oopz 28uou0 _
JosoN | @doud eu1Bua gy | adoug e
019,
3S012 4
Lobo'o 90d
Joog JaddoH 119! 0¥0°0 o M !
240 m
119 !
Nsiss
! _ X ¥ TAS
./ god !
0 60 A
S} 1sd 0911 1 '
: | b20°0
_ dn ' _
1 rI_ ! h _ _
K 4417 <eddoy 210 _
" b
3 3 : 1€0°0
- L34 140 '
|Rg Bujueesg ! VA ' ﬂw_ =S

1OA| DA UIDW

31un BujJeesg

2-156




STANDARD PARTS

)

Fig. 75 - Hydraulic Schematic (003298-

Je | 00)

J10AueSsey Jepues dus)

ssodfRiq 1sd g

Jeq | $40300 | pU] Jea| |

puey

341

oA

410 6'8 ﬂHJ
qnuog epls useJas
e N % .
N T\ T _ 6
u | |dnog
1sd g2 m\ <410 B821°0 _| |_ RU WNdd 0ovz2
ol @A | DA Soey) 2N , ) uo4 gqnuog
_l - - - - |_ — - - |_ 290 6€°0 dwnd Jpeg
BAS
' W_ ' sf oos1 M X 8g'0
< <« ! LN e
El
Ed
] ' TAS !
B8Od '
10vHL3d
=l PN M ' W ' 1sd 005z W
Q9
! = _ L= o
Z1AS
.m <19 $61°0
' | up 4 deemg 1sd Qgosz !
|
x3 qnJog 8PS _|_M|_._” or1°0 _W,
EHO WMM||; 'go
LD r||; ! !
mw 1sd 001 ehd
24d '
1 Nn_n_ —Ml_
M 2d
Tg A !
Vg ' ' LAS
1411 _|_._|_ wda 0oy “J19 §°F Av_>o
1sd 00% seysnJg UIbW
TAS Tyd !
, |
\7
| V N A
OTAS N '
, |
N andos on_m
I 9AS
0'0 SSD°0 '
n _Irw % o Ld,
m“w I—.vn_
zmz._.mao._. @311 11AS ¥ BAS - |
|
DA Yysndg eplS - N

354453, 1018547 — M20

2-157

M20 Gas/LPG 331381 (1-12)



STANDARD PARTS
Fig. 76 - Hydraulic Hose Group, Steering and Propel

Reservoir

Steer &
Cylinder

2-158 M20 Gas/LPG 331381 (4-08)



STANDARD PARTS

Fig. 76 - Hydraulic Hose Group, Steering and Propel

354392

Ref. Part No. Serial Number Description Qty.
1 1023609 (000000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (000000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1039148 (000000-002183 ) Hose Kit, Hyd, Propel, Ci [M20/T20] 1
5 1023488 (000000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (000000- ) Hose, Hyd,Med04, Jf04str/JfO4str, 066.0 1
7 1038569 (002184- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (002184~ ) Fitting, Hyd, E45, Jf10/Jm10 1
M20 Gas/LPG 331381 (12-2014) 2-159




STANDARD PARTS

Fig. 77 - Hydraulic Hose Group, Pump and Vacuum Fans (000000-006877)

Scrub and Sweep

Reservoir

=

2-160 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 77 - Hydraulic Hose Group, Pump and Vacuum Fans (000000-006877)

Ref. Part No.
71741
361044
381862
396255
1026645
16431
1023607
1023611
9 396266
10 71735
11 1025547
11 1040655
12 396438
13 1023487
14 1023606
15 381858
15 1040216
15 71741
16 1036945
17 71556
18 1050437
18 1028145
19 1050436
20 1026645
21 1023606

o~NO O~ WN =

Serial Number
(000000-006877
(000000-006877
(000000-001337
(000000-006877
(000000-003297
(000000-006877
(000000-006877
(000000-006877
(000000-001337
(000000-002699
(000000-002699
(002700-006877
(000000-003038
(000000-003038
(000000-003297
(001338-002699
(002700-005999
(006000-006877
(001338-006877
(002700-006877
(003039-005999
(006000-006877
(003039-006877
(003298-006877
(003298-006877

— O v v e v e e e e e v N N v N S e N N e N N S

Description

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0
Hose, Hyd, Med06, Jf06str/Jf06str, 018.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0
Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0
Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0
Hose, Hyd, Med06, Jf06str/Jf06str, 022.0
Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0
Hose, Hyd, Suc20, Jf20str /Jf20€90, 29.0
Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0
Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0
Hose, Hyd, Med10, Jf10str/Jf10str, 41.0
Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0
Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0
Hose, Hyd, Tc08, JfO8E90/Jf08Str, 029.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0
Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0
Hose, Hyd, Med12, Jf12str/Jf12str, 052.0
Hose, Hyd, Med12, Jf12str/Jf12str, 066.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0
Hose, Hyd, Tc08, JfO8E45/Jf08Str, 026.0
Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0

354393 - M20 G/LP

Qty.

—_. = A a4 a2 A a1 b A

M20 Gas/LPG 331381 (12-204)

2-161




STANDARD PARTS

Fig. 78 - Hydraulic Hose Group, Pump and Vacuum Fans (006878- )

Reservoir

2-162 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

356559 - M20, G/LP

Fig. 77 - Hydraulic Hose Group, Pump and Vacuum Fans (006878- )

Ref. Part No. Serial Number Description Qty.
1 71741 (006878- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0 2
2 396255 (006878- ) Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0 1
3 16431 (006878~ ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 2
4 1023607 (006878- ) Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0 1
5 1023611 (006878- ) Hose, Hyd, Suc20, Jf20str /Jf20e90, 29.0 1
6 1040655 (006878- ) Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0 1
7 1036945 (006878- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0 1
8 71556 (006878- ) Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0 1
9 1028145 (006878- ) Hose, Hyd, Med12, Jf12str/Jf12str, 066.0 1

10 1050436 (006878- ) Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0 1
11 1026645 (006878- ) Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0 1
12 1023606 (006878- ) Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0 1

M20 Gas/LPG 331381 (12-2014) 2-163



STANDARD PARTS

Fig. 79 - Hydraulic Hose Group, Brush and Hopper

Scrub Valve

Hopper Lift
Cyfi)nder

Scrub and Sweep
Valve

\ \

N )

S
Hopper Dump
Door Cylinder

) Brush LIft
Main Brush Cylinder &

/6

2-164 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 79 - Hydraulic Hose Group, Brush and Hopper

354390

Ref. Part No. Serial Number Description Qty.
1 1027320 (000000-002699 ) Hose, Hyd, Tc04, JfO4str /Jf04e90, 88.0 1
2 1027321 (000000-002699 ) Hose, Hyd, Tc04, JfO4str /Jf04€90, 70.0 1
3 1025548 (000000-001337 ) Hose, Hyd, Tc06, JfO6str /Jf06e45, 54.0 1
4 1026733 (000000-002699 ) Hose, Hyd, Spcl, Jf04str/JfO4str, 115.0 1
4 1042775 (002700- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0 1
5 1024688 (000000-002699 ) Hose, Hyd, Spcl, JfO4str/Jf04str, 121.0 1
5 1042776 (002700- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0 1
6 1024764 (000000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
7 1023769 (000000- ) Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0 1
8 57946 (000000- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0 1
9 1025544 (000000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1
10 51754 (000000-005999 ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
11 1036939 (001338- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0 1
12 1040628 (002700- ) Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0 2
13 387281 (003057- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0 1
14 364978 (006000-006697 ) Hose, Hyd, Med08, Jf08e45/Jf08str, 029.0 1
14 1041391 (006698- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 018.0 1
M20 Gas/LPG 331381 (9-09) 2-165




STANDARD PARTS

Fig. 80 - Hydraulic Hose Group, Squeegee Lift

)

e
2 Y Rear Squeegee
\S,gﬁ‘g and Sweep & @ Lift Cylinder
u
oy
4 g
3

Right Side
\Y Squeegee
Lift Cylinder

)% ’ )
‘\‘\ i
/, TP e,
’ﬂ < ylinder

2-166 M20 Gas/LPG 331381 (10-08)



STANDARD PARTS

354391

Fig. 80 - Hydraulic Hose Group, Squeegee Lift

Ref. Part No. Serial Number Description Qty.
1 1024688 (000000- ) Hose, Hyd, Spcl, JfO4str/Jf04str, 121.0 1
2 1025551 (000000- ) Hose, Hyd, Spcl, JfO4str/Jf06str, 125.0 1
3 1030709 (000000- ) Hose, Hyd,Tc 04, JfO4str /Jf04e45 , 35.0 2
4 1037042 (000000-002555 ) Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0 2
4 1045759 (002556- ) Hose, Hyd, Tco4, Jf04Str/Qm06, 028.0 2
5 1037053 (000000- ) Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0 2

M20 Gas/LPG 331381 (4-08) 2-167



STANDARD PARTS

Fig. 81 - Hydraulic Pumps Group

&./Av .\oly@ D
//l/v‘/ S A
K Q«bff%

M20 Gas/LPG 331381 (9-10)

2-168



STANDARD PARTS

354454
Fig. 81 - Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (000000- ) Fitting, Hyd, E90, Jm08/OmO08 1
3 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
4 53076 (000000- ) Fitting, Hyd, E90, Jm10/Om12 2
5 21198 (000000- ) Screw, Hex, .38-16 X 1.25, 5 2
6 32485 (000000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (000000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (000000- ) Seal, Org, .069 X 3.06id 1
9 47513 (000000- ) Fitting, Hyd, E45, Jm08/Om10 2

10 67811 (000000- ) Fitting, Hyd, Str, Jm20/Om16 1
11 47512 (000000- ) Fitting, Hyd, E90, Jm06/0OmO08 1

M20 Gas/LPG 331381 (10-2015) 2-169



STANDARD PARTS

Fig. 82 - Hydraulic Cooler and Tubes Group

M20 Gas/LPG 331381 (12-2014)

2-170



STANDARD PARTS

Ref. Part No.
13698
46481
62471
1026319
1040318
1026647
39283
32492
9 41430
10 51787
11 1036959
12 53466
13 60090
14 1028821
15 1028822
16 40678
17 74455
18 1028823
19 35904
20 50161
21 39277
22 32491
23 07791
24 41430
25 39277
26 32491
27 47752
28 1071173
29 17980

o~NOO O~ WN =

Fig. 82 - Hydraulic Cooler and Tubes Group

Serial Number
(000000-003038
(000000-

(000000-

(000000-003038
(000000-003038
(000000-007328
(000000-007328
(000000-007328
(000000-007328
(000000-003038
000000-005999

—— e v e e v e e e e e e e e e e N e e N e e S N S S S

Description

Cooler, Hyd, 25gpm 325btu Of12 13x12x2

Fitting, Hyd, E90, Jm12/0Om12
Fitting, Hyd, E90, Jm12/0Om12, L
Bracket Widt, Cooler, Hyd Fluid
Pad, Tank, Hyd [W/Psa]

Angle, Mtg, Stl, .12 1.6 1.6 02.2
Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bumper, Rbr, 0.6d 0.34t .3d Tip
Tube, Hyd, Main Return

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Fitting, Hyd, Cap, Jf08

Tube, Hyd, Sqge

Tube, Hyd, Sqge

Clamp, Cable, Stl, 0.44d X 0.62w, 1h
Screw, Hex, M6 X 1.0 X 12, Fmg
Tube, Hyd, Rear Sqge [M20]
Nut, Ftg, Hyd, 0.56-18
Fitting, Hyd, Cap, Jf04

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, FIing, M8 X 1.25

Nut, Hex, Lock, M10 X 1.5, NI
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Fitting, Hyd, Str, Jf06/Jm04

Tube, Hyd, Main Return [G/Lp Mit2013]

Fitting, Hyd, E90, Jf08/Jm08

354455

Qty.

—_ = 2 DO NN OO0OOOMNMNMNMNDMN—-ADN - = A N

M20 Gas/LPG 331381 (12-2014)

2-171




STANDARD PARTS

Fig. 83 - Hydraulic Reservoir Group

2-172 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

354456 - NA
Fig. 83 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.
v 1 9002398 (000000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 65215 (000000- ) Gauge, Sensing, Level 1
A 3 25122 (000000- ) Cap, Breather, Hyd, 2.4 Ds 1
4 56690 (000000- )  Fitting, Hyd, Str, Jm06/0Om06 2
5 46482 (000000- ) Fitting, Hyd, Plug, OmO06 3
6 44869 (000000- ) Fitting, Hyd, Str, Jm08/Om08 1
7 1040318 (000000- ) Pad, Tank, Hyd [W/Psa] 2
8 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
9 1034878 (000000- ) Insulation, Thermal, Hydraulic Blanket 1
10 1023545 (000000- ) Fitting, Hyd, E45, Jm12/0m16 1
11 31613 (000000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (000000- ) Fitting, Hyd, E45, Jm20/0m20 1
13 1021579 (000000- )  Filter Assy, Hyd, 10mic 1
14 55455 (000000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (000000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (000000- ) Fitting, Hyd, Plug, Om10 1
17 1025132 (000000- ) Indicator, Press, 60psi 1
M20 Gas/LPG 331381 (12-2014) 2-173




STANDARD PARTS

Fig. 84 - Hydraulic Valves Group (000000-002699)

2-174 M20 Gas/LPG 331381 (10-08)



STANDARD PARTS

Ref. Part No.
1018936
49883
32491
08709
77097
55586
77097
39210
47522
10 1020708
11 09740
12 1017218
13 1022482
14 1022484
15 1020394
16 09740
17 1017218
18 1021991
19 39210
20 395973
21 395974
22 396476
23 42226
24 44868
25 55586
26 56820
27 46480
28 49933
29 69173
30 76316
31 395973
32 56820
33 71727

o NouphwNn =

Fig. 84 - Hydraulic Valves Group (000000-002699)

Serial Number

(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-001271
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(000000-002699
(001272-026999
(000000-001337
(001338-026999

e N N e v e e v e e e e e n N S v v N v N S S N e S N e N N

Description

Valve, Cntrl, Hyd [M20] (See Breakdowns)
Screw, Hex, M8 X 1.25 X 120, 8.8, FI
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, Str, Jm04/0m04

Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, E90, Jf04/Jm04

Fitting, Hyd, E45, Jm06/0Om06
Bracket, Mtg, Valve, Hyd, Swp
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Tube, Hyd, Swp

Tube, Hyd, Swp

Valve, Cntrl, Hyd (See Breakdowns)
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg, Valve, Hyd, Scb
Fitting, Hyd, E90, Jf04/Jm04

Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Om04/Qm04
Fitting, Hyd, Str, Jf04/Qm04

Fitting, Hyd, E45, Jm08/0Om08
Fitting, Hyd, E90, Jm08/0Om08
Fitting, Hyd, Str, Jm04/0m04

Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, Str, Jm10/Om10

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br
Fitting, Hyd, E90, Jm08/0OmO08, L
Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run
Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, E90, Jm06/0OmO06, L

354457

Qty.

e e e T L I S S S S S N S S o > T 0 > TR S S N 0 0 B S LG IR \& I LS I L I \G I LG I O Y

M20 Gas/LPG 331381 (10-08)

2-175




STANDARD PARTS

Fig. 85 - Hydraulic Valve Group (002700- )

2-176 M20 Gas/LPG 331381 (8-2013)



STANDARD PARTS

354816

Fig. 85 - Hydraulic Valve Group (002700- )

Ref. Part No. Serial Number Description Qty.
1 1038566 (002700-006286 ) Valve, Hyd, Solenoid, 12vdc (See Breakdowns) 1
2 1039789 (002700- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (002700- ) Bracket, Mtg, Valve, Lower 1
4 395974 (002700- ) Fitting, Hyd, E90, Om04/Qm04 3
5 33812 (002700- ) Fitting, Hyd, Plug, Om04 1
6 09740 (002700- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (002700- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (002700- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
9 1040876 (002700- ) Fitting, Hyd, Str, Jm10/Om10, Long 1
10 49933 (002700- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
11 56820 (002700- ) Fitting, Hyd, E90, Jm06/Om06 1
12 71727 (002700- ) Fitting, Hyd, E90, Jm06/0Om06, Long 1
13 69173 (002700- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
14 77097 (002700- )  Fitting, Hyd, E90, Jm04/Om04 2
15 42226 (002700- )  Fitting, Hyd, E45, Jm08/OmO08 1
16 46482 (002700- ) Fitting, Hyd, Plug, Om06 1
17 55586 (002700- ) Fitting, Hyd, Str, Jm04/0Om04 4
18 59577 (002700- ) Fitting, Hyd, Str, Jm06/0m06, Long 1
19 1044367 (002700- ) Valve, Relief, 0600Psi 1

20 373647 (002700- ) Seal Kit, Cartridge 1
21 07797 (006000- ) Fitting, Hyd, E45, Jf08/Jm08 1
22 1072995 (006287- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm (See Break- 1

downs)

M20 Gas/LPG 331381 (8-2013) 2-177



Fig. 86 - GM Electrical Schematic (000000-001999)

- N 2 ™
o _
e |B S
= x
E ElE
A0 A0 tHOIH [N 00¥3 - & = ° °
y (SY9)dNNd 13n4 AO J0AS  :MOT WM 0SE
0 o g-11@ V-119
= *ON9 dNd T3N4 | [3 SFa/ET % I a z
el 1
m m +@ dind 13n4 a TFn/BT wBu ONY LY. SLI8 NOILJ313S 033d4S 3NION3 U W W Z| M
F 3 . w8. 118 033dS Sz-2d “dl3 OL = & N S
o 8 9 *0dS A9 XHo781 Xgo/8T 81 = @ o
n v
O n
e ENNGI HOLINS *dN3L *ON3
] . N oS
1 = a9 N
~ (d71/5V9) *dN3L 3INIONI HOIH T- @ 81-1d 'd13 0L mw W @ m @
ys 2hs @ >@ g _>5 Q& R
- = [ O [V}
9z LS L m v.¥
wa v o
. & 83 8
Tm wVu 118 033dS ,
ny v GdS A09 Na/TT é y2-2d ‘d13 0L g g g
oz d'1 = +@ N N Y
us > Si o
4 = - =
Z(135310) JN3L HOIH ="ON9 am
3 *0°N *SS3yd 110 ONIYNYHO FTIHM +9
(*SS34d 10 NH = *ON9) s <& s
2NNaD AV L¥VIS
5 INIONT YO3HI ~\ -
ONIMNVHD IIHM +8| [F BNa/ZL NVL/0T T-2d M 1 7q A"9/38 o
2 g
Z 9
m = V1 "oN3 WHO| [T—RvIzoT 3UNSS3Hd 110 INIONI MO , I
3 *0°N S53ud 10 ARG 6 | 61-1d ‘dI3 0L =
[
o 2 a <
-5 J I
@ S = ~
ca +@ a3HoL INsL Vo7 +8 G3HOLINS o8 3 Ad9/v8
gu 29W 5
Z INNOD 3]
gz AVI3d NMOQLNHS =
w z
g g8
N a
V2N o $ &
YR7ET AV 2 XNV ) @w 98 X59/38 v2-1d€2-14 © | 3
’ /;IVB "
VIN Vsl 21-3sn4 ¥ | x
/el AVI3g T XAV 8 A@WS X50/08 /B Zig Y1g 13Av 90V
vSI 1-3504 6l
VLA i
TH/ET AVI3H 18VIS <8 m@w o8 Nga72 E o
<
52 815 ®
puj
o
=
S 3wt 31
o
JAVT HOLYNYALTY
N
5788 1.za und/L
378v0 +8 ONY
ENUCEE AN EE ) St a/31 HI VT

STANDARD PARTS

1

= |I|1
aaA 21

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

AUX. | RELAY

2-178




STANDARD PARTS

Fig. 86 - GM Electrical Schematic (000000-001999)

AV3d 3TZZON AVddS

+8 03HOLIMS OL
JETNNOD

M1a/89el

dNNd F1ZZQN Avids oL| I A/YOPS
A wveElwgo  TBA/E9VS 8 ﬁm._wwg &3 dnd/a9Lt HOLIMS J1ZZON AVHdS
vGz-S
4 geINNOd X18/V9ET =) 98 NY8/V926 Wll_llo TG/ 0L T
ONNOY9 3NIHOVA OL VZIN ,_,H.. 2
6

T3X/VOPS

°nd/vaLtr N

SSINYVH
31ZZON AVHdS VNOILdO

NY0H = 035070 / "O°N

ZZ-s
HOLIMS NHOH

Nd8/2

=
VEN
6 <8 m@w Tos Ng9/VSZ

=& NHOH <.M.ﬂ__ww_o=_ "
YT/ET VHO/VEZ Ng9/52 o. —a3u/H
W_:omo 211V1S _D.ﬁ_ Bl |® 9 _M.umw“.__n_
>
N7 vH0/€¢
AVIH HINVHS
VS SSANYVH H3ddOH vl
oo anavm_m\(n_m_ P ne/voe %n_}m»mzoon, GHNNOD snd/veLy Tz 5 e Ne7eet -1 awat
J9NNOD | Losnnoa 4¥ INNOD geN
SSINGVH Y3A00 H3ddOH 4STNNOD 2-3sn4
SSINGVH H3ddoH /A~ 1hol1 9o
Sa/IE] l-2d<J1-1d VHO/JEE
SSINGVH WHYTIY_*ATY- THOITT ONINHVM
TRET Y, R VHO/VEEE _né VHO/EE
YE/VEET |- .
DENNOD “J6NNOD 124~ 71-1d 9BNNOD | gano9
1HOIT TIVL 1431
SSINUVH YIddOH
LHOIT TIVL ONINGVM [~
YR/dgeT 3 [ ) 3 VH0/98EE VH0/VEEE 4
= T VEINNOD | Vi INNDg  YHO/VEE
1HOIT T1VL NNd/3svhe o
IEREY 3 b2
LhO17 T1VL 3SH3ARY v Wiea0z w )
W-Jn g mEa/veE val
*H' ‘1HOITaV3H REIVA LA
B /vavz Y 3a/v2 T ¢ nesee 8l-1d L1-1d 3y
HOLIMS LHOIT .
*H'Y 1HO170VIH JSNNOD 6-3sn4 _
YTa/€T :
=1
SSANHVH LHO1TaV3H [
(&}
=
1HOIT TIVL LHOIY NEel/ 2dSee 4 Ngg/dszz| - Noy4 advmoL =
| 1HO1T TIvL oNIfeva 4SNNOD | 4#NNOS 3017dS 31v0071 e
E/ET B YRAvaEl 187084 | &) 3| vdo/08EE ONIMVHE = 035070 / *0°N -
9YNNOD [9SNNOD
g Nga9/va Ne/vazz @18 Nge/zz n18/892
LHOIT T1VL NN&/3xvie GoNOD
T T3A/08%2 8YNNDD Nyg/vzz  HOLIMS 3vivig
€-s
LHOIT T1VL 3SHINRY V| NVL/0802 NVL/va0Z ¢ NV1/02
VENNOD | VNNOD
SS3NGVH WaVV “AJd-LHO 11 ONINGVA ><._m_M_ Wmuﬁm
Y/ET Y a/vVaET A WIvmz W - NV1/VOZ NVL/a0z <8 % AH9/4B
A AES ] ari
N

1018547

2-179

M20 Gas/LPG 331381 (12-2014)



TN4=035070 / *O°N
P1LNNI T\_\¢

Fig. 86 — GM Electrical Schematic (000000-001999)

STANDARD PARTS

[6 taux +1)

- 211nd1N0
YTa/eT IS A, NHO/5h E1-1d 2124 M18/99  woa noou als Ve B
GI-s
77N4:035070 / "0°N 11N
YIa/ET s vLes | PR OTLNdINO 77>y M99 i N&o/ 35T
v1-5 (Whd) NM3L1Vd GnE0s 3015
ALdNINZH0 / *0°N L]
- 61Nd.1N0 g7~ Sl ez
YTa/eT v ape VLT T 0T-2d VHO/ES  NO Nv4 OVA d33Ns e NHO /65T
61-5 e
35070 HOOQ Y3ddOH = o e LT 3 NGVZS > NGS/FET
v|_¢ o ° ON3LX3 WOOME 3aIS '21-AS
YIE/ET s 4o0Q Y3ddOH 2z-1d _|P_¢ 2
T ¢ \_ N
N30 00 H3ddoH :*ano  NHE/Zr 6-1d| O m 8LNdINO [ " Num/29 NO @ndos 3a1S e NEO/35T
€l-s -
dN Y3ddOH =N g <> oA
[ M78/9E 6-1d|9LNdNI = £1Nd1N0 822 3™ a7 19 INVA T3 o Ne/ST Neo/3ST, i T Nie/vg
v Id S
YTB/ET NS NQ/dN H3ddOH z-1d _|P_¢v *HOOQ Y3ddOH HL 35070 TUIM £-AS NO ONINMNL :d440 SI GI-AS 41 9-35n4d
NMOQ Y3ddOH =*aN9 '~ Ng9/SE [-14] SLNeN!
G5 S1Nd1N0 NVL/09 T/
[-2d dn Y3ddoH e
QVA N3JO : 03S0T0 / *0°N NIdO IVA @nHos .
YTa/ET = TAR/6E 9-1d
e-s ¥10dLN0 (g5 IFAM/65 NROO 53905 &> TIA/TYT
b-AS
HIl4 H3ddOH=a350T0 / *0°N «
a/ET 5.5~ NI/VOTE YNd/VATE YNI/TE G- 1d] ELNaNT o
AHINTIS YNY3HL  VLNNOO [VONNOD  (OSNNDD |ayNN0D H AHO/VBS No Hsnug NIVA 3A/8v 1
SSaNUVH 93ddOH T 9-AS
5
0, _E._ SANYVH H3ddOH : oz
. e . a
d* 1 N0 = 0/OW / O'N gg o % Eelndlno g 90785 Tiog T i< /> 5T
g B E-AS
TAR-a/aTeT WIGe 5-Ta 2N . & <%
‘N9 11910 = TE1 mm_n_zw.mm T lahg - SO o 21Nd1N0 2™ End/Is < _\ ? REIA ]
YNVL TIN4 = SWHO 001 (Whd) NY3LLVd HSNHE NIVA e-hs
Sa/ET TAR/68 €-14| ILNdNI val
zo:_wﬁ.vm H3ddOH 11Nd1N0 (5720 8766 O Nva ovA Ss & \w ” TR BT T e
NMOQ = 035070 / "O°N R i} .
S LNdLNO 5> a0 /8e 1-2dY 1-1d AT 530
34NSS3Md 110 3NION3 MO
Y18/ET SE-2d TOHINGD SLTO0A 21 [Z2q 35091 RELYEL 30010
W1a/ET $E-2d 243M0d SLTI0A 21 1T 2g REIVATS RELYA Yv.¢~ é >
W1a/eT €€-2d +9 amxop@mz: £-2d
~ o
= A
LHA-3M8/TET *73Nvd WvaN "ONS OL SLOINNOD E £ 2 2 2
T o = = “a
‘v WLIOIO = €I z =z 3 3 2 g = V=
o o NS 5 g2 B pok,
0 D & N o« M T F.g
T T o o z c o~ H W. cg= -
§ 8 S5 <so26° 8 g
| = ] B NSZQ5?.. I
| Foe >| 9 Ahow .~24dz4 < D
S g 4 5 & 5 Ugfys-.-883 9 =
o 8 I S o 2d:383z¢°
= 3 = ® z = s [ (= ﬁ
E eq4RTdesE?
CHpITaka < i =z « &
& weEesobpigd T g L=
5 , <% c825gus28523% g
W % = = = W m Vo .m
@ I o 2 g @ o M 3 =
5 z3 m o g 2
— I F 3 E E 35
& &

1018547

M20 Gas/LPG 331381 (12-2014)

2-180



STANDARD PARTS

Fig. 86 - GM Electrical Schematic (000000-001999)

(*1d0) dNNd 3SOH N3OWvO

SS3NYVH 1Svd *1d0

O&VMH04 = O0A Q.WO

22-Td|

02-Td|

NH5/S0T £2- 14|
“3NIHOYA ATINO
@NHIS 02L V SY 31vH3d0 TaNVd 3HL SINVA
2-1d INdNT ONIONNQYO :021 HO4 03AY3S3H 2-Tg]

\34/08VME04 © L0373

N
N

ONNOM9 J11VLS

+58YSY

B.LNdNT VHLX3

“ON9 J1LVLS

ATNO @NYOS =

IR = 00A B°2< ws
WHLNAN = 00A £°2 OL 0°2 5
1$30VLTI0A LNdLNO HOSNIS .m W_ € 39vd 335
ARG/ TET SN/ Te—TT3] O2LNaNT 90TTVNY
*ON9 WLIOIO = 1€
6
YTE/BYaNT = 035070 /°0°N Nm ou TAR/65 T2-1d|B14NaNI
HOSN3S LIV
NKOOLIHS = 4022 < = JOAB'0 > s
TRR-SITa/VTET mom’mmuw.»m\hﬂ.ni THo78L £1-1a]° LN
0N LISIO = €I ol
0399070:035070 / *O°N
/el .~ THo/8v orTa| - NN
SSINAVH H3ddOH a5
- mn__wmood"owmo._o / "0°N . B
Y3114 "OAH 030900 1708 ST-Td
L1-5
N4 2/1:035070 / "O°N
~————rT7ar FToTE| S NN
RZET TNd 271 kit 0%
91-5
n

“ON9

VOINNGD
|§_|A¢©u¢v%¢< SSINUVH 3 I\ ﬁ _%51 0zH 15v4
i Boiw ¢ f 350H N3QUYO TVNOILdO TRVIOS ﬁnOuwvm.mﬁHq
arin dNNd H3LVA 1SV4
STET ZINN0D 7’31NG N\
N6/ G351 S8 %8 ENd/03LT
AVT3Y oNd BZH LS4

111nd1N0

L2 1Nd1NO NMd vHLX3

91nd1no

v2 1Nd1no

€2 1Nd1no

621Nd1N0

921nd1N0

0zindLno

61.1nd1No

811Nd1N0

£11nd1N0

911nd1No

S11Nd1N0

+11ndLN0

£11ndLN0

82 Lnd1no

U >mara

dAnd dIvV 1svd

> | g
3IAIVA 440LNHS Lsvd ¥~ 10S w
=
22-2d  N&O/BL 6 BN/
SSINYVH ISV *1d0
f 130 1Sy, M_ ”
- SI@ :
1eed BAYL gy and t13a and/ez
. “Iv INd73LT
82-ed NVL/O8 g 3a1s 1sva -10s
€2-2d  1AW/BL le Nd/aLT
3IAIVA MO HOIH 1svd = 105
.
62-2d N5@/281 = Nd7 LT
wayy 3181anv
Te24 VHO/ES oa waadon < _\ > and73rT
E1-AS
02-2d wNa/181 & _\¢v|3m\8_
3JAWVA HILVM HSNHE 301S  £-7T0S
61-2d Nga/2L & le:._uuuﬂ,
SATVA HILVM 8N¥OS NIVA 108
8T-2d WNA/TZ Av34 NMOOLNHS mm v 57597
Vil
11-2d WL/0L Ay 39 3s43A3Y &A o8 ma/39]]
VEN
9729 IIn/60  AviEd uais B % 8739
AH9/88  N3dO HD0Q Y3ddOH < H\_.W\mm 9738

¥1-2d M3A/L9 *03Y TII4 0LV :1dO

E1-2d NH9/59 °70S T4 OLV :1d0 _\_.nﬁ.m a79

3%INNDJ}, 3STNNOD

ZE-2d A9o/8ET 3

> ——TTa/voT
-70S

*70S HOLYT H3ddOH 5-T0SESINNOD | gy 1nn00
SSINGVH H3ddOH

/\\/

el

e\

SNA/LT gp 1y Ei-1q NEO/VE

8-3sn4

vsI

% e, T, NEOS|

¥1-1d El-I1d
£-35N4

[5 taux #2)

1018547

2-181

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 87 - GM Electrical Schematic (002000-002532)

NG HOIH : 03500
(d1/5V9) *dN3L 3INION3 HOIH

HOLIAS *dnGlL *oN3

NYg8/g21

A 2| gi-1a ta13 01

dNV HOLYNY3LTY

N (3}
&
(=)
M _
[ SSINGVH AHVIY “A3d-LHOIT ONINVA | AVI3d 3SHIAIY = N N
S8/E | M18/VeET = NVL/VO02Z v NVL/VOZ 'NVL/602 © ﬁm_w. ® AH9/8 W M M
WaVIV 3SH3A3Y = - =
(ANO *d*71 % SV9 NO 03sN) - n ©
SSINHVH HOLJYQY *ON3 2H3IIL L002
H —| M= (SVO)dMnd 13nd Ty .n z w
h— i 5] %vl_ 3 S N N
= MOTIEA/NId O O 1HM/BT @ | O
— 3] e
E— S [ ReosE 8. 119 033d5 a Se-2d *d13 oL
”” o | owo N
2 ads noo| A0 Ao sHow | MM 00%Z . 45 y
10dS A09 | [ AQ Q0AS  :MOT | WM OSET - 5 nWR B
— | €118 v-118 m R 0 @
— ] — 8. OW uVa SLI8 NOILDF S 033dS NIoN3 H 3. =0
— — LE
<
b WA “Va 118 G335 N/ TT A ] y2-2d “g13 0L _ a a
il — g & g
NGz ] 3HNSS34d 110 3NION3 MO S o
LI IHN/6 IHM/6 AM_ 61-1d ‘dI3 0L
200
(]
o HOLINS *SS3dd 110
ke azvoLims[ -
v " P
and Ena| . = % = -
b anna End| [ and/e ONIYNVHD FTIHN +8 o e 039/ @
— — Y e
ONDINVEO TIHA +@ | f7 ERm— z =
i o : [ Wi/t 3INTON3 ¥J3HD AN A"9738 5
v v
[ e <+
o v
— T VHO/E +@ Q3HOLINS =&H= XE9/V8
" TTNNOO 29N
“| AVI34 NMOOQLNHS
L
e VZH
Ya/ET AV 2 XNV ® @v = Ag9738
il
Ye/Er AV T XNV = = A59/08 XH9/98
VLN
avet AVT3H 18V1S ® A_;@_w - NHa/2

3dIM ¥3dANC N33HO

378v) +9 ANV
Q36731 "HT VI

o0 21

L RELAY

AUX.

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-182



STANDARD PARTS

Fig. 87 - GM Electrical Schematic (002000-002532)

dNNd TTZZON Aveds oL  A/VOYS as
v »n 3
veiwos - 13A/EOVS aein snaresLt HOLINS 3TZZON AVHdS +8 QIHOLINS OL
v&zZ-S
JEINNOD
' BETNNOD Ng/voel 9 m@w « NY9/Y926 “Ia 0 und/2971 and/voLT N
ONNOH9 INIHOVA OL VoIn = .
AVI3H F1ZZON AVHdS '
Sa/99e T v W REIVARE SSIANYVH
31ZZON AVHLS VNOI1d0
NYOH = 03S010 / "O°N LEY
535 Ngd/26 = m@w = NHO/VSZ
HOLIMS NHOH
23 NHOH ><._m_%_ %@I vst
STa/ET = VHO/VEZ p ® NEO/SZ  w% G3a/H7
T g €-35n4
ONNOHO D1.1V1S V|V_W
NH9/S0T vHO/ES
. HIAvHS SSINHVH H3ddOH ><.vm_ﬁ _MMszm st |
AT K >1a,/VaE] T a/VoRY UNd/Vly N HNd/VaLlt T und/lv e ® Nga/221 N\ Q39791
HPNNDD HGNNGD 29NN09| | 9LNNOD GINNOO | BONNOO 45INNOD [ avINNOD geEn 2-3sn4
SSINHVH Y3A0D H3ddOH
SSaNEVH H3ddoH N\ 1HO11 9HO
Sa/IET 2] i VHO/JEE
SSINGVH WHVTY *A3H-LHOIT ONINGVM
THOT T ONINHVM
Ya/ET >, Sya/vesr . "W VHO/VEEE A VHO/EE
OBNNOD @8NNOD
HOLT YL 437 SSINHVH H3doH
AHOIT TIVL ONINGWM /) SESNDD
yia/agel | | & ¢ VHO/9aEE v VHO/VEE &
e Nad/8ae2e e | e
LHOTT IVL NNY/3MVHE
T 13A/98ve vesmoo
g N
LHO17 11Vl 3SH3ARY T NvLl/g980z o s_zawioxn_mm
T 1a/voZ .
*H'T IHOITIQVIH g T\ -
Svars — A n1a/92 AV
BT | 9vhNGD HOLIMS LHOIT
*H'Y IHDITQVIH
N8/ET a
SSANHVH LHO[IQVEH g
e
Ng@/2edsez V)T =
1HOIT IV IHOTY R e (L ) o)
17 71VL ONINHVM nona GEvieL
_ L1Ho «
YTE7ET N© Y1a/Vaer W 1a/0ecl] * 7| vdO/08€eEE 391 3LVo0T .
[ Nga/vazd T NYga/ze NS 5 n19/892
LHOTT TIVL NNH/3xvHa NH9/ VB2 0 | e
T 3A/Jahe NYG/vV2Z  HOLIMS 3vvyg
€-s
LHOIT T1VL 3SH3ARY T NVI/590 NVL/va0zZ g NVL/02
VSNNOD VPNNOD
N ™

1018547

2-183

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 87 - GM Electrical Schematic (002000-002532)

< 10 //7
P/ NgO/Sy e = N18/99 &~ =>>—xworesT]
TIN4 VL *03d NA0O Hoos3 301S 115
GI-S
T1In4=035010 / *0O°N v q
FTa] S OLNID, 77
M8/ET M3 SNVL0S REVVZ24 3A/¥9 (WMd) NM3LLYd 9d0S 3aIS m —\o_.w>m NY9/451
¥1-S
D7 E— EIE7Z7A B £ = VH0/ES > —wworast|
ALING YNVLT0S m NO Nvd OVA J33Ms -
61-5 @D
3500 €000 H3ddou = n_zm_u [~vdo/ey | M W_ NHG/VZ9  onaixa moows 3a1S N_.>mv|zmoxxm_ [
WT/ET MS H000 H3ddOH =8 m
- o o S
N340 000 E3adon =100 Ng3/Zy | & MR NgE/Z o s lm.a Ng9/35T
o
M *¥000 ¥3ddOH 3HL 35070 TIIM L-AS NO OWINHNL :440 SI ST1-AS 41
o H3dd0H = n_on L7 = U NG/ 19 3nvA TONE n.>mv|z%\m- NgO/0GT = AT TTE/vS
. 2N
NTa/ET MS NO/dN H3ddOH N
NMOQ H3ddOH =°ON9 sinan
5 S aETNVIZ09 N ¥3ddon & lz.av|._m_>\mi
JYA N340 = O3S0 / ‘O°N N3dO QVA 8nbos
YTa/ET 1z-s IHN/6E = i > ———m T
s@ IAN/65 NNOQ 53905 A RELY 2]
3414 Y3ddOH=03S070 / *O°N o o
el 65 \o|§n_\<8m KNG/ vaTE —F Na/TE =] u ] |
AHINIS TVAHEHL o A g SN eoa 3 = RH9/V8S NO HSMa NIV o>m 3X/avT
SSINYVH H3ddOH SSANYVH Y3ddOH M
‘4 401 M =
*d*1 MOT = 03S0D / "O°N e1ndin0 gl V|
8-S .q.a % AH9/85 NMOQ HSNYE NIVA eore REIVZeA]
o ['N
T NVI/0E = ™™ =2 §2 |
*ON9 WLISIO = IET muouwmm ._u:nzﬁ ALd3 = SAHO S MSE T ENd/IS (WAd) NJ3LLVd HSNHE NIVN N.>mv REIVAZA
MNVL TINd = SWHO 00T
TET HW/68 | ™ . H yat |
zE»o_.wum Haad0n L] NO NV4 OVA anuos i REIVARIREIYE A s.um.me&w n19/9
NMOQ = 035070 / *O°N
O G978 ™ ™ TIR/3T
3UNSS3dd 110 3NION3 MO
YIa/ET = e e T3K/0% T TIK/O0T 2010
WI/ET w Sl R YV A TIK/AT v.mww.n >
=
TAR-S1a/TET Qﬂdﬂlﬂﬂ_h SLO3NNOD =<
aNe VLIOIO = (€l m m m m . - o W
3 7 S g g oy M
/- § z = S owv £
="~ a > <
P N ~ = M 2 W (SIS |
g >| S S - W a
g 4 2 o > o 8 v93gg° &
x| N O | no= - < H.q S
| N g N W m - =< a g 4 i
@| o W = a o e m m §—q 3 M 3 ~ =
= 2 =3 e B w
£ S+atem
£o2 uaz..wmm“mm m
Cp3 e <x=
= wlEeéss B8 s & |- -
2] ¢ggggrcelie g >
2 . < ) FEz2Ed = rsd W x
g =R gE e s
5y 58 28 =
dszi g 8 g ©
— ES S & w w 5 L
& b

1018547

M20 Gas/LPG 331381 (12-2014)

2-184



STANDARD PARTS

Fig. 87 - GM Electrical Schematic (002000-002532)

SS3NHVH 1SVd °*1d0

SSINEVH A QZH 1SV4
1 BOINNG: R 3SOH N30WV9 TYNOILdO0 J 7 19/V398 UNd/33L1|
A18/V3E ] arin dANd ¥3LVM LSV4 N
WTE/ET

A/PUR

%

und/LT

"

ﬂ  ANdLN0 MAd VX3 .
HOLINS 3HNSS3¥d (NMd) dAnd *130

JR REVVAEZA ” m W H vH0/V3EB ”%uwu "nd/v3Ll

= a-er V-€C

i woa RELVE2E (NAd) nd *130 ¢©¢ 'nd/act

:
t
B

ey NvL/08 HSNHE 301S 1SV4 ¢\_\w..om dnd/3LT
° LHM/BL3AWA MO HOIH Lsvd %..8 and/act
Ngd7287 R .D 'Nd/ LT
. VID/ES NAGQ H3ddon ¢\_\ﬂ¢>m uNd/3LT
J
N N8O D1 LVLS NG9/S0T =™ i YNA/TBT  3awa u3ivk Hsrue 3ais ¢\_\r¢..omv|3._uu&._

“3NIHIVN KNO
8NEOS 021 V SY 31VH¥3d0 T3NVd 3HL SIWN

2-1d NCNT ONIONOUO 021 H0J QINSIY o smer - o0 o NG&/ZZ v aivn onas miw << _\ n...awv L
AJY/QHVAE04 ° L0373

QUVME04 = OOA 6°1>
3SY3A3Y = O00A 8°2<
VHLN3N = O0A £°2 OL 0°2

Von

| AND/TL AVI3Y NMOGLNHS % u.. n18/997

1S3OVLTI0A INDINO HOSN3S 3 2 30vd 335
.._ ._ VEN
TAR-18/1ET YNJ/T6 e iy NVL/0L A3 JsuIAT © > —Ta7aeT
*ONO VLIOIO : €T
) v
YT/ET 1ovant = azso /0N N7 Im/By = ST THN/69 AV uIVHS » 91
HOSN3S LOVNI
£2-S
NMOOLNHS = V —— 7ot
IHM VIEL AHS/8L T Y AH9/89 N3d0 H00Q M3ddOH

*ON9 VLIDIQ = IET

HOSN3S dN3L *QAH S1-AS

03990710:03500 / 0N | unane > vat
Ya/ET W e 4 ¥nd/L9 “234 T3 0LV 110 CEL
3YNNDD 2-70s

SSANUVH H3ddOH Bis
YT/ET B % UM Ng5/55 < _\ 7 /9T
3L "OH 030900 s T3 0w t10 A
s
3 INNDD 3STINNGD
T4 2/1:G350 7 *0*N w gl e
T/ = . S .
el Tz wera 0O AHo/8eT 0s Havn 6105 wmmon | e

8l-s /é SSINGVH H3ddoH

< 0

5 (AUX #2)

2-185

M20 Gas/LPG 331381 (12-2014)

1018547



STANDARD PARTS

Fig. 88 - GM Electrical Schematic (002533-005999)

3] ™
~
™
Q —~
i 2 8 °
[ SSINUVH WEVIV "AJ¥—LHOM ONINEVM AVI3Y 3S¥IAI m 4 = =
T8/et | a/vact ey WL/¥0T va% 2 3 m m
WaVIV 3S¥3A3Y 2 2 ~ ~
CKINO a1 % Sv9 NO @3sny hel ht n ©
SSINYVH ¥OLdVQY "ON3 Z¥3IL £00Z YT 3MVHE ONIMEVd “LdO u 57 i .
J<|| — T~ (svo)dnnd 13nd o i 2
. [_ardne 3| ——mazer—& _\¢v|_ E &
0 MOTEVING @ v 1HM/61 -~ ©
= )| G
H— | o [T X978t W8 1lg 033dS  A99/B1 8! | gz—zd ‘a3 o1
” = o | owoo N N
@ 88 |z ads noo o o wow | Ma¥ oo =0 5 3 83
zz L adS A0D H W 0551 L SE & %
ES W — Al R V-Lig m Ed @ o =~
PR W w8 ONY Y. SLI8 NOLLOIT3S 033dS 3NION3 = =
6o = || = b U =L
o < e
g m g 5 — V. 1ig g33dS ¥2-2d ‘di3 OL m m
i [ . e
5 g » ez FUNSS3d 10 3INIONI MO ] @
20 J TAN/8 AM_ 6l—id ‘d3 OL
R
U .
w
R
8% 2
588 had
% oo |v@ a3Houms| [
835 [ ]| [P A
1 dAnd 13nd E] T T o
o s ol B T [ end/Iz ONDINVED JTHM +8 A ar
e T s \\./x
TUHM +8 [ [T S/ T 7 = GRS A
AN “INIONG HO3HD | [T - Nv1/01 3NIONI MOIHO Na?j X49/08
[ [
v 2
E [
— NERRLIAS +8 Q3HOLMS D Xg9/v8
— w | oo 9N
e AVI3 NMOALNHS
[
L "
SB/st NI38 ¢ XNV = = RI5/38 |
YIN
e/l AVI3d L XAV = = P5) 99798 n._s.% YA ==
T
VLN uEe
e/et AV139 L9VIS = - Ng8/T E e
1-s 8
"ON3
“dN3L HOIH = 03S010 zl Z 39vd
(d71/5V9) dW3L 3NION3 HOIH (a N8/8et A 8L—1d ‘d3 OL a3y/44
s
YT YOLYNYILY
o
9788 WM End/ L
IIBYD +8 ANV
3dIM ¥3JNNP NIND A Q3y/37 HY VI |
v
1|1}

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-186



STANDARD PARTS

Fig. 88 - GM Electrical Schematic (002533-005999)

dNNd F1ZZON AvddS 9_ T3/VOrS N
VELNNOO TA/BOVS g9zIn yNd/99cL HOLIMS 31ZZON AVNdS +8 QIHOLIMS OL
vsZ-S
Ja OELNNOD
8¢ INNDD M1g/vogt JJ@.{_W NY8/VoZ6 ul. 3 SEVASRIAR SNa/voLl
ANNO¥D 3NIHOVA OL VZin = .
AVI3Y J1ZZON AvddS '
S1a/99%t v w TIK/VOVS SSANYUYH
31ZZON AVYdS TYNOILJO
NYOH = @3s070 / ‘O'N YGH
°5=s NY8/Z6 @ m@v a2 N99,/V52Z
HOLIMS NMOH
5 5 AV3Y NMOH val
INYOH §
a/ct Pas VH0/V5C #<H o= Ng5/52  +%  qIu/H]]
asn £-3sn4
1-q
> V¥0/S
/ﬁr ANVHS SSINMVH MIddOH ><._ﬁ _Mm_vzxm val .
SE/ET >19/vas L > na/voeT aNd/NoLy und/vaLy T And/ v ® = Ngg/zzL % a39/97]
HENNOD HGNNOD' 00NN0D| | 92NNoD 8LNNOD JONNOD 4GINNOD [ 45LNNOD acn z-3snd
SSINYVH J3A0D ¥3ddOH
. SSINUVH ¥3ddOH 1HOM SHO
SEET < I v VH0/ 5%
SSINUVH WHVIV "AFY—1HOM ONINYYM
) 9
BLANEL T vg0,/Vace N VH0/S%
DBNNOO E8NNOY
H31 SSINYVH ¥3ddOH oo m
vH0/8a5¢ V90/V5E TE
- ZID mmNN VSINNOD | VZLNNOD P
LHOM TIVL NNY/3NvNE B
° T3K/88ve VESNNGO  YWSNNDD M
1HOM VL 3S¥IATY v > vd0/0a%¢ v
NVL/880Z ISINNOD | ovLNNOD g -5
P
vao/<e oo * N1g/vae
‘H'IHOITAY3H TaK/T °
13A/O¥2 THX/VErZ %] REIVA 74 T T Ng/9¢
DENND3 | 9¥NND HOLIMS 1HOIN
‘W'Y IHOMAV3H
Sa/<T TIX/EVC
SSINYUVH_IHOMAV3H
SSINYVH HOLIMS
NUB/Za5ee ) 1v3s 39 '1d0 Ol
91 YL LHOW Ne/edSee
1HOM VL ONINYYM unoss gvoL
1 3 ) 3 301dS  31vO01
B/ oo | oswe 18/V8E L H18/3 . vdo/08ee g ONIIVY S010 /_ON
1HOIM VL NN¥/3vivig Nug/vee Np8/VEZE o oo N B/89¢
T 13A/08v2 NY8/vZT HOLIMS 3xvag
o-s
1HOM VL 3SYIATY v Dy
NV1/280 NVL/VEO0Z, o T o WL/0Z
N ™

1018547 - 354458

2-187

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 88 - GM Electrical Schematic (002533-005999)

TIN4=038070 / "O'N

P1:

AMP 23 PIN HEADER

MAKO CONTROL BOARD

P2:

AMP 35 PIN HEADER

_o ]| anan
Aa/ceL T3 AL o3 NY3/Sv
Si-s
TIN4=03500 / "O'N o
=
na/¢ g NYLI0S REWVAEZZ
¥1-S
»EE-E% ON
1 ] T
PR
6i1-S
35010 ¥00Q EJE”-.._WH. VIO /oy o]
o
NT8/€T 'MS 4000 ¥3ddOH N
N3O ¥00Q ¥3ddOH ='GND ounan
£1-5
dn ¥3ddOH_="ANO VA
ﬂ_¢ :
M18/€1L NS Na/dn N3ddoH =K
v|_:
NMOQ ¥3ddOH ="ON9 o]
cs NJO/S¢
OVA N340 = Q3SOT0 / ‘ON N340 Qi BNKaS o
aa/¢t lz-s THM/6E v
3¥14 ¥3ddOH=Q3S0T0 / "O'N
9/¢l 6-s \em.zmaﬂqlﬂ¢ ANd/vValg SING/TE == | ™™
AMINIS TYWNIHL VLNNGD {ONNOD ‘GSNNOD PNNOD
SS3INYVH ¥3ddOH SSINYVH ¥3ddOH
41
‘dl MO = @3S0 / ‘O'N et NVL/VO!
LHM=-M18/4d1¢eL x;ubommmua NVI/0F =™
‘AN® WL = IS} L-s  INVL ALJW3 = SHHO S
SINVL TINd = SWHO 004
>_o T e
e/l NOILISOd ¥3ddOH 1Hm/68
9-5
NMOa = a3S010 / "O'N
na/el o
Ma/cl e
nga/sl R
THM=X18/1¢T L SLOINNOO
‘N9 WU = IE}
X
|
o |
N -
m .
5 Q
<] &
) T
e
— T

TEMP.

LOW OIL

PRESS.

SPEED BIT A

—
RETTA18/99 w0 oo 308K _\:.wa N¥9/951
LR T3A/+9 (W) N¥ILLYG BNY¥0S 3AIS T\_\owﬁ NERYESD
o Vd0/¢9 NO Nv4 OVA ddams T\_\%ﬁ Ng9/85T
NYg/VZ9 GN3LX3 Woo¥E unwm _\NTWR NY9/HST
e NYE/29 YTEETES _\w.\,mwv Ng9/35T |
“¥00Q ¥3ddOH 3HL 3S0T0 TIM L-AS ONINYNL <440 SI SL-AS 4 vGlI
; S
MNd/13 INVA T1BWNI 1AS NyS/S1 ~ N¥9/3S1 cnukm:m g/v9
NVL/09 a0 u3adoH e EVEDD
e E T THM/6S oo 505K _\Iw TIA/avE
A4O/V8S NO HSN¥8 NIVW u|>mu REVED
exaro,) </ e
AdO/8S NMOQ HSN¥8 NIV e
- dnd/Ls (WMd) NY3LLVA HSNXE NIVW < _\N.ﬁw REXVAA
vs1
e Y=
n18/9s NO NV4 OVA BNNOS e i
i o No/8C = mw 1 REWVEAY
3YNSSId IO 3INIONI MOT
o S e T3k /5V T RELVAIZS 2000
s, TIR/TT TIA/AVL Yv_wa-o >
Jryse— S
< o
- =
m g W vie
22 9 5Vz¢
2 2N S Y. 2
3 - < Zgé¢o
W x© L o~ > W 7@
N g 5 T8¢~ Sohog g 2
& 3 5 pcsgiiges g g
< S, W o 3 S
> i m M £ 2 m g 52w hi =
2 O RS 5o .w & o
Qa2 W
E.32.%>x <
Y] & w PSg< W =5
5] ygSSiptnsne [T &
m z LeVEEIES a
® ECr o
@ 23 W
g ° &
& 3
2

| 6 (AUX #1)

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-188



STANDARD PARTS

('1d0) dNNd 3SOH O0INNOD
YOLNNOD,
Iﬁmﬂﬂ|% I>—grpeme ], SSaNEvH R S =
E

3SOH N3QYY9 TWNOILJO
£l BLLN

g e N =< P> vaee <
e ><M_._W2 1sv4 vlmaﬂmud

TO: CONNS6
MAIN HARNESS

NET 131/BLK-WHT
2-189

(I¥NOILO) dWNd LSV

33H
< (§08) 3™ A13Y dANd_ LSV Wna/a3cl
(+2na0) Ng9/03GL* ﬁ@w
VoLW
SSINUVH 1SV4
/e snaras +ZN39 WNOLLO )

13178k CONNS2

0L LOINNGD)

¢
R niwelﬂaqﬂA% Nd/ ALt

S-T0S
IAVA MO HOIM 1SV
] e dnnd s3
B R 13747 @Yﬂﬂuﬂ

<

CLOSEa17BBRN(E ON

S

1018547 - 354458

OPTIONAL CE SEAT SWITCH
HARNESS

s-10
85T FALR Bhumeo.

M11

OPT: PARK BRAKE RELAY

Piss é@ Piss 131/81K

D-4

>,

Fig. 88 - GM Electrical Schematic (002533-005999)

]| e o R
i BAVL (Amd) dnnd *130 @ dnd/aLt
A/ N by
e NV1/08 WSN¥B 3aIS 1sv4 00 uNd/3LT | °
wanang, - 3 g
B Ny8/281 wavw Tgiany A\ Hnd/Lt g S
i £
e > 2 ()5
VJ0/€S NAOQ ¥3ddoH e Ind7ALT g £ e
N | 1t 8
/_ ANNO¥Y JILYLS Ngo/goT = ™ S SINd/TaT INWA HILVM HSN¥E 30IS u-._Bu 8/raT) o
INHOV ATNO g
8NYOS 0ZL V SV 3LVHIO TINVA 3HL SIWN H 8
Z-Ld LNdNI ONIONONO ‘0ZL ¥O4 GIAMIST  zhe snex = 00 ounang, o NGB/ZL 3w Gaivm anios N %ﬂ Tia7as 1l H]
. s
QoS = 5N 61> MOSNIS 3SHIAZY/QUVMEOS “103T3 v 8
ISR = J0A 9'2< ang
WHININ = 30A L'Z OL 02 w " - = NN/ TL AV NMOAINHS ™ k_@_&l a7591]
:SIVITON INdINO HOSNIS n_ :
) v
TAM-18/TET SNI/T6 @ M E T NYI/0L PR .Qw@vjﬂdﬂ N
‘aN9 UOIa = I§L
SSINMVH HOUMS 1V3S 30 “Ld0 OL SLO3NNOD Vel
THAR=YT8/TET sans <& gawos TIR/PE s SRV W38 VS m@vvu 18/397]
G bl i = 8
oD LD = Lot HOSNGS dNAL “QAH N3O 4000 M3ddOH e m1a/291 W
02=$ Vel
2 /N tunse vunang, | le 7Tz a-354 7%
g/¢1 U9/ 8% o dNd/L9 938 T4 OLNV :LdO n1a/va ||
0D z-70s
SSINYVYH ¥3ddOH 81-S
74— NWI/06 =" Ry Ng0/59 10K _\¢ 8/9]]
¥3U4 "OAH 0399070 108 T4 OLNY :1d0 e
L3-8
3PINNOD | | 3SINNOO vSi
T4 2/1=0350D / ON B g, ¢ \_ R \ i
nazet ot o/ wvon | E/9 H578¢ 7108 Hawvn #3 705 ssowoo [ormoa 118710 £-38n3
948 SSINYVH ¥3ddOH

—L

[5 (aux #2)

CONNS0 gONN51

MAIN HARNESS
NET 94/YEL

22/BRN—> 22/8RN

B+ = BRAKE ON

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

GROUND

©® ENGINE BLOCK

Fig. 88 - GM Electrical Schematic (002533-005999)

4/|3/3.K 13/BLK 13/8LK
8
£
128k ORI CORNTTD ¥ 7 o
3 ; . |
3 3 I 0,8 94
13/BLK Wg E) 3 . lﬁ d g
d R
% 2 :i g E § é
i[) 3 § 3
i 5 £
8 i £
£ - o
: it :
LOW = ECHZ0 ENABLE o =1'§- g 8
FROM MAIN HARNESS E g § § 3 H
AT THE FAST BEN2+ CONNECTION 9 & e 5
GOES TO CONTROL BOARD PIN P2-22. z
(PACKARD 280 CONNECTOR) N IEE Q
o - 75/6RN T 75/6RN 1 N /1 N | ovae 5 ! 5 3 i é é
Ul:  EC-H20 MODULE
5 §8 8
o i3 yidid ii g§g §
. £ 9] U o ol -
£
2 = g 43¢ é‘ § E“ &E
%@5 EREHRIE: L R
LON = ECH20 HIGH FLOW % ,g E
FROM MAIN HARNESS 5
GOES TO CONTROL BOARD PIN P2-23. g T
(PACKARD 150 CONNECTOR) ] o
>a%maa 79/ mw'ku § 3113 ?g
Doad UsED i g
il
. HEME g
2 = 5 5
E N p=1
£ i £ %} | %g
: ﬁj E 2;
&
: ‘ : g 23
; 3 e
g BES
SWITCHED & FUSED B+ o g g z §§
FROM MAIN HARNESS P 52
AT THE FAST GEN2+ CONNECTION. w g E
(PACKARD 280 CONNECTOR! é
PeoNnToR LR CORGTR R ' gg
FUSE-L5S wies gég
@ L/RED PLRA L LSB/GRY. ] %> 1 158/ERY o é' '9 @ oo =
UNSWITCHED B+ 200 CONVERTER SUPPLY RELAY ﬁ &g
@ KEYSWITCH PIN 30.

EC-H20 OPTION

1018547 - 354458

2-190

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

M20 Gas/LPG 331381 (4-11) 2-191



STANDARD PARTS

Fig. 89 - GM Electrical Schematic (003479-005999)

CDNNECTS TO GAS TIER4 ENG. HARNESS

OAS:

N R ™
m ] S =
[ SSINEVH WEVIV "A3d-LHOIT ONINEVM | AVI3Y 3SHIATY 2 8 ¢ N
STa/ET _ Ya/VEET X WL/vaoz W\ NVL/VOZ NI 80z =<1 >>e—xuo/38 i 2 X X
vennoo | vennos arin z < =z 3
WaVIY 3SHIATY El ® = =
(AINO *d*1 ® SVO NO d3sn) - - 0 ©
SSINYVH HOLdVAY *ON3 283IL L00Z2 AV 34vHE ONIYEV *LdO u N
.”ll —1| M= (SvO)dnnd TN m m = g
e THW-Ta/ET > ——maeT <> S P ﬂ
- 9 TAR/ET_0| 1°  1HM/61 7 N
° 5 5
I s ey || | - A9978T L@ 118 03345 AG9/eT o seoza rarz o
- LI | o x
T i 10, vgu |00 o2 =4 N
El AQ J0AS H )
.._I_ 9 o | M e-11g9 v-11g m 8 o nWZ © N
- Neg720T ¥ — 8. ONV .V. SLI@ NOILO313S 33dS 3NION3 i 83N = ¢
H — — M ]
— a7 TT ¥ TONG/TT av. 119 G33ds  ONa/TT U Jyz-za “atz o1 a o
I - [
o FE ¢ :
] " Ngg/21 | *SS3d 110 0°N s X o
ms " | LIV THAR/6 TAM/6 61-1d *dI3 OL
er 2NNOD
S3NION3 Z d3I
Ed $S3d 110 t9d1/SVS
= | = Ar
und/LL " L & (3
] [ Enarzz ONTYNVED J11HM +8 N e [SEEKe)
- T ONIYNVED BIHM +@ ] ..I '
“ ®110 ONtTSa [fIINESV NvL/0T ? ?
o Cl 3 E
1 o g e
] L
] o
VEO/E 7 v <Y o7vE ]
i | oo VHO/E +g Q3HILIMS 9N
AVI3H NMOOLNHS
V2N
V2 - g [z XY = = X99/38 |
*SNOILYO1TddY SVO ONY m pALY
*9'd* €04 Vi3I8 T XNV = m@w w Ag5/08 Xg5/98
$SS3INYVH HOLldvavy M
AHL3INZTEL *LdO m VLN
FINCON AMLINFT3L10L & [AVI3g Lavis = m@w © Nefd/<
I
Yia/el
el
ISR G 93 JAVT HOLVYNY3LY
Id7/SV9 *2 §311) "dA3L INIONT HOIT @E Ngg/g2T a2

3dIM ¥3dANC N33HO

AUX. | RELAY

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-192



STANDARD PARTS

Fig. 89 - GM Electrical Schematic (003479-005999)

dANNd 371ZZON AVddS OL BAVOYS

4 =< =
veiwoo  T3AZHOYS 821n 8Nd/89L1 HOLIMS 3T1ZZON AvHdS

+9 03HOLIMS OL

vs2-s
O€ INNOD
- GE TNNOO M1a/VOET 9 m@w & Ng8/vVoZ6 “I. 5 OAd/ 57T e yAvioy Ea
,—e
1

aNNOYY 3INTHIVA OL

VZIN et
AVI3d 31ZZON AvddS
S18/89€1 ° o T3X/VOYS SSANYVH
3IZZON AVHdS WNOILdO
NHOH = 03s0710 / ‘O°N yan
ey Nga/26 = m_@_w = Ngo/VaZ
HOLIMS NYOH
£ NYOH 3 AVT3Y NHOH
STa/ET PN VHO/VEZ F<H o= T N@9/S2
==

ﬁ -
QILlVIS |WV y _W
m _L_zzmome vd0/Ec

M uwm_vz:m mmm_zms._x”__._loz ><._m_M_m_w¥<Im
> M1a/v0 °Nd/vVoLy & HNd/vaLy T uNd/ Ly = Ngg/22t
LNNGD GLNNCO | §eNNoD SSINNGD  [4¥1NNOD gen

REA S A19/vael
HYNNOO | HENNGO 9NNGO)

SS3NHVH Y3A0D Y3ddOH

SSINYYH H3ddOH /" \LHO11 9HO
Ma/1eT < v T YH0/0€EE

SS3NHVH WYYV ._\/MI.._.IOHJ ONINSVM
4 VHO/VHEE N vdO/EE

<

1-2d

I REEA s
6N

NGO Md/vaET

AHOIT IVL 1437

SS3NYVH Yd3ddOH

L1HOIT TIVL ONINYYM /7 HESNOD
s¥1a/8aget | ¢ 7| VHO/9@EE e o VHO/VEE <
Cl
LHOIM TIVL NNY/3xvHE N88/88ee
o 13A/88v2 VESNNOD Vi
1HOIT TIVL 3SH3ABY L aa02 s o HO/TEE N
TN 1a/voz ver
*H*7 *1HO1IavVEH . N .
RE VAT E N SR E YA 22 n8/92 Y e TEANY
NGO I¥ANOD HOLIMS 1HO17
*H'Y IHOI1IQYEH 5
YRV @
SSINGYH _IHO1IQVIH 8
SSINYVH HOLIMS 5
Nag/Z2ds22 v3S 30 °1d0 OL =
1HOIT JIVL 1HOTY Senoo ST oavHOL 5]
. LHO1T TIVL ONINGYM «
g%@md ya/08e]]| 3V90,/08EE oy wtm.o._ .
. d y 3500 / "o'N___|
LHOIT TIVL NNd/3xvHE N&8/vVE2d NGB/ YBZZ 00 ™ fawmmoo N5/ € n8/sase
S 13A/08v 2] NHE/VZ2Z2 HOLIMS 3Mveg
£-S
1HOIT TIVL 3ISH3IABY V[ NYL/0902 Z(.r\(ﬂOWm-?oo v AMZ.OOZ(._.\ON
o ™

2-193

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)




STANDARD PARTS

Fig. 89 - GM Electrical Schematic (003479-005999)

0 —
—
7 NGO/ Sy avnao o ¢ \_ N
TN VL *n3d 14 n1g/99 NMOQ WoONE 3a1S 1 hs N
s1-s
7/ B EI V2 U I 3K /7%9 &> —mormsT
s VL 0S (WAd) NY3LLVd endos 301S b e
¥1-S
7/ E— Na/IIT € o oV HO/ED &> ——wmorasT]
ALdN3 NVL*TI0S < NO N4 OVA d33MS 6-AS
61-S m
5070 H00d mwn_ao_1|w..ﬂwo e 3 N/VES avaia meous sy NHO/FGT |
id R -
MTI/ET  *mS €000 H3ddOH ) e
»I.W._..
= @) amnano G/ —
N o e N o © T=Nyg/e NO @N¥ds 3ais [ N=O/35T
o
M *H000 ¥3ddOH 3HL 3S07T0 TIM L-AS NO ONII 1440 SI SI-AS 4l vSI
dN H3ddoH = = £andino | v| =
MNJ/T9 3INWVA 318VN3 e NEO/ST NHO/OST 72’ M=
MT9/ET s NO/dN §3ddoH
NMOQ H3ddOH
2 NVL1/08 dN Y3ddoH v_.>um A3A/3P1T
| _ova N3do = g3sono « tgen N3O OVA EMEOS
Sa/E1 zs TAR/6E oo u
= IHN/85 NMOO S390S RELYASiA
ILIN v-AS
VEE:_O o
M1g/€1 e SN/ TE = 5 m
g 2 >z
Y14 Y3dHOH=N3dO / *O°N m % AH9/VBS NO HSNHE NIVN o-re 3A/8¥ 1
AYINIS WAYIHL 1 = x
SS3INYVYH Y3ddOH SS3INHVYH HY3ddOH ™ a s AH9/85 NMOQ HSNHE NIVA e-ne A3A/0¥1
*d*J 01 N a -
*d®7 MO = 03S0710 / O°N mo.m . w - W
=< < e -
HNd/7LS (nad) N3LLVd HSNHE NIVA L. >mu TIVET
TAR=STa/aTET o NVI/0E =
*ON9 VLI9IA = TE1 ,-5 NVL ALdN3 = SNHO S
MNVL TN = SAHO 001 U /95 NO NV4 OVA €N¥0S . >mu REIVZAi
M1a/€eT TAM/68 == —
NOILISOd H3adoH s S TR/
NMOQ = 03S010 / ‘O°N _ - 39NSS38d 1110 3NION3 MOT
M1a/ET bl 224 3N/O% [ T3X/9%T s0010
MTa7ET Gl e B IV EIVGER vN.v_n_wv
M1g/eTl . 8 GaoLINEN [
LIHM-MT9/1ET S1O3NNOD M
*ON9 WLI9IQ = 1€l m m -
P ¢ 5 oYy
El [ - o a
H HI 5 m = avsyg
= Z E = m 28¢e =
o X > g o . 94 ® o E
Q T g & @ M -8 g =R @ & N N
M N N N D =R o =< Z w. e 3 W -
o =) o) = = Y m m = £ - N M ?
7 232 0w358%
g *Bs UaZgl
= o 8 < =]
T..lH_.. ..mmL.M
E03TH M < ==z < .
— E2Sz2s- 8 w hA &
= B3E8 ], 285282 o
2 < o© F m T2QHUNSEE2ES g
m 15} = = = W $
o] & N M @ @ @ z3 %
- sgesl g g :

[6 wux#n

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-194



STANDARD PARTS

Fig. 89 - GM Electrical Schematic (003479-005999)

(*1d0) dANd 3SOH NIGIYO

N
J

CHVMHO4 = OOA 8°1>
3543A3Y = O0A B°2<
IVALN3N = O0A L°2 OL 0°2
1S39VLI0A LNdLINO HOSN3S

GNNOYS OILVLiS NY9/50T
“3NIHOVN ANO
anyas 021 V SV ILVH3d0 T3NVd 3HL S3NVN

Z-1d 1NANI ONIONNOWS :021 HOd O3AH3S3IH

HOSNIS 3ISHIATIH/QHVAHOS *103713

D0 TNNOD
mraEr < ¢©¢v|§§u¢._m>\¢m v SS3NHVH s TNa/Z2T Lar
1 350H NIOHYS “WNOI.LdO
Ya/ET SO e a1
Ya/El e = %_ _an a/vIes <
AV3H dNNd LSVd V and/33aL]|

TIN4 2/1 MNVL*O=d
91-s

TAM- 18/ TET YWNJ/16  + o
*ON® TviI9Ia = IET
SS3NGHVH HOLIMS 1V3E 30 °1d0 O1 S1J3INNGD
THM-Y1a/TET 1oNNDD N oennoo IBA/PE |
T NNOQLOHS = ] ouinaa
. . HOSN3S dN3l "aAH
aN9 viIeIa = IET 02-5
10:035010 / *0°N p—
a/el Y3114 YINVHS 3990710
SSANUVH H3ddOH B1-5
| m@een1o-q3sgT0 ¢ "O°N —
e
PTavEl 431714 "AQAH 43990710 Nv.l/06
L1-S
TNd 2/1=03S0710 / "O°N
M1a/ET A

unano

(VNOI1dO) dWNd LSVd
AVTEH dMNd_1Svd

VOIN

M SS3NYVH 1Svd
QL 103000 +2N39 TIYNOIL1dO

dnd/a3as |
[Nae7335L* AA@WV.. |

i ._.Iz\mhnm _\ > dnd/acLt

3ATVA MO HOIH LSVd

=
= N"O/SL @Tx:&xn il

= EA/YL (W) dWnd °130 n@u gnd/acT |

¥ NV1/08 Hsnuwa 301S L1Svd m rounnmw und/3LT

== NHY/281 wavvV SE1onv D dnd/Lt

& Vd0/ES NMOO H3ddoH < —“Tm>m dnd/4LT

[ AN/ T81 3ATvA u3Lve Hsnwe 3a1S < _\\..._emwV n1a/rst

V|.
NHE/ZL 3nvA waive awds NIV e n1g/4d97]

VN
MND/TL  AvI34 NMOOLNHS = A@Wul n1g/991

v
4% NVL/0L  AviEH 3SH3AZH lﬁw@vl n1ga/491

VEN
"= 1HM/69 AVI3H U3NVHS ™ A@&u na/391

== AH9/89 N3dO H00Q H3ckdOH < _m_.wu n1d/397T]

AS

m A w d
8Nd/7L8 "3 TId 0LV 11d0 N..nm” a/7veT

o NH9/S9 *70S T4 0LV 110 1-30s n1a/87|
3FINNDD JINNOD
FRE0/BET N 205 roI ﬁ%\_\uﬁ oo [ 1

SSANYVYH H3ddoH

T
g/491 ¥ it

]

~ n1a/vesi

1018547 - 354458

2-195

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 90 - GM Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

J1 ENGINE ECU ENGINE COMPONENTS
Tach |m > YELAT.ORN
0t < DK.GRN/ORA J2 COOLANT TEMP. SENDER
< LT.BLU/DK.BLU 31 YEL/GRY
: lz - < PURALT.BLU 4 BIKAT.6RN : %;u.oe snwmm
bttt
RS2323 RX le <ORA
> DK.GAN
Rezsz Tx a2 DKON
o ReF > LT.GRN/RED J3 CRANK POSITION SENSOR
< BLKAT.GRN
ANALOG  GROUND BLK (GROUND) )
AX IN P2 e < YELDK.BLU TZ WAT/PUR V| S
X IN D2 Lo < BK/HT 11 PURZWHT el | crank +
NO CONNECTION [
%o comection e J4 THROTTLE
oA - L BLUmT
< BLU/PNK 25 TAN/ORA
cAN + | o | orive ey wire -
_EB_ETWH:D—M BLR/LT.ORV ANALOG GROUND
- e +5V REF.
= ?Ruu/w - s| | ORIVE BY WIRE +
- : t| | THROTTLE POS. SENSE 2
KNOCK - | 53 PURAT B0 | Thonie tos. e |
KNOCK + o
FUEL seLecT |o S TANBRN
< PUR/YEL
1VS, IDLE SENSE = J5 MAP SENSOR
FOOT PEDAL POSITON | SOKBLU o BT
e @ < LT.GRW/BLK - 4I7] ANALOG GROUND
OIL PRESSURE |z S LT-GRVBLK TN
u < OKBLUNEL S TR | | !AT. AIRINTAKE SR
- AUX ANA PUI |2 “ .
| X ANA PDL |5 < TAN/DK.GRN ECHRACL o] | AP sENSE oUTRUT
(@] oV SELECT < GRY/DK.BLU
E . <LT.GRN
= MAP J6 RS232
& |1, wiae aim senson (= < TN = o -
O | eor.eve. cooL e, |a < YEL/ERY SR ] | 2
AU oUr 2 |m_> LT-BLUAT S L S ] B
E Ao our 1 |2 PUR/DK.BL 4 BLKAT.GN 2| | ANALOG GROUND
'_
[5p]
> J7 02/EGO SENSOR
v coz =2 49 BLK/LT.GRN
N coiL 1 [ > YE OO ] | MWAL0S R
- J | e
. —— R EN TR
L | wiL, war. o, Lap o 2 LT-BUBK LA el | swiTcHED B+
LID_ ORIVE BY WIRE - |5 > TANORA *{_| GROUND
DRIVE By WiRE + 2o PNK/WHT
< RED/TAN
9 B 12 JB IGNITION COIL PACK
s o la < RED/TAN
28 YEL/BLK _
o SWITCHED B+ |a < PNK/TAN >7VEr et
= FOWER GROND | &< BLK_(GROUND) BLK (GROUND] .
NROR BN FUSE I | ORouND
% POWER GROUND |5 < BLK (GROUND) o] | swiToreD B+
@) INJECTOR + |a__> ORA/BLU
! INGECTOR 2 [z < BRVORN
w INJECTOR 1 [u < BRVELU Rl OIL PRESSURE SENDER
FUEL TRIM |2 > YHT/FED F7_LT.GRvBK @) OIL PRESS. SNITCH, N.C. (OPEN = RUNI
CAM - o MTRSHD-8 J9 Jl4 NTRSHD-8
CAM + |& GAS INJECTOR AUX. HARNESS
" o wit/euR 18 ORA/BLU A\ . ORMLT.BLU :
el . —Te—BRvE * BT ‘:"!_
CR PUR/WH’ 7~ 17 BRN/GRAN
R > WHT/LT.BLY S : : | i 2 JIS FUEL INJECTORS (4)
RELAY POWER  |u - w4 || [ s A
> GRY/0RA 3T PRK/TAN TFUSE-T, SWITCRED B || [
STARTER LOCK OUT |2 > . e B
2 RED/WHT
> WHT/BLK . [ :El‘
mE oo > TAN/BLK — -~ . L.P. DUAL SOL. AUX. HARNESS
FUEL PUNP (GAS) |2 Jl4 NTRSHD-8 i ) )
NOT USED |o . REDAWMT o
ORA/LT.BLU J16  IMP_PTV: PRESSURE TR
NOT USED (2 — i *{_| INECT * B ACK CONNECTOR LOCATED NEAR VAPORIZER.
NOT USED [+ [ WHTWTN_D/BLK 4[] FUEL LOCK OFF
J17 FUEL LOCK OFF VALVE
NOT USED 12— 5 RED/WHT : 1] | SW./FUSED B+ OUT g (o CONNECTOR LOCATED NEAR FUEL LINE.
Ny 7 o 2 FEDART 5 WHT/RED
m‘. JI8  IMP_FTV: FUEL TRIM VALVE
NOT LSED pi— L*— *1_J INECT * ReD CONNECTOR LOCATED NEAR THROTTLE BODY. 8
2-196 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 90 - GM Electrical Schematic, Gas/LPG Engine Harness (000000-001999)

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47 BLK/WHT Al
AUX IN PD2
78 YEL/DK.BLU Bl | AUXx IN PUZ
3o DK.BLU/YEL C AUX IN PUL
R EroN— D | FUEL PUMP (GAS ONLY)
El | GROUND
PNK/DK.GRN (FUSE-3, AUX. SWITCHED B+]) ‘FII_ AUX POWER RELAY (ENGINE RUNNING!
F-1 JI1 MTRTRW-10
21 PNK/TAN (FUSE-1, SWITCHED B+) 5A FUSE PNK_(SWITCHED B+ IN) A= \aw:' owiTCHED Be IN
3 ORBL0 Bl |FPP1: FOOT PEDAL POSITION IN
EASLAC €| |1vs: IDLE SENSE IN
37T, BRN/BLK 0 | ANALOG GROUND
EIAARE El |oIL PRESS. N.C., (GND = ENG OFF)
ECENARCRCER F| |MIL: MALFUNCTION IND. LAMP
. G | +5v REF
STARTER RELAY ORA/YEL H | cCHARGE VOLTS
WHT Cer ey =Ll ol |START B+ IN [INTERUPT TYPE
K| | START B+ IN (AUTO CRANKING)
WHT EL DTN LA
WHT (B+ WHILE CRANK[NGE)© R2 STARTER SOLENOID
21 PNK/TAN (FUSE-1, SWITCHED B+) 86 @ a5
9 GRY/ORA |
Jlz  MTRTRW-8
30 LT.BLU/WHT A—] AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN
35 TAN/LT.GRN Bl AUX [N PDI
56 YEL/LT.GRN | TACH OUT
;2 ég‘f{' S(HNBLU 0 | FUEL SELECT: +12VDC = L.P.
3 . El | 6oV SELECT
3 BLU/PNK F CAN +
74 BLU/WHT d |can -
29 PW/DR.BLU H | AUX OUT I (OIL PRESS. N.C., GND = ENG OFF)
(AUX OUT | NOT USED ON 1.6L)
SOA FUSE
RED (@ BATTERY B+) RED g R3 B+ (@ ALTERNATOR)
RED (8 ALTERNATOR) A
PRNK7DK.GRN (FUSE-3, AUX. SWITCHED B¥J g |ALT. (NOT USED)
F2 AUX_POWER RELAY
2-23 RED/TAN (FUSE-2, B#) 20A FUSE RED FED 5 Ré B+ (8 STARTER)
F-3
PNK/DK.GRN (FUSE-3] . I5A FUSE PNK/DK.GRN 87, 0 FRED
(AUX. SWITCHED B+7 Q '9
22 RED/TAN ( B+) 86 85

10 WHT/LT.BLU

FUEL PUMP RELAY

F-4
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL g7

0 RED
TFUEC PUNMP B¥) SleZ
21 PNK/TAN (FUSE-1, SWITCHED B+) a6 -
7 TAN/BLK
BLK  (GROUND) O RS GROUND
NOTES:

1) VENDOR: E-CONTROLS #E1331100A
2) ALL WIRE TO BE: SAE J1128 TXL
3) 1.BL GAS ENGINES INC. AUX. INJECTOR HARNESS:

4) 1.6L L.P. ENGINES INC. AUX. INJECTOR HARNESS:

1018547

M20 Gas/LPG 331381 (12-2012) 2-197



STANDARD PARTS

Fig. 91 - GM Electrical Schematic, Gas Engine Harness (002000-003122)

GCP 9@ WAY CONNECTOR

Fcl

1 DK GREEN/ORANCE 18

A
XA

GASOLINE SENSOR INTERFACE

" |5 fzloor B

L

I

OIL PRESSURE SENSOR
=

(FRT)
(FPP 2 ONLY) SV.EXT 2
SV RTN|
cov1
GOV2
OIL PRES|
(FRP) AUX AND PUD1
PC TX
PC RX|
ALT EXCITE|
TACH
VBAT PROT|
VBAT|

INJ1 LS|
INJ2 LS|

[
LT BLUE 18 @

AUX PWM1
(STARTER) AUX PWNi4|
AUX PWN4 RECIR|

a7 e
44
43
I 51
52
45
46
47
49
50
B5
[ 58
I
T
| | a7
7}
I 7
I 58
] B0
L1e
15
SHD

YELLOW/RED 18 A

—— suackie__ |2
F Y

PINK/DK GREEN 16_|©

IGNITION COIL
78
BINK/DK GREEN 16
Il
16
l<—%

CRANK SENSOR

BRBB

—BROWN/YELLOW 18

PINK/DK GREEN 18

71

BROWN/LT GREEN 18

PINK/DK GREEN 18

INJECTOR #4

PINK/DK GREEN 18

de==h

INJECTOR #3

e==h

INJECTOR #2

- BROWNATBLUE18

BOSCH THROTTLE

INJECTOR #1

384997 — 354495

2-198

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 91 - GM Electrical Schematic, Gas Engine Harness (002000-003122)

EGO 2 EGO 1
A BLACK/WHITE 18
PINK/DK GREEN 1812 BLACK/LT GREEN 18
[ BIACK/YELLOW18 |
P PINK/DK GREEN 18|
DK CREEN/ORANGE 18 A
2
8
]
10
49
20
BOSCH_ TMAP

|WRB

CONNECTOR 2

PINK/DK GREEN 16

18
RED/BLACK 18
1

|
|
P

12V RELAYED POWER
AUX ANA PD1

VEHICLE INTERFACE CONNECTORS

CONNECTOR 1

DK BLUE/ORANGE 18

UNUSED |

5V EXT 2 (FPP2 ONLY)
SV RTN 2

CAN1T —

CAN1 +

SVEXT 1

SV RN 1

FPP1

FPP2/IVS
FUEL SELECT (AUX DIG 1)

DK BLUE 18

PINK/YELLOW 16|

BLACK/RED 16 |
PURPLE 16

PINK 18 |

FUEL PUMP +
FUEL PUMP -
ALT EXCITE
vsw

Piepletrelt-I~el=teel

GROUND

BLACK 12 E| : )
DIAGNOSTIC CONNECTOR

PINK/DK GREEN 18

BLACI
T

a |

STARTER
SOLENOID

WHITE 16 6MM RING

Hbb-
SS33¢
F23

BLUE/PINK 18 |
BLUE/WHITE 18 |

F2

/N RED 14

20A
ECM

RED/TAN 14

M i
STARTER RELAY

F6

LT Bl 8

15A
STARTER

PINK/BLACK 18

-

F4

.

15A
IGNITION

PINK/DK GREEN 16 PINK/OK GREEN 16

F1

5A

PINK/DK GREEN 18
o 60A

il WHITE/LT BLUE 18 _&_v
_euxmms:m_u_n_{l]ﬂ 57
_EZA_/;

o OWERRELAY

MAX|—FUSE]

@: 1
ALTERNATOR+

RED 16 A
PURPLE 16 B

RED 16
PINK/YELLOW 16

B)

BATT +

FUEL PUMP RELAY

ALTERNATOR

RED 16

F5

o | l_ 15A

FUEL PUMP

ALTERNATOR —

GROUND

384997 — 354496
2-199

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 92 - GM Electrical Schematic, Gas Engine Harness (003123-005999)

GCP 9@ WAY CONNECTOR

1
2

EGO 3t<€—
3

<4

R RV ——— |

X

GASOLINE SENSOR INTERFACE

PURPLE/LT BLUE 18 _
LT BLUE/DK BLUE 18

LTGREEN 13 ____

PO | TAN/DK GREEN 18 _
FPP1

9_PURPLE/YELLOW 18

E:& "

13
14 BLLE/PINK 18
1

&g

* 18
oA TERH +|<—

L

La HL — b

OIL PRESSURE SENSOR

=

3

3
£33

N
£
22

3
g
-
23
23

§ B
g 393z
& §§§§§

Sezzeer

sfeatssl

ERERED]

88

D =20 SGGGEREGR
9

<5

g o4 WHIE/LTGREEN 18 |

|>—£6 DKGREEN 48

68
< 2 BACKIE
70

E k kekhbl = BEkk kihkkbl

SHD
YELLOW/RED 18

—_BIACK 18 |

PINK/DKGREEN 16 |

Cowm>

IGNITION COIL

78

F

CRANK SENSOR

BRER

INJECTOR #4

1

BROWN/LT GREEN 18

PINK/DK GREEN 18

PINK/DK GREEN 18

X3l

INJECTOR 43

INJEGTOR #2

BOSCH THROTTLE

INJECTOR #1

384997 - 354495

2-200

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS
Fig. 92 - GM Electrical Schematic, Gas Engine Harness (003123-005999)

EGO 2 EGO 1
DK CREEN/WHITE 138
[ BuACKk~ELLOWIE o
12
Fl
]
10
49
20
BOSCH_ TMAP ECT
Z LT GREEN 18,
B CONNECTOR 2
PINK/DK GREEN 18 | S 12V RELAYED POWER
-l R_  AUX ANA PD1
2 000000t . poame 15w
2] 1 RED/WHTE 18 TN VS+
TAN/BLACK T8 | M~ AUX DG 3
—___TAN/REN 1B |L— AUXDIG2
CRAY/DK BLUE 18 | K GOV SELECT 1
__GRAY/ORANGE 18 | J GOV SELECT 2
DK BLUE/YELLOW 18T H AUX ANAPLI
m—%&-L AUX ANA PL2
| F_ AUX PWM 2
BLACK18 1 E GROUND
—___GRAY1A ID TACH
HROWN/WHIE 16 1C = AUXPWMS
WHITE/BROWN 16 1B AUX PWM 5 RECIRC
—]A_ UNUSED
44
43
a VEHICLE INTERFACE CONNECTORS
45
L CONNECTOR 1
49 ITGREEN/PURPIE 18 | S 5V EXT 2 (FPP2 ONLY)
E CamAec E S
& TEREEU RS 8w S 1
'~ SVRIN 1
-1 DK BLUE/DRANGE 18 | K FPP1
FPP2/IVS
60 musm_:g: FUEL SELECT (AUX DIG 1)|
g ITBLUE/PINK16 | T START COMMAND
80 DK BLUE 18 E PW 1
PINK/YELLOW 16 [ D FUEL PUMP +
BUACK/BED 181G~ FUEL PUMP -
PURPLE 16 [ B ALT
200000 e
GROUND
BLACK 12 N
@ DIAGNOSTIC CONNECTOR
PINK/DK GREEN 18
e SPLLTREE S
n_J SOLENQID mﬂ_—% i
228c(0) owme T e &
F2
RED/TAN 14 RED 14
ZoA
ECM
—Ho- Aom _ Ebmnig F6
17 & 8 STARTER RELAY J
15A
- — PINK/BLACK 18 STARTER
&
F4
PINK/DK GREEN 168 PINK/D|
A
IGNITION =
Hememae | penks |
5A
PINK/DK GREEN 18 VSW
& 650A
il WHITE/LT BLUE 18 : FUSE
_mﬁ;/
bt A P OWERRELAY L o
RED 18 ReD12 _@ ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY RED16 A
PURPLE 18 B ALTERNATOR
RED 16
PINK/TAN 18 F& @
d | ’_aw_kéj_w ALTERNATOR —

FUEL PUMP
GROUND

384997 - 354496

M20 Gas/LPG 331381 (12-2012) 2-201




STANDARD PARTS

Fig. 93 - GM Electrical Schematic, LPG Engine Harness (002000-003122)

GCP 90 WAY CONNECTOR

FCl

DK _GREEN/ORANGE 18

l<—3
PURPLE/LT BLUE 18

<4
1

[k

LPG TEMPERATURE

TWR

WHITE/BLACK 18

PINK/TAN

8
LOCKOFF —23

MAP
AUX ANA PD1
FPP

FPP2 IVS
AUX ANA PD2
AUX ANA PD3

CAN

KNOCK2 —
SPK COIL 1A|
SPK COIL 1B
SPK COIL 2A|
SPK COIL 2B
SPK COIL 3A|
SPK COIL 3B
SPK COIL 4A|
SPK COIL 4B

FRT)
(FPP 2 ONLY) 5V EXT 2
5V RN
Gov1
GOV2

OIL PRES
(FRP) AUX AND PUD1
pC TX

PWNS
PWMS5 RECIRC
VBA

GND TENP
DBW +

DAV —

FPUNP)

AUX PWN3 RECIR

AUX PWN3

AUX PWN2

AUX PWNT

(STARTER) AUX PWN4,
AUX PWN4 RECIR

EEN 18
1< DK BLUE/ORANGE 18

T=—19 RED/TAN 18 _
MIL{>——=82 GREEN/YELLOW 18

=
<

DR T 11177 T —)
(S 15 BLUE/WHITE 18

LRE%\LL_l B loki

OIL PRESSURE SENSOR
=

BLACK 16

LT BLUE 18

L‘ Ii BECBI B BERiE RBGRRGR

D
YELLOW/RED 18
YELLOW 18

__BLIACK 16 |

cow> |@

PINK/DK GREEN 16

-
IS 77 BROWN/WHIE 16

< 78 WHITE/BROWN 16

IGNITION COIL

78
PINK/DK GREEN 16

< 81 BLACK16

[ == 82 PINK/WHITE 18 _

83 TAN/ORANGE 18

= a4
=85
-]

IS 87 TANt16
*&%W M

<—

P

WHITE/P!

BLACK 16 3

CRANK SENSOR

BN

il

BOSCH THROTTLE

384990 - 354497

2-202

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS
Fig. 93 - GM Electrical Schematic, LPG Engine Harness (002000-003122)

EGO 2 EGO 1
BLACK/WHITE 18

A
B VT T —
— PINK/DK GREEN 18 |2 BLACK/LT GREEN 18
BLACK/YELLOW 18 D
PINK/DK GREEN 18

DK GREEN/ORANGE 18

CONNECTOR 2

PINK/DK GREEN 16| S 12V RELAYED POWER
T 00000 Whe it BN
1 m% VS
TAN/BLACK 18 [ M AUX DIG 3
[ = TAN/RED 18 | L AUX gn; 2
CRAY/OK BLUE 18|
—ear/omanst 15[~ Goy Stikcr 2
DK BLUE/YELLOW 18 | H ~ AUX ANA PU1
YELLOW/OK BLLE1 TG~ ALY ANA PLZ
BIACK16 | £ GROUND
GRAY 18 TACH
BROWN/WHITE 16 C_ AUXPWNM S
WHITE/BROWN 16 AUX PWM 5 RECIRC
— A UNUSED
44
&
2 VEHICLE INTERFACE CONNECTORS
48 CONNECTOR 1
4 LT GREEN/PURPLE 18 | S 5V EXT 2 (FPP2 ONLY)
7 T GREEN/BLACKT TR 5V RTN 2
- — — elle/wHmEs | -
 BLUE/PNKE |
=] BIERRE o
_BIACK/ITGREEN 18 [ L SVRIN1
87 DK BLUE/ORANGE 18 | K FPP1
| L FPP2/IVS
6a UNUSED | H_  FUEL SELECT (AUX DIG 1)
a LT BLUE/PINK 16 i START COMMAND
80 | E AUX PWM 1
UNUSED_| D FUEL PUNP +
UNUSED | € FUEL PUNP —
PURPLE16 | B ALT EXCITE
GRQOUND
BLACK 12 E(:> N
DIAGNQSTIC CONNECTOR
__PINK/DK GREEN 18
BUACK/LT GREEN 18 | 1 ANARTN
LT GREEN/RED 18 [ 2 5V REF
STARTER pC X
ﬂ SOLENOID % EﬁURSXED
6 uNusep
WHITE 16 BLUE/PINK 18 | 7 CAN1 +
—E@ BLUE/WHITE 18 | B~ CAN1 —
F2
D/TAN RED 14
20A
ECM
° ofl___mmamis F6
STARTER RELAY S
15A
89 m
£ STARTER
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _J\
15A =
IGNITION . b
5A
VSwW
PINK/DK GREEN 16 6OA
n WHITE/LT BLUE 18 85 F3
PINK/DK GREEN 16 ( N RED/LT BLUE 16 MAXI—FUSE
RED/TAN 18 _/;&/— 10A
87n /POWERRELAY RED 18
= e
RED 16 RED 15 _@ ALTERNATOR +
EPR CONNECTOR BATT +
BLUE/WHTE 18 | 1 CAN -
WHITE 18 CAN + TERM RED 16
 — Y7
BLUE/PINCIE - SRliskn PURPLE 16 B ALTERNATOR
_I'5_ uNuseD
BLACK 16 GROUND
16 VBAT -@
_| 8 UNUSED
ALTERNATOR —

GROUND
384990 - 354498

M20 Gas/LPG 331381 (12-2012) 2-203



STANDARD PARTS

Fig. 94 - GM Electrical Schematic, LPG Engine Harness (003123-005999)

GCP 9@ WAY CONNECTOR

FCl

EGO 1
EGO

DK _GREEN/ORANGE 18

EGO 3

BONE—s PuRRlEATBLUEME
TPS1
s T

N L

AUX ANA o5 TAN/OK GREEN 18 _
FPP1 NGE 1

(FRT) AUX ANA
(FPP2 ONLY) 5V E
SVR
covi
oov2
OlL PRES|
(FRP) AUX AND PUD1
PC TX

PC RX
ALT EXCITE|
TACH

LPG TEMPERATURE

TWR
WHITE/BLACK 18
PINK/TAN 18

LOCKOFF

] ss.omLth

L

OIL PRESSURE SENSOR

BLACK 16

=

I 48 LT GREEN/PURPLE 18

15 55 DK GREEN 18

BUZZER}

FPUMP|
AUX PWN3 RECIR|
AUX PWM3

AUX PWM1
(STARTER) ALX PWM4,
AUX PWN4 RECIR|

PWM2
EE 89 PINK/éEK 18
20

L‘ L‘ BRRBI R BEER RBBRSERR

SHD
YELLOW/RED 18
YELLOW 18

CLLED

IGNITION COIL

PINK/DK GREEN 16

1 86

e

PURPLE/WHITE 18 m

CRANK SENSOR

BRB

il

BOSCH THROTTLE

384990 - 354497

2-204

M20 Gas/LPG 331381 (12-2012)



STANDAR

D PARTS

Fig. 94 - GM Electrical Schematic, LPG Engine Harness (003123-005999)

EGO 2 EGO 1
A BLACK/WHITE
| — o cRemN/yMTE 1A ]
— PINK/DKGREEN 18 12 BLACK/LT GREEN 18
BUCKANELIDW1S |
ol PINK/DK CREEN 18
DK CREEN/ORANCE 18
br]
7
8
o9
18
]

BOSCH_TMAP

i

CONNECTOR 2

PINK/DK GREEN 16

'[MLREE EEEN :!

12V RELAYED POWER
AUX ANA PD1
Vs -

Vs +
AUX DIG 3
AUX DIG 2

PERPFRE- R
£
H

VEHICLE INTERFACE CONNECTORS

44
48
a1
82
'
8 CONNECTOR 1
49 LT GREEN/PURPLE 18 | S BV EXT 2 (FPP2 ONLY)
&a T GEEENLE&KJL% SVRTN 2
5 | —  BLUE/WHTES | -
— BLIE/PINKI{A |
= —  LTGREEN/RED 18 | M ngﬁ
—BUACK/ITGREEN18 | L SVRIN 1
87 DK BLUE/ORANGE 18 | K FPP1
|1 FPP2/IVS
[ UNUSED | H  FUEL SELECT (AUX DIG 1)
19 |G ML
58 LTBLUE/PINK 16 | F START COMMAND
[ | E_ AUX PWN
UNUSED_] D FUEL PUNP +
UNUSED_I| G FUEL PUNP —
PURPIE1E | B ALT EXCITE
GROUND
BLACK 12 E':) N
DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
LACK/LT GREEN 18 |
2 LT GBEELEEND ]: i m%sr
STARTER PCTX
nl SOLENOID 144
| '8 uNusep
WHITE 18 E':) H.lE/PIII.lrIé 1: 7 gNN: +
F2
D/TAN ( N\ RED 14
| 2eA |
ECM
° tom __mmamis F6
STARTER RELAY \1/\—
ol =
f--1
= STARTER
88
F4
PINK/DK GREEN 16 PINK/DK GREEN 16 _\f\ .
154 F1
IGNITION A
5A
VSW
PINK/DK GREEN 168 60A
n WHIE/LT BLUE 18 86 F3
m PINK/DK GREEN 16 RED/LT BLUE 16 MAXI—FUSE|
RED/TAN 18 _/;n/—’
a7a /POWERRELAY 10A
EPR
RED 18 RED 12 _@ ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 {1 CAN —
WHITE 18 2 _CAN + TERM RED 16
J— T
BERNCIE 3 SNk Eﬂ: ALTERNATOR
15 unusen
____BIACK 18 “T"6 GROUND
VBAT ]
_| 8 UNUSED
ALTERNATOR —
@. BLACK 18
GROUND

384990 - 354498

M20 Gas/LPG 331381 (12-2012)

2-205



STANDARD PARTS

)

Fig. 95 - Mitsubishi Electrical Schematic (006000-

(I1/Sv0 2 9311) "dASL INIONT HOTH= @x&
s

NEER=H

- o~ ©
e
[ SS3NWVH MavVIV_"A3d-1HO1T ONINGVA ] ><._mmi SHIAIH M m 8 N
i 3 3
¥ Te/ET Hl SNa/VEET A WL/VaoZ TN, NVL/VOZ NVI/902 mwzv Ag5/38 m E] m m
WYYV 3SH3A3Y = @
. - - @© 0 ©
(ATNO d°71 ¥ SvO NO a3sn) ro Ao theIn H ww i
. | a0 ooac swon |
 SSINGVH OLdVOV "ON3 bH3LL 2102 A0 Qs _
”” - |d| wBu ONY uVa 18 NOILO33S 033dS 3NION3 H m u w
— IHN->1a/E1 3 T M8/l S (SVO) dAnd 13N M o| S
= TAR/BT_T [ LAN/6T o 9
e 3
v 81 |s2-2d ‘dI3 oL
BRI S 3 || = A9/BT 8. 119 03345 AHO/BI
b— m m or | ennoo ) . .
TS 5| AOX - | ol 33 453
W - ; ] ]
"1 dds [rog N w m%& o e A
N sz — _2d ¢ > 2 QN 2T
— s - V. 17 03345 SRa/TT 11 [¥2-2d I3 0L 7 2y, 2y
= = || | Em bk
[ p— —
L= v s | 9 g
va U7z 3| s 190/08 | g N
o ¢ NYd/21 |- . B 3
3 IFM/6 <m|. LI 1HM/6 nm—._l dI3 oL
M 5 2NN b
xl
& 1 - 1 S3NION3 2 431
m “IE s E/ET 5S34d 10 19d1/SVS
o -
© Ji m +g
2ol g
und/LL T * % (3
m m m MESELL - [ End7Iz ONIYNVED F1IHM +9 ><dxm E<.wﬁ aIg/ar
- T ONDIRVEO BIHM +8 = r T )
m K m *II0 ON:TISQ [ 1INESVO wIoT ) ‘l NG/ A"9/08
y T
3 — e
— L
VEO/E ¥ v <D= v
| iNno VHO7E +9 03HOLIMS 29N A
AVI3d NMOOLNHS
—_— VZn
[ 15
_ _ 4 AVI3d 2 XNV = e X59/38
*SNOILYOIIddY SVa ONY W Y
_ *9°d*7 Ho4 _ Ve T XY % m@w\s XH5/08 X5758
:SSINMVH MOLdvay | 2
_ AMLIINITEL 1O _ 2 VLN
FIN0OW AYLINTT3LIOL & [AVIEd 18vIS = " Ndg/e
I
| e
STa/ET
a3y/41
“dA3L HOIH = 03S070
HOLINS *dN3L ‘ON3
21 |81-1d *dI3 0L

3dIM H3dANC N3I3HO

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-206



STANDARD PARTS

)

Fig. 95 - Mitsubishi Electrical Schematic (006000-

dANd 371ZZON AvYddS OL TEAVOYS ﬁw
A veinwoo  1FA/EOYS “ = gnNd/aoLT .
g21n tHOLIMS 31ZZON AVYdS +@ QIHOLIMS OL
vsz-s
QEINNOD /
78 GEINNOD Ma/voetl 9 @ ™ N48/vV926 “|. 5 TSNS T TaRyAVISYA 5
ONNOH9 3NIHJVA OL V21N o“ o .
AVT3d 371ZZON AVHdS !
M1ga/d99€1 ¢ o 13A/VOPS SSANYVH
371ZZON AVHdS TIYNOI 1d0
N§OH = @3S0T0 / *0°N YN
555 N=g/26 = J@w NE9/VS2
HOLIMS NYOH
INHOH§ ><|m_\w_ J_WOI VSI
H AV ——
Mg/etn D Yd0/VvES 4 ﬁ o= NH9/S2 s sd J3-H/HT
acn €-3s5n4
m -
U ONNOHO_O11V.S VIV_W
Nz VHO/E2
\,_| - gINVHS GEINHYH HEddOH AVI3Y Wﬁ:m vst
prazer A18/vVaEl ? %18/ VOeN UnNd/vVoLy N dNd/vasly T UNd/Ly= m HB NHE/ 221 =W (039/91
HPNNOD HENNOD DONNOD| | 9LNNGD ALNNOD | goNNoD 4SINNOD  [4¥1NNOD geEN 2-3sn4
L ] SS3INEVH 93A00 H3dd0H
. SSANYVH H3dd0H /A \UH91T 9HO
vjﬂﬂmnl =] @_._g VYH0/0EE
— SSINEVH NEVIV_"A3Y-LHOT T ONINGVM
| 1HOTT ONINYVM
Mg/ e MIg/vBET ! Ny VHO/EE
BNNOD dNNOO T _____S6NNQD) @BNNDD
LHRIT LV L3 SSINYVH Y3ddOH mm
1HOIT TIVL ONINuUM | 5 NG m.mza 3
Migs/8gee1r ¢ 2 vd0/98gee VHO/VEE @ bl
. VGINNOD |V INNOD m
1Ho1h T1vL z:m\mx<‘um ”_MW\MMMM g
VESNNOD  VFSNNOD
1HOIT IVL 3SH3ARY —VHO/TEE << 1
W |<_ NV.L1/9902 OSINNGD  [orINNOD g b-g
T T — — vH0/EE “-.._ TME/VoZ
*H*7 “1H917av3H s MELNAL 7 —g/9
N3Ik/vave 1 —
ﬁ OSNOD - |OVNNDD HOLIMS LHOIT
S *H'Y 1HO17aV3H
[ SS3NYVH 1H917aY3H
SSINHVH HOLIMS
P v3s 30 *1d0 OL
1HOIT T1VL LHOIY N Nn_mNN..Utoo .« INOu3 GLVHOL
| 1t917 v oninebm VAN
MIg/ET © Bzﬁnu_m_\ vYge1 X19/0gETl v40/09€EE mu_._"n_m wioo._ .
1HOIT 11Vl z:m\wx,\‘um NE8/vee N/ VE2E o [asmnoo nasase
13A/08v2 NH8/vZ2Z2 HOLIMS 3IMvea
€-S
LHOIT TIVL mmmw>w |<_ NVI/390 NVI/vVE02 P RVI/0Z
N ™

1018547 - 354458

2-207

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

)

Fig. 95 - Mitsubishi Electrical Schematic (006000-

1IN4=03S00 / "O°N

MIa/ET NE9/ St erid

N4 MNVL C03d
S1-S

1IN4=03S00 / "O°N

S-S

OVA N3JO = g3S0TD ¢ torn N39O0 OVA EnEos

M18/ET N4 SNvL0S RENZ24 -
$1-S
ALJN3=N3HO / *O°N
MI1a/ET aNd/LLT e
ALIN3 YNVL®0S
61-S
3S0710 H00A YH3ddOH ".Dzov_ungﬂﬂ tranant
MI19/ET ‘NS H00Q H3ddoH N _|F_¢v=|_|
N3O MO0 H3dJdOH = 'aNO NgG/ o e
£1-5
dn IwnnU_I|ﬂﬂ_nw.0 ng/oc e
v|_:
MT8/7ET -“ms Na/dn ¥3ddoH BN

NMOQ Y3ddOH =°AONO NO9,/SE Tg| SNt

14 ¥3ddOH=N3d0 / *O°N

MNE/ET 6-s LHM/B2T'

v IAR/62T ™ ) xQ@WJn
AHIN3S TVNY3HL 1

SS3NYVH H3dd0OH SS3INYVH H3dd0H
“d*7 MO1 = 03S0T0 / O°N »

“dtd MO
8-S
TAM-YTa/9TET &x % %

SEE PAGE 2

Ma/el 25 IAm/6E o= ™
A 3d14 H3ddOH = d3S07T10
mh e SNJ/TE =

AMP 23 PIN HEADER

pPi:

MAKO CONTROL BOARD

F2:

AMP 35 PIN HEADER

o2t

anduo

= indino

MINGD LA 21

213M0d 810N 21

+a a1

° T T

@14 N19/99 NMOQ WOOME 3a1S m _\:.W>m NE9/9G1
T EA/Y9 nd) NYELLYG 8nbos 301S < _\o_.w>m NEO/ 45T
a2 VHO0/EQ NO NVd OVA d33MS m _\0.>mw NER==

NYE/VZ9  anaixa noous mn__/mm _\N_.w>mH NTO/HST
== Nga/2 NO @nsos 3a1s ¢\_\mwm N=HO/35 1

*H00Q ¥3ddOH 3HL 35070 T1IM £-AS NO ONINMNL 1440 SI S1-AS 41

=z MNJ/ 19 3IAIVA 318VYN3 h.>mu NY9/ST
% NVL1l/09 N H3ddoH m _\v_.w>mH A3A/301
== IAM/65 NAOO 53905 %m RELY/eia

AH9/V8S NO HSM&E NIVA w.>mu REAan|

s AH9/8S  NmMoa HsneE NIVW < —\m.\,mwu Elvieian|

THEUNA/LS (wwa) Ne3LLYG HSNEE NIVA < _\N.>mwU SK7VET

NO Nvd OVA 8ndos F_ A

[z >

NVI/0E  ww| =™
“ON© TVLI9Ia = 1ET mmn_-Mm.M db&. ALdA3 = SWHO S
JNVL TIN4 = SNHO 001
€-1d 1naNt
Ma/ET LI o 1HN/68
0-s
NMOJ = d3S0710 / "O°N
MTa/ET =
M1a/ET e
MTa7ET i e
TAM-S G/ TET SLI3NNCO
*ON9 vLI9Ia = TET w
7
i
Z|
[id
g
= 8
@ N
o
z
2
2
(G}

HIGH ENG.

TEMP.

(TIER 2)

9/WHT

LOw OIL
PRESS

r2-24)

L1/PNK

1

SPEED BIT A
SPEED BIT B B

18/GRY

=2 N19/95
=% g9/82 = mmmw e REIVEA]
3-NSS34d 110 3INIONI MO
= A3A/90 T A3A/9T 1a
TE AR T FA/HP T mu.mnwu
€2
:
<
_—
=
€ & Io¢
x| m m7 L Sz\mm
2 E it § Jas:
S o N Sgra@ 8
- u - O N Dmg.. q
® LT L 3
[ o [} — -
VMA -
© &%mMSWWME
g = 8-t igg
E.,egN.Jde3ET
EfSLps <67 * :
=] wgfe3tibEL °
$Z282Epsc2cs 2
[ m
=0 -
< O ﬂ
5

[6 taux+n

1018547 - 354458

M20 Gas/LPG 331381 (12-2014)

2-208



STANDARD PARTS

)

Fig. 95 - Mitsubishi Electrical Schematic (006000-

UNd/Z2T L2t

(*1d0) dANd 3SOH N3QMV! DJ0TNNOO
STE/ET < 2 -Tvz=-mamn SSANHVH
i 3SOH N3AUVO VNOILdO
Sa/ET <
Sa/ET v

GNNOH9 J1Lvis

N
N

QYVME04 = O0A 671>
3SH3A3Y = J0A 8°2<
[IVHLN3N = O0A £°2 01 0°2
$S3OVLIOA LNdLNO HOSN3S

NH9/50T
*3NIHOVA ATINO

8NYOS 021 V SV 3LVH3dO I3NVd 3HL SIMVN
2-1d LNdNI ONIONNOYO :02L HDd4 O3AHISIY

HOSN3S 3ISHIAIH/QHVME0L °103713

v A .

ez @ 1naine maa vuuxa

Ga]snen wia

=)

17IVNO1LdO) diNd LSVd

+2N39 TIVYNO11d0o

AVI3H dANd 1SVA >—8na7337T

3¢
AVI3H dNNd_LS!
(sos) 3w ¥ und/aac
+2n30) N ,zﬂuuml < D
’ volN
SSINMVH 1SV
(/A
_w. 133NNOD

¢
jnﬁﬂAT\_\lv gna7acT

IAVA HOT4 HOIH LSV4 @
s3

22 N/ YL (WMD) ANd *130 mou¢ und/acLl
MR EENVLI/08  rsnue 301S 1sva ¢\_\o¢..8 BNd/3LT
e T NGE/28T v TEiay 2 E=Varal

‘o8 ouvis 210100

®2 MND/ 18T 3AvA W3Lvm Hsn¥a 3als < _\n...omww n1a/rat

8802

i ™0 WS - o oL

\NO—
1-2d
o1 NHG/ZL 3avA u3LvM 8n¥OS NIVA < _\m...ommH /997

THM->18/TET
“ON9 TVL1I9IQ = TET

MNd/Te

SS3NYVH HOLIMS LV3S 30 *1d0 OL S1O3NNOJ

VN
a2 MND/TL  AviI3d NMOALNHS = A@&l n1g9/939T1

IAR-Y18/TET

“ON9 VLI9IQ = TET

T9NNOD

ooNNOD 13A/ 6

A7)
A= NVI/0L  Av13y 3su3Azy & J@wul 97397

VEW

03990710=03S070 / "O°N

o IHM/BS  AvI3Y ¥INVHS & J@an N1a/7397
st N3O HOOQ ¥3ddOH < _\ 2 9709

S1-AS

azer

1INd4 2/1=03S070 7/ *0°N

SS3NGVH Y3ddOH 8I1-s
¥31714 “OAH 03990713 Nv1708

L1-S
n1a/9%

Xa/EeT

8r1-s

N4 271 MNVLO3d

82 nino

@ gNd/ L9 *93d T4 0LV tldo < _\N...ommH a/vaT

e FTTAT™N _\_...omwU 9797

INNOO

= VHO/ES NMOQ H3ddOH < _\m_.w>m °and/dLT

3PINNDD | 35 INNGD
- - oSl V) %3
EAHO/E T10S Hovh 6-70S INNOO |G 1! -

SSINYVH Y3ddOH ﬁ

[5 2

1018547 - 354458

2-209

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

FROM MAIN HARNESS CORTER
AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR)

FUSE-15

WSNITCHED B0 oA RS2 [
@ KEYSWITCH PIN 30. 24 CONVERTER SUPPLY RELAY

EC-H20 OPTION

:
i
:

Fig. 95 - Mitsubishi Electrical Schematic (006000- )
GROUND “amx 138K /ALK
@ ENGINE BLOCK g
g a
T ] : IR
13/BLK e . ; ] E
i IF il §§
ol § :
I: % :
j % :
: g 1 8
I BEEREE ;
T VU Y VRS S S = i %
(PACKARD 280 CONNECTOR) | g;g !iiiigi :: :
21 4 il |
E ? | 1l
g § B¢ A A
] V— E E i)
(PACKARD 150 CONNECTOR) Pecia T USED 2
ii i
IS : :
g g § i 3 g
g m‘a lﬁ 8){'ﬁ~ FEE gg
i § Vi . I
8 * ’ B 7 55.;.
: 10 Hs
{1 : ] 41
T 1 i ; H
SWITCHED & FUSED B+ 17/P0R . . R L gga
o
b
742

1018547 - 354458 — MITS

2-210 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

8H/GRY > BH/ERY

Fig. 95 - Mitsubishi Electrical Schematic (006000- )

CONNB2

LPS

Pl- 1_@434 93/0RA

22/BRN >

OPT: PARK BRAKE IND.

CLOSED = BRAKE ON
M11B

B+ = BRAKE ON,

OPTIONAL CE SEAT SWITCH SHUTDOWN CIRCUIT.

D-B TO: CONNSE
TO: CONNSS CONN16 Q4/YEL 93/0RA e (L | Py 1k CONNSZ || e
MAIN HARNESS D> <t
NET 94/YEL MIL NET 131/BLK-WHT
OPT: PARK BRAKE RELAY
D-4
> D - S1/PK ﬁs'lo 131/
OPT: SEAT SWITCH
CLOSED = SEAT OCCUPIED.
22/BRN CONNSO RONNS L 22/8RN Pi-se @

OPTIONAL CE SEAT SWITCH
HARNESS

1018547 - 354458 — MITS

M20 Gas/LPG 331381 (12-2014)

2-211



STANDARD PARTS

Fig. 96 - Mitsubishi Electrical Schematic, Gas Engine Harness (006000-

)

BK/LG 18 |
LG/WE LB

ECM foos

GSI

LG6/RD 18
WE/LG 18 |

o0m>

/LG L8

SPARK COIL 1A
SPARK COIL 1B

EGD1L

o0o®>

VEH
INTERFACE 1

E
TOZZrxCToNm
i

%

L) 2 ¢
srifsg
L
m

N
O
=

D

EGQ2

EGEES

CRNKSHF T
PE/WE 18|,

/PE 18
=]

St

IS1

SPARK COIL 2A
SPARK COIL 2B

EGOH 2 73

EGOH 3 74
(LOCKOFF) EGOH 4 75
BUZZER 76

PWMS 77

PWMS RECIRC 78
VBAT 79

MIL 80

GROUND 81

DBW + 82

pBw - 83

FPUMP 84

AUX PWM3 RECIRC 85
AUX PWM3 868

AUX PWM1 87

AUX PUN2 68

(STARTER) AUX PWUN4 89
AUX_PWN4_RECIRC 90

< |

MASTER

TRACK

Qo

0]

MTMOoOO®>
jepess

S1

OIL PRESSUP

S13

AG 18[]
2
3

—

@
)
o
C
z
|

DIAGNOSTIC
BKAG 181 e

LG/RD 18 o e

2
ol

GN 18

o

OE 18

BE/PK 18/

ot e

0N Usw

BE/WE 18]

omt -

o
g

[N

ge
2

ki

-

i

2
N
B

:

@

éﬁ

0
EY

P/WIB|
BK|82
3

CyL 1

CYyL 2

3

Py

PR/ON 18 A
BK 18],
YW 185

1071653- 356303

2-212

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 96 - Mitsubishi Electrical Schematic, Gas Engine Harness (006000- )
TN/BK 18
®©
R3
FUEL PUMP
RELAY 6MM RING
WE 16
STARTER
SOLENOID
RELAY
F3-10A
® Eﬁﬁ?AGw FUEL PUMP
e 18 4 PR/TN 1B PK% 18 FK/Y@S
|57 @
Fz-20A
® Em ©
[sto RO 16 RD/TN 16
|se ]
F4-20A
QRETE )
PK/BN 16 |4, gl PK/ON 1
A
S4
F6-20A
STARTER
VEH [sto RD 16| RO/TN 16
INTERFACE |2
: M1-70A
MAX1 FUSE
B8MM RING @ @
Z%l B0 8
BATT+
—I BMM_RING
S10 RD 10 ek
E‘ RD 18 A
ALTERNATOR
THROTTLE |51 Pr/on 1o
PEAB 18
LB/BE 18 5
PK/WE 18 [, 10MM RING BMM RING
LG/RD 18 3 BK 8
[ EZTETIN
! TN/OE 18 1
GROUND ALTERNATOR-
S4 254 S4 S4
cYL
INJ 4
PK/GN 20 N
| oenl, |
;3 E; STARTER
2zl g RELAY g g
ECO19¢ECD196 ECO379 OJ| |IF
IR (oo [ cdiod E e i
= =
ENPTY R oiilme(l)
EMPTY boud AR ERE
LOADING VIEW CBOL86

WIRE INSERTION V IEW
1071653- 356303

M20 Gas/LPG 331381 (12-2012) 2-213



STANDARD PARTS

Fig. 97 - Mitsubishi Electrical Schematic, LPG Engine Harness (006000- )

ECM

| sieoo)

C
EE/WE]ED

KNOCK2 - 30
SPARK COIL 1A 31
SPARK COIL 1B 32
SPARK COIL 2A 33
SPARK COIL 2B 34
SPARK COIL 3A 35
SPARK COIL 3B 38
SPARK COIL 4A 37
SPARK COIL 4B 38

AUX DIG 1 42
AUX DIG 2 43

AUX DIG 3 44 (TN
VSW 45

(FPP2 ONLY) SV EXT 2 49
5V RTN 50

GOVl 51

V2 52

VEH
INTERFACE 1

o

PE/WE 18|,

[©0)

CRNKSHF T

BK/LG 18

m
Q
@]
Y

GN/WE 18

PK/GN 18]
BK/YW 18

Ist

L6/RD 18|35
LITeN 18] 3

MASTER
TRACK
BE/PK 18

[00)

(O]

Sl

OIL PRESSUP

A

BK/L(
LG/RD_1
[N

OIL PRESS 53
IFRPI AUX ANA PUD1 54

BUZZER 76

-

10MM RING

DIAGNOSTIC

BK 12

GROUN .

S3 s3 S3

ELOCKOFF

1
—_IA
PK/TN 18|g

CANTERM
WE

DEPR

18

BE/PK 18

BK 18

R EY L

BE/WE 18
RD/TN 18 |

CANTERMI

CyL 2

RK/GN_18| 1
EZ
YW _18]3

| RK/GN_18[7

CyL 3

c

YL 4

/6N 187
2
Yw i8]

1071654- 356304

2-214

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 97 - Mitsubishi Electrical Schematic, LPG Engine Harness (006000- )
6MM RING
PK/BK LB WE 16
RD/TN 18
E/LB 18 N/C:
O P_é, h® & 30® STARTER
R2 <2112 Rl SOLENOID
—="s STARTER RELAY

POWER RELAY || =3 @; EI7AjL_

PK/GN_1j

N/q

LB/PK 18
RD/TN 186

sl

S9 PK/GN 16 8| PK/GN 16
S4

|ss

F5-5A
® DpeEPR ®
PK/GN 18 9%1 PK/GN 18
FBe-20A
@ STARTER@
VEH sio RD 16 ,%,, RD/TN 16
INTERFACE 2
T3 Al M1 -70A
/N IS 12 T MAX1 FUSE
BMM RING
i: RD B @ 2%1 RD 8
BATT+
6MM_RING
si0 RD 10 180 8
s4
RD 1B A
Pr/oN 16 g ALTERNATOR
laTHROTTLE
LB/BE 18 3
ProME 18], 10MM RING 6MM_RING
LG/RD 18 BK 8
BK/LG 18
TN/OE 18 1
GROUND ALTERNATOR|-
(?P= FUSE BOX LOCATION
STaTEn .
o= I E >
ECO194 ECO379 of| <] D Lre [z@
ALLE:OE‘)I;;OR £Coosd| | ECOb4E E HIR: e - i
EMPTY EC004¢ SiE B ~
EMPTY EC0060 LA @T
\§
LOADING VIEW CB0O186

WIRE INSERTION VIEW
1071654- 356304

2-215

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 98 - Electrical Wire Harnesses Group, Main

rTvLaa

0 TvlLiad

SSINYVH e HOLO3NNOJ

S F)
NOILdO ¥O

SS3INYVH
aniAS0AZY
N VL3 SSINUvH anaova oL
._...6_0:__.::(._. SNNOD
#NNOD
R
[TE] i
 dnmal iECE
13]1lo],
SSINYYH
18v4
NOILdO OL
SLI3NNOD
11NdLlN0 LSV
EENNOD
N VL3
e =

/.

e
=
|=

oJ

0 TvLaa

TvLaa
X TvLaa

T TIvL3aa

3

\‘ ¥ VLA

Ad3A0034
27714 oLnvy
270s

ALdna H TIvLda

NOILNT0S
6l-S

M20 Gas/LPG 331381 (12-2014)

2-216



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main
-

£}
<
=
D 2
= = 5
= a =
a & S
w
72&5 = =
=5 1= -
zsat ?
wro

SIENC)

DETML’::;;7
——————— =

w
1]
ofedl (]
G&o€~
855
s U a zo
—= -2 = 32
——o[F [§) =
o bl S0
== =2 I_é‘rl o8
523 =
P = 0 HGO)
8%
— [&)
= —= -
=t

Sl
R

VIEW AC-AC

VIEW AD-AD

DETAIL V
1
1
1
|
fat
ii‘ ‘Pi
sve
SWEEP
VAC_FAN
ON
B A
(> o)
(9

DETAIL R
h
DETAT;:;;7
Talel
A B
CONN3I
OHG
REVOLVING
LIGHT

z- o

53 .|

Jek i3 I =
3

w3z E] =

o X}

aZ " 2 X

I\\\\\ﬁ 1

El Y

=

15]

Ol %
=
=
=
[
X}
a

FUEL
SENDER

DETAIL N

M20 Gas/LPG 331381 (4-11) 2-217



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

A TIvLId

i

R VAR (1 B e —t—

YY-YV TIvL3d

.06 03L1v10Y
Z-7Z MvLad

<06 031v10Y ~—
A-A TIvL3IA

Yv4

v P e
e il

206 031v.10d
X=X TIvLada

HOSN3S SSINYVH SSINYVH
LOVdWNI OL  3INION3 OL 3NION3 OL
SL1J3INNOOD  SLJ3INNOJ  SLO3NNOJ

SZNNOD ENNOD ZNNOD

SSINYVH
3NION3 OL
S1O3NNOJ

INNOD

3ATVA
378VYN3
LAS

(9@

NMOQ
3393300S
3a1s
YAS

4 T1IvLdad
N

L 'S sTvLia

NO (NMd)
HSNyg Ny311vd
NIVAN HSNYB NIV
9AS 2AS

S TIvlLid

M20 Gas/LPG 331381 (4-11)

2-218



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

vy Tiviad

AV TIVL3AA

|

DY TVL3d

dy TIviad NY TIVL3d

SSINYYH
3SOH
N304v9
ZINNOD

HY

Tviaa

M

QY TYL3d

\\‘o< TvLaa
-

4y mviad

r o)

m

3

MY TIVLId

Ly Tvlia

ny NN

!

(C

ny-nv M3IA
JONINDIAS ONIAYOT JHIM
Y04 ASSY TANVd AVIId/dsnd

2-219

M20 Gas/LPG 331381 (4-11)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

o
I
o~ =z
-
oIy =3

o
HEH
o)
0

DETAIL AY

DETAIL AX

Mr
1=
Av B
o] [
Sous
HARNES!
ONNECT!

DETAIL AK

[«
o

DETAILS AX. AY

DETAIL AW

LPI
L IGHT.
ALTERNATOR

LP2
CHECK
ENGINE

(3)
@ [ =] []
]

DETAIL AH
N
s
KEY.
SWITCH

NAU

E
R
NAU

1A [
M
M

-IAJ

() =
LOWLEPN5
IL PRE!
=}
3
2
[
=}

'Fe
7]
@
VIEW AJ-AJ

5
- ©_T
55»‘-‘ §§3
ol S
H oz=z
o $ 33 3

26A) 26
33C |33B

2-220 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

NYOH

E H3L14

anyas NIV
3ATVA HILVM
E70S

@[]

1 INYHAAH

a3990710
Y @] o

n NOYd TINNLLNOD

Fig. 98 - Electrical Wire Harness Group, Main

’ 006 (d3LVY.LOY
AV TIVLIA

i

i

HOLIMS
ERTAC]
€S

=
8

YOSN3S
‘dN3L

1 INYHAAH
025 ANNO Y9
YOSN3S ‘dN3L
1 INVHAAH

Lo

WNO¥d AINNLLNOD
006 QILVLOY
M TIvLad

2-221

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

2

€|

m
©

/N X 82 n/N X L2 ¥ 35N4
N X 9z N X Sz €1 35n3
(21 0 vz ord €2 21 3503
szl O 2z Mo 1z 11 3sn3
18 0 0z r 0 6l ol 3sn4
9920 % v9z O 8l 0 ¥ v O Ll 6 35N
HZI O 3l vsO Sl 8 3sn3
47VH dOL 9NIGVOTl NOLLISOd  yawn wolLod 9N1ayoN NOLLISOd
WNIWE3L EINNOD N 5 YNIWHIL EINNOD N 5
EINE] ] VSO ¥ 50 €l Z 3503
gsl O 2l vaQ It 9 35n4
oviO® 4410 ol v90 % 30 6 S 3s5n4
/N X 8 N X L v 3sn4
vée O 9 HI O S £ 3504
zzi O v 91 O £ Z 3sn4
480 z v$0 % +0O I | 3504
479 4oL aNIQvO NOLLISOdl 4y WoL1L08 9NIGYO NOILISO0d
WNINSIL TN e TWNINY3L ITNNOD g
ONIYIM ATEW3ISSY 13NV 3SN4
Y=Y -MIin
—~=—— [NNOD
“L4F1 GHL WOUd
EINNOD ——= HOYOdddY ATINISSY TINVA
JHL OLNI DNIOVOT SLIAONID

Eplte

[ |
i E G

|yt

SNNOD

SNNOD

—~=—— LINNOD

SY TANVd AVI3d/3asnd
‘dLON

XTINO JONIUIITY
40d NMOHS
LINO0S AVTIY

"ONINOILISOd 9NIN33HIS

M20 Gas/LPG 331381 (4-11)

2-222



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

W 11v13d

NO d3NNILNOD
9 71vi3a

W

SSINYVH

HDLO3NNOD

f 7Ivl3a

SSINGVH
Tsvd
NOILdO OL
S1J3NNOD
11NdiN0 1svd
EENNOD
N 71v1l3a
o ~
€ =)
Rﬂ T1viza
M 71vl3a
—— 3 1Iv130 N Iyoue!
N v I8}
9
I1LLOSHL m
Piery] &= ®
HOLIMS -
NMOOQ -
H3ddOH
se-s ﬁd
€.0)
TINS MNVL
AH3A0034
SI-S
M 4 7Iv1l3d

1 71v13a

ve

S &3
9 7IvL3a An“-M“v

AH3IA0I3Y
27114 o1nv
270S

J 71vi3a

2-223

M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

«

AT STARTEI

DETAIL AE

DETAIL AF
CONTINUED ON
SH-2
g
SWITCH
@6
Bt
\CEE
=®

DETML7 ETA]LAJ]
> =" 3

i
s
=

TEMP/TIERZ @ @
N

8
]
g
o L - Q
== =2 I‘gl
#ieE
o5z /
== <2
2 \
S
)
<
t
>g N
28 e g @O
2 == -3 s
s 1 HS O
; 8 |8 2
- fily . 2
o]o <
ég 7] & G
<

DETAIL D

CE
AMBER TAILL IGHT|

¥

¢ _9)
GFII-@P}

DETA I7 %

DETAIL R
CONTINUED ON

DETAIL Q

1)
2 a
Q =
< =<
=
=
z r
= (2]
H &
=2
\\i--- B
o
<
2
zB
& 22z
w 225
s E2E
ws
o

2-224 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

.06 3LV10H
Z-7 11v13a

,06 Q3LvL10H
A-A 1v13d

.06 03LvL0Y
X-X 71v130

A 11vV13a

O

R

2\‘

z Z A

IR

- >

- <
g

.mmm. o]

SSINYVYH SSINYVH
3NION3 OL  3NION3 OL
SLOSNNOD  SLO3NNOD

ENNOD ZNNOJ

[ p

AHr(Hi9ld

[F]

SSINYVH
3NION3 OL
SLO3NNOID

TNNOO

4 11v13d

\‘ 1 *s s7Ivl3a

" t@. ,__@_r .@; ,_@:

&6 &6 &b &b

(Nhd)
NY3LLVd N2 DV IAVA
Now e Enes I18YN3
NS 2AS s IAS
S 11v13a

Iwn_n-uI mwn_n-uI
mwn_nﬁ._ YIAS EINS
STAS

2-225

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

RV TIvi3a
111
NO 3NN INOJ aee
AV 11v.30 w0 o R

SIIvi3a dv ‘Nv STIvi3a 9y T1v.i3a
E / / \\ 4V TIvida
RITEN
LV 7Ivi3a T N
1v 7Ivi3a
uv v RTIE
v /\ 7 <
==
7 ; v T1vi30 ov T1vida

nv-nv_M3IA

33S 3ON3NO3S ONIAVOT dI(Mm
404 ASSY TT3ANVd AVTI3d/3SNS

M20 Gas/LPG 331381 (12-2014)

2-226



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

]

H]H

Bmomﬂm

AV T1vV130

g
£

Xv 11v13a

HOLI3NNOD
SSINGVH

LHO1T0Y3H
B2NNOD TIVNOI LdO

@D By
e v

eal
alv

HOLVYNYILV
AHOIT
1d1

3 My 11vl3d

‘Xv §71vi3a

SSINYYH

HOLIMS, 1V3S
30 0L HOVLLY .uNN
SHOL5IN0D €

21 SE
WY-WNV M3IA 33S
2-d advos
TI04LNOJ
I 2 an

Qm - a3IA 335

e

9l TI04.1NOD
an

W 1vl3a

ANNoH9 |,
aviiela

2] [2]

|\§/ a0

rv-ry

\ic4

[u}

3NION3 MO
Sd1

v =

[=] rv e

O @)

=

Hv 11v13a

[+NV

© 1]

M3TA
/N

BEE | OEE

92 |vez

@ 3dNSs3dd 110

S ] P

(NWNTI0D
9ONI1Y¥331S)
HOLINS

BTNNOD

352
-5

Wav v
3F8ianv

2-227

M20 Gas/LPG 331381 (12-2014)



Fig. 98 - Electrical Wire Harness Group, Main

STANDARD PARTS

5
el
s

0 (®)

H
S

M20 Gas/LPG 331381 (12-2014)

=

8
®

HOSN3S
“dN3L
J17NYHAAH
0zs

2

uwmow.ww\yfm mm N 5 06 d31V.104
Isvi 4 > AV T1V13a
e [ O

E E .06 n_w_«._.<._.om

M IvL3a
=] =]
3ATVA
L70s EMﬂ mmﬂ
€S

2-228



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Main

/N X 82 N X 1z ¥ 3503
N X oz N X =z £1 35Nn4
21 0 vz %O £z 21 35n4
821 O z ilis] [t3 11 35n4
18 O 0z ra 6l o1 3sn4
g9z 0 ¥ voz O 8l %0 % vbO ni 5 3SN4
HLL O 9l vs O st 8 3sSn3
47VH 01 ONI1QVOT NOILISOd | JvH WoLLo8 oNI1avol NO1 L1504
WNIWG3L €INNOD e TYNINYIL €INNOD N
ror O bl VGO ¥ 50 €l RES,F
esl O 2l vo O i 9 3sn4
op1 0% H10 of V90 ¥ 90 6 S 35n4
N AN X 8 N X L v 35n4
vez O 9 W O 5 € 3503
zi O e 9l O € 2 3sn3
_u_ BN 48 0O 2 vvO ® +0O | 1 3snd
N o 47VH JOL ONI1QVOT NOILISOd | v wolios oN1avol NOTLL150d
" TWNIWNH3L TINNOD N TYNIAS3L [ TNNOD g
N ONIHIM ATGNISSY T3Nvd 3sn4

B
Ol 40 ¥ 133HS -
ANOH4 O3NNILINOD — NV-NV M3IA

T
i = ﬂ_m_ -

~=—— /NNOD

“1437 3HL WOY4
HOYOUddY ATGN3SSY T1aNvd
3HL OINI ONIQV01 SLINJYID
‘dv3d 3HL WOH4 O3M3IA

SY TI3Nvd ><|_m_m\m_mm._.ﬂ-|“__

d04 NMOHS
L13XI0S AVI3d

~=—— LINNOD  ATINO 3ON3H343H

“ONINOIL1SOd ONIN33HIS
MIIS SAVTI3H dOd4 LNOH
3HL WNOd4 a3m3IA SV
T3NVd AVI3d/3snd

s

Qty.

Description

Serial Number

Part No.

Ref.

Harness, Main [M20]
Harness, Main [M20]

(000000-002273 )

(002274~

1018549
1071603

1

)

2

2-229

M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS
Fig. 99 - Electrical Wire Harness Group, Headlight

WIRE 1D| COLOR [PIN
24FA |YELLOW]| |
24FB |YELLOW| 1

[WIRE ID] COLOR [PIN]

[ 24FA [YELLOW[ 1 |
WIRE 1D[ COLOR [PIN COMP_ID[CONN 1D
24FB_|YELLOW| A LP4
RITEEIT COMP_[D|CONN_1D HEfI\‘EI)EIfITeo-iT
HEADL 1GHT | - | conNnzo
- CONN30 |§]
1] HEADL 1 GHTS
HARNESS
COMP_ID[CONN 1D
[ LP4 | P1 |

i
WIRE ID|COLOR|PIN

i [af[a] 1
T 13FA_|BLACK| 1

13FB_|BLACK]| [
LP3
RIGHT
HEADL 1GHT
= 8 3 ==
LP4
HEADL [GHT
[WIRE ID]COLOR[PIN]
[ 13FA [BLACK] 1 |
Ref. Part No. Serial Number Description Qty.
1 1024141 (000000- ) Harness, Headlight [M20 And T20] 1

2-230 M20 Gas/LPG 331381 (12-2014)



STANDARD PARTS

Fig. 100 - Electrical Wire Harness Group, Hopper

[WIRE TD]PIN]
e |
[13e8A [ B | ID]PIN]
A
RETAINER i<
LATCH <
CONNT
TO
COVER
i)
nim
L
s18
CLOGGED
SHAKER
FILTER
bt
S18
s -
[se8n | 1] FMER
1 CAVITY PLUG
P.E. 12050168
PIN]
208 [ A
22SP2 R.TLHZ. 1
248C__ [ D | TAILLIGHT
33| [E
138D F
DETAIL A
CONT INUED
WIRE ID|PIN
208 | A
22BA L CAVITY PLUG
5458 p.E. 12050168
338 [ E
1388 F
TLL
LoH,
TAILLIGHT
2 CAVITY PLUG
P.E. 12059168
WIRE 1D]PIN]
1 ~— 5
cs4 cs3 cs2 cst T
WIRE IDJPIN| [WIRE [D[PIN| [WIFE ID[PIN| [WIFE ID[PIN] ey azea T F
[138A [ 1 33BA [248A | I | [208A L HARNESS
1388 2 338C 24886 | 2 | [2088 2
1ec [ 2] [3388 246c [ 2| [z08c |2
DETAIL A - by
CONT INUED | ] R
WIRE_TD[FIN
conva [POBA_ [ A
TO MAIN [22BA B
HARNESS [248A [ C
31BA D
48BA | E
225P2 F
1A 6
138 [ H

M20 Gas/LPG 331381 (4-11) 2-231



STANDARD PARTS

1 CAVITY PLUG
P.E. 12059168
WIRE ID[PIN;

208C

A

225P2

24BC

338C

1380

DETAIL A L

Fig. 100 - Electrical Wire Harness Group, Hopper

WIRE ID[PIN;
31BA A
47BA B
13BE C

[WIRE TO[PIN]
[(38C_ [ 1|
(380 [ 1|
s18, PL
D
FILTER
2\ \—N7
NE NS
S18, P2 /_
[WIRE 1D] GbGE| /_
Sinen B
DETAIL A
NI N2 N4 NB
TAILLIGHT 4ﬁ LILI L‘
WIRE ID[PIN
20BB A
22BA B | 1 CAVITY PLUG
24BB D | P.E. 12059168
33BB E
13BB F
TLL
L.H.
TAILLIGHT
\‘N“ | CAVITY PLUG
P.E. 12059168
cs4 cs2 cst WIRE ID[PIN
CONNG 3388 | A
WIRE I1D|PIN WIRE ID|PIN|] [WIRE ID[PIN
A 16BA | B
2\ 13BA 1 24BA 1 20BA 1 T CruAlN S3sc ¢
13688 2 2488 2 20BB 2 T3e8A T E
138C 2 24BC 2 20BC 2 +78A 1 F
/—NID J’Z_NIZ ?{'Nl3
WIRE ID|PIN
20BA A
22BA B
coNng | 24BA C
TO MAIN [31BA D
HARNESS [48BA E
225P2__ | F
13BA G
13BE H

2-232

M20 Gas/LPG 331381 (4-11)



STANDARD PARTS

Fig. 100 - Electrical Wire Harness Group, Hopper

DETAIL A

1 CAVITY PLUG
P.E. 120589168

WIRE ID[PIN
3388 A

n|m|o|m

P

Z

I|@(Mm|O(O|m|>|=

Tl . "
=t e @/ L L
g% D | TAILLIGHT 4ﬁ LILI
138D F
WIRE ID|PIN
2088 A
22BA B | 1 CAVITY PLUG
24BB D P.E. 12059168
33B8B E
13BB F
(.
TAILLIGHT
@ s
WRE PN
|\ -
cs4 16BC 2
|W1RE PIN csz cs1
ngA [WIRE ID[PIN| [WIRE ID[PIN
13BB 24BA 1 20BA 1
Eaﬁc [24BB 2 2088 2
13BF [24BC 2 | 20BC 2
DETAIL A
L /—NIO N12 N13 N14
- \ A
3
Ref. Part No. Serial Number Description
1 1019630 (000000-002273 ) Harness, Hppr [M20]
2 1033624 (002274-003478 ) Harness, Hppr [M20/M30]
3 1064371 (003479- ) Harness, Hppr [M20/M30]
4 56186 (003479- ) Relay, 12vdc, 040a, Spdt No

356253 - M20, M30

Qty.

—_ - A

M20 Gas/LPG 331381 (1-12)

2-233



IREE
NEIEER
Y0LIINNOD
ANNOYH9 AHLIN3S AHLN3S
IAVH S IVANESHL IVNYIHL
H3ddoH SANIW SN7d
ZNNOD 6s ‘Id 6s ‘zd

i

VOE|

9 NV

CI VO - 5 _ (o) s [TTvosor
v | VOIE | "or ZNNO3 o QOOHS  [NIJ[aT a1k
NId|dl 34IMm

Fig. 101 - Electrical Wire Harness Group, Hopper Cover

STANDARD PARTS

@HE
HOLOW
HINVHS
THIN

VOLY

g0eT

VOET
d|al 3dIm

—Z|Z(w

M20 Gas/LPG 331381 (4-11)

2-234




STANDARD PARTS

Fig. 101 - Electrical Wire Harness Group, Hopper Cover
28y

~
m| O]
e
oFT

WIRE ID|PIN
128CA | A
13CA

8.
2 —
g =
i
9
ZI <[ 2 9
S £
Ed,}'ﬁ E@
o9ffw
Eé
354389-354459
Ref. Part No. Serial Number Description Qty.
1 1019950 (000000-003478 ) Harness, Hppr, Cover [M20] 1
2 1064370 (003479- ) Harness, Hppr, Cover [M20] 1

M20 Gas/LPG 331381 (1-12) 2-235



STANDARD PARTS

Fig. 102 - Electrical Wire Harness Group, Gasoline/LPG Engine
AUX. POWER FUEL PUMP

RELAY RELAY  STARTER RELAY
B 2
30
/,‘pDBU ZHDU |:|87A[| 87”
1 \\\Q‘ —5
:B‘ —3 é
/—/4
| OPEN | |FUSE 2 |Fuse 1|--/ 3
| OPEN | |FUSE 4| |FUSE #
| 50A | |[oPEn \WPEN
)
4 \=/
/ \
6 5

GAS INJECTOR AUX. HARNESS: E-CONT.

J14
—1A ORA/LT.BLU A 1
B BRN/LTLBLU B:|
C BRN/GRN A
To Engine | [D B} JI5 FUEL INJECTORS (4)
Harness E A
F B 4
G A
_" lH BE|
7 L |
L.P. DUAL SOL. AUX. HARNESS: E-CONT.
D-8
A RED/WHT A1 INJ 7
JI6  IMP_FTV: FUEL TRIM VALVE
2— sl Lo B] INJECT + RED CONNECTOR, VALVE NEAR VAPORIZER.
To Engine | (D WHT/BLK A:| FUEL LOCK OFF JI7 FUEL LOCK OFF VALVE
Harness IE PNK/TAN Bl | SW./FUSED B+ OUT  BK CONNECTOR, VALVE NEAR FUEL LINE.
o VT 'B\:I FUEL JI18 IMP_PTV: FUEL PRESS. VALVE
L : INJECT + BLK CONNECTOR, VALVE NEAR THROTTLE BODY.
8

2-236 M20 Gas/LPG 331381 (4-11)



STANDARD PARTS

Fig. 102 - Electrical Wire Harness Group, Gasoline/LPG Engine

7 P

7
7
T, STARTER s
=S s RELAY ]
ou o o R 1T
Qo oo
12\<z 11, 18
EMPTY VSW ECM
S 20
EMPTY FUEL PUMP IGNITION
15 15 \
EPR STARTER “-:\\
ALT <« 13,20
60 AMP 10 15
\ \
\ \
15, 22 14, 21

M20 Gas/LPG 331381 (4-11) 2-237



STANDARD PARTS

354389-354459
Fig. 102 -Electrical Wire Harness Group, Gasoline/LPG Engine

Ref. Part No. Serial Number Description Qty.
v 1011018 (000000-001999 ) Harness, Eng [1.6l, Gm, E-cntrl] 1
A 1 394916 (000000-001999 ) Relay, 12vdc, 20a, Spdt 2
A 2 57804 (000000-001999 ) Relay, 12vdc, 40a, Spdt 1
A 3 372235 (000000-001999 ) Fuse, 5 Amp, [Min-5] 1
A 4 372237 (000000-001999 ) Fuse, 20 Amp, [Min-20] 1
A 5 372236 (000000-001999 ) Fuse, 15 Amp, [Min-15] 2
A 6 394921 (000000-001999 ) Fuse, 50amp 1
7 1011019 (000000-001999 ) Harness, Injector, Gas [1.61,Gm,E-cntrl] 1
8 1011020 (000000-001999 ) Harness, Injector, Lpg [1.61,Gm,E-cntrl] 1
v 384997 (002000-003122 ) Harness, Wire, Eng, Gas [Gm 1.6L] 1
A 9 394916 (002000-003122 ) Relay, 12vdc, 20a, Spdt 2
A 10 57804 (002000-003122 ) Relay, 12vdc, 40a, Spdt 1
A 11 372237 (002000-003122 ) Fuse, 20 Amp, [Min-20] 1
A 12 372235 (002000-003122 ) Fuse, 5 Amp, [Min-5] 1
A 13 372236 (002000-003122 ) Fuse, 15 Amp, [Min-15] 2
A 14 384999 (002000-003122 ) Fuse, 10 Amp 1
A 15 384998 (002000-003122 ) Fuse, 60 Amp 1
v 1063457 (003123-005999 ) Harness, Wire, Eng, Gas [Gm 1.6L 10] 1
A 9 394916 (003123-005999 ) Relay, 12vdc, 20a, Spdt 2
A 10 57804 (003123-005999 ) Relay, 12vdc, 40a, Spdt 1
A 11 372237 (003123-005999 ) Fuse, 20 Amp, [Min-20] 1
A 12 372235 (003123-005999 ) Fuse, 5 Amp, [Min-5] 1
A 13 372236 (003123-005999 ) Fuse, 15 Amp, [Min-15] 2
A 14 384999 (003123-005999 ) Fuse, 10 Amp 1
A 15 384998 (003123-005999 ) Fuse, 60 Amp 1
v 384990 (002000-003122 ) Harness, Wire, Eng, Lpg [Gm 1.6l] 1
A 16 394916 (002000-003122 ) Relay, 12vdc, 20a, Spdt 2
A 17 57804 (002000-003122 ) Relay, 12vdc, 40a, Spdt 1
A 18 372237 (002000-003122 ) Fuse, 20 Amp, [Min-20] 1
A 19 372235 (002000-003122 ) Fuse, 5 Amp, [Min-5] 1
A 20 372236 (002000-003122 ) Fuse, 15 Amp, [Min-15] 2
A 21 384999 (002000-003122 ) Fuse, 10 Amp 1
A 22 384998 (002000-003122 ) Fuse, 60 Amp 1
v 1063456 (003123-005999 ) Harness, Wire, Eng, Lpg [Gm 1.6L 10] 1
A 16 394916 (003123-005999 ) Relay, 12vdc, 20a, Spdt 2
A 17 57804 (003123-005999 ) Relay, 12vdc, 40a, Spdt 1
A 18 372237 (003123-005999 ) Fuse, 20 Amp, [Min-20] 1
A 19 372235 (003123-005999 ) Fuse, 5 Amp, [Min-5] 1
A 20 372236 (003123-005999 ) Fuse, 15 Amp, [Min-15] 2
A 21 384999 (003123-005999 ) Fuse, 10 Amp 1
A 22 384998 (003123-005999 ) Fuse, 60 Amp 1
1071653 (006000- ) Harness, Wire, Eng, Gas [ Mit, 2.0L] 1
1071654 (006000- ) Harness, Wire, Eng, Lpg[ Mit, 2.0L] 1

2-238 M20 Gas/LPG 331381 (12-2012)



STANDARD PARTS

Fig. 103 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness without Telemetry

¥ 11vL3d

SS3INEVH NIV 0L

o N30
~snd/zz
] N30 H[Noa/gzot
5 N30 9 590
S nwi/ot E] 50 E] N30
3 350 3 MNG/T T 3| LHM-XT8/ET
a 330] T 590 T THN/6T
o) E=8 o _sna/L ] N30
° g 350 =] 1340 =] AHO/B1
yund/Z 3IHIM aav (1 v VH0/E 1 v NEEG]
tST9ONVHI 10-A3H SOd|"ON 391 SOd]-ON Sain SOd|-ON 35in
5] 2] 2]
"uVa "u8. 1VL3A
9d71-5¥9/2 b3 1L
*SS39d 110 138V ] ————
"MS "S53dd 110 0L (
[] [+]
S NSd0 S NS0
@ o N3IdO o N3O
J 590 J EX
590 EX
1340 I3d
i 340 i 390
H MNS/TT N30
| _Ago/e1 T N30
ANNOYHD =01 H 1340 H N3O
5] 540 5] NV1/01 =
S| 1Hm/ve E Snd/LL =1 G
3 N3IdO 3 N3O d El
a N30 a THn/61 El
o[NEa/vZot S| Trm->e/eT T
g N3do g Hnd/L ul o]
v N30 v VHO/E g
"SOd|"ON 35IR SO0d]ON oI v
"03ddIMS YV wDu ONV uO0. “wlu SNId 310N
SSaNUVH INIONT 1Ol ir9 H SHOLOSNNOD HO4 N0 Nid

Qty.
2-239

354389-354459

Harness, Wire, Gas/Lpg [Eng Adapt]

Description

)

Serial Number

(002000~

Part No.
1071642

f.
1

Re

M20 Gas/LPG 331381 (12-2014)




STANDARD PARTS

Fig. 104 - Label Group

( AWARNING
Raised
hopper may
fall.

A AVERTISSEMENT A ADVERTENCIA'

Er; pqsmlan La caja cnl-:é(nﬂ 7 Y
2 WARNING relevée, le bac o puade
Engage CDI
T,’. hosper pm‘ém de apoyol
i support pin. de la caja
l : | baca dechets. culel:tnm
Flammable N \_ .
materials can =
causa exp
or fire.
Do not use AWARNING 7 : ‘
mate YG@) tank. [ AWARNNG )
AA QJ EMENT
Les 3 l————
inflal U') s Flammable materials
peuv ser or reactive metals L
une D >nou g??i::use explosion N———
unir Do not pick up. 4 h
NOu as de i
matic
o s dans A AVERTISSEMENT
le(s) ir(s). Les matéri
L —_— inflammables ou les
2 NCIA métaux réactifs peuvent m""'“g belt and fan.
| pullls | causer une explosion eep al
Los | les ou un incendie. \ Y
infla(\’ Ne les ramassez pas. A AVERTISSEMENT
pueden provocar PP T T —
explosiones o A ADVERTENCIA Igzrﬁ:to:’:role et le ventilateur
incendios. Los materials Ne vous approchez pas.
No utilice infammabies 0 meaies pprochez [ aroRsamEn
materiales reactivos puet
inflamables en causer, explosions o A ADVERTENCIA
&l depdsito(s). No 108 recoja. Correa y ventilador en
\ v movimento.
é alejado.
\. 2ol
Read manual before
operaiing machine.
( AWARNING A AVERTISSEMENT A ADVERTENCIA PRLOTRNGTRERFETATTE
Lisez le manuel avant
Machine can ILa machine peut ILa méguina puede doutiliser la machine.
em ""d° A PARA SEGURIDAD
i oo e nice 4
Hee S e \operar I maquina. )
N—
We: auditiva.
orellles |para 108 oidos.
N——d J

AWARNING A AVERTISSEMENT A ADVERTENCIA)

Machine emits
toxlc gases.
Serious injury
or death can

La machine produit
des gaz toxiques.
Ces gaz pauvent
provoquer des

La maguina emite
gases téxicos.

Pueden provocar
lesiones graves

result. blessures ou la o fatales.
Provide m Asegurese de
adequate Veillez a ce que que existe
ventilation. Iendroit soit bien suficiente
aéré. ventilacién. Y,
AWARNING )

Strong vacuum.
Keep away from f:
inlet when fan is running

A svrmimmr

Potente aspiracion.
Manténgase alejado de la
entrada del ventilador cuando
esté funcionando. )

N

AWARNING
Lift arm pinch point.
Sta clegr of go ser lift arms.

bras diélévati
6 Verss Soproches pas des
bras d'élévation de fa trémie.

Funto do plnzamlento
del braz

1D e acerone s Tos brazos
an | elevadores de la

N

RN

AWARNING \

Burn hazard. Hot surface.
Do NOT touch.

A AVERTISSEMENT

Risque de bralures.
Surface chaude.
Ne pas toucher,

A ADVERTENCIA

Peligro de quemaduras.
Superficie caliente.
e | NO tocar. /

\

AEE D
REDHENSB Y.
REARL B0 TOET,
THBRVTLESY,

2-240

M20 Gas/LPG 331381 (4-11)



STANDARD PARTS

Fig. 104 - Label Group

p =
[ azr | ez2ormi )
‘& ‘ @ |
A | WMrRAToRE ||
| mmmme
| -.\“I‘.E(P{El" ):
ARTFES e
FFURT RN
EETH AT
(! LA,
- femia
HYDRAUUIC OiL Ji
7
[ Fe—vrmmm |
PUXERMEnGLLY (o DIESEL FUEL -t
RLTimaw,
| #Y Y EAN |
L i, L GASOLINE FUEL =)

ACAUTION AATTENTION AATENCIOINN

LPG engine |Le moteur a El motor LPG

will run for a |GPL tourne seguira

few seconds |encore funienande

after key is quelgues algunos segundos
turned off. secondes une |después de

Apply parking |fois le contact |retirar la llave de
brake before |coupé. contacto.

leaving Engagez le Aplique el freno de
machine. frein de estacionamiento
stationnement |antes de

avant de quitter |abandonar

la machine. la méaquina. /

-— b

M20 - G/LP
Ref. Part No. Serial Number Description Qty.
1 77221 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (000000- ) Label Set, Hi Temp 1
3 1065343 (000000- ) Label, Logo, 05.75L 2Color [ES] 3
4 1065342 (000000- ) Label, Logo, 07.95L 2Color [FaST] 3
5 1050003 (000000- ) Label [User, Attention, ec-H20] 2
6 1031017 (000000- ) Label Set, Brush Indicator & Removal 1
7 1032450 (000000- ) Label Set, Info/Hzrd, Swpr / Scrbr, Tj (Japan Only) 1
8 1020434 (000000- ) Label, Caution [Apply Parking Brake] 1
9 1025101 (000000- ) Label, Caution [Apply Parking Brake] (Japan Only) 1
10 1064662 (000000- ) Label, Model, 2Color [M20] 2
11 1062813 (000000- ) Label, Logo, 12.3L 4Color [ec-H20] 1
12 1064440 (000000- ) Label, Logo, 16.9L 4Color [ec-H20Q] 1

M20 Gas/LPG 331381 (4-11) 2-241



STANDARD PARTS

2-242 M20 Gas/LPG 331381 (8-2013)



OPTIONS

SECTION 3

Contents Page
Fig. 1-ESPumpGroup .................... 3-2
Fig. 2-ESTanksGroup .................... 3-4
Fig. 3 - Side Brush Motor Group

(000000-003076) .. .vvvvvvnnnnnn.. 3-6
Fig. 4 - Side Brush Motor Group

(003077- ) 3-8
Fig. 5- Side Brush Lift Group ............... 3-10

Fig. 6 - Side Brush Solution Control Group ... 3-12
Fig. 7 - Side Brush Hydraulic Valve Group . ... 3-14
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 - FaST Solution Pump Group

(000000-002532) .........ccuun... 3-18
Fig. 10 - FaST Air Pump and Detergent Group

(000000-002532) .........ccuun... 3-20
Fig. 11 — FaST Foam Filter Group

(000000-002532) .........ccuun... 3-22
Fig. 12 - FaST Foam Filter Group, Side Brush

(000000-002532) .........ccouun... 3-24
Fig. 13 - FaST Wire Harness Group

(000000-002532) .........ccuun... 3-26
Fig. 14 - FaST Pumps and Detergent Group

(002533- ) 3-28
Fig. 15 — FaST Solution Supply Group

(002533- ) 3-30
Fig. 16 - FaST Solution Supply Group with

Side Brush (002533- ) 3-32
Fig. 17 - FaST Wire Harness Group

(002533- ) 3-34
Fig. 18 — ec-H20 Solution Pump Group ....... 3-36
Fig. 19 — ec-H20 Solution Pump Supply Group . 3-38
Fig. 20 — ec-H20 Solution Supply Group ...... 3-40
Fig. 21 — ec-H20 Solution Supply Group

with Side Brush ................... 3-42
Fig. 22 - ec—-H20 Wire Harnesses Group ...... 3-44
Fig. 23 — Backup Alarm Kit .................. 3-47
Fig. 24 - Light Kit, Flashing .................. 3-48
Fig. 25 - Light Kit, Strobe ................... 3-50

Fig. 26 - Light Kit, Flashing Overhead Guard .. 3-52
Fig. 27 - Light Kit, Strobe Overhead Guard . ... 3-53
Fig. 28 - Overhead Guard Kit ................ 3-54
Fig. 29 - Telemetry Group ................... 3-56
Fig. 30 - Electrical Wire Harness Group,
Gasoline/LPG Engine Adapter

Harness with Telemetry ............ 3-58
Fig. 31 - Vacuum Wand Kit (000000-002406) .. 3-59
Fig. 32 — Vacuum Wand Kit (002407- ) ... 3-60
Fig. 33 - Spray Nozzle Kit ................... 3-62
Fig. 34 - Transport Kit ...................... 3-64
Fig. 35 - Squeegee Guard Kit ................ 3-66
Fig. 36 - Engine Radiator Screen Kit

(003039-005999) ................. 3-68
Fig. 37 — Fire ExtinguisherKit ................ 3-70
Fig. 38 - Documentation Group .............. 3-71

M20 Gas/LPG 331381 (5-2016) 3-1



OPTIONS

Fig. 1 - ES Pump Group

\N 3»»4_
wi)

\%y

(=

{

M20 Gas/LPG 331381 (10-2015)




OPTIONS

Ref. Part No. Serial Number
1 41295 (000000-
2 43844 (000000-
3 73260 (000000-
4 24265 (000000-
5 01683 (000000-
6 33932 (000000-
7 1021325 (000000-
8 01685 (000000-
9 09740 (000000-
10 79497 (000000-
11 86508 (000000-
12 73433 (000000-
13 78398 (000000-
14 24544 (000000-
15 42133A (000000-
16 79484 (000000-
17 73468 (000000-
18 63244-2 (000000-
19 630371 (000000-
20 14877 (000000-
21 63810 (000000-
22 1015045 (000000-
23 369811 (000000-
24 24105 (000000-
25 33295 (000000-
v 26 375322 (000000-
A 27 01316 (000000-
28 1016837 (000000-
29 361339 (000000-
30 377349 ( XXXXXX—
31 24544 (000000—xxxXXXX
32 42133A (000000—xxxXXXX
33 14877 (000000-007259
33 73468 (007260-

Fig. 1 - ES Pump Group

e e e e e v v e v e N n e S n e e N e S S N e S N N S S S N

Description
Hose, Pvc, Clr, 0.38id 0.560d 48.00I
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

Pump, Detgt, 14vdc, 150mI/Min 20psi (See Breakdowns)

Screw, Pan, M4 X 0.7 X 16, Ss
Washer, Flat, #10, Ss

Nut, Hex, Lock, M4 X 0.7, NI, Ss
Bracket, Mtg, Valve

Washer, Flat, 0.31, Ss

Screw, Hex, M8 X 1.25 X 20, Ss
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, Str, Pm08/Pm08
Valve, Water, Solenoid, 12vdc 0.08pf
Fitting, Plstc, Str, Bm12/Pm08, Nyl
Fitting, Plstc, Str, Pm12/Pm12 1.60I
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, E90, Bm06/Pm12, Nyl
Fitting, Plstc, E90, Bm10/Pm12
Fitting, Plstc, E90, Bm12/Pm08
Fitting, Plstc, E90, Bm10/Pm08
Fitting, Plstc, E90, Bm12/Pm12
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Hose, Pvc, Brd, 0.62id 0.880od 09.00l
Fitting, Brs, Qdc, Bm12/Qf08
Fitting, Brs, Qdc, Pf08 [Parker Bh3f]
Fitting Kit, Hose, Garden

Washer, Flat, 0.66b 1.00d .12, Rbr
Bracket, Mtg, Valve

Screw, Hex, M6 X 1.0 X 16, Fmg
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, Str, Pm12/Pm12 1.60I
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, E90, Bm12/Pm12
Fitting, Plstc, E90, Bm10/Pm12

354461

Qty.

e T T L T e S e S @ ) T S e e e T A I NS I O I & IR O I O I L& BN \ & Y

M20 Gas/LPG 331381 (10-2015)

3-3




OPTIONS

Fig. 2 - ES Tanks Group

M20 Gas/LPG 331381 (10-2015)

3-4



OPTIONS

Ref. Part No. Serial Number
1 1021210 (000000-
2 1028697 (000000-
3 1015048 (000000-
4 63810 (000000-
5 386652 (000000-
6 24543 (000000-
7 385685 (000000-
8 1019636 (000000-
9 09740 (000000-
10 1017218 (000000-
11 1022229 (000000-
12 1025159 (000000-
13 20952 (000000-
14 1014974 (000000-
15 20944 (000000-
16 20951 (000000-
17 43844 (000000-
18 41295 (000000-
19 1011885 (000000-
20 1072877 (000000-
21 32183 (000000-
22 1031572 (000000-
23 14877 (000000-
24 1015033 (000000-
25 10632-2 (000000-
26 1039019 (000000-

Fig. 2 - ES Tanks Group

— v N e v e e e S N e e N n e S N e S N N S S S

Description

Pump Assy, Column, Es (See Breakdowns)
Sleeve, Rbr, 3.50b 3.58d 1.8l

Hose, Afmkt, Pvc, Brd 0.75id 01ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l
Fitting, Plstc, E90, Bm12/Pf12

Sensor, Level, Liq, 14vdc O1a .62-11
Bracket, Mtg, Strainer

Screw, Hex, M8 X 1.25 X 20, Ss

Washer, Flat, 0.32b 1.00d .12, Ss

Tank, Detgt, Trimmed

Bracket, Mtg, Detgt And Spray Wand
Screen, Pump

Hose, Afmkt, Pvc, Brd 0.38id 02ft
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, E90, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 48.00I

Cap, Tank

Switch Assy, Press, 3.0, 17.51 Tube

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id, 01ft

Fitting, Plstc, E90, Bm12/Pm12

Hose, Afmkt, Pvc, Brd 0.62Id, 01Ft, Cir
Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Filter, Soltn, 020mesh, Pm12 3.2d 08.0I

354462

Qty.

e e e e e T S T 1 T S I i @ > T @ > T N S A A S e

M20 Gas/LPG 331381 (10-2015)

3-5




OPTIONS

Fig. 3 - Side Brush Motor Group (000000-003076)

M20 Gas/LPG 331381 (9-09)

3-6



OPTIONS

Ref. Part No.
1021794
1029379
56692
01762
32492
1042968
25611
19191

9 25046
10 1022135
11 09010
12 01685
13 08713
14 1022188
15 1022111
16 1022302
17 64425
18 223470
19 1022260
20 369359
21 46800
22 08179
23 86759
24 1025005
24 1027716
25 56821

o~NOO O~ WN =

Fig. 3 - Side Brush Motor Group (000000-003076)

Serial Number

(000000-003076
(000000-003076
(000000-001337
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
(000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
000000-003076
001338-003076

P~ N N N N~~~ A~~~ o~~~ o~

~— O e e v v e e v S e v N e N e N e N S e N S S S

Description
Bracket WIdt, Mtg, Side Brush

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns)

Fitting, Hyd, Str, Jm08/Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5
Bracket, Mtg, Sqge

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bar, Retainer

Frame WIdt, Sqge, Side Brush
Nut, T, M8 X 1.25 X 14.50d X 9.5l
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Btn, M8 X 1.25 X 25, Ss
Bumper Widt, Brush, Side

Pin, Hitch, .375d X 3.12l, PI

Pin, Clevis, 0.31d X 0.75I

Pin, Cotter, .094 X 1.00

Retainer, Sqge

Squeegee Assy, Sbha, Linatex
Squeegee Assy, Sba, Ure

Fitting, Hyd, E90, Jm08/Om10

354463

Qty.

e e T T ¢ T 1 T SN | N T A A SN o o I S e e T ~ T S A B

M20 Gas/LPG 331381 (9-09)

3-7




OPTIONS

)

Fig. 4 - Side Brush Motor Group (003077-

M20 Gas/LPG 331381 (8-2013)

3-8



OPTIONS

354463

Fig. 4 - Side Brush Motor Group (003077- )

Ref. Part No. Serial Number Description Qty.
1 1047002 (003077- ) Bracket WIdt, Mtg, Side Brush Fixed 1
2 1029379 (003077-004189 ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 (See Breakdowns) 1

v 2 1068812 (004190- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 22615 (004190- ) Seal Kit, Motor [CI] 1
3 56821 (003077- ) Fitting, Hyd, E90, Jm08/Om10 2
4 01762 (003077- ) Screw, Hex, .38-16 X 0.75, NI 4
5 32492 (003077- ) Washer, Flat, 0.38 Std 4
6 1042968 (003077- ) Hub, Drive, Brush, Disk, 1.00b [6t] 1
7 25611 (003077-004189 ) Spacer, Hub, Keyed 1
8 19191 (003077- ) Spacer 1
9 25046 (003077- ) Screw, Hex, .25-20 X 1.00, 5 1
10 21601 (003077- ) Cam, Front 1
11 386298 (003077- ) Pin Widt, Front 1
12 21603 (003077- ) Pin, Grvd, 0.43d 01.8] [303ss] 1
13 24555 (003077- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 1
14 369359 (003077- ) Pin, Hitch, .375d X 3.12l, PI 2
15 1046995 (003077- ) Spacer, Sqge, Side Brush, Rbr 1
16 1046980 (003077- ) Blade, Sqge, Side Brush, Linatex 1
16 1059091 (003077- ) Blade, Sqge, Side Brush, Urethane 1
17 1047238 (003077- ) Blade, Sqge, Side Brush, Linatex 1
17 1059092 (003077- ) Blade, Sqge, Side Brush, Urethane 1
18 1047060 (003077- ) Plate WIidt, Retainer, Sqge 1
19 1046976 (003077- ) Bumper WIdt, Brush, Side 1

M20 Gas/LPG 331381 (12-2014) 39



OPTIONS

Fig. 5 — Side Brush Lift Group

M20 Gas/LPG 331381 (9-09)



OPTIONS

354464
Fig. 5 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (000000- ) Pivot WIdt, Brush, Side 1
2 71868 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (000000- ) Channel WIdt, Pivot 1
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (000000- ) Washer, Flat, Belleville, .31 5
6 1021617 (000000- ) Pin Widt 1
7 71869 (000000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (000000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (000000- ) Arm, Link 4
A 11 63233 (000000- ) Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz 2
12 59633 (000000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (000000- ) Sleeve, P/M, 0.37b 0.50d 0.61 [430ss] 8
14 36845 (000000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (000000- ) Washer, Flat, 0.31, Ss 8
16 59156 (000000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (000000- ) Cylinder, Hyd, 1.5b 07.8] 02.80strk 2500 1
18 1038115 (000000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (000000- ) Fitting, Hyd, E90, Jm04/0m04 3
20 77098 (000000- ) Fitting, Hyd, E90, Jm06/0m04 1
21 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (000000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (000000- ) Adapter, Rod-End, Side Brush 1
24 71874 (000000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (000000- ) Pin, Clevis, 0.37d X 1.31I 1
26 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (000000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (000000- ) Washer, Flat, 0.50 Sae 1
29 48985 (000000- ) Nut, Hex, Jam, .50-20 1

M20 Gas/LPG 331381 (4-08) 3-11



OPTIONS

Fig. 6 — Side Brush Solution Control Group

3-12 M20 Gas/LPG 331381 (10-2015)



OPTIONS

Ref. Part No.
1040834
1022106
09738
09739
17284
32491
08713
393255
1015045
9 1015032
10 63810
11 82839
12 1022318
13 12317
14 01686
15 9006334
16 1060130
17 761490
18 50178
19 54333
20 23146
21 1053838
22 47719
23 34411
24 1062116

©CoOoO~NOOOGOO PPN =

Fig. 6 — Side Brush Solution Control Group

Serial Number
(000000-002241
(000000-
(000000-
(000000-
(000000-002241
(000000-002241
(000000-002241
(000000-007259
000000-007259

— o v e e e e N e e N e e N e N S e N S S N S

Description

Angle, Mtg, Valve

Valve Assy, Water, Solenoid, 12vdc
Screw, Hex, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss

Screw, Btn, M8 X 1.25 X 16, Ss

Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Hose, Afmkt, Pvc, Brd 0.75id 08ft

Hose, Afmkt, Pvc, Brd 0.62id 08ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tread, Non-Skid, 02.2w 11.5I

Guard WiIdt, Brush, Side

Screw, Hex, M10 X 1.5 X 30, Ss

Washer, Flat, 0.44b 1.00d .08, Ss

Pin Kit, Wheel, Ci [M20/T20/M30]

Wheel, 06.0D 2.00W 1.19B, Gray Rbr
Pin, Cotter, Hair, Dbl
Hose, Pvc, Clr, 0.50id 0.690d 26.00I
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Pin, Roll, .187d X 1.62I, .187/.192

Pin, 30mmd X 215mml

Washer, Flat, 1.26b 1.88d .13, Stl

Pin, Cotter, Hair, 1.00d .178 Wir

Fitting, Plstc, Tee, Bm10/Bm10/Bm10, Nyl

354465

Qty.

e e T ) T I T 1 T N e N N e S S N W T ) I )& B N

M20 Gas/LPG 331381 (10-2015)

3-13




OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

M20 Gas/LPG 331381 (8-2013)

3-14



OPTIONS

Ref. Part No.
1018938
1037805
56690
55685
34359
44868
395973
1026119
55586

9 39210
10 396476
11 44869
12 42226
183 56820
14 1025405
15 1045272
16 364441
17 08709
18 09010
19 32491
20 08713
21 60090
22 1037011
23 56690
24 47504
25 395974
26 1072997

O~NO O~ WN = =

Fig. 7 - Side Brush Hydraulic Valve Group

Serial Number

(000000-002951

(000000-002951
(000000-002951
000000-
000000-
000000-002015
000000-001357

~— v e v e e e e e e e e e e e N e S N N S N S N S~

Description

Valve, Cntrl, Hyd [M20 And T20] (See Breakdowns)
Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdowns)
Fitting, Hyd, Str, Jm06/0m06

Fitting, Hyd, Str, Jm04/0m06

Fitting, Hyd, E45, Jm04/0Om04

Fitting, Hyd, E90, Jm08/0Om08

Fitting, Hyd, Str, Om04/Qm04

Valve, Hyd, Check, Jm08/Om08 5000psi

Fitting, Hyd, Str, Jm04/0m04

Fitting, Hyd, E90, Jf04/Jm04

Fitting, Hyd, Str, Jf04/Qm04

Fitting, Hyd, Str, Jm08/Om08

Fitting, Hyd, E45, Jm08/0Om08

Fitting, Hyd, E90, Jm06/Om06

Tube, Hyd, 08 Jf08/Jf08

Bracket, Valve, Sba [M20 And T20]

Screw, Hex, M8 X 1.25 X 110, Ss

Nut, Hex, Lock, M8 X 1.25, NI

Screw, Hex, M8 X 1.25 X 25, Ss

Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Hyd, Cap, Jf08

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0

Fitting, Hyd, Str, Jm06/0m06

Fitting, Hyd, E90, Jf06/Jm06

Fitting, Hyd, E90, Om04/Qm04

Valve, Cntrl, Hyd, Solenoid, 03/16gpm (See Breakdowns)

354466

Qty.

1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
2
2
1
1
1
1
1
1

M20 Gas/LPG 331381 (8-2013)

3-15




OPTIONS

Fig. 8 — Side Brush Hydraulic Hose Group

3-16

M20 Gas/LPG 331381 (10-08)



OPTIONS

Ref. Part No.
361047
1023485
1025990
1023486
1025991
1025992
1025445
365004
9 56690

10 76316

11 1036965
12 1036944
12 1036946
18 59577

14 377236
14 1041389

o~NO O~ WN =

Fig. 8 - Side Brush Hydraulic Hose Group

Serial Number
000000-

000000-002699
000000-001337
000000-
000000-002699
001338-
001338-005999
006000-
002700-
002700-005999
006000-

Py

~— O v v e e e N e e S N S S S N

Description

Hose, Hyd, Med06, Jf06e90I/Jf065str,038.0
Hose, Hyd, Tc06, Jf06str/JfO6str, 033.0
Hose, Hyd, Tc04, Jf04str /JfO4str, 39.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0
Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0
Hose, Hyd, Tc04, Jf04str /JfO4str, 20.0
Hose, Hyd, Tc06, JfO6str /Jf06e90, 74.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0
Fitting, Hyd, Str, Jm06/0m06

Fitting, Hyd, Tee, Jm06/Jm06/0m06, Run
Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0
Fitting, Hyd, Str, Jm06/0Om06, Long
Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0
Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0

354467

Qty.

TG G U (GG G T QT QU QT G G| I G Gy

M20 Gas/LPG 331381 (8-2013)

3-17




OPTIONS

Fig. 9 - FaST Solution Pump Group (000000-002532)

3-18 M20 Gas/LPG 331381 (8-2013)



OPTIONS

Ref.

o~NO O~ WN =

18
19
20
21
22

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

2 N N 2 RN i i o g SN

Part No.
1005552
54333
1011412
64743
1005302
1006401
1018499
1030878
17185
01683
09739
398468
1010836
398474
150100
1028582
1010836
1030864
1005506
1005507
1005508
1018883
1006447
1030863
1005506
1005507
1005508
1018884
1006447
762249
1018098
1010836
63245-1
09200
07514
1010684
10632-19
1026074
361339
32490
49266
763116
763114
14877
42133A
24544
56186
09739

Fig. 9 - FaST Solution Pump Group (000000-002532)

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532

N N N N N N N N N~~~ o~ N~~~ o~~~ o~~~ o~ o~ —~

N e v N v v e e v e e e v e e v e e e e e v v e N n e e n e e e e e e e N S N e S S S N

Description
Fitting, Plstc, E90, Bm08/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

Hose, Afmkt, Pvc, Brd 0.50id 08ft
Fitting, Plstc, Str, Bm08/Pm06

Filter, In-Line, Pf06/Pf06, 80 Mesh
Hose, Afmkt, Pvc, Brd 0.50id 03ft
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Pump, Soltn, Ele, 12vdc [W/O Chk Valve]
Screw, Pan, M5 X 0.8 X 40, Ss
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Fitting, Brs, Str, Pm04/Pm04

Fitting, Brs, E90, Bm08/Pm04

Fitting, Brs, Tee, Pf04/Pf04/Pf04
Fitting, Brs, Str, Pf02/Pm04

Switch, Press, 10psi, Spst

Fitting, Brs, E90, Bm08/Pm04

Fitting Assy, Orifice, 0.070b, Pf04/Pf04
Fitting, Plstc, Cap, Spray, Pf04

Fitting, Plstc, Body, Spray, Pf04
Washer, Flat, 0.34b 0.75d .12 [Viton]
Plate, Orifice, 0.070id

Filter, Screen, 50 Mesh .59d .8I Ss
Fitting Assy, Orifice, 0.093b, Pf04/Pf04
Fitting, Plstc, Cap, Spray, Pf04

Fitting, Plstc, Body, Spray, Pf04
Washer, Flat, 0.34b 0.75d .12 [Viton]
Plate, Orifice, 0.093id

Filter, Screen, 50 Mesh .59d .8I Ss
Fitting, Brs, Str, Bm08/Pm04

Valve, Water, 12vdc, 6.0mm, 04pf
Fitting, Brs, E90, Bm08/Pm04

Fitting, Plstc, Tee, Bm08/Bm08/Bm08
Screw, Pan, M5 X 0.8 X 12, Ss
Washer, Lock, Int, #10, Ss

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Plate, Hsng [FaST]

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Std

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Tie, Cable, Nyl, 15.31. W 4.5 Max D
Tie, Cable, 11.3l, 2.75d Max

Fitting, Plstc, E90, Bm12/Pm12
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, Str, Pm12/Pm12 1.60l
Relay, 12vdc, 40a, Spdt N/O

Nut, Hex, Lock, M5 X 0.8, NI, Ss

354468

Qty.

e e e e e e T S SN e o T SN & ) B & N 1 T N A A A R R e e e T L™ I S S 0 R N &' T O O SN & I S S O I S S Y

M20 Gas/LPG 331381 (8-2013)

3-19




OPTIONS

Fig. 10 - FaST Air Pump and Detergent Group (000000-002532)

3-20 M20 Gas/LPG 331381 (8-2013)



OPTIONS

Ref. Part No.
1018097
09206
02850
1014082
150525
11984
1014575
1002898
9 1002899
10 1005435
11 1013902
12 1018780
183 1005255
14 53466
15 76099
16 1026067
17 09740
18 1017218
19 1029118
20 361339
21 32490
22 1033297
23 1017022
24 1006415

o~NO O~ WN =

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532

~— Y e v v e e v e e e e N N e N N N S e e N

Fig. 10 - FaST Air Pump and Detergent Group (000000-002532)

Description

Pump, Detgt, 12vdc

Screw, Hex, M4 X 0.7 X 12, 8.8
Nut, Hex, Lock, M4 X 0.7, NI
Fitting, Brs, E90, Cf03/Pf02

Fitting, Brs, Str, Bm04/Pm02
Fitting, Pipe, E90, Pf02/Pm02
Clamp, Hose, PIstc .351-.394 Id
Fitting, Plstc, Str, Bm04, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg, Mal
Fitting, Plstc, Pipe, Cap, Pf04
Valve, Check, 0002psi Bm04/Bm04
Pump, Air, Ele, 12vdc

Filter Assy, Air, Mold, Ure

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Screw, Hex, M8 X 1.25 X 25, Fmg
Bracket WIdt, Mtg [FaST]

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg [FaST]

Screw, Hex, M6 X 1.0 X 16, Fmg
Washer, Flat, 0.25 Std
Cover Widt [FaST]

Detergent Pkg, 2 Liter, Sgl [665]
Hose, Afmkt, Pvc, Clr 0.25id 03ft

354469

Qty.

e L T 1 T S S e e S S S S S o o S A T 0 I 0 N\ I

M20 Gas/LPG 331381 (5-2016)

3-21




OPTIONS

Fig. 11 - FaST Foam Filter Group (000000-002532)

3-22 M20 Gas/LPG 331381 (8-2013)



OPTIONS

Fig. 11 - FaST Foam Filter Group (000000-002532)

354470

Ref. Part No. Serial Number Description Qty.
1 1005552 (000000-002532 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (000000-002532 ) Tube, Pvc, Clr, 4.01 [Shc80] 1
3 1002789 (000000-002532 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (000000-002532 ) Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (000000-002532 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 385644 (000000-002532 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
7 63810 (000000-002532 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
8 1011521 (000000-002532 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1
M20 Gas/LPG 331381 (8-2013) 3-23




OPTIONS

Fig. 12 - FaST Foam Filter Group, Side Brush (000000-002532)

3-24 M20 Gas/LPG 331381 (8-2013)



OPTIONS

Ref. Part No.
79273-1
1005086
1002789
1005552
54333
1010668
1018333
385644
9 63810
10 1037825
11 1030511
12 09200
13 01683
14 09739
15 76099
16 763116
17 1011412
18 1015067

o~NO O~ WN =

Serial Number

(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
(000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532
000000-002532

.~~~ o~~~ o~ —~

~— O v e e e N e e S N N S N e N S

Fig. 12 - FaST Foam Filter Group, Side Brush (000000-002532)

Description

Fitting, Plstc, Str, Bm08/Pm12

Tube, Pvc, Clr, 4.01 [Shc80]

Filter, Foam, Rbr, 1.20d, 1.0l

Fitting, Plstc, E90, Bm08/Pm12, Nyl

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Fitting, Plstc, Rst, .500d /.13id

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve, Solenoid, 12vdc, Water Flow

Plate, Mtg, Valve

Screw, Pan, M5 X 0.8 X 12, Ss

Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Afmkt, Pvc, Brd 0.50id 08ft

Hose, Afmkt, Pvc, Clr 0.50id 08ft

354471

Qty.

:—*l\)—*—*l\)a—*w—*—*

—_ = a2 NN

M20 Gas/LPG 331381 (8-2013)

3-25




OPTIONS

Fig. 13 - FaST Wire Harness Group (000000-002532)

11INd410 oL

a3ss

33,1

ar 3dIm

2 r3L1

2 H3LT

2 93L1

1 33L1 2 33SL
1 a3st [ J3SL
1 J3L1 ! a3ss
1 V3Ll I V3sL
NId[dI 34IM NId|dl 3dIM

[1-21s0]  oN

[1-5483]  #N

[a1 NNOoO[al dwod|

(a1 _NNo2[al gnwod|

3352

93L1

N

—|<|dD

al 3dim

2dind

i

g V3rL

1dAnd v H3L1

NId|al 3d1Mm

A3av
HOVLLY
HNd/J3L1
1IN2912 oL
w0ZH..
40t g | v3es
HOVLLY v | 93L1
dgng/a3ct NId|Ql 3dim
1INJY1D OL
JnNd
g | v3os IN30Y3L30
v
NId
WNIVAL
3av
HOV LLY
HNd/Y3LT
1INJYID OL
RIE
8 | vIsL
NId[al 3dIm
- [
..... ]
SSIANYVH
NIVA OL
TNNOD
SSINMVH
NIVA OL
aNNOY9
STNNOD

1IN34d10 Ol

AVI3Y
1Sv4d
LW

V8| 9Nnd
OE | v3es
S8 | 03sL
98 | r3aLi
L8| VIET
NIJ[AI 3dIMm

HOLIMS
3UNSS3dd

1MS

v3vL

v3E8

arl 3dim

‘_ =

M20 Gas/LPG 331381 (8-2013)

3-26



OPTIONS

1019646-354472
Fig. 13 - FaST Wire Harness Group (000000-002532)

Ref. Part No. Serial Number Description Qty.
1 1019646 (000000-002532 ) Harness [FaST, M20 And T20] 1

M20 Gas/LPG 331381 (8-2013) 3-27



OPTIONS

Fig. 14 - FaST Pumps and Detergent Group (002533- )
] 1a 15 4
9
9 Qf? 3‘ ! p‘ @

11

36

3-28 M20 Gas/LPG 331381 (7-2012)



OPTIONS

Ref.

o~NO O~ WN =

18
19
20
21
22
23
24
25
26
27
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.
1044342
09740
1017218
56186
1036801
1039357
15678
1011403
43844
1018098
09200
01683
150540
150709
57248
1044343
9008868

1005435
1002898
1002899
150713
1014986
1006416
54333
150538
1005302
14877
73468
42133A
24544
1005552
10632-19
1006400
1024237
1014929
1010668
1017022
1035794
01684
1049254
1049259

Fig. 14 - FaST Pumps and Detergent Group (002533- )

Serial Number

~— O v N e N N N S N N S N S N

~— v e e e N v e N e e N N e S N N S S S N

Description

Bracket WIdt, Mtg [FaST Gen 2+]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Relay, 12vdc, 040a, Spdt No

Pump, Soltn, 13.7vdc, 65psi [FaST li+]
Bracket, Retainer, Pump

Screw, Hex, M6 X 1.00 X 16, Ss

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Cir
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Valve, Water, Solenoid, 12vdc 6.0mm Pf04
Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run
Fitting, Plstc, E90, Bm06/Pm04, Nyl
Bracket, Mtg [FaST Gen 2+]

FaST Kit, Injector [M20/T20/M30 FaST III] (See
Breakdowns)

Fitting, Plstc, Pipe, Cap, Pf04

Fitting, Plstc, Str, Bm04, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg, Mal
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Hose, Afmkt, Pvc, Clr, 0.25id, 02ft
Hose, Afmkt, Pvc, Clr, 0.38id, 03ft
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Str, Bm06/Pm06

Filter, In-Line, Pf06/Pf06 080mesh 02.6I
Fitting, Plstc, E90, Bm12/Pm12

Fitting, Plstc, E90, Bm10/Pm12

Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, Str, Pm12/Pm12 1.60I
Fitting, Plstc, E90, Bm08/Pm12, Nyl
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr
Hose, Afmkt, Pvec, Wir, 0.50id, 03ft, Clr
Hose, Afmkt, Pvc, Clr, 0.38id, 01ft
Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Detergent, Pkg, 2 Liter, Sgl [665]

Valve, Check, 0005psi Bm06/Bm08
Washer, Flat, 0.27B 0.69D .05, Ss
Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, NylY, Qdc, E90, Bm06/ Qm10

354789

Qty.

;_L(D_L_L_L[\)[\)_L

N =2MN==DNDN =

—_ = OO = =l A N0 AN -

M20 Gas/LPG 331381 (5-2016)

3-29




OPTIONS

Fig. 15 - FaST Solution Supply Group (002533- )

o2
| i\ <

D

A
\\
\

X
Y
\\
AN
\\
A\
VY
4P«

M20 Gas/LPG 331381 (10-2015)



OPTIONS

354791

Fig. 15 - FaST Solution Supply Group (002533- )
Ref. Part No. Serial Number Description Qty.
1 63810 (002533- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015045 (002533-007259 ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir 1
2 1015032 (007260- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr 1
3 54333 (002533- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (002533- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clir 1
5 385644 (002533-007259 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
5 1015486 (007260- ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
M20 Gas/LPG 331381 (10-2015) 3-31




OPTIONS

)

Fig. 16 - FaST Solution Supply Group with Side Brush (002533—

\ . 3_:",%
’ %)

\gv..mlm‘u >

i
..%J 35

M20 Gas/LPG 331381 (10-2015)

3-32



OPTIONS

Fig. 16 - FaST Solution Supply Group with Side Brush (002533-

Ref. Part No. Serial Number
1 1010668 (002533-
2 54333 (002533-
3 1015067 (002533-
4 1037825 (002533-
5 09200 (002533-
6 63810 (002533-
7 763116 (002533-
8 31543 (002533-
9 1011412 (002533-
10 1030511 (002533-
11 01683 (002533-
12 09739 (002533-
13 76099 (002533-
14 385644 (002533-007259
14 1015486 (007260-
15 1006401 (002533-007259
15 1015026 (007260-

~— O v N N e N N N S N N S S S ~—

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Clr, 0.50id, 08ft

Valve, Solenoid, 12vdc, Water Flow

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Heater, E90, 0.62id, 24.0 4.0

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Plate, Mtg, Valve

Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr
Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr

354792

Qty.

B e S N - T L © T \'© TIPS URET N U U & 2 B & I Sy

M20 Gas/LPG 331381 (10-2015)

3-33




OPTIONS

Fig. 17 - FaST Wire Harness Group (002533-

)

WIRE ID|PIN
[WiFE TB[PIN] 176D [ A
7EA | B
CONNIS
GROND IO FoST HIGH
MAIN HARNESS FLOW
WED WIRE 1D[PIN
CS79-1 ||
FoEC
&b
D
WIRE ID]PIN q
17EA
1768
17EC
:%2 WIRE ID[PIN
= B6EA_| 30
VIRE TD[PIN] oy M7 13EA_ |87
17EA | A Z D 2 Q FaST 17EB_| B6
o e e H tC I RELAY ["95EA |85
Csi7-1 PLUG |B7a
ADD CAVITY PLU
DEUTSCH #11401
FLOW VALVE
[WiRE_TB[FiN]|
17EE [ A |
79EC [ B
ID LABEL:
HIGH FLOW
VALVE
WIRE ID[PIN
I7EC [ A
B6EA | B
79E8 | ¢

M20 Gas/LPG 331381 (8-2013)



OPTIONS

354724
Fig. 17 - FaST Wire Harness Group (002533- )
Ref. Part No. Serial Number Description Qty.
1 1037809 (002533- ) Harness, Wire [FaST Gen 2] 1

M20 Gas/LPG 331381 (8-2013) 3-35



OPTIONS

Fig. 18 - ec-H20 Solution Pump Group

M20 Gas/LPG 331381 (6-2014)

3-36



OPTIONS

Fig. 18 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number
1 1060624 (000000-
2 09252 (000000-
3 19066 (000000-
4 06549 (000000-
5 1060273 (000000-
6 1059677 (000000-
7 09744 (000000-
8 01684 (000000-
9 9007882 (000000-
10 1040467 (000000-
11 1060292 (000000-
12 09740 (000000-
13 1017218 (000000-
14 1060185 (000000-
15 01684 (000000—XxXXXXX
16 07805 (000000—XxXXXXX
17 1060291 (000000-
18 1020168 (000000-
19 10632-4 (000000-
20 1060719 (000000-
21 1058963 (000000-
22 09206 (000000-
23 19065 (000000-
24 1052726 (000000-
25 1053078 (000000-003658
26 1046173 (000000-003658
27 1044393 (000000-
28 56186 (000000-
29 223198 (000000-
30 33932 (000000-
31 1062804 (OXXXXX—
32 41359 (OXXXXX—
33 32982 (XXXXXX—
34 32483 (>OXXXXX—
35 1029057 (000000-
36 12323 (000000-
37 1064183 (003659-
38 1064191 (003659-

—— e e e e e v e e v e e n e e e e e N e e S N e S S N N S N S S S S N

Description

Pump, Soltn, Ele, 13.7vdc,12/28psi
Screw, Hex, M5 X 0.80 X 20, 8.8
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI

Plate, Mtg, Pump

Strip, Rbr, 0.06 03.54w 03.5| [Neo/60]
Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Module Kit, Replmt [Ec-H20] (See Breakdowns)
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Plate WIdt, Mtg

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover Widt, Power Supply

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 35, Ss
Plate, Inspection

Molding, Afmkt, Trim, Pvc, .08 .11, O1Ft
Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Cover, Trimmed

Converter, Ele, 12-36 Vdc

Screw, Hex, M4 X 0.70 X 12, 8.8
Washer, Flat, 08

Alarm, 9-48vdc, 95 Db(A) [Ec-H20]
Circuitbreaker, 2.0a, Resetable

Boot, Circuitbreaker

Switch, Rocker, Spst, Mom

Relay, 12vdc, 040a, Spdt No

Screw, Hex, M5 X 0.80 X 10, Fmg
Nut, Hex, Lock, M4 X 0.70, NI, Ss
Bolt, Carriage, M06 X 1.00 X 40, 4.6
Nut, Hex, Std, M6 X 1.00, 8

Washer, Lock, Int, 0.25

Washer, Flat, 0.25, Sae

Clip, Grip, Finger, 0.88-1.25d

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Circuitbreaker, 02.0a, Resetable

Boot, Circuitbreaker

356033

Qty.

- 2 WD WhrPrPrPrPPODNDN2A 222222 a2 NONN2PR200—- =20 ,~-—=

M20 Gas/LPG 331381 (6-2014)

3-37




Fig. 19 - ec-H20 Solution Pump Supply Group

OPTIONS

\ \ o
\ ,/ o
\ / @ \ \' /
) < o
\\\; ¥ A, & W & &
© N LD
< Al = . )
& Cin-g)) -9-6.D-apm-gy-e

7 .

Z=

‘:

35
1
34
27
iz,
SN
annnsst

QY X
-0 %Y

2

M20 Gas/LPG 331381 (5-2015)

3-38




OPTIONS

Fig. 19 - ec-H20 Solution Pump Supply Group

Ref. Part No. Serial Number
1 24544 (000000-
2 42133A (000000-
3 1005552 (000000-
4 54333 (000000-
5 1011837 (000000-
6 64778 (000000-
7 1005302 (000000-
8 10632-19  (000000-
9 1017415 (000000-
10 1017413 (000000-
11 63987-1 (000000-
12 1049254 (000000-
13 1059372 (000000-
14 1005219 (000000-
15 1060596 (000000-
16 24698 (000000-
17 1017386 (000000-
18 1058935 (000000-
19 1060693 (000000-
20 43844 (000000-
21 1059391 (000000-
22 1052336 (000000-
23 1052017 (000000-
24 1071280 (000000-
25 65581 (000000-
v 26 9014281 (000000-
A 27 72968 (000000-
A 28 1017415 (000000-
A 29 630164 (000000-
A 30 1006415 (000000-
A 31 50901 (000000-
A 32 54333 (000000-
A 33 1011403 (000000-
A 34 43844 (000000-
A 35 1071280 (000000-
A 36 48790 (000000-
37 14877 (000000-007259
37 73468 (007260-
38 49266 (000000-
39 1062403 (000000-

N e e e v e e v e e v v N n e e n e e N n e S n e e e n e S N e S N N S S

Description

Fitting, Plstc, Str, Pm12/Pm12 1.60l

Fitting, Plstc, Tee, Pf12/Pf12/Pf12

Fitting, Plstc, E90, Bm08/Pm12, Nyl
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Fitting, Plstc, E90, Bm08/Pm06

Filter, In-Line, Pf06/Pf06 080mesh 02.6l
Grommet, Rbr, 2.13id, F/2.5h, .12 Matl
Insert, Cplg, Qm, Bm08
Housing, Cplg, Qf / PmO08

Fitting, Plstc, E90, Bm08/Bm08

Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, Plstc, Str, Pf06/Qm10, Pvc

Fitting, Plstc, Str, Pm04/PmO06, Nyl
Manifold, Water

Fitting, Brs, Str, Pf02/Pm06

Valve, Vent, Air, Float Type

Switch, Press, 50 Psi, Pm02

Valve, Check, 0005psi Pm04/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm05/BmO05, Nyl

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr
Fitting, Plstc, Str, Bm05/Pm04

Fitting Assy, Qdc, Pf04

Fitting, Plstc, E90, Bm08/Pm04

ec-H20 Kit, Flush, Replmt[M20, M30&T20]
Rivet, Plstc, .250d X 0.90

Insert, Cplg, Qm, BmO08

Fitting, Plstc, Str, Bm04/Bm08

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft

Fitting, Plstc, Str, Bm04/Pm04

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, Clr
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting Assy, Qdc, Pf04

Pouch

Fitting, Plstc, E90, Bm12/Pm12

Fitting, Plstc, E90, Bm10/Pm12

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D
Fitting, Brs, Snubber, Pm02/Pf02

356034

Qty.

e T T A T 1 T N | T A (N R A e S N 1 I N S A e e e e e e e e T O N 0 T N (0 T N N Y

M20 Gas/LPG 331381 (10-2015)

3-39




OPTIONS

Fig. 20 - ec-H20 Solution Supply Group

M20 Gas/LPG 331381 (10-2015)

3-40



OPTIONS

Fig. 20 - ec-H20 Solution Supply Group

Ref. Part No. Serial Number
1 63810 (000000-
2 1011837 (000000-
3 54333 (000000-
4 385644 (000000-007259
4 1015486 (007260-
5 1015045 (000000-007259
5 1015032 (007260-

)
)
)
)
)
)
)

Description

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr

356037

Qty.

—_ = a0 = N

M20 Gas/LPG 331381 (10-2015)

3-41




OPTIONS

Fig. 21 - ec-H20 Solution Supply Group with Side Brush

-

AN
N
u
- U
_ h
-Z - 1 —
o —
Qs s.@

//= co \ \
© 1 o
©
©

— =

M20 Gas/LPG 331381 (10-2015)

3-42



OPTIONS

Fig. 21 - ec-H20 Solution Supply Group with Side Brush

Ref. Part No. Serial Number
1 1010668 (000000-
2 63810 (000000-
3 1037825 (000000-
4 31543 (000000-
5 01683 (000000-
6 24196 (000000-
7 09739 (000000-
8 76099 (000000-
9 1030511 (000000-
10 385644 (000000-007259
10 1015486 (007260-
11 1010614 (000000-
12 1061045 (000000-
13 222375 (000000-
14 1014974 (000000-
15 1011412 (000000-
16 54333 (000000-
17 763116 (000000-
18 1015026 (000000-

~— e v N e e N N e S N N S N e S S S

Description

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Valve Assy, Water, Solenoid, 12vdc

Hose, Heater, E90, 0.62id, 24.0 4.0
Washer, Flat, 10, Ss

Screw, Pan, Phl, M5 X 0.80 X 20, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss

Screw, Hex, M8 X 1.25 X 25, Fmg

Plate, Mtg, Valve

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Valve, Check, 2gpm .5psi Bm08/Bm08
Plug, Restrictor

Fitting, Plstc, Str, Bm06/Bm08

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Tie, Cable, Nyl, 15.31. W 4.5 Max D

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir

356038

Qty.

e ® T L& TR S A S 0 T 0 T o T A A SN

- a =
(o]

M20 Gas/LPG 331381 (5-2016)

3-43




Fig. 22 - ec-H20 Wire Harnesses Group

OPTIONS

[ o] Nuo/S/]
[ v[ &nd~3LT]
[SOod[ “ON 341M]

*NYYH 2N39/1SV4 ¢t (1) 738V
SS3NYVH 2N39/1svd 0l

[d]

L1 71vi3d

“YNINHS LV3H G3LS17_ N Y0V18 HLIM Q383A00_ONY *STIVL [ sprasoser
SHIM .H. H30IOH 3SNJ 3HL OL 030713M JINOS HO

@3017dS dI70 39 01 d3d/V31_ONV AHO/BSI S3HIM -
*A008 Q30 10W ¥3QIOH 3SN4 3NTT-NI

3HL_OL O3ONIMIJ3M SV SNOISNINIQ HLONIT -

*3SM4 FIALS OLV VOZ HLIN 030v01 38 OL -

1S3LON

S1-35n4 1 (1)713@v1

H30TI0H 3SN4 OLV 3NIT-NI

wLTu T1V13Q =av
! /// E ssantv OHo8 oL
val 851
OE NId ‘A3X t(1)73@V1 @U D O [ ——————————————————— - ———————————————f-——————————————f(-fF——
OE NId ‘HOLIMS A3M :OL H LT 7" =F

38V ON
HI\ H SS3INYYH 02H-03 :01
a3 t1HW/GYT UM n = @ ] /

NHO tNVL/0SI JHIM
378 £:MIa/E1 SHIM n | —

1 () 23av @ - [ e[>masvaet]
Q37 02H-23 0L [ 2lundsa@3Li]
n — 1] xwosest

@) [_~Soal ~on 3uiN

) B

*NYVH NIVA 2 (1)73gv7
SSANYVH NIVA :0L

[ S[  lnm/er]
[ __v] ___N3do|
[ SOod] “ON 341

M20 Gas/LPG 331381 (12-2014)

3-44



OPTIONS

Fig. 22 - ec-H20 Wire Harnesses Group

HALUIANOD T3V
U3LLINOD 00-00 0L

D

Rk
:

3-45

M20 Gas/LPG 331381 (12-2012)




OPTIONS

Ref. Part No.
1 1071947
2 1060871
3 1060880
4 1060881

Serial Number

(
(
(
(

000000-
000000-
000000-
000000-

~— — ~— ~—

Fig. 22 - ec-H20 Wire Harnesses Group

Description

Harness, Wire [Ec-H20, Mako, 2.0l & Dsl]
Harness, Wire [Ec-H20]

Resistor, Ele, Plug [430 , 2w]

Capacitor, Plug [4700uf, 25v]

356038

Qty.

—_ - A

3-46

M20 Gas/LPG 331381 (4-10)



OPTIONS

Fig. 23 - Backup Alarm Kit

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (000000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (000000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1

M20 Gas/LPG 331381 (8-2013) 3-47



OPTIONS

Fig. 24 - Light Kit, Flashing

M20 Gas/LPG 331381 (9-06)

3-48



OPTIONS

Fig. 24 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (000000- ) Light Kit, FIsh, Ci [M20 And T20] 1
AV 1 1017248  (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Fish 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Strobe / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Strobe / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (000000- ) Bracket, Sppt, Strobe Light 1
A 6 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (000000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (000000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
M20 Gas/LPG 331381 (8-2013) 3-49




OPTIONS

Fig. 25 - Light Kit, Strobe

M20 Gas/LPG 331381 (8-2013)

3-50



OPTIONS

Ref. Part No.
v 9001331
AV 1 1017250
AA 9000879
AA 9000845
AA 1027800
AA 1027798
55272
24196
19066
09739
1019445
09740
1017218
1019971
46236

> > > > > > > >
O© oOoO~NOOO WM

Serial Number

Fig. 25 - Light Kit, Strobe

~— e Y N N N S N N S N N S S

Description

Light Kit, Strobe, Ci [M20 And T20]
Lamp Strobe, Amb [12-48 Vdc]

Lens, Lamp, Amb, Strobe/Flasher

Lamp, Bulb, Strobe

Lens, Blue, Option, F/ Strobe / Fish Light
Lens, Red, Option, F/ Strobe / Flsh Light
Terminal, Bullet, Mal, .157d, 12ga
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bracket, Sppt, Strobel Light

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Harness, Warning / Backup [M20 & T20]
Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole

354475

Qty.

N =B =2DPDPDPDNON= 22 aa

M20 Gas/LPG 331381 (4-10)

3-51




OPTIONS

Fig. 26 - Light Kit, Flashing Overhead Guard

354477

Ref. Part No. Serial Number Description Qty.
v 9001718 (000000- ) Light Kit, FIsh, W/Ohg, Ci[M20 And T20] 1
AV 1 1017248  (000000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (000000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (000000- ) Lamp, Bulb, Fish 1
AA 1027800 (000000- ) Lens, Blue, Option, F/ Strobe / Fish Light 1
AA 1027798 (000000- ) Lens, Red, Option, F/ Strobe / Fish Light 1
A 55272 (000000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (000000- ) Washer, Flat, 10 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019647 (000000- ) Harness, Warning / Ohg [M20] 1
A 6 10632-17  (000000- ) Grommet, Rbr, 0.50id, F/0.8h, .12 Matl 4
A 7 763115 (000000- ) Tie, Cable, 6.0l, 1.25d Max 4
A 8 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2

3-52 M20 Gas/LPG 331381 (8-2013)



OPTIONS

Fig. 27 - Light Kit, Strobe Overhead Guard

Ref. Part No. Serial Number
v 9001717 (000000-
AV 1 1017250 (000000-
AA 9000879 (000000-
AA 9000845 (000000-
AA 1027800 (000000-
AA 1027798 (000000-
A 55272 (000000-
A 2 24196 (000000-
A 3 19066 (000000-
A 4 09739 (000000-
A 5 1019647 (000000-
A 6 10632-17  (000000-
A 7 763115 (000000-
A 8 49266 (000000-

~— e N N N S N N N N N S S~

Description

Light Kit, Strobe, W/Ohg, Ci [M20 And T20]
Lamp Strobe, Amb [12-48 Vdc]

Lens, Lamp, Amb, Strobe/Flasher

Lamp, Bulb, Strobe

Lens, Blue, Option, F/ Strobe / Fish Light
Lens, Red, Option, F/ Strobe / Flsh Light
Terminal, Bullet, Mal, .157d, 12ga
Screw, Pan, Phl, M5 X 0.80 X 20, Ss
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Harness, Warning / Ohg [M20]
Grommet, Rbr, 0.50id, F/0.8h, .12 Matl
Tie, Cable, 6.0l, 1.25d Max

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D

354477

Qty.

[\ N NGO Y R R OO G g

M20 Gas/LPG 331381 (8-2013)

3-53




OPTIONS

Fig. 28 - Overhead Guard Kit

M20 Gas/LPG 331381 (12-2014)

3-54



OPTIONS

Ref. Part No.
v 9001314
A 1 1022276
A 2 1069241
A 3 1069253
A 4 03192
A 5 32492
A 6 41430
A 7 1023879
A 8 1050295
A 9 32491
A 10 19313
A 11 1014563
12 1032830
13 1032831

Fig

Serial Number

000000-006913

( )
( )
( )
( )
( )
( )
( )
(000000- )
( )
( )
( )
( )
( )
(000000-006913 )

. 28 - Overhead Guard Kit

Description

Ohg Kit, Ci [M20 And T20]
Guard WIdt, Top, Ohg

Tube WIdt, Leg, Ohg, Lh, Pntd
Tube WiIdt, Leg, Ohg, Rh, Pntd
Screw, Hex, M10 X 1.5 X 30, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bracket, Mtg, Mirror, Rearview
Mirror, Convex, 0.50D

Washer, Flat, 0.31, Std

Nut, Hex, Std, .31-18

Washer, Flat, 0.40b 1.12d .12, Ss
Insulation

Insulation

354478

Qty.

—_ A

—_
NN

N = W = = a2 a0

M20 Gas/LPG 331381 (12-2014)

3-55




OPTIONS

7
////M%/ .

N

Fig. 29 - Telemetry Group

/ﬁﬁm -

)
%\n\ ©

M20 Gas/LPG 331381 (8-2013)

3-56



OPTIONS

356266 - NA
Fig. 29 - Telemetry Group
Ref. Part No. Serial Number Description Qty.
1 9010085 (000000- ) Control Box Assy Kit, Replmt, Telem [USA] 1
1 9010086 (000000- ) Control Box Assy Kit, Replmt, Telem [CAN] 1
2 1071062 (000000- ) Bracket, Spacer, Controlbox 1
3 09252 (000000- ) Screw,Hex, M5 X 0.80 X 29, 8.8 4
4 01683 (000000- ) Washer, Flat, 10, Ss 4
5 1070402 (000000- ) Angle, mtg, Antenna, Telem 1
6 1070659 (000000- ) Antenna, Telem, 70 In [Gprs] 1
7 140916 (000000- ) Clamp, Cable, Nyl, 0.62D, Nat 2
8 24199 (000000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
9 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
10 01683 (000000- ) Washer, Flat, 10, Ss 4
11 1040467 (000000- ) Screw, hex, H6 X 1.00 X 20, 9.8, Sems 2
12 01684 (000000- ) Washer, Flat, 0.27B 0.69D .05, Ss 2
13 08712 (000000- ) Nut, hex, Lock, M6 X 1.00, NI, Ss 2
14 10632-12  (000000- ) Grommet, Rbr, 0.38id, F/0.5H, .12 Matl 1
15 1069580 (000000- ) Label, Opertnl, Telem [Fcc/Ic] 1

M20 Gas/LPG 331381 (8-2013) 3-57



OPTIONS

Fig. 30 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness with Telemetry

°F GNV H SHOLJZNNOO OINI LIJ OL
A 3HL NOJ CAMINDAM GI WK DU

“LINONDD HLIA OFMEACO SNOLLIGE
SN NI ORINOI ANO SI SIHL
SNWININ HONT M

ASIAL T 40 3AVH V LV M3HIISOL

wda

‘ufu TIvVL3a

SSINEVH NIVH 0L

wda

A1vi3a

SSANEVH INIONT 0L

€] weosde]
[ e >raseer]
e wo/E]

[ meseor]
[T xusaml ol

(*NNOD NId E2)
3Inaon
ABLINI 3L

354389-354459

Qty.

Description

Serial Number

(002000-

Part No.

Ref.

Harness, Wire, Gas/Lpg [Telemetry]

)

1071641

1

M20 Gas/LPG 331381 (12-2014)

3-58



OPTIONS

Fig. 31 - Vacuum Wand Kit (000000-002406)

Ref. Part No.
9001334
69657
63451
63430
63448
1030549
1026146
397648
21198

9 32492
10 367974
11 67004
12 55845
183 69659

o~NO O~ WN =

[ 2 S N I i o i S i RN

Serial Number

(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406
(000000-002406

~— O Y e N e N N N e N S

Description

Wand Kit, Vacuum, Ci [M20]

Hose Assy, W/2cuff, 1.5d 84l [Vacwand]
Nozzle, Wand, Plstc, 14.0Ig

Shoe, Plstc, Sqge, 14.0

Tube, Wand, Vacuum, Metal [1pick=1box]
Bracket, Mtg, Vacuum Wand

Plate, Mtg, Vacuum Wand

Nut, Isolator, .38-16 Wall Th .015-.437
Screw, Hex, .38-16 X 1.25, 5

Washer, Flat, 0.38 Std

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle
Clip, Grip, Finger, 1.00-1.88d White,Vyl
Screw, Hex, M5 X 0.8 X 16, Fmg
Plunger

354479

Qty.

S OO0 WA DDA a4 g g aaaa

M20 Gas/LPG 331381 (12-2012)

3-59




OPTIONS

Fig. 32 - Vacuum Wand Kit (002407- )

3-60 M20 Gas/LPG 331381 (4-08)



OPTIONS

354659

Fig. 32 - Vacuum Wand Kit (002407 - )
Ref. Part No. Serial Number Description Qty.
v 9001334 (002407- )  Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (002407- ) Bag, Power 1
A 2 72968 (002407- ) Rivet, Plstc, .250d X 0.90 4
A 3 63448 (002407- ) Tube, Wand, Vacuum, Metal 1
A 4 69657 (002407- ) Hose Assy, W/2cuff, 1.5d 084l [Vacwand] 1
A 5 69659 (002407- ) Plunger 1
A 6 55845 (002407- ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 63430 (002407- ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (002407- ) Nozzle, Wand, Plstc, 14.0l 1
A 9 67004 (002407- ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (002407- ) Washer, Flat, 06 6

M20 Gas/LPG 331381 (4-08) 3-61



OPTIONS

Fig. 33 - Spray Nozzle Kit

M20 Gas/LPG 331381 (10-2015)

3-62



OPTIONS

Ref. Part No.
9001310
1026743
1027007
06939
19066
06549
1015045
63810
1019250
9 769785
10 1027976
11 1027237
12 1015486
13 1018499
14 398500
15 1029790
16 09740
1017218
18 1027978
19 64778
20 1029055
21 1029057
22 20394
23 01683
24 375321
25 01316
26 1029153
27 1029155
28 1029156
29 1029399
30 1021881
31 56186
32 1018495
33 54333
34 385644

o~NO O~ WN =

2 N I N S i S i N S S S O i S i i i S N RN
—
N

Fig. 33 - Spray Nozzle Kit

Serial Number

( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
(000000- )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )
( )

Description

Nozzle Kit, Spray, Ci

Pump, Diaphragm (See Breakdowns)
Plate, Mtg, Pump

Screw, Pan, M5 X 0.80 X 45, 4.8
Washer, Flat, #10

Nut, Hex, Lock, M5 X 0.80, NI

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Water, Coll

Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Bracket, Mtg, Spray Handle

Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Switch, Rocker, Dpdt On/None/On
Bracket, Mtg, Spray Wand [FaST, Conv]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss

Fitting, Brs, Str, Pf06/Pf06 Bh

Fitting, Plstc, E90, Bm08/Pm06

Wand, Clean-Out

Clip, Grip, Finger, .875-1.25

Screw, Hex, #10-16 X 0.62, Fmg [Ab]
Washer, Flat, #10, Ss

Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Nipple, Hose

Coupling, Nozzle, Spray

Nozzle

Valve, Shutoff

Harness, Spray, Nozzle

Relay, 12vdc, 40a, Spdt N/O

Fitting, Plstc, Str, Bm08/Pf08s, Swivel
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br

354480

Qty.

e A e e e e e e e e T T I A T 1 T e S 1o T 1 T S N e e S S O I S S A )

M20 Gas/LPG 331381 (10-2015)

3-63




OPTIONS

Fig. 34 - Transport Kit

3-64 M20 Gas/LPG 331381 (5-2016)



OPTIONS

Ref. Part No.
9014867
1040800
1020526
1040634
09744
01684
360824
09200
09739

9 393135
10 32491
11 08712
12 1032869
13 1032896
14 09744
15 01684

[ N N i I S N RN
ONOOP~,OWON =

Serial Number

000000-002472
000000-002472
000000-002472
000000-002472
000000-002472

~— O e Y e e N N N N S N N S S N

Fig. 34 - Transport Kit

Description

Transport Kit, Ci [M20/M30}
Bracket, Latch, Cover

Bracket, Retaining, Hose

Plate, Hook, Latch

Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Latch

Screw, Pan, Phl, M5 X 0.80 X 12, Ss
Nut, Hex, Lock, M5 X 0.80, NI, Ss
Screw, Btn, M8 X 1.25 X 20, Blk
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Bracket, Latch, Cover

Plate, Hook, Latch, [M20]

Screw, Hex, M6 X 1.0 X 12, Ss
Washer, Flat, 0.25, Ss

354481

Qty.

A BAMNONOMPEPNOMNMNBRRPANDMDOOODODDON =

M20 Gas/LPG 331381 (5-2016)

3-65




OPTIONS

Fig. 35 - Squeegee Guard Kit

M20 Gas/LPG 331381 (5-2016)

3-66



OPTIONS

Ref. Part No.
9001338
1027560
39284
32492
1024977
21196
1056195
06965
41430
9 369359
10 57702
11 09738
12 01683
13 1045444
14 06962
15 1029543
16 1025663
17 1040863
18 1040871

o~NO O~ WN =

[ N S N O S N I N S i S RN

Fig

Serial Number

000000-004292
000000-002435
002436 —XXXXXX

( )
( )
( )
( )
( )
( )
( )
( )
( )
(000000- )
( )
( )
( )
( )
( )
( )
( )
( )
(002436—xxxXXXX )

. 35 - Squeegee Guard Kit

Description

Guard Kit, Sqge, Ci [M20]

Bracket WIdt, Guard, Sqge

Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38 Std
Bumper, Ure, 1.50d 1.25I

Screw, Hex, .38-16 X 0.88, 5

Guard WIdt, Pntd [M20/T20]

Screw, Hex, M10 X 1.5 X 80, 8.8

Nut, Hex, Lock, M10 X 1.5, NI

Pin, Hitch, .375d X 3.12, PI

Cable, Glv .06d 012.01 .26eye /.26eye
Screw, Hex, M5 X 0.8 X 12, Ss

Washer, Flat, #10, Ss

Guard WIdt, Sqge [M20/T20/M30]
Screw, Hex, M10 X 1.5 X 45, 8.8

Plate, Mtg

Guard WIdt, Sqge

Guard WIdt, Sqge [M20/T20 Lh, M30 Rh]
Guard WIdt, Sqge [M20/T20 Rh, M30 Lh]

354482 — NA

Qty.

FNO

—
o

= = DN AN 222NN

M20 Gas/LPG 331381 (5-2016)

3-67




OPTIONS

Fig. 36 - Engine Radiator Screen Kit (003039-005999)

M20 Gas/LPG 331381 (6-2014)

3-68



OPTIONS

Ref. Part No.
9010988
1071041
1071033
1071047
1054428
1031566
1072505
1051534
1058777
9 1058753
10 1064443
11 1020234
02850
13 57702
14 361339
15 324883
16 1036892
17 08708
18 1037346
19 32491
20 08709
21 1037354
22 1037355
23 1055377
24 1048166

o~NO O~ WN =

2 2 N I i S N N i N S i RN
—
N

Fig. 36 - Engine Radiator Screen Kit (03039-005999)

Serial Number
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
003039-005999)
(003039-005999)
)
)
)
)
)
)
)
)
)
)
)
)

N~ N N~ o~ o~~~ o~~~

(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999
(003039-005999

— O v v e v v e e e e v N N N e S e e N e S N S

Description

Rad Screen Kit, Replmt [M/T20,M30 G/Lp]
Bracket WIidt, Radiator, Fan, Gas/Lpg
Frame WiIdt, Screen, Rad

Plate, Cover, Screen

Shroud, Fan

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper
Sheave, Mach [Gm1.6l 2615rpm Fan]
Concept, Latch

Bracket, Shrd, Fan, Upper, Sppt, Gas/Lpg
Bracket, Shrd, Fan, Lower, Gas/Lpg
Bracket, Shrd, Radiator, Gas/Lpg, Ce
Screw, Hex, M4 X 0.70 X 10, Ss

Nut, Hex, Lock, M4 X 0.70, NI

Cable, Glv .06d 012.0I .26eye /.26eye
Screw, Hex, M6 X 1.00 X 16, Fmg
Washer, Flat, 0.25, Sae

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
Nut, Hex, Lock, M6 X 1.00, NI

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Bearing, Ball, 20mm B 42mm D 12mm W
Seal, Afmkt, Bulb, Str, 0.58d 08ft

356399

Qty.

— N = WOMNNMNDNMNDEDEDPDON—_LDNODN—- A A A dd d

M20 Gas/LPG 331381 (6-2014)

3-69




OPTIONS

Fig. 37 - Fire Extinguisher Kit

354484

Ref. Part No. Serial Number Description Qty.
9001316 (000000- ) Extinguisher Kit, Fire, Ci [M20 And T20] 1
1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
2 382320 (000000- ) Screw, Pan, #12-16 X 0.50, F/ Plstc 2

3-70 M20 Gas/LPG 331381 (6-06)



OPTIONS

Fig. 38 - Documentation Group

Ref. Part No. Serial Number Description Qty.
331380 (000000- ) Manual, Oprtr [M20 Gas/Lpg En] 1
1032578 (000000- ) Instr, Maint, Wall Chart [M20] 1
331382 (000000- ) Manual, Oprtr [M20 Gas/Lpg, Es, Na] 1
331383 (000000- ) Manual, Oprtr [M20 Gas/Lpg, Fr, Na] 1
331381 (000000- ) Manual, Parts [M20 Gas/Lpg En] 1
331385 (000000- ) Manual, Service [M20 En] 1
1027759 (000000- ) Video, Oprtr, Dvd [W/Checklist M20] 1
372863 (000000-001999 ) Manual, Service, Eng[Gm1.6| Em Cert] 1
371790 (000000-001999 ) Manual, Service, Eng [Gm1.6l] 1
9003926 (002000- ) Manual, Eng, Cd-Rom [Tier li,Gm1.6l] 1
9006257 (000000- ) Media, Cd-Rom, Training [ec-H20 Tennant] 1
9010635 (006000- ) Manual, Service, Cd-Rom [Mit2.0l] 1

"E] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:
www.tennantco.com/manual
M20 Gas/LPG 331381 (6-2014) 3-71




OPTIONS

3-72 M20 Gas/LPG 331381 (10-08)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 ..o 4-2
Fig. 2 - Hydraulic Motor Breakdown, 379609 . .. 4-4
Fig. 3 - Hydraulic Pump Breakdown, 1024251 . 4-6
Fig. 4 - Hydraulic Motor Breakdown, 71729 .... 4-8
Fig. 5 - Hydraulic Motor Breakdown, 1029379 . 4-9
Fig. 6 — Hydraulic Motor Breakdown, 53485 ... 4-10
Fig. 7 - Hydraulic Valve Breakdown, 1018936 . 4-11
Fig. 8 - Hydraulic Valve Breakdown, 1018938 . 4-12
Fig. 9 — Hydraulic Valve Breakdown, 1037805 . 4-14
Fig. 10 — Hydraulic Valve Breakdown, 1072997 . 4-16
Fig. 11 — Hydraulic Valve Breakdown, 1020394 . 4-18
Fig. 12 — Hydraulic Valve Breakdown, 1038566 . 4-20
Fig. 13 — Hydraulic Valve Breakdown, 1072995 . 4-22
Fig. 14 - Hydraulic Steering Valve

Breakdown, 1024260 .............. 4-24
Fig. 15 - Metering Solution Pump
Breakdown, 73260 ................ 4-26

Fig. 16 — Water Pump Breakdown, 1026743 ... 4-27
Fig. 17 — ec—H20 Module Assembly

Breakdown, 9007882 .............. 4-28
Fig. 18 — Seat Breakdown, 1072456 4-30
Fig. 19 - FaST Injector Assembly

Breakdown, 9008868 .............. 4-32

M20 Gas/LPG 331381 (6-2014) 4-1



BREAKDOWNS

Fig. 1 - Extended Scrub Pump Breakdown, 1021210

4-2

M20 Gas/LPG 331381 (6-06)



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- ) Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, EQ0, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 Gas/LPG 331381 (3-07) 4-3



BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 Gas/LPG 331381 (6-06)



BREAKDOWNS

350628-09670
Fig. 2 - Hydraulic Motor Breakdown, 379609

Ref. Part No. Serial Number Description Qty.
v 379609 (000000- ) Motor, Hyd, Gear, [Int], 19.0 X 3000 1
A 1 74165 (000000- ) Shaft, Motor, Hyd 1
A 2 74166 (000000- ) Housing, Brg, Motor, Hyd 1
A 3 74167 (000000- ) Retainer, Motor, Hyd 1
A 4 74168 (000000- ) Screw, Cap, Motor, Hyd 8
A 5 37616 (000000- ) Drive, Motor, Hyd 1
A 6 37756 (000000- ) Geroler, Motor, Hyd 1
A 7 74122 (000000- ) Plate, Valve, Motor, Hyd 1
A 8 52405 (000000- ) Valve, Motor, Hyd 1
A 9 74123 (000000- ) Valve, Motor, Hyd 1
A 10 34178 (000000- ) Spring, Motor, Hyd 2
A 11 38968 (000000- ) Ring, Motor, Hyd 1
A 12 74125 (000000- ) Bolt, Motor, Hyd 3
A 13 38255 (000000- ) Bolt, Motor, Hyd 1
A 14 373297 (000000- ) Housing, Valve 1
A 15 373298 (000000- ) Plug 1
A 16 373260 (000000- ) Plug, Pump, Hyd, Gear 2
A 17 373299 (000000- ) Plug 1
A 18 373291 (000000- ) Spring 2
A 19 373217 (000000- ) Piston, Pump, Hyd, Gear 1
A 20 373226 (000000- ) Poppet, Pump, Hyd, Gear 2
A 21 373236 (000000- ) Sleeve, Dashpo, Pump, Hyd, Gear 2
A 22 45622 (000000- ) Nut, Motor, Hyd 1
A 23 45623 (000000- ) Key, Motor, Hyd 1
A 24 79828 (000000- ) Kit, Seal, Motor, Hyd 1
A 25 33580 (000000- ) Kit, Seal, Motor, Hyd 1

26 79729 (000000- ) Instr, Repair, Motor, Hyd, Gear 1

M20 Gas/LPG 331381 (6-06) 4-5



BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6

M20 Gas/LPG 331381 (3-07)



BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
v 1024251 (000000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw 1
A 1 373681 (000000- ) Shaft, Pump 1
A 2 373427 (000000- ) Cover, End 1
A 3 373389 (000000- ) Housing 1
A 4 02706 (000000- ) Pump Kit, Hyd, Rotating [Cessna] 1
A 5 373493 (000000- ) Plate, Cam 1
A 6 70096 (000000- ) Washer, Flat, Pump, Hyd 1
A 7 55926 (000000- ) Ring, Retaining, Pump, Hyd 1
A 8 373434 (000000- ) Ring, Retaining 2
A 9 74225 (000000- ) Bearing, Thrust, Pump, Hyd 1
A 10 74226 (000000- ) Race, Brg, Pump, Hyd 2
A 11 373327 (000000- ) Insert, Plt, Cam, Pump, Hyd 1
A 12 373391 (000000- ) Washer, Pump, Hyd [En] 6
A 13 373346 (000000- ) Screw, Cap 6
A 14 373494 (000000- ) Valve, Relief, 4000 Psi 1
A 15 373678 (000000- ) Valve, Relief, 3000 Psi 1
A 16 373317 (000000- ) Bearing, Cone, Pump, Hyd 2
A 17 373393 (000000- ) Plate, Cover 1
A 18 373394 (000000- ) Plate, Cover 1
A 19 70100 (000000- ) Pin, Dowel, Pump, Hyd 2
A 20 373347 (000000- ) Screw, Cap 2
A 21 373348 (000000- ) Screw, Cap 2
A 22 74237 (000000- ) Key, Shaft, Pump, Hyd 1
A 23 373679 (000000- ) Coupler, Pump 1
A 24 373680 (000000- ) Ring, Lock 1
A 25 373395 (000000- ) Bearing, Cup 2
A 26 74180 (000000- ) Plate, Valve, Pump, Hyd 1
A 27 13907 (000000- ) Fitting, Hyd, Plug, Om08 1
A 28 373413 (000000- ) Actuator, Valve, By-Pass [En] 1
A 29 373398 (000000- ) Seal Kit, Pump, Hyd 1
A 30 373402 (000000- ) Shim Kit 1

31 373429 (000000- ) Instr, Repair, Pump 1

M20 Gas/LPG 331381 (9-06) 4-7



BREAKDOWNS

Ref. Part No.
71729
37555
31354
16695
45628
31375
74100
31379
74094

9 31383
10 74095
11 65241
12 74098
183 74099
14 00500-15
15 39527
16 61490
17 74250

o~NO O~ WN =

[ N N i O S i o i RN

Serial Number

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Fig. 4 — Hydraulic Motor Breakdown, 71729

000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-

~— O v v e N N N N N S N e S N N S S

Description

Motor, Hyd Gear In 4.5 B 1500
Screw

Flange Mounting

Race Thrust

Thrust Bearing

Shaft, Output

Housingl

Drive

Spacer Plate

Gerotor Set

End Cap

Cap Screw

Plug #4

Plug #10

Key-Wdruff 0.25 1.00
Nut-Hxslot .75-16  Plid
Seal RepIimt Kit

Instr. Repair Info, Motor

09606-09670 — ALL

Qty.

e L T T € 2 B e e e S S N N S N Y

4-8

M20 Gas/LPG 331381 (6-06)



BREAKDOWNS

Fig. 5 - Hydraulic Motor Breakdown, 1029379

10859-09670 - ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [Cl] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw Cl 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1

M20 Gas/LPG 331381 (1-08) 4-9



BREAKDOWNS

Fig. 6 — Hydraulic Motor Breakdown, 53485

~Q.

07490 - 09670

Ref. Part No. Serial Number Description Qty.

v 53485 (000000- ) Motor, Hyd, Gear, Ext 0.19 Rh 3000 1
A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 59378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1

6 |B3614 (000000- ) Instr, Seal Kit, Motor 1

4-10 M20 Gas/LPG 331381 (6-06)



BREAKDOWNS

Fig. 7 - Hydraulic Valve Breakdown, 1018936
(D)
~ PC5
I~ 7
o> \f

Ref. Part No. Serial Number Description Qty.
v 1018936 000000- Valve, Cntrl, Hyd [M20]
AV 373656 000000- Valve, Check

AA
AV
AA
AA
AV
AA
AA

373647
373657
373648
373647
373637
373648
373647
A 9 373658

(
(
( Seal Kit, Cartridge
(

(

(

(

(

(

(

A 10 373640 (000000-

(

(

(

(

(

(

(

(

(

Stem, Valve, Hyd, 4w2p

Nut, Coil, F/#8

Seal Kit, Cartridge

Valve, Cntrl, Solenoid

Nut, Coil, F/#8

Seal Kit, Cartridge

Spool, Pilot, Hyd

Solenoid, #8, 12vdc

Spacer, Coil, #8

Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Plug, Orifice, Valve, Hyd, .040
Valve, Hyd, Relief

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .030
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06

o~NO O~ WN =

A 11 373639
AV 12 74098
AA 13 77003
A 14 373633
AV 15 373659
AA 16 373647
A 17 373660
AV 18 13904
AA 19 77005

— e e e e e e S~ e S~ ~—
B A T T T N U N &' IS N o' B N T S O e e T T T \ & I

M20 Gas/LPG 331381 (10-08) 4-11



BREAKDOWNS

Fig. 8 — Hydraulic Valve Breakdown, 1018938

4-12 M20 Gas/LPG 331381 (6-06)



BREAKDOWNS

AV
AA
AV
AA
AV
AA
AV
AA
AA
AV
AA
AA

AV
AA
AA
AV
AA
AA

Ref.

o~NO O~ WN =

Part No.
1018938
373633
13904
77005
373656
373647
373661
373647
373662
373648
373647
373657
373648
373647
373640
373658
373642
373663
373670
373646
373664
373673
373672

Serial Number

Fig. 8 - Hydraulic Valve Breakdown, 1018938

~— e N e e N e e S N e e S N e S N N S S S

Description

Valve, Cntrl, Hyd [M20 And T20] (Replaced by 1037805)

Plug, Orifice, Valve, Hyd, .040

Fitting, Plug, Org, #6, Valve [Cec]

Seal, Org, .078 X 00.47id #06
Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, F/#8

Seal Kit, Cartridge

Stem, Valve, Hyd, 4w2p

Nut, Coil, F/#8

Seal Kit, Cartridge

Solenoid, #8, 12vdc

Spool, Pilot, Hyd

Solenoid, #10, 12vdc

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Nut, Solenoid

Seal Kit, Cartridge

ALL

M20 Gas/LPG 331381 (8-2013)

4-13




BREAKDOWNS

Fig. 9 - Hydraulic Valve Breakdown, 1037805

4-14 M20 Gas/LPG 331381 (8-2013)



BREAKDOWNS

AV
AA
AV
AA
AV
AA
AV
AA
AA
AV
AA
AA

AV
AA
AA
AV
AA
AA
AV
AA

Ref.

o~NO O~ WN =

Part No.
1037805
373633
13904
77005
373656
373647
373661
373647
373662
373647
373648
373657
373647
373648
373640
373658
373642
373663
373646
373670
373664
373672
373673
373683
373647

Serial Number

Fig. 9 - Hydraulic Valve Breakdown, 1037805

~— v e e e e e v e N e e N N e S N e S S N S S~

Description

Valve, Cntrl, Hyd, Solenoid, 03/16gpm

Plug, Orifice, Valve, Hyd, .040

Fitting, Plug, Org, #6, Valve [Cec]

Seal, Org, .078 X 00.47id 06
Valve, Check

Seal Kit, Cartridge
Valve, Relief

Seal Kit, Cartridge
Stem, Valve, Hyd

Seal Kit, Cartridge

Nut, Coil, Nyl Patch
Stem, Valve, Hyd [4w2p]
Seal Kit, Cartridge

Nut, Coil, F/#8

Solenoid, #8, 12vdc
Spool, Pilot, Hyd
Solenoid, #10, 12vdc
Valve, Stem, No

Seal Kit, Cartridge

Nut, Solenoid
Cartridge, Psi Cntrl, Valve, Hyd
Seal Kit, Cartridge

Nut, Solenoid

Valve, Relief

Seal Kit, Cartridge

354581 - ALL

Qty.

e S S N T I U W S e S ¢'s [ S N N N T T T U U Ut U W W §

M20 Gas/LPG 331381 (6-2014)

4-15




BREAKDOWNS

Fig. 10 - Hydraulic Valve Breakdown, 1072997

4-16 M20 Gas/LPG 331381 (6-2014)



BREAKDOWNS

356403 - ALL
Fig. 10 - Hydraulic Valve Breakdown, 1072997
Ref. Part No. Serial Number Description Qty.
v 1072997 (000000- ) Valve, Cntrl, Hyd, Solenoid, 03/16gpm 1
A 1 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 2 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 3 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 4 373656 (000000- ) Valve, Check 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373661 (000000- ) Valve, Relief 1
AA 7 373647 (000000- ) Seal Kit, Cartridge 1
AV 8 373662 (000000- ) Stem, Valve, Hyd 1
AA 9 373648 (000000- ) Nut, Coil, Nyl Patch 1
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373657 (000000- ) Stem, Valve, Hyd [4w2p] 1
AA 12 373648 (000000- ) Nut, Coil, F/#8 1
AA 13 373647 (000000- ) Seal Kit, Cartridge 1
A 14 373640 (000000- ) Solenoid, #8, 12vdc 3
A 15 373658 (000000- ) Spool, Pilot, Hyd 1
A 16 373642 (000000- ) Solenoid, #10, 12vdc 1
AV 17 373663 (000000- ) Valve, Stem, No 1
AA 18 373670 (000000- ) Nut, Solenoid 1
AA 19 373646 (000000- ) Seal Kit, Cartridge 1
AV 20 9011347 (000000- ) Valve Assy [Proportional] 1
AA 21 9011343 (000000- ) Seal Kit, Valve [Ehpr98] 1
AA 22 9011345 (000000- ) Screw, Mtg [Ehpr98] 2
AA 23 9011346 (000000- ) Harness, Jumper [Deutsch To Mpack] 1
AV 24 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 25 77005 (000000- ) Seal, Org, .078 X 00.47id 06 1
AV 26 373683 (000000- ) Valve, Relief 1
AA 27 373647 (000000- ) Seal Kit, Cartridge 1
M20 Gas/LPG 331381 (6-2014) 4-17




BREAKDOWNS

Fig. 11 — Hydraulic Valve Breakdown, 1020394
<2

cvi g
e,

Q

4-18 M20 Gas/LPG 331381 (8-2013)



BREAKDOWNS

ALL
Fig. 11 - Hydraulic Valve Breakdown, 1020394

Ref. Part No. Serial Number Description Qty.
v 1020394 Valve, Cntrl, Hyd

( ) 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
AV 2 74098 (000000- ) Fitting, Hyd, Plug, Om04 4
AA 3 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 4 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 5 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 6 13907 (000000- ) Fitting, Hyd, Plug, Om08 2
AA 7 77006 (000000- ) Seal, Org, .087 X 00.64id #08 2
A 8 373658 (000000- ) Spool, Pilot, Hyd 2
AV 9 373631 (000000- ) Valve, Check 2
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
AV 11 373666 (000000- ) Valve, Relief 2
AA 12 373647 (000000- ) Seal Kit, Cartridge 1
AV 13 373657 (000000- ) Stem, Valve, Hyd, 4w2p 2
AA 14 373648 (000000- ) Nut, Coil, F/#8 1
AA 15 373647 (000000- ) Seal Kit, Cartridge 1
AV 16 373667 (000000- ) Stem, Valve, Hyd 1
AA 17 373648 (000000- ) Nut, Coil, F/#8 1
AA 18 373646 (000000- ) Seal Kit, Cartridge 1
AV 19 373663 (000000- ) Valve, Stem, No 2
AA 20 373670 (000000- ) Nut, Solenoid 1
AA 21 373646 (000000- ) Seal Kit, Cartridge 1
AV 22 373668 (000000- ) Valve, Check 1
AA 23 373671 (000000- ) Seal Kit, Cartridge 1
A 24 373642 (000000- ) Solenoid, #10, 12vdc 3
A 25 373640 (000000- ) Solenoid, #8, 12vdc 3
AV 26 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 27 373673 (000000- ) Nut, Solenoid 1
AA 28 373672 (000000- ) Seal Kit, Cartridge 1
A 29 373669 (000000- ) Plug, Orifice, Valve, Hyd, .063 1

M20 Gas/LPG 331381 (8-2013) 4-19



BREAKDOWNS

Fig. 12 - Hydraulic Valve Breakdown, 1038566

4-20 M20 Gas/LPG 331381 (10-2015)



BREAKDOWNS

354643 - M20
Fig. 12 - Hydraulic Valve Breakdown, 1038566
Ref. Part No. Serial Number Description Qty.
v 1038566 (000000- ) Valve, Hyd, Solenoid, 12vdc 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 2 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
A 3 9004475 (000000- ) Plug Orifice, Valve, Hyd, .140 1
A 4 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
AV 5 74098 (000000- ) Fitting, Hyd, Plug, Om04 9
AA g 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 7 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 2
AA 8 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 9 373656 (000000- ) Valve, Check 5
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
A 11 373688 (000000- ) Spool, Pilot, Dual, Hyd 1
AV 12 373663 (000000- ) Valve, Stem, No 2
AA 13 373670 (000000- ) Nut, Solenoid 1
AA 14 373671 (000000- ) Seal Kit, Cartridge 1
AV 15 373667 (000000- ) Stem, Valve, Hyd 1
AA 16 373648 (000000- ) Nut, Coil, F/#8 1
AA 17 373671 (000000- ) Seal Kit, Cartridge 1
AV 18 373664 (000000- ) Cartridge, Psi Cntrl, Valve, Hyd 1
AA 19 373673 (000000- ) Nut, Solenoid 1
AA 20 373672 (000000- ) Seal Kit, Cartridge 1
AV 21 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 22 373648 (000000- ) Nut, Coil, F/#8 1
AA 23 373647 (000000- ) Seal Kit, Cartridge 1
AV 24 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 25 373684 (000000- ) Nut, Coil, Nyl Patch 2
AA 26 373671 (000000- ) Seal Kit, Cartridge 1
AV 27 373666 (000000- ) Valve, Relief 2
AA 28 373647 (000000- ) Seal Kit, Cartridge 1
A 29 373640 (000000- ) Solenoid, #8, 12vdc 6
A 30 373642 (000000- ) Solenoid, #10, 12vdc 3
A 31 373639 (000000- ) Spacer, Colil, #8 1
AV 32 373668 (000000- ) Valve, Check 1
AA 33 373671 (000000- ) Seal Kit, Cartridge 1
A 34 373658 (000000- ) Spool, Pilot, Hyd 3

M20 Gas/LPG 331381 (6-2014) 4-21



BREAKDOWNS

Fig. 13 - Hydraulic Valve Breakdown, 1072995

4-22 M20 Gas/LPG 331381 (10-2015)



BREAKDOWNS

356401 — M20
Fig. 13 - Hydraulic Valve Breakdown, 1072995
Ref. Part No. Serial Number Description Qty.
v 1072995 (000000- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm 1
A 1 373665 (000000- ) Plug, Orifice, Valve, Hyd, .046 1
A 2 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
A 3 9004475 (000000- ) Plug Orifice, Valve, Hyd, .140 1
A 4 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
AV 5 74098 (000000- ) Fitting, Hyd, Plug, Om04 9
AA g 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
AV 7 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 2
AA 8 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1
AV 9 373656 (000000- ) Valve, Check 5
AA 10 373647 (000000- ) Seal Kit, Cartridge 1
A 11 373688 (000000- ) Spool, Pilot, Dual, Hyd 1
AV 12 373663 (000000- ) Valve, Stem, No 2
AA 13 373670 (000000- ) Nut, Solenoid 1
AA 14 373671 (000000- ) Seal Kit, Cartridge 1
AV 15 373667 (000000- ) Stem, Valve, Hyd 1
AA 16 373648 (000000- ) Nut, Coil, F/#8 1
AA 17 373671 (000000- ) Seal Kit, Cartridge 1
AV 18 9011347 (000000- ) Valve Assy [Proportional] 1
AA 19 9011343 (000000- ) Seal Kit, Valve [Ehpr98] 1
AA 20 9011345 (000000- ) Screw, Mtg [Ehpr98] 2
AA 21 9011346 (000000- ) Harness, Jumper [Deutsch To Mpack] 1
AV 22 373657 (000000- ) Stem, Valve, Hyd [4w2p] 3
AA 23 373648 (000000- ) Nut, Coil, F/#8 1
AA 24 373647 (000000- ) Seal Kit, Cartridge 1
AV 25 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 26 373684 (000000- ) Nut, Coil, Nyl Patch 2
AA 27 373671 (000000- ) Seal Kit, Cartridge 1
AV 28 373666 (000000- ) Valve, Relief 2
AA 29 373647 (000000- ) Seal Kit, Cartridge 1
A 30 373640 (000000- ) Solenoid, #8, 12vdc 5
A 31 373642 (000000- ) Solenoid, #10, 12vdc 3
A 32 373639 (000000- ) Spacer, Coil, #8 1
AV 33 373668 (000000- ) Valve, Check 1
AA 34 373671 (000000- ) Seal Kit, Cartridge 1
A 35 373658 (000000- ) Spool, Pilot, Hyd 3
M20 Gas/LPG 331381 (6-2014) 4-23




BREAKDOWNS




BREAKDOWNS

Fig. 14 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer-Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 Gas/LPG 331381 (8-2013) 4-25



BREAKDOWNS

Fig. 15 - Metering Solution Pump Breakdown, 73260

1+

o 2

Motor
Bracket

00112 - ALL
Ref. Part No. Serial Number Description Qty.
v 73260 (000000- ) Pump, Detgt, 14vdc, 150ml/Min 20psi 1
A 1 63923 (000000- ) Tubing Connctr.Kit, Gorman Pmp 1
A 2 21659 (000000- ) Valve Kit, Poppet, Gorman Rupp 1
A 3 21657 (000000- ) Kit, Bellows, Pump, Detgt 1
A 4 78875 (000000- ) Motor, Ele, Gear, 14vdc, Pump, Detgt 1
A 5 02430 (000000- ) Crank Kit, Pump, F/79323, Replmt 1

4-26 M20 Gas/LPG 331381 (8-2013)



BREAKDOWNS

Fig. 16 - Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2
M20 Gas/LPG 331381 (8-2013) 4-27




BREAKDOWNS

Fig. 17 - ec-H20 Module Assembly Breakdown, 9007882

M20 Gas/LPG 331381 (8-2013)

4-28




BREAKDOWNS

Fig. 17 - ec-H20 Module Assembly Breakdown, 9007882

Ref. Part No. Serial Number
v 9007882 (000000-
A 1 1014974 (000000-
A 2 607775 (000000-
A 3 1060517 (000000-
A 4 1014971 (000000-
A 5 20951 (000000-
A 6 150540 (000000-
A 7 1005435 (000000-
A 8 1038159 (000000-
A 9 44961 (000000-
A 10 1060695 (000000-
A 11 1053464 (000000-
A 12 1052336 (000000-
A 13 1057637 (000000-
A 14 9007883 (000000-
A 15 1016354 (000000-
A 16 32509 (000000-
A 17 41579 (000000-
A 18 02938 (000000-
A 19 1018155 (000000-
A 20 1037032 (000000-
A 21 1054776 (000000-

~— v e e N n e N N e S N N S N N S S S

Description

Module Kit, Replmt [Ec-H20]

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Clamp, Hose, Wir, .63 - .66, Blk

Fitting, Plstc, Tee, Bm06/Pm02/Bm06
Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr
Fitting, Plstc, E90, Bm06/Bm06

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Plstc, Pipe, Cap, Pf04
Electrode, Cylindrical

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Fitting, Plstc, Str, Pm02/Bm05

Clamp, Hose, Wir, .52 - .56, Yel

Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr
Electrode, 5 Plate, High Flow
Controller Kit, Replmt [Ec-H20]

Clamp, Cable, Ss, 0.50d X 0.50w [Insul]
Screw, Hex, M4 X 0.70 X 50, Ss
Washer, Flat, 08, Ss

Washer, Lock, Int, 08, Ss

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Housing, Bottom

Grommet, Blind

356035

Qty.

e @ © T S S S N T A e S @ o T A e O 1 I \ S Y

M20 Gas/LPG 331381 (8-2013)

4-29




BREAKDOWNS

Fig. 18 - Seat Breakdown, 1072456

4-30 M20 Gas/LPG 331381 (6-2014)



BREAKDOWNS

356526
Fig. 18 - Seat Breakdown, 1072456

Ref. Part No. Serial Number Description Qty.
v 1072456 (000000- ) Seat 1
A 1 9012585 (000000- ) Track Assy, Slide 1
A 2 9012587 (000000- ) Bellows, Seat 1
A 3 9012589 (000000- ) Knobs, Adjmt, Weight 1
A 4 9012590 (000000- ) Seatbelt 1
A 5 9012591 (000000- ) Switch, Seat 1
A 6 9012592 (000000- ) Armrest 1
A 7 9012593 (000000- ) Pad, Armrest 1
A 8 9012594 (000000- ) Cover, Cushion 1
A 9 9012595 (000000- ) Cover, Backrest 1

M20 Gas/LPG 331381 (6-2014) 4-31



BREAKDOWNS

Fig. 19 - FaST Injector Assembly Breakdown, 9008868

O

356271

Ref. Part No. Serial Number Description Qty.
v 9008868 (000000- ) FaST Kit, Injector [M20/T20/m30 FaST IlI} 1
AV 1 9008757 (000000- ) FaST Kit, Ci [inj Rebld, M30/M20 111] 1
AL 2 0008848 (000000- ) FaST Kit, Seal, injector, Ci [FaST ] 1
AA 3 9003009 (000000- ) FaST Kit, Ci, Injector Filters[FaST li+] 1
AA 4 1059878 (000000- ) Plate Assy, Orifice, 0.0105Id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [FaST li+] 1
AL 6 1059234 (000000- ) Insert, :Lrg [Venturi, FaST Ill] 1
AA 7 1030444 (000000- ) Valve, Check, 0002psi [FaST li+] 1
AA 8 1030441 (000000- ) Valve, Check, 0005psi [FaST li+] 1

4-32 M20 Gas/LPG 331381 (8-2013)



GM 1.6L ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 - Cylinder Head and Valves Group ... 5-2

Fig. 2 - Crankshaft and Pistion Group . ..... 5-4
Fig. 3 - Oil and Water Pump Group ........ 5-6
Fig. 4 - Oil Pan and Filter Group .......... 5-8
Fig. 5 — Manifold Group .................. 5-9
Fig. 6 - Camshaft Group ................ 5-10
Fig. 7 - Ignition Group . ................. 5-12

M20 Gas/LPG 331381 (3-07) 5-1



GM 1.6L ENGINE BREAKDOWN

Fig. 1 - Cylinder Head and Valves Group

5-2

M20 Gas/LPG 331381 (12-2012)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 1 - Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
6 9003345 Seal, Seat, Valve 8
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
16 372032 Seat, Spring, Valve 4
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head. Cyl 10

M20 Gas/LPG 331381 (4-10) 5-3



GM 1.6L ENGINE BREAKDOWN

Fig. 2 - Crankshaft and Pistion Group

Seperately

5-4

M20 Gas/LPG 331381 (12-2014)



GM 1.6L ENGINE BREAKDOWN

Ref.

©CoONNOCODOOOOOUP~WN =

14
15
16
17
18
18
19
19
20
21
22

Part No.
371932
371931
371934
371935
371933
371966
371967
371968
371969
371970
371971
371946
371938
384961
371937
371936
371945
371979
371977
371976
371978
371942
371999
371962
384963
371963
384964
371964
371944
371965

N

NEEW

Fig. 2 - Crankshaft and Piston Group

Description

Piston, W/ Pin, Std

Ring Kit, Piston, Std 78.95-79.02mm

Rod, Connecting, M08 X 45

Bolt, Connecting Rod

Bearing Kit, Rod, Connecting, Std

Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue)
Bearing Kit, Cshft, 2.120-2.126mm

Bearing Kit, Cshft, 2.114-2.120mm (Green)
Bearing Kit, Cshft, 1.989-1.995mm (Std Brown)
Bearing Kit, Cshft, 1.989-1.995mm (Brown - Middle)
Bearing Kit, Cshft, 1.995-2.001mm (Green - Middle)
Bolt, M10 X 1.50 X 75mm

Bolt, M12 X 1.75 X 62mm

Bolt, Pulley, Cshft

Washer, Sheave, Cshft

Sheave, Cshft

Seal, Oil, Cshft

Flywheel

Gear, Ring, Starter

Bolt, Flywheel

Pin, Lock, Transmission

Plug, Hole, Coolant, Eng Block

Pin, Lock, Cyl Head, 14mm X 17mm

Starter, 12vdc [Gm] (Before Mar. 2006)

Starter, 12vdc [Delco] (Mar. 2006 and Newer)
Bolt, M08 X 1.25 X 25mm

Bolt, M08 X 1.25 X 25mm

Stud, Starter, M08 X 1.25

Block, Short, Eng, W/ Piston & Ring

Crankshaft

Serial Number (000000—xXXXXX)
Serial Number (xxxxxx—
Serial Number (000000000-1PGL13150)
Serial Number (1PGL13151- )

)

G, LP

—*—*-b-b-b-b—*co-b-b—*g

—_
o

e e e e A I @ > T 1S T @ » T S A e S S N Y

M20 Gas/LPG 331381 (12-2014)

5-5




GM 1.6L ENGINE BREAKDOWN

Fig. 3 - Oil and Water Pump Group

5-6 M20 Gas/LPG 331381 (10-08)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 3 - Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, QOil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, Oil 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,Oil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oil 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Oil Press 1
15 9008197 Switch, Indicator, Qil Press [2010] 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, QOil 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1
20 371980 Bolt, Cover, Water Pump 3
21 372001 Screen, Oil Pump, W/ Suc Pipe 1
22 371991 Bolt, Bracket,Screen,Oil Pump,M6x1x1 1
23 372000 Bracket, Screen, Oil Pump 1
23 384966 Bracket, Screen, Oil Pump 1
24 371990 Bolt, Oil Pump Screen/Camshaft Cover 2
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

Serial Number (000000—XXXXXX)

Serial Number (xxXxxxx- )

Tennant Serial number (000000-003122)
Tennant Serial number (003123- )

M20 Gas/LPG 331381 (9-10) 5-7



GM 1.6L ENGINE BREAKDOWN

Fig. 4 - Oil Pan and Filter Group

Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Oil Pan, M14 X 1.5 X 12 1
4 371961 Bolt, M06 X 1.00 X 13mm 15
4 384962 Bolt, Pan, Qil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Fltr, Qil, Eng, Spin-On (GM) 1
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Oil 1
A 9 371995 Seal, Org, Cap, Fltr, Oil 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By-Pass, Qil Flir 1
13 371943 Plug, Hole, Core, Eng Block 1

Serial Number (000000—XXXXXX)
Serial Number (xxXxxxx- )

5.8 M20 Gas/LPG 331381 (6-2014)



GM 1.6L ENGINE BREAKDOWN

Fig. 5 - Manifold Group

Ref. Part No.
372021
372049
372050
372051
372052
372053
372066
372020

oO~NO O~ WN =

Description

Stud, Manifold, M8 X 96

Nut, Manifold, Exhaust, M8 X 1.25
Manifold, Exhaust

Gasket, Manifold, Exhaust

Shield, Manifold, Exhaust

Gasket, Manifold, Intake

Bolt, Shield, Manifold, Exhaust
Stud, Manifold, M8 X 28

Qty.

4
8
1
1
1
1
5

—_
w

M20 Gas/LPG 331381 (3-07)

5-9



GM 1.6L ENGINE BREAKDOWN

Fig. 6 — Camshaft Group

M20 Gas/LPG 331381 (4-08)

5-10



GM 1.6L ENGINE BREAKDOWN

)
1)
-

. Part No.
372009
372010
372011
372012
372013
372014
372015
372016

9 9004674

10 372040

11 372017

12 372041

183 1057029

14 372043

15 371961

16 372046

17 372044

18 372616

19 388552

20 9004675

o~NO O~ WN =

Fig. 6 — Camshaft Group

Description

Ball, Camshaft

Retainer, Camshaft

Bolt, Retainer, Camshaft, M6 X 1 X 16
Camshaft

Seal, Org, Bolt, Cover, Camshaft Hsng
Cover, Hsng, Camshaft

Bolt, Cover, Camshaft, M6 X 1 X 22
Seal, Org, Bolt, Cover, Camshaft Hsng
Pulley, Tension, Belt, Timing

Sprocket, Camshaft

Washer, Sprkt, Camshaft

Bolt, Sprocket, Camshaft, M10x1.25x60
Belt, Timing [Gm1.6]]

Cover, Belt, Timing, Upper Front

Bolt, Eng Cover, M6 X 1 X 13

Bolt, Tensioner, Timing Belt,M8x1.25x48
Cover, Belt, Timing, Lower Front
Housing, Camshaft

Sprocket, Crankshaft

Bolt, Tensioner [GM]

G, LP

Qty.

—_ e A A O) = Al A DR A N =

M20 Gas/LPG 331381 (7-2012)

5-11




GM 1.6L ENGINE BREAKDOWN

s
(]

o~NO O~ WN =

=h

Part No.

372603
372055
372056
372057
372058
372059
372060
372575

Fig. 7 - Ignition Group

Description

Wire Set, Sparkplug [1.6]]

Retainer, Sparkplug, 2 Way
Retainer, Sparkplug, 3 Way
Bracket, Retaining, Wire, Sparkplug
Bracket, Retaining, Wire, Sparkplug
Bracket, Retaining, Wire, Sparkplug
Coil, Ignition

Sparkplug

(o)
-
o

Qty.

e e e A B

5-12

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

SECTION 6

Contents Page
Fig. 1 - Cylinder Block Group ............. 6-2
Fig. 2 - Rocker Cover Group .. ............ 6-4
Fig. 3 - Cylinder Head Group ............. 6-5
Fig. 4 - Front Cover and Oil Pan Group .... 6-6
Fig. 5 - Camshaft and Valve Group ........ 6-8
Fig. 6 — Piston and Crankshaft Group ..... 6-10
Fig. 7 —BalancerGroup ................. 6-11
Fig. 8 - Oil Pump and Pressure

SwitchGroup . ................ 6-12
Fig. 9 - Water Pump Group .............. 6-13

Fig. 10 - Intake Manifold Gasket Group ... 6-14
Fig. 11 — Exhaust Manifold Gasket Group .. 6-16
Fig. 12 — Fan Tensioner and Pump

MountGroup ................. 6-17
Fig. 13 - Flywheel Group ................ 6-18
Fig. 14 - Ignition Coil and Spark

PlugGroup .................. 6-19
Fig. 15 - Starter / Alternator Group ....... 6-20
Fig. 16 - Remote Qil Filter Group .. ....... 6-21
Fig. 17 - CoolantGroup . ................ 6-22
Fig. 18 - DSR Coolant Group, LPG Engine 6-23
Fig. 19 - Electrical Group . . ... ........... 6-24

Fig. 20 - Fuel Rail Group, Gasoline Engine 6-26
Fig. 21 - Throttle Body Group,

Gasoline Engine .............. 6-27
Fig. 22 - Throttle Body Group, LPG Engine 6-28
Fig. 23 - Vaporizer Group, LPG Engine ... 6-29
Fig. 24 - Electronic Pressure Regulator

(EPR) Group, LPG Engine ..... 6-30

M20 Gas/LPG 331381 (8-2013) 6-1



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

6-2

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

Ref. Part No. Description Qty.
v 1 9010419 Block Assy, Cylinder 1
A 2 9010420 Plug, Taper 2
A 3 9010421 Plug, Taper 1
A 4 9010422 Plug 1
A 5 9010423 Plug, Taper 1
A 6 9010424 Cap, Seal 7
A 7 9010425 Cap, Seal 2
A 8 9010426 Pin, Dowel 2
A 9 9010427 Bushing, Knock 2
A 10 9010428 Bolt, Cap, Bearing 2
A 11 9010429 Bolt, Cap, Bearing 7
A 12 9010430 Bolt, Cap, Bearing 1
A 13 9010431 Bushing 2
A 14 9010432 Bearing, Std, Balancer 1
A 14 9010433 Bearing, Oversize [1.0] 1
A 15 9010434 Bearing, Std, Balancer 1
A 15 9010435 Bearing, Oversize [1.0] 1
A 16 9010436 Bushing, Knock 2
A 17 9010458 Bearing, Shaft, Std, Balancer 1
A 17 9010459 Bearing, Shaft, Balancer [ Ovrsz] 1
v 18 9010439 Dipstick Assy, Guage 1
A 19 9010440 Dipstick, Guage, Guide 1
AV 20 9010437 Dipstick, Rod, Guage 1
AA 21 9010438 O-Ring 1
22 9010441 Bolt, Flange 1
23 9010442 O-Ring 1
24 9010444 Bolt, Flange 5
25 9010445 Seal, Case, Oil, Rear 1
26 9010446 Seal, Oil 1
27 9010447 Bearing, Cshft [Green Std 1,2,4,5] 4
27 9010448 Bearing, Cshft [Yellow Std 1,2,4,5] 4
27 9010449 Bearing, Cshft[No Color Std 1,2,4,5] 4
27 9010450 Bearing, Cshft [ Lan Std 1,2,4,5] 4
27 9010451 Bearing, Cshft [ Red Std 1,2,4,5] 4
28 9010452 Bearing, Cshft [ Green Std 3] 1
28 9010453 Bearing, Cshft [ Yellow Std 3] 1
28 9010454 Bearing, Cshft [ No Color Std 3] 1
28 9010455 Bearing, Cshft [ Lan Std 3] 1
28 9010456 Bearing, Cshft [ Black Std 3] 1
29 9010457 Bearing, Thrust, Cshft 1
30 9010443 Drain, Water, Joint 1

M20 Gas/LPG 331381 (8-2013) 6-3



MITSUBISHI ENGINE BREAKDOWN

Ref.

NOoO o~ WN =

Part No.
9010460
9010461
9010462
9010463
9010464
9010465
9010466

Fig. 2 - Rocker Cover Group

Description

Valve, Pcv

Valve, Gasket, Pcv
Bolt, Rocker, Cover
Gasket, Oil, Filler, Cap
Cap, Qil, Filler
Gasket, Cover, Rocker
Cover Assy, Rocker

Qty.

—_ A O) = =

6-4

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

Fig. 3 — Cylinder Head Group

Ref. Part No. Description Qty.
v 1 9010467 Head Assy, Cylinder 1
A 2 9010473 Stud 2
A 3 9010469 Seal, Cap 2
A 4 9010470 Stud 3
A 5 9010431 Bushing 2
v 1 9014162 Head Kit, Cyl [Mitsubishi 2015 12mm] 1
A 2 9010473 Stud 2
A 3 9010469 Seal, Cap 2
A 4 9010470 Stud 3
A 5 9010431 Bushing 2
6 9010468 Gasket, Cylinder, Head 1
7 9010471 Seal, Cam Shaft, Front 1
8 9010441 Bolt, Flange 2
9 9010480 Thurst, Case 1
10 9010481 Screw 2
11 9010482 O-Ring 1

12 9010484 Cylinder Assy, Head, Bolt 10
13 9010483 Gasket 1
14 9010485 Cover 1

Serial Number (006000-007114)
Serial Number (007115- )

M20 Gas/LPG 331381 (5-2015) 6-5



MITSUBISHI ENGINE BREAKDOWN

Fig. 4 - Front Cover and Oil Pan Group

6-6 M20 Gas/LPG 331381 (8-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 4 - Front Cover and Oil Pan Group

Ref. Part No. Description Qty.

v 1 9010487 Pan, Oil 1

A 2 9010488 Gasket, Plug, Drain, Oil 1

A 3 9010489 Plug, Oil, Drain 1
4 9010490 Bolt, Flange 17

5 9010491 Bolt, Flange 2

6 9010492 Washer, Bolt 2

7 9010493 Screen, Oil 1

8 9010494 Nut, Strainer 1

9 9010495 Washer, Strainer 1

10 9010496 Gasket, Screen 1

11 9010497 Bolt, Flange 8

12 9010498 Cover Assy, Front, Upper [T-Belt] 1

13 9010502 Bracket Assy, Coil, Ignition 1

14 9010311 Hose, Drain, Oil [Mit 20/24m] 1

15 9010312 Plug, Flare, 37deg [Mit] 1

16 9010313 Fitting, 37deg [Mit] 1

17 9010503 Bolt, Flange 3

18 9010504 Bolt, Flange 1

19 9010505 Bolt, Flange 1

20 9010506 Bolt 2

21 9010507 Bolt 2

22 9010508 Cover, Lower, Front [T-Beli] 1

23 9010511 Cover, Rear [T-Belf] 1

24 9010512 Plug, Rubber 1

M20 Gas/LPG 331381 (8-2013) 6-7



MITSUBISHI ENGINE BREAKDOWN

Fig. 5 - Camshaft and Valve Group

9 ‘\
10/% / “\87
e ®
n—__ & o9
137 10
S~
°
15 J “~13
\14 27
26 '
|
32 /31 28 (f'J] |
\ _§ 20 43 20
33 R an
N \© Dy
3 ¥ 30 70 @

6-8

M20 Gas/LPG 331381 (8-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 5 - Camshaft and Valve Group

Ref. Part No. Description Qty.
v 1 9010530 Camshaft Assy 1
A 2 9010535 Pin, Dowel 1
3 9010532 Shaft, Spring, Rocker 4
4 9010533 Arm Assy, Rocker [B] 4
5 9010534 Arm Assy, Rocker [A] 4
6 9010531 Shaft, Arm , Rocker 1
7 9010536 Adjuster Assy, Lash 16
8 9010537 Valve, Spring, Lock 32
9 9010538 Valve, Spring, Retainer 16
10 9010539 Valve, Spring 16
11 9010540 Valve, Seal, Stem 16
12 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
13 9010541 Valve, Spring, Seat 16
14 9010542 Valve, Inlet 8
15 9010543 Valve, Exhaust 8
16 9010544 Shaft, Arm, Rocker 1
17 9010545 Bolt, Flange 13
18 9010546 Shaft, Cap, Rocker 13
19 9010547 Arm Assy, Rocker [C] 4
v 20 9010548 Bracket, Pulley, Tensioner 1
A 21 9010549 Bolt, Washer 1
A 22 9010550 Bolt, Washer 1
A 23 9010551 Washer 1
A 24 9010552 Pulley, Idler 1
25 9010254 Bolt, M8-1.25 X 55 Fi Hd [Mit] 1
26 9010554 Bolt, Seal 1
27 9010555 Bolt, Washer 1
28 9010556 Pulley, Tensioner 1
29 9010557 Bolt, Washer 1
30 9010550 Bolt, Washer 1
31 9010559 Belt, Timing 1
32 9010560 Sprocket, Camshaft 1
33 9010561 Bolt, Flange 1
v 34 9010562 Sprocket Assy, Cshft 1
A 35 9010563 Pin, Spring 1
36 9010564 Tensioner 1
37 9010565 Bolt, Flange 2
38 9010491 Bolt, Flange 2
39 9010567 Bracket, Indicator, Timing 1
40 9010568 Sprocket, Pump, Oil 1
41 9010569 Nut 1
42 9010250 Cover, Timing, Gear [Mit 2.0/2.41] 1
43 9010251 Bolt, M8-1.25 X 65 Hxhd [Mit] 2
44 9010252 Washer, Lock, M8 [Mit] 3

M20 Gas/LPG 331381 (8-2013) 6-9



MITSUBISHI ENGINE BREAKDOWN

> >

s
m\IO)U'I-POOI\')—&LDh

— — — — el b o
WONMMNMDN—=2000©

Part No.
9010513
9010514
9010515
9010516
9010517
9010518
9010519
9010520
9010521
9010522
9010523
9010524
9010525
9010526
9010527
9010528
9010529

Fig. 6 — Piston and Crankshaft Group

Description

Crankshaft Assy

Key

Washer, Special

Pulley Assy, Damper, Torsional
Bolt, Washer

Bolt, Sprocket, Cshft

Pin, Dowel

Rod Assy, Connecting

Nut

Bearing, Rod, Connect [Yellow Std]
Bearing, Rod, Connect [No Color Std]
Bearing, Rod, Connect [ Lan Std]
Bolt, Connecting

Piston, Pin [Std A]

Piston, Pin [Std B]

Piston, Pin [Std C]

Piston Set, Ring

Qty.

“ AR DPORADNBDNODN—S 2N oo

6-10

M20 Gas/LPG 331381 (8-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 7 — Balancer Group

Ref. Part No. Description Qty.
1 9010570 Bolt, Belt, Balancer, Train 1
2 9010571 Tensioner, Timing, Belt 1
3 9010572 Flange, Sprocket, Cshft 1
4 9010600 Bolt, Flange 1
5 9010574 Washer, Belt, Balancer, Train 1
6 9010575 Belt, Timing 1
7 9010576 Sprocket, Shaft, Balancer 1
8 9010577 Spacer, Belt, Balancer, Train 1
9 9010578 Shaft, Right, Balancer 1

10 9010579 Shaft, Left, Balancer 1
11 9010580 Sprocket, Cshft 1

M20 Gas/LPG 331381 (12-2012) 6-11



MITSUBISHI ENGINE BREAKDOWN

[ N N i S N RN

s
1)
b

o~NOO O~ WN =

Part No.
9010582
9010592
9010585
9010586
9010587
9010426
9010589
9010590
9010591
9010601
9010593
9010594
9010595
9010596
9010597
9010598
9010599
9010600
9010583
9010259

Fig. 8 — Oil Pump and Pressure Switch Group

1

PN
B Y

an )

o A v
{ L\:-{_,t{. ’/_\
o "

(FRONT VIEW)

Description

Pump, QOil
Pump, Gear, Drive, Oll
Seal, Oil

Seal, Oil

Plug, Tapper

Pin, Dowel

Screw

Bolt, Flange

Pump, Gear, Oil
Seal, Oil

Gasket, Case, Front
Bolt, Washer

Bolt, Washer

Plug, Cap

O-Ring

Bolt, Flange

Bolt, Flange

Bolt, Flange

Bolt, Flange
Sender, Oil, Press [Mit] (3 Prong)

Qty.

e e e e @ & T S S S S (N I A e ]

6-12

M20 Gas/LPG 331381 (12-2014)



MITSUBISHI ENGINE BREAKDOWN

Fig. 9 - Water Pump Group

Ref. Part No. Description Qty.
1 9010602 Pump, Water 1
2 9010603 Gasket, Pump, Water 1
3 9010604 Bolt, Flange 1
4 9010503 Bolt, Flange 1
5 9010606 Bolt, Flange 2
6 9010607 Bolt, Flange 1
7 9010612 Pulley, Pump, Water 1
8 9010609 Nut, Flange 4
9 9010610 Washer, Spring 4

M20 Gas/LPG 331381 (6-2014) 6-13



MITSUBISHI ENGINE BREAKDOWN

Fig. 10 - Intake Manifold Gasket Group

M20 Gas/LPG 331381 (12-2012)

6-14



MITSUBISHI ENGINE BREAKDOWN

Fig. 10 - Intake Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010382 Fitting, 1/8 Mpt X 3/8 Hb [Mit] 1
2 9010281 Loom, Convoluted, Split 5/8 [Mit] 177
3 385001 Hose, Fuel, .38d, Rbr[16”L] 20”
4 9010383 Elbow, 1/8m X 1/8f, 90 [Mit] 1
5 9010282 Clamp, 3/8id [Mit Olive Green] 2
6 9010283 Plug, 1/8 Npt, Brs, Skt Hd [Mit] 1
7 9010284 Plug, Injector [Mit] 4
8 9010285 Manifold, Intake [Mit 20/24m Tilt] 1
9 9010286 Nut, M8-1.25 [Mit] 2

10 385015 Nut, Fing, M8 7
11 9010287 Stud, M8-1.25 X 50 Full Thrd [Mit] 2
12 9010288 Stud, M8-1.25 X 35 [Mit Double End] 2
13 9010384 Stud, M8-1.25 X 30 [Mit Double End] 4
14 9010613 Gasket, Manifold, Intake 1
15 9010606 Bolt, Flange 2
16 9010615 Bolt, Manifold, Inlet 1
17 9010617 Hanger, Engine 1
18 9010618 Hanger, Engine 1

M20 Gas/LPG 331381 (12-2012) 6-15



MITSUBISHI ENGINE BREAKDOWN

s
1)
b

Part No.
9010296
9010297
372020

9010298
9010302
9010303
385015

9010262
9010239
9010619

OCOWO~N®U AN =

—

Fig. 11 — Exhaust Manifold Gasket Group

Description

Gasket, Manifold, Exh [Mit]
Stud, M8-1.25 X 40 [Mit]

Stud, Manifold, Intake, M8 X 28
Manifold, Exhaust [Mit 2.0/2.4I]
Shield, Heat, Lower [Mit 20/24m]
Shield, Heat, Upper [Mit 20/24m]
Nut, FIng, M8

Bolt, M6-1.0 X 10 FI Hd [Mit]
Nut, M10-1.25 Flg [Mit]

Gasket, Manifold, Exhaust

Qty.

S_L_L_LQQ\]_L

- N O

6-16

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

Fig. 12 - Fan Tensioner and Pump Mount Group

14
Ref. Part No. Description Qty.
1 371562 Ring, Retaining 1
2 9010222 Plate, Tensioner, Adj [Mit 2.0/2.41] 1
3 9010223 Bar, Tensioner, Mtg [Mit 2.0/2.41] 1
4 9010224 Pulley, Tensioner, Assy[Mit2.0/2.41] 1
5 9010225 Bracket, Tensioner, [Mit 2.0/2.41] 1
6 9010226 Bolt, 3/8-16 X 1 1/4 Hxhd [Mit] 2
7 371509 Washer, Lock, 0.38 2
8 9010227 Washer, Flat 3/8, Sae 3
9 9010228 Bolt, 3/8-16 X 4.5 [Mif] 1
10 9010229 Bolt, M8-1.25 X 25 [Mit] 4
11 9010230 Bolt, M8-1.25 X 20 FI Hd [Mif] 2
12 9010231 Bolt, M8-1.25 X 25 Soc Hd [Mit] 1
13 9010623 Bracket, Pump, Mtg 1
14 9010624 Bolt, Washer 1
15 9010625 Bolt, Washer 2

M20 Gas/LPG 331381 (12-2012) 6-17



MITSUBISHI ENGINE BREAKDOWN

Ref.

oO~NO O~ WN =

13

Part No.
9010232
9010233
9010234
9010235
9010236
9010359
9010237
9010238
9010360
9010239
9010240
9010241
9010242

Fig. 13 - Flywheel Group

Description

Bolt, M8-1.25 X 15, Hx Hd [Mit]
Flywheel, Flatface [Mit 20/24m]
Coupling, Flywheel [Mit20/24m]
Pin, Flywheel [Mit 20/20m]

Bolt, Flywheel [Mit 20/24m]

Bolt, M12-1.75 X 25, Hex Hd [Mit]
Cover, Dust [Mit 2.01]

Housing, Flywheel [Mit 2.0l]
Washer, Lock, M12 [Mit]

Nut, M10-1.25 Flg [Mit]

Bolt, M6-1.0 X 20 FI Hd [Mit]
Bolt, M10-1.25 X 30 Soc Hd [Mit]
Bolt, M10-1.25 X 45 Soc Hd [Mit]

Qty.

NPAN-=2DN22=NODNW—= 2O

6-18

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

Fig. 14 - Ignition Coil and Spark Plug Group

Ref. Part No. Description Qty.
1 9010243 Bracket, Coil [Mit 2.0/2.4l] 1
2 9010244 Coil, Ignition [Mit 2.0/2.4] 4
3 385015 Nut, Fing, M8 2
4 9010240 Bolt, M6-1.0 X 20 FI Hd [Mit] 4
5 9010622 Plug, Spark [Torch Kérf-11 14mm] 4
5 9014160 Plug, Spark [Mitsubishi 2015 12mm] 4
6 9010479 Seal, Ol 4

Serial Number (006000-007114)
Serial Number (007115- )

M20 Gas/LPG 331381 (5-2015) 6-19



MITSUBISHI ENGINE BREAKDOWN

Fig. 15 - Starter / Alternator Group

Ref.

A OOND =

Part No.
9010245
9010246
9010217
9010219

Description

Bolt, M10-1.50 X 30 [Mit]
Starter, Motor [Mit 2.0/2.41]
Alternator, 7si [Mit Df Sur-Beli]
Spacer, Alternator [Mit 2.0/2.41]

Qty.

—_ — AN

6-20

M20 Gas/LPG 331381 (12-2012)



MITSUBISHI ENGINE BREAKDOWN

Fig. 16 - Remote Oil Filter Group

Ref. Part No. Description Qty.
1 393982 Element, Fltr, Oil, Spin-On (Mits) 1
2 371503 Mount, Fltr, Remote 1
3 9010371 Fitting, Str, 10-10 Orb, 37fi [Mit] 4
4 9010372 Plug, 3/8npt X 5/16, Brs [Mit] 1
5 9010373 Adapter, Filter, Oil, Remote [Mit] 1
6 9010374 Bracket, Filter, Oil, Remote [Mit] 1
7 9010375 Hose, 90x90,Filter, Oil, Remote[Mit] 1
8 9010376 Hose, 90xstr,Flter, Oil, Remote[Mit] 1
9 9010628 Elbow 1

10 9010629 Elbow 1
11 9010377 Gasket, Oil, Adapter [Mit 2.0/2.4] 1
12 385015 Nut, FIng, M8 3
13 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
14 9010630 Washer 2
15 9010229 Bolt, M8-1.25 X 25 [Mit] 3
16 9010380 Washer, Lock, M8 [Mit] 1
17 9010631 Bolt 2

M20 Gas/LPG 331381 (10-2015) 6-21



MITSUBISHI ENGINE BREAKDOWN

)
o
-

o~NO O~ WN =

. Part No.

9010289
9010290
9010291
385011
384979
9010632
9010294
385015
9010295
9010905
9010215
9010910
9013530

Fig. 17 - Coolant Group

Description
O-Ring [Mit 208 Buna-N]
Housing, T-Stat, 2 Holes [Mit]
Tube, Water, Line [Mit]

Fitting, E90

Clamp, Hose, Spring, 0.62d
Gasket, Outlet

Outlet, Water, W/Plug [Mit 2.0/2.41]
Nut, FIng, M8

Cap, Rubber, 5/8id [Mit 2.0/2.41]
Thermostat Kit, Coolant, Repimt [Mitsub]
Housing, Thermostat

Tube, Pump, Water

Seal, Tube, Water [Mit 2.01]

356302

N_L_L_L[\)N_L_LM_L_L_L_L'S

6-22

M20 Gas/LPG 331381 (12-2014)



MITSUBISHI ENGINE BREAKDOWN

Fig. 18 - DSR Coolant Group, LPG Engine

Ref. Part No. Description Qty.
1 9010305 Bolt, M8-1.25 X 12 [Mit] 1
2 9010289 O-Ring [Mit 208 Buna-N] 1
3 9010306 Tube, Cooling, Line [Mit] 1
4 9010307 Gasket, Water Supply [Mit 2.0/2.41] 1
5 9010308 Fitting, 1/2 Mpt X 5/8bh 90deg [Mit] 1
6 9010309 Plate, Water, Outlet [Mit Bypass] 1
7 9010310 Bolt, M8-1.25 X 25 Flg Hd [Mit] 2

M20 Gas/LPG 331381 (12-2012) 6-23



MITSUBISHI ENGINE BREAKDOWN
Fig. 19 - Electrical Group

[so %)
=

M20 Gas/LPG 331381 (12-2014)

6-24



MITSUBISHI ENGINE BREAKDOWN

Fig. 19 - Electrical Group

Ref. Part No. Description Qty.
1 9010255 Washer, Star, M10 [Mit] 1
2 9010256 Bolt, M6-1.0 X 12 FI Hd PI [Mit] 2
3 372492 Sensor, Spd, Timing Wheel [3.0]] 1
4 9008805 Isolator 2
5 1028558 Sensor, Exhaust, Tailpipe 1
6 9010257 Clamp, 1/4 Hole [Mit #20] 2
7 1071397 Module, Ecu, Gas [Mit 2.0l 2013] 1
7 1071398 Module, Ecu, Lpg [Mit 2.0l 2013] 1
8 372493 Sensor [Tmap] 1
9 372891 Sensor, Temp, Coolant 1

10 9010258 Clamp, 0.75d [Mit] 1
11 9010249 Bolt, M6-1.0 X 30 FI Hd [Mit] 4
12 9010260 Sensor, Camshaft [Mit] 1
13 9010261 Cam, Sensor, Wheel [Mit 2.0/2.4I] 1
14 1071653 Harness, Wire, Eng, Gas [Mit, 2.01] 1
14 1071654 Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
15 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
16 9010263 Bolt, M6-1.0 X 16 FI Hd [Mit] 3
17 9010264 Nut, M6-1.0 Flange [Mit] 4
18 9010366 Stud, M10-1.25 X 50, Full Thrd [Mit] 1
19 9010367 Nut, M10-1.25, Hx Flg [Mit] 1
20 9010247 Plate, Mtg, Ecu [Mit 2.0/2.4]] 1
21 9010248 Bolt, M10-1.25 X 20 Hxhd [Mit] 3

M20 Gas/LPG 331381 (12-2014) 6-25



MITSUBISHI ENGINE BREAKDOWN

Fig. 20 - Fuel Rail Group, Gasoline Engine

Ref. Part No. Description Qty.
1 9010306 Tube, Cooling, Line [Mit] 1
2 9010327 Bolt, M8-1.25 X 16, Soc Hd [Mit] 2

6-26 M20 Gas/LPG 331381 (8-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 21 - Throttle Body Group, Gasoline Engine

4 —»

Ref. Part No. Description Qty.
1 9010266 Actuator [Mit , Bosch] 1
2 9010268 Gasket, Throttle [Mit 40mm] 1
3 9010330 Washer, 1/4 Flat [Mit] 4
4 9010331 Bolt, M6-1.0 X 45, Skt Hd [Mit] 4

M20 Gas/LPG 331381 (8-2013) 6-27



MITSUBISHI ENGINE BREAKDOWN

Ref.

ONOO O~ WN =

Part No.
9010266
1037311
9006619
9010267
9010268
9010269
9010270
9010271

Fig. 22 - Throttle Body Group, LPG Engine

Description

Actuator [Mit , Bosch]

Seal, Org, Lpg, Mixer

Adapter

Spacer, Ring, Throttle [Mit 40mm]
Gasket, Throttle [Mit 40mm]

Bolt, M6-1.0 X 25 Soc Hd [Mit]
Washer, Lock, M6 [Mit]

Bolt, M6-1.0 X 85 Soc Hd [Mit]

Qty.

N S N e e

6-28

M20 Gas/LPG 331381 (12-2014)



MITSUBISHI ENGINE BREAKDOWN

Fig. 23 - Vaporizer Group, LPG Engine

Ref. Part No. Description Qty.
1 9010272 Hose Assy, Upper, Tap [Mit] 1
2 9008805 Isolator 3
3 384979 Clamp, Hose, Spring, 0.62d 6
4 9008804 Plate, Mtg [Epr] 1
5 9010273 Fitting, 1/2 X 5/8 Hose,Plastic[Mit] 2
6 9010274 Clamp, Tension [Mit #29] 2
v 7 9008193 Regulator 1
A 9010626 Repair Kit, Vaporizer 1
8 9010275 Bracket, Vaporizer [Mit 20/24m Tilt] 1
9 9010276 Hose, Fuel, Molded [Mit 20/24m] 1
10 9010277 Hose, Coolant, Molded [Mit 20/24m] 1
11 9010278 Hose, Coolant, Molded [Mit 20/24m] 1
12 9010279 Hose, Coolant, Molded [Mit 20/24m] 1
13 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
14 9010280 Bolt, M8-1.25 X 16 FI Hd [Mit] 2
15 9010264 Nut, M6-1.0 Flange [Mit] 1
v 16 9006620 Lock-Off, 12v, Lpg [Mit] 1
A 17 9007380 Filter Kit, Fuelock, Lpg 1
18 9010317 Fitting, 1/4mpt X 1/4mpt, 90deg[Mit] 1

M20 Gas/LPG 331381 (10-2015) 6-29



MITSUBISHI ENGINE BREAKDOWN

HPOOND-—=O

o O

=h

Part No.
9010314
9008806
9008807
9006618
9010634
9008808
9007424
9007423

Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine

Description

Plug, 1/8npt, Brs [Mit]

Regulator, Press, Electronic [Epr]
Fitting, Barb, 3/4” [Epr]

Mixer , Lpg

Repair Kit, Mixer

Screw, Soc, M4 X 0.70 X 16
Stud, M05-0.8

Nut, FIng, M05-0.8

Qty.

AR Do oo ap

6-30

M20 Gas/LPG 331381 (6-2014)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 7-17

M20 Gas/LPG 331381 (5- 2016)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
IB3614 ........ 4-10 06944 ........ 2-107 08712 ........ 2-13, 2-51, 2-105,
00500-15 ...... 4-8,4-9 06946 ........ 2-27, 2-29, 2-35 2-109, 2-111, 2-119,
00927 ........ 2-113, 2-115 06949 ........ 2-85 2-121, 2-141, 2-143,
00954 ........ 2-147 06955 ........ 2-95, 2-139, 2-145 3-57, 3-65
00960 ........ 2-49, 2-75 06956 ........ 2-83, 2-85 08713 ........ 2-51, 2-53, 2-55, 2-61,
00966 ........ 4-10 06957 ........ 2-105, 2-121 2-77, 2-99, 2-103,
01316 ........ 3-3, 3-63 06960 ........ 2-17 2-105, 2-109, 2-111,
01493 ........ 29 06961 ........ 2-49, 2-53 2-113, 2-115, 2-117,
01681 ........ 2-17 06962 ........ 2-59, 2-79, 3-67 2-119, 2-121, 2-123,
01683 ........ 2-25, 2-31, 2-99, 3-3, 06963 ........ 2-105 2-125, 2-127, 2-131,
3-19, 3-25, 3-29, 3-33, 06965 ........ 3-67 2-135, 2-139, 2-145,
3-43, 3-57, 3-63, 3-67 06968 ........ 2-63, 2-65 2-149, 3-7, 3-13, 3-15
01684 ........ 2-5, 2-105, 2-109, 06969 ........ 293, 2-117 08714 ........ 2-103, 2-111, 2-121,
2-111, 2-119, 2-136, 06972 ........ 2-23, 2-63, 2-65 2-125
2-141, 2-143, 3-29, 06988 ........ 2-19 08716 ........ 2-51, 2-53, 2-77,
3-37, 3-57, 3-65 07255 ........ 2-25, 2-27, 2-29 2-109, 2-111, 2-129,
01685 ........ 2-51,2-53,2-55,2-61, 07259 ........ 2-101, 2-109, 2-111, 2-133, 2-141, 2-143
2-77, 2-105, 2-109, 2-117, 2-125 08875 ........ 2-135, 2-136
2-111, 2-119, 2-121, 07299 ........ 2-63, 2-65 09005 ........ 2-113, 2-115
2-123, 2-125, 2-129, 07449 ........ 2-125 09007 ........ 2-129, 2-133, 2-143
2-133, 2-139, 2-145, 07514 ........ 3-19 09010 ........ 2-61, 2-99, 2-103,
2-149, 3-3, 3-7, 3-11 07782 ........ 2-19 2-109, 2-111, 2-113,
01686 ........ 2-7,2-101, 2-121, 07786 ........ 2-129, 2-133 2-115, 2-119, 2-121,
3-13 07788 ........ 2-129, 2-133, 2-149 2-135, 2-149, 3-7, 3-11,
01714 ........ 2-95, 2-97 07789 ........ 2-101 3-15
01754 ........ 2-105 07790 ........ 2-59, 2-75, 2-79 09011 ......... 2-149
01760 ........ 2-15 07791 ........ 2-37, 2-39, 2-127, 09023 ........ 2-121, 2-149
01762 ........ 2-113, 2-115, 3-7, 3-9 2-131, 2-171 09028 ........ 2-101, 2-107, 2-117,
02430 ........ 4-26 07797 ........ 2-177 2-129, 2-133
02706 ........ 4-7 07805 ........ 2-119, 3-37 09037 ........ 2-35
02850 ........ 2-15,2-21,2-56,3-21, 07810 ........ 2-109 09081 ........ 2-127, 2-131
3-69 08085 ........ 2-15 09145 ........ 2-49
02931 ........ 2-125 08165 ........ 2-59, 2-77 09198 ........ 2-99
02938 ........ 2-107, 4-29 08166 ........ 2-51, 2-53, 2-77 09200 ........ 2-15, 2-21, 2-87,
02942 ........ 2-101 08170 ........ 2-95 2-105, 2-141, 3-19,
03192 ........ 3-55 08171 ........ 2-93, 2-107 3-25, 3-29, 3-33, 3-65
03495 ........ 2-123 08175 ........ 2-113, 2-115 09206 ........ 3-21, 3-37
03922 ........ 2-147 08179 ........ 2-95, 2-101, 2-109, 09252 ........ 2-15, 2-99, 2-101,
04375 ........ 2-75 2-111, 2-121, 3-7, 3-11 3-37, 3-57
04414 ........ 2-9, 2-23, 2-63, 2-65, 08180 ........ 2-91 09291 ........ 2-105, 2-109, 2-111
2-121,2-123 08182 ........ 2-97,2-129, 2-133 09738 ........ 3-13, 3-67
04706 ........ 2-17 08236 ........ 2-117 09739 ........ 2-113, 2-115, 2-141,
04733-12 ...... 2-117 08708 ........ 2-9, 2-15, 2-17, 2-19, 3-13, 3-19, 3-25, 3-33,
06532 ........ 2-25, 2-27, 2-29, 2-35 2-25, 2-31, 2-41, 2-43, 3-43, 3-47, 3-49, 3-51,
06548 ........ 2-95 2-45, 2-47, 2-55, 2-59, 3-52, 3-53, 3-65
06549 ........ 2-15, 2-25, 2-31, 2-89, 2-71, 2-73, 2-79, 2-85, 09740 ........ 2-9, 2-15, 2-21, 2-55,
3-37, 3-57, 3-63 2-89, 2-95, 3-69 2-61, 2-87, 2-105,
06922 ........ 2-105 08709 ........ 2-7,2-9, 2-21, 2-41, 2-113, 2-115, 2-117,
06927 ........ 2-21, 2-55 2-43, 2-45, 2-47, 2-49, 2-119, 2-129, 2-133,
06928 ........ 2-107 2-55, 2-61, 2-71, 2-73, 2-135, 2-139, 2-143,
06929 ........ 2-15 2-75, 2-79, 2-81, 2-83, 2-145, 2-147, 2-149,
06938 ........ 2-25, 2-31 2-85, 2-87, 2-89, 2-95, 2-175, 2-177, 3-3, 3-5,
06939 ........ 3-63 2-99, 2-129, 2-133, 3-21, 3-29, 3-37, 3-47,
06942 ........ 2-9, 2-19, 2-25, 2-27, 2-175, 3-15, 3-69 3-49, 3-51, 3-63
2-29, 2-31, 2-35, 2-37, 08711 ......... 2-23, 2-63, 2-65, 2-93 09741 ........ 2-117, 2-121
2-55, 2-87, 2-89, 2-95 09744 ........ 2-136, 3-37, 3-65
06943 ........ 2-15, 2-23, 2-41, 2-45, 09832 ........ 2-55, 2-59, 2-79
2-55, 2-77 1002789 ....... 3-23, 3-25
7-2 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1002898 . ...... 3-21, 3-29 1015026 ....... 3-33, 343 1018209 ....... 2-151
1002899 ....... 3-21, 3-29 1015032 ....... 2-141, 3-13, 3-31, 1018210 ....... 2-109
1005086 . ...... 3-23, 3-25 3-41 1018216 ....... 2-151
1005219 ....... 3-39 1015033 ....... 2-141,3-5 1018226 ....... 2-101
1005255 ....... 3-21 1015041 ....... 2-55, 2-61 1018227 ....... 2-101
1005302 ....... 3-19, 3-29, 3-39 1015045 ....... 2-141, 3-3,3-13,3-31, 1018236 ....... 2-109, 2-111
1005435 ....... 3-21, 3-29, 4-29 3-41, 3-63 1018237 ....... 2-109, 2-111
1005506 . ...... 3-19 1015048 . ...... 35 1018239 ....... 2-103
1005507 ....... 3-19 1015067 ....... 3-25, 3-33 1018240 ....... 2-107
1005508 . ...... 3-19 1015205 ....... 2-79 1018241 ....... 2-101
1005552 ....... 3-19, 3-23,3-25,3-29, 1015220 ....... 2-105 1018244 . ... ... 2-109

3-39 1015486 ....... 3-31, 3-33,3-41,3-43, 1018245 ....... 2-109, 2-111
1006400 ....... 3-29 3-63 1018252 ....... 2-151
1006401 ....... 3-19, 3-33 1015547 ....... 2-25, 2-27, 2-29, 2-39 1018253 ....... 2-109, 2-111
1006415 ....... 3-21, 3-39 1015815 ....... 2-69 1018260 ....... 2-101
1006416 ....... 3-29 1015897 ....... 2-29 1018262 ....... 2-101
1006447 ....... 3-19 1015930 ....... 2-25, 2-27, 2-32, 2-37 1018266 . ...... 2-101
1007482 ....... 2-55, 2-61, 2-81 1016354 ....... 4-29 1018272 ....... 2-103
1008640 ....... 2-49 1016463 ....... 2-109 1018274 ....... 2-107
1008916 ....... 2-19 1016560 ....... 2-29 1018275 ....... 2-101
1010614 ....... 3-43 1016561 ....... 2-39 1018276 ....... 2-101
1010668 . ...... 3-25, 3-29, 3-33, 3-43 1016624 ....... 2-51 1018280 ....... 2-107
1010684 ....... 3-19 1016837 ....... 33 1018293 ....... 2-107
1010836 ....... 3-19 1017022 ....... 3-21, 3-29 1018300 ....... 2-103
1011018 ....... 2-238 1017101 ....... 2-136 1018333 ....... 3-25
1011019 ....... 2-238 1017141 .. .. ... 2-241 1018463 ....... 2-55
1011020 ....... 2-238 1017218 ....... 2-9, 2-15, 2-21, 2-75, 1018495 ....... 3-63
1011107 ....... 2-83 2-103, 2-109, 2-111, 1018499 ....... 3-19, 3-63
1011216 ....... 2-51, 2-53, 2-77 2-135, 2-139, 2-143, 1018549 ....... 2-229
1011353 ....... 2-23 2-145, 2-147, 2-149, 1018776 ....... 2-15
1011403 ....... 3-29, 3-39 2-175, 2-177, 3-5, 1018780 ....... 3-21
1011412 ....... 3-19, 3-25, 3-31, 3-33, 3-21, 3-29, 3-37, 3-47, 1018883 ....... 3-19

3-43 3-49, 3-51, 3-63 1018884 ....... 3-19
1011521 ....... 3-23 1017248 .. .. ... 3-49, 3-52 1018936 ....... 2-175, 4-11
1011780 ....... 2-41, 2-43, 2-45, 2-47 1017250 ....... 3-51, 3-53 1018938 ....... 3-15, 4-13
1011799 ....... 2-55 1017368 ....... 2-5 1018939 ....... 2-25, 2-31
1011837 ....... 3-39, 3-41 1017386 ....... 3-39 1019031 ....... 2-129
1011885 ....... 35 1017413 ....... 3-39 1019146 ....... 2-117
1011895 ....... 2-83, 2-85 1017415 ....... 3-39 1019225 ....... 2-7
1011899 ....... 2-41, 2-43, 2-45, 2-47 1017791 ....... 2-7 1019228 ....... 2-15
1012160 ....... 2-83 1017868 .. ..... 1-1,2-123 1019250 ....... 3-63
1012248 .. ... .. 2-85 1017903 ....... 2-91 1019251 ....... 2-7
1013031 ....... 2-51, 2-53, 2-77 1017944 .. .. ... 2-105 1019265 ....... 2-55, 2-61
1013086 ....... 2-83, 2-85 1017947 ....... 2-87 1019273 ....... 2-55
1013117 ....... 2-53, 2-77 1017969 ....... 2-51 1019295 ....... 1-1, 2-127, 2-131
10137 ........ 1-1,2-89 1017978 ....... 2-41 1019394 ....... 2-83
1013902 ....... 3-21 1017987 ....... 2-45 1019416 ....... 2-83
1014082 ....... 3-21 1018097 ....... 3-21 1019424 . ... ... 2-139, 2-145
1014563 ....... 2-49, 2-55,2-59,2-79, 1018098 ....... 3-19, 3-29 1019445 .. .. ... 3-47, 3-49, 3-51

2-105, 2-109, 2-111, 1018142 ....... 2-51 1019630 ....... 2-233

2-125, 2-147, 2-151, 1018155 ....... 4-29 1019636 ....... 35

3-55 1018193 ....... 2-109 1019646 ....... 3-27
1014575 ....... 3-21 1018194 ....... 2-109 1019647 ....... 3-52, 3-53
1014705 ....... 2-117 1018196 ....... 2-109 1019939 ....... 2-83
1014747 .. ... .. 2-61 1018197 ....... 2-109 1019940 ....... 2-83
1014843 ....... 2-81 1018199 ....... 2-109 1019950 ....... 2-235
1014929 ....... 3-29 1018202 ....... 2-109 1019968 ....... 2-55, 2-59, 2-79
1014971 ....... 4-29 1018203 ....... 2-105 1019971 ....... 3-47, 3-49, 3-51
1014974 ....... 3-5, 3-43, 4-29 1018207 ....... 2-105 1020002 . ...... 2-117
1014986 ....... 3-29 1018208 ....... 2-107 1020003 ....... 2-117

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1020163 ....... 2-119 1022111 ....... 3-7 1023754 ....... 2-147, 2-149
1020166 ....... 1-1,2-119 1022113 ....... 2-51 1023769 ....... 2-165
1020168 ....... 2-9, 3-37 1022135 ....... 3-7 1023779 ....... 2-121
1020186 ....... 2-21 1022137 ....... 2-139, 2-145 1023853 ....... 2-55, 2-61
1020207 .. ..... 2-119 1022140 ....... 2-99 1023879 ....... 3-55
1020208 . ...... 2-119 1022165 ....... 2-119 1023926 .. ..... 2-17
1020209 . ...... 2-135 1022167 ....... 2-143 1024141 ....... 2-230
1020234 ....... 3-69 1022176 ....... 2-135 1024157 ....... 2-17
1020320 ....... 2-147 1022179 ....... 2-119 1024237 ....... 3-29
1020331 ....... 2-143 1022182 ....... 2-136 1024249 .. ..... 2-91
1020335 ....... 2-143 1022188 ....... 37 1024251 ....... 2-169, 4-7
1020394 ....... 2-175, 4-19 1022229 . ...... 35 1024260 . . ..... 2-17, 4-25
1020428 . ...... 2-136 1022243 .. ..... 2-95 1024274 . ... ... 2-89
1020434 ....... 2-241 1022260 .. ..... 3-7 1024287 ....... 2-13
1020487 ....... 2-15 1022276 .. ..... 3-55 1024389 ....... 2-135
1020526 . ...... 3-65 1022302 ....... 3-7 1024403 .. ..... 2-143
1020540 ....... 29 1022318 ....... 3-13 1024425 .. ..... 2-15
1020548 .. ..... 2-129 1022345 ....... 2-97 1024464 .. ..... 2-15
1020602 . ...... 2-51 1022359 ....... 2-119 1024478 . ...... 2-17
1020708 ....... 2-175 1022363 ....... 2-119 1024500 ....... 2-21
1020828 . ...... 2-119 1022364 .. ..... 2-25, 2-27 1024535 ....... 2-139, 2-145
1020904 ....... 29 1022370 ....... 2-143 1024558 .. ..... 2-139, 2-145
1020949 ....... 2-41, 2-43, 2-45, 2-47, 1022372 ....... 2-121 1024570 .. ..... 2-119
2-711,2-73 1022377 ....... 2-147 1024576 .. ..... 2-129, 2-133
1021019 ....... 2-113, 2-115 1022442 .. .. ... 2-121 1024584 ....... 2-127, 2-131
1021047 ....... 2-107 1022482 ....... 2-175 1024586 .. ..... 1-1, 2-127, 2-131
1021090 ....... 2-143 1022484 .. ..... 2-175 1024591 ....... 2-135
1021210 ....... 3-5,4-3 1022545 .. ..... 2-125 1024599 ....... 2-139, 2-145
1021265 ....... 2-17 1022699 ....... 29 1024641 ....... 2-121
1021290 ....... 2-89 1022736 ....... 2-95 1024648 ....... 2-121
1021325 ....... 33 1022779 ....... 2-99 1024651 ....... 2-127, 2-131
1021327 ....... 2-7 1022787 ....... 2-99 1024688 .. ..... 2-165, 2-167
1021404 .. ..... 2-125 1022794 ....... 2-51 1024695 ....... 2-17
1021419 ....... 2-143 1022798 ....... 2-99 1024703 .. ..... 2-121
1021439 ....... 3-11 1022825 ... .... 2-129, 2-133 1024764 . ... ... 2-165
1021473 ....... 3-11 1022831 ....... 2-123 1024853 ....... 2-147
1021497 ....... 2-125 1022846 .. ..... 2-127, 2-131 1024891 ....... 2-147
1021511 ....... 2-123 1022978 .. ..... 2-133 1024934 ....... 2-87
1021514 ....... 2-41, 2-45 1023239 ....... 2-123 1024977 ....... 3-67
1021546 . ...... 2-125 1023288 . ...... 2-23 1025005 ....... 1-2, 3-7
1021564 ....... 3-11 1023306 . ...... 2-129 1025100 ....... 2-117
1021579 ....... 1-1,2-173 1023307 ....... 2-133 1025101 ....... 2-241
1021609 ....... 2-121 1023314 ....... 2-133 1025132 ....... 2-173
1021617 ....... 3-11 1023464 ....... 2-11 1025140 ....... 2-97
1021789 ....... 2-51 1023476 ....... 2-125 1025151 ....... 2-127, 2-131
1021794 ....... 37 1023482 ....... 2-83, 2-85 1025159 ....... 35
1021834 ....... 29 1023485 ....... 3-17 1025196 ....... 2-21
1021879 ....... 2-143 1023486 ....... 3-17 1025229 .. ..... 2-83, 2-85
1021881 ....... 3-63 1023487 ....... 2-161 1025405 ....... 3-15
1021920 ....... 2-143 1023488 ....... 2-159 1025435 ....... 29
1021991 ....... 2-175 1023499 ....... 2-15 1025445 ....... 3-17
1022003 ....... 2-119 1023502 ....... 2-139, 2-145 1025460 .. ..... 2-125
1022004 ....... 2-21 1023545 ....... 2-173 1025480 ....... 2-139, 2-145
1022005 . ...... 2-15, 2-21 1023569 ....... 2-11 1025487 ....... 2-95
1022007 ....... 1-1,2-119 1023606 . ...... 2-161, 2-163 1025495 ....... 2-95
1022009 ....... 1-1,2-119 1023607 ....... 2-161, 2-163 1025544 . ... ... 2-165
1022031 ....... 2-95 1023608 . ...... 2-159 1025547 ....... 2-161
1022069 . ...... 2-19 1023609 ....... 2-159 1025548 ....... 2-165
1022105 ....... 2-15 1023611 ....... 2-161, 2-163 1025551 ....... 2-167
1022106 ....... 3-13 1023617 ....... 2-113 1025601 ....... 2-125

7-4 M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1025619 ....... 2-143 1027697 ....... 2-3 1029543 ....... 3-67
1025620 . ...... 2-143 1027716 ....... 1-2, 3-7 1029545 ....... 2-19
1025663 . . ..... 3-67 1027719 ....... 1-1,2-123 1029646 .. ..... 2-101
1025680 . ...... 2-121 1027759 ....... 3-71 1029652 .. ..... 2-19
1025736 ....... 2-15 1027798 ....... 3-49, 3-51, 3-52, 3-53 1029748 ....... 2-136
1025756 .. ..... 2-151 1027800 ....... 3-49, 3-51, 3-52, 3-53 1029790 ....... 3-63
1025806 . . ..... 2-21 1027810 ....... 2-117 1029964 .. ..... 2-113, 2-115
1025841 ....... 2-151 1027856 .. ..... 2-41, 2-43, 2-45, 2-47 1030017 ....... 29
1025872 ....... 2-147 1027916 ....... 2-7 1030073 ....... 2-23
1025887 ....... 2-147 1027926 . ...... 3-11 1030404 ....... 2-159
1025888 .. ..... 2-147 1027976 ....... 3-63 1030441 ....... 4-32
1025904 ....... 2-101 1027978 ....... 3-63 1030444 ....... 4-32
1025916 ....... 2-15 1028074 ....... 2-141 1030511 ....... 3-25, 3-33, 3-43
1025990 ....... 3-17 1028136 ....... 2-53 1030549 ....... 3-59
1025991 ....... 3-17 1028145 ....... 2-161, 2-163 1030588 . ...... 2-15, 2-21
1025992 ....... 3-17 1028173 ....... 2-143 1030593 ....... 29
1026003 ....... 2-55 1028211 ....... 2-143 1030617 ....... 2-136
1026007 ....... 2-121 1028328 ....... 2-143 1030709 ....... 2-167
1026014 ....... 2-143 1028343 ....... 2-37 1030863 . ...... 3-19
1026025 . ...... 2-95 1028374 ....... 2-123 1030864 . ...... 3-19
1026051 ....... 2-139, 2-145 1028412 ....... 2-21 1030878 ....... 3-19
1026067 ....... 3-21 1028516 ....... 2-21 1030910 ....... 2-117
1026074 ....... 3-19 1028522 ....... 2-143 1030911 ....... 2-117
1026080 . ...... 2-113, 2-115 1028558 .. ..... 2-53, 2-77, 6-25 1030969 ....... 2-3
1026108 ....... 2-119 1028559 ....... 2-53 1031011 ....... 1-1, 2-127, 2-131
1026119 ....... 3-15 1028582 ....... 3-19 1031017 ....... 2-241
1026146 ....... 3-59 1028635 ....... 2-129, 2-133 1031206 ....... 2-15
1026222 . ...... 2-3 1028690 . ...... 2-139, 2-145 1031233 ....... 2-135
1026223 . ...... 2-3 1028691 ....... 2-139, 2-145 1031235 ....... 2-136
1026319 ....... 2-171 1028697 ....... 35 1031309 ....... 2-145
1026352 ....... 2-113, 2-115 1028701 ....... 2-139, 2-145 1031312........ 2-27, 2-29, 2-35
1026550 .. ..... 2-83, 2-85 1028711 ....... 2-27 1031331 ....... 1-1, 2-123
1026576 ....... 2-89 1028722 ....... 2-35 1031439 ....... 2-23
1026628 . ...... 2-21 1028753 ....... 2-53, 2-77 1031553 ....... 2-47
1026645 ....... 2-161, 2-163 1028769 ....... 2-13 1031557 ....... 2-19
1026647 ....... 2-171 1028772 ....... 2-13 1031566 ....... 2-75, 3-69
1026664 . . ..... 2-83 1028821 ....... 2-171 1031572 ....... 35
1026665 . . ..... 2-21 1028822 ....... 2-171 1031575 ....... 2-107
1026726 .. ..... 2-21 1028823 ....... 2-171 1031609 ....... 2-43
1026727 ....... 2-139 1028852 ....... 2-119 1031610 ....... 2-143
1026733 ....... 2-165 1028924 .. ..... 2-85 1031614 ....... 2-43, 2-47
1026743 ....... 3-63, 4-27 1028929 ....... 2-53, 2-77 1031665 ....... 2-9, 2-13, 2-15, 2-17,
1026759 ....... 2-83, 2-85 1028972 ....... 2-131 2-21
1026825 . ...... 2-15 1028979 ....... 2-131 1031699 ....... 2-143, 4-3
1027007 ....... 3-63 1028994 ....... 2-53, 2-77 1031796 ....... 4-27
1027039 ....... 2-145 1029055 ....... 3-63 1031797 ....... 4-27
1027099 ....... 2-55 1029057 ....... 3-37, 3-63 1031798 ....... 4-27
1027103 ....... 2-55 1029082 . ...... 2-27, 2-29, 2-35 1031799 ....... 4-27
1027218 ....... 29 1029118 ....... 3-21 1031800 ....... 4-27
1027228 .. ..... 2-89 1029128 ....... 2-127 1031801 ....... 4-27
1027233 ....... 2-99 1029132 ....... 2-127 1031802 ....... 4-27
1027237 ....... 3-63 1029153 ....... 3-63 1031803 ....... 4-27
1027267 ....... 29 1029155 ....... 3-63 1031823 ....... 1-1, 2-127, 2-131
1027290 ....... 1-1,2-136 1029156 ....... 3-63 1031826 ....... 2-7
1027313 ....... 2-99 1029185 ....... 2-141 1031827 ....... 2-7
1027320 ....... 2-165 1029293 ....... 2-85 1031945 ....... 1-1,2-123
1027321 ....... 2-165 1029295 ....... 2-85 1032242 ....... 2-49
1027381 ....... 2-135 1029362 ....... 2-13 1032323 ....... 2-43, 2-47
1027560 .. ..... 3-67 1029379 ....... 3-7,39,49 1032399 ....... 2-99
1027688 .. ..... 2-5 1029399 ....... 3-63 1032450 ....... 2-241

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1032578 ....... 3-71 1037311 ....... 6-28 1040863 . ...... 3-67
1032743 ....... 2-113, 2-115 1037346 ....... 2-7, 2-59, 2-79, 2-89, 1040871 ....... 3-67
1032812 ....... 2-85 2-107, 2-143, 2-151, 1040876 ....... 2-177
1032830 ....... 3-55 3-69 1041006 ....... 2-105
1032831 ....... 3-55 1037354 ....... 2-173, 3-69 1041151 ....... 2-37,2-39
1032869 . ...... 3-65 1037355 ....... 2-59, 2-79, 3-69 1041152 ....... 2-37, 2-39
10328% . ...... 3-65 1037671 ....... 2-105 1041291 ....... 2-56
1033156 ....... 2-21 1037805 ....... 3-15, 4-15 1041389 ....... 3-17
1033297 ....... 3-21 1037809 ....... 3-35 1041391 ....... 2-165
1033428 ....... 2-49 1037816 ....... 2-143 1041822 ....... 2-13
1033591 ....... 2-105 1037825 ....... 3-25, 3-33, 3-43 1041920 ....... 2-105
1033624 ....... 2-233 1037947 ....... 2-105 1041953 ....... 2-139, 2-145
1033644 ....... 1-1,2-49 1037970 ....... 2-19 1041984 ....... 2-105
1033746 ....... 2-85 1037971 ....... 2-19 1042003 ....... 2-139
1033897 ....... 2-85 1038074 ....... 2-141 1042010 ....... 2-145
1033901 ....... 2-85 1038115 ....... 2-109, 2-111, 3-11 1042028 .. ..... 2-23
1033975 ....... 29 1038123 ....... 2-111 1042499 .. ..... 2-5
1034147 ....... 2-125 1038134 ....... 2-111 1042500 ....... 2-5
1034149 ....... 2-125 1038137 ....... 2-117, 2-121, 2-129, 1042504 .. ..... 2-5
1034270 ....... 2-91 2-133, 3-11 1042686 . ...... 2-117
1034388 ....... 2-151 1038159 ....... 4-29 1042710 ....... 4-32
1034655 ....... 2-85 1038258 ....... 2-113, 2-115 1042772 .. .. ... 2-29, 2-39
1034676 ....... 2-85 1038499 ....... 2-55 1042775 ....... 2-165
1034764 . ... ... 2-11 1038566 . . ..... 2-177, 4-21 1042776 ....... 2-165
1034765 ....... 2-11 1038569 . ...... 2-159 1042968 . . ..... 37,39
1034766 ....... 2-11 1038805 ....... 2-135, 2-136 1043322 ....... 2-61
1034767 ....... 2-15 1038927 ....... 2-143 1043481 ....... 2-27, 2-37
1034768 ....... 2-11 1038941 ....... 2-143 1043897 ....... 2-59
1034769 ....... 2-11 1039019 ....... 35 1044323 ....... 2-103
1034770 ....... 2-11 1039049 ....... 2-143 1044342 ....... 3-29
1034878 ....... 2-173 1039064 . ...... 2-141 1044343 ....... 3-29
1035031 ....... 2-49 1039072 ....... 2-143 1044367 ....... 2-177
1035044 ....... 2-143 1039124 ....... 2-111 1044393 ....... 3-37
1035068 . ...... 2-19 1039148 ....... 2-159 1044993 ....... 2-109, 2-111
1035214 ....... 2-61 1039149 ....... 2-111 1045272 ....... 3-15
1035222 ....... 2-55 1039155 ....... 2-111 1045316 ....... 2-56
1035530 ....... 2-49 1039157 ....... 2-111 1045415 ....... 2-59
1035727 ....... 2-125 1039163 ....... 2-103 1045419 ....... 2-59
1035771 ....... 2-49 1039215 ....... 2-103 1045433 ....... 2-59
1035794 ....... 3-29 1039348 ....... 2-129, 2-133 1045444 . ... ... 3-67
1035832 ....... 29 1039357 ....... 3-29 1045447 ....... 2-59
1035976 .. ..... 2-56 103939 . ...... 2-119 1045530 ....... 2-59
1035997 ....... 29 1039521 ....... 2-83 1045759 ....... 2-167
1036240 ....... 2-107 1039652 ....... 2-143 1045764 . ... ... 2-55, 2-59, 2-79
1036611 ....... 2-105 1039757 ....... 2-135, 2-136 1045940 ....... 2-59, 2-79
1036801 ....... 3-29 1039789 ....... 2-177 1046022 .. ..... 2-23
1036892 ....... 2-13, 2-43,2-47,2-59, 1040018 ....... 2-119 1046039 ....... 2-59

2-71, 2-73, 2-79, 3-69 1040117 ....... 2-177 1046173 ....... 3-37
1036939 ....... 2-165 1040216 ....... 2-161 1046237 ....... 2-49
1036944 . ...... 3-17 1040306 . ...... 2-135 1046798 ....... 2-143
1036945 ....... 2-161, 2-163 1040318 ....... 2-171, 2-173 1046962 .. ..... 2-59, 2-79
1036946 ....... 3-17 1040467 ....... 2-17,2-19,2-56,2-59, 1046976 ....... 39
1036959 ....... 2-171 2-79, 2-101, 3-37,3-57 1046980 . ...... 1-2,3-9
1036965 . ...... 3-17 1040524 .. ..... 2-3 1046995 ....... 39
1036997 ....... 2-141 1040628 . ...... 2-165 1047002 ....... 39
1037011 ....... 3-15 1040634 ....... 3-65 1047060 ....... 39
1037032 ....... 4-29 1040655 ....... 2-161, 2-163 1047098 ....... 2-135, 2-136
1037042 ....... 2-167 1040800 ....... 3-65 1047169 ....... 29
1037053 ....... 2-167 1040834 ....... 3-13 1047238 ....... 1-2,3-9
1037235 ....... 2-105 1040841 ....... 2-11 1047295 ....... 29
7-6 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1048166 ....... 2-79, 3-69 1059091 ....... 1-2,3-9 1068613 ....... 2-149
1048295AM . ... 1-1,2-105 1059092 ....... 1-2,3-9 1068644 .. ..... 2-149
1048474 ....... 2-135, 2-136 1059100 ....... 2-149 1068811 ....... 2-113, 2-115
1048512 ....... 2-135, 2-136 1059234 ....... 4-32 1068812 ....... 39
1048955 ....... 2-15 1059343 ....... 2-91 1069019 ....... 1-2
1049242 ....... 2-105 1059347 ....... 293 1069020 . ...... 1-2
1049254 . ...... 3-29, 3-39 1059372 ....... 3-39 1069241 ....... 3-55
1049259 ....... 3-29 1059391 ....... 3-39 1069253 ....... 3-55
1049919 ....... 2-19 1059542 ....... 2-105 1069562 . . ..... 2-117
1050003 ....... 2-241 1059640 ....... 2-3 1069580 ....... 3-57
1050295 ....... 3-55 1059671 ....... 293 1069933 ....... 2-101
1050436 ....... 2-161, 2-163 1059677 ....... 3-37 1070348 ....... 2-65
1050437 ....... 2-161 1059878 ....... 4-32 1070402 ....... 3-57
1051534 ....... 3-69 1060130 ....... 2-7,3-13 1070426 . . ..... 2-75
1052017 ....... 3-39 1060185 ....... 3-37 1070431 ....... 2-75
1052124 ....... 2-117 1060273 ....... 3-37 1070434 ....... 2-79
1052170 ....... 2-59 1060291 ....... 3-37 1070619 ....... 2-75
1052336 ....... 3-39, 4-29 1060292 ....... 3-37 1070659 ....... 3-57
1052342 ....... 2-117 1060517 ....... 4-29 1070732 ....... 2-81
1052726 .. ..... 3-37 1060521 ....... 2-91 1070751 ....... 2-63, 2-65
1052885 . ...... 2-107 1060596 . ...... 3-39 1070756 .. ..... 2-63, 2-65
1053078 ....... 3-37 1060624 . ...... 3-37 1070764 .. ..... 2-75
1053320 ....... 2-105 1060693 . ...... 3-39 1070787 ....... 2-73
1053464 ....... 4-29 1060695 . ...... 4-29 1070788 ....... 2-71,2-73
1053838 ....... 2-7,2-107, 3-13 1060716 ....... 2-149 1070798 ....... 2-99
1054382 ....... 2-61, 2-81 1060719 ....... 3-37 1070819 ....... 2-99
1054428 ....... 2-79, 3-69 1060871 ....... 3-46 1070822 ....... 2-711,2-73
1054558 .. ..... 2-47 1060880 . ...... 3-46 1070833 ....... 2-71,2-73
1054575 ....... 2-113, 2-115 1060881 ....... 3-46 1070860 . ...... 2-79
1054610 ....... 2-115 1060942 ....... 2-7 1070890 ....... 2-75
1054682 ....... 2-113 1061045 ....... 3-43 1070955 ....... 2-79
1054776 ....... 4-29 1061973 ....... 2-91 1071033 ....... 3-69
1054857 ....... 2-113, 2-115 1061974 ....... 293 1071041 ....... 3-69
1055106 ....... 2-23 1062033 ....... 2-149 1071047 ....... 3-69
1055139 ....... 2-115 1062116 ....... 2-29, 2-39, 3-13 1071061 ....... 291
1055170 ....... 2-35 1062403 ....... 3-39 1071062 ....... 3-57
1055377 ....... 2-49, 2-75, 3-69 1062566 . . .. ... 2-7,2-107 1071099 ....... 2-81
1055381 ....... 2-49 1062804 . ...... 3-37 1071107 ....... 2-75
1055425 ....... 2-49 1062813 ....... 2-241 1071108 ....... 2-75
1055552 ....... 2-67 10632-1....... 2-107 1071110 ....... 2-75
1056195 ....... 3-67 10632-12 ...... 3-57 1071113 ....... 2-77
1056232 ....... 2-29 10632-13 ...... 2-107 1071144 .. ... .. 2-75
1056233 ....... 2-35 10632-17 ...... 3-52, 3-53 1071145 .. .. ... 2-75
1056241 .. .. ... 2-53 10632-19 ...... 3-19, 3-29, 3-39 1071155 ....... 2-63
1056298 .. ..... 2-105 10632-2 ....... 35 1071173 ....... 2-171
1056300 . ...... 2-39 10632-4 ....... 2-107, 3-37 1071240 ....... 2-151
1056355 ....... 2-43, 2-47 1063456 . ...... 2-238 1071253 ....... 2-149
1056566 . . .. ... 2-23 1063457 ....... 2-238 1071280 ....... 3-39
1057029 ....... 5-11 1064183 ....... 3-37 1071376 ....... 2-77
1057637 ....... 4-29 1064191 ....... 3-37 1071388 ....... 2-85
1057643 ....... 2-113, 2-115 1064370 ....... 2-235 1071397 ....... 6-25
1057707 ....... 1-2 1064371 ....... 2-233 1071398 ....... 6-25
1057708 ....... 1-2 1064440 .. ..... 2-241 1071404 .. ..... 2-71
1057710 ....... 1-2 1064443 ....... 3-69 1071418 ....... 2-77
1057711 ....... 1-2 1064662 .. ..... 2-241 1071439 ....... 2-21
1058753 ....... 3-69 1065342 ....... 2-241 1071440 ....... 2-67, 2-69
1058777 ....... 3-69 1065343 ....... 2-241 1071481 ....... 2-89
1058935 ....... 3-39 1066893 ....... 2-15 1071482 ....... 2-89
1058963 ....... 3-37 1067700 ....... 2-141 1071502 .. ..... 2-67
105899 . ...... 2-17 1068611 ....... 2-149 1071603 ....... 2-229

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1071616 ....... 29 150713 ........ 3-29 21606 ........ 2-123
1071641 ....... 3-58 15331 ........ 2-19 21623 ........ 2-107
1071642 ....... 2-239 15539 ........ 2-5 21657 ........ 4-26
1071653 ....... 2-238, 6-25 15543-2 ....... 2-41, 2-45 21659 ........ 4-26
1071654 ....... 2-238, 6-25 15648 ........ 2-139, 2-145 21851 ........ 2-15
1071727 ....... 2-75 15675 ........ 2-113, 2-115, 2-139, 21933 ........ 4-25
1071785 ....... 2-79 2-145 21934 ........ 4-25
1071947 ....... 3-46 15678 ........ 2-105, 3-29 21935 ........ 4-25
1072408 .. ..... 2-67, 2-69 16213 ........ 2-99 21955 ........ 4-9
1072421 ....... 2-75 16411 ......... 1-2 21956 ........ 4-9
1072456 .. ..... 2-15, 4-31 16412 ........ 1-2 21958 ........ 4-9
1072505 ....... 3-69 16431 ........ 2-161, 2-163 222267 ........ 2-21, 2-135, 2-136
1072559 ....... 2-67, 2-69 16695 ........ 4-8,4-9 222268 ........ 2-103, 2-109, 2-111
1072669 . ...... 2-63, 2-65 16735 ........ 2-49, 2-75,2-143,3-11 222290 ........ 2-89
1072815 ....... 2-15 16931 ........ 2-9, 2-15, 2-19, 2-21, 222375 ........ 3-43
1072877 ....... 35 2-41, 2-45, 2-49, 2-59, 222463 . ....... 2-127, 2-131
1072885 ....... 2-143 2-61, 2-75, 2-81, 2-83, 222496 ........ 2-51, 2-53, 2-77,
1072995 .. ..... 2-177,4-23 2-85, 2-87, 2-91, 2-95, 2-113, 2-115
1072997 ....... 3-15, 4-17 2-147 222505 ........ 2-51, 2-53, 2-77,
1073487 ....... 2-91 16944 ........ 2-101 2-125
1073529 ....... 2-75 16968 ........ 2-13 222516 ........ 2-139, 2-145
1074010 ....... 2-151 17185 ........ 2-113, 2-115, 3-19 22290 ........ 2-17
1074807 ....... 2-113, 2-115 17284 ........ 3-13 22297 ........ 2-55, 2-61, 2-81
1075003 ....... 2-13 17414 ........ 2-87 22308-6 ....... 2-87
10832 ........ 2-23 17461 ........ 2-109, 2-111, 2-117, 223080 ........ 2-15
10917 ........ 4-27 2-129, 2-133, 3-11 223198 ........ 2-117, 3-37
11442-1 ....... 2-37, 2-39 17521 ........ 2-141 223470 . ....... 2-117, 3-7
11442-23 . ..... 2-87 17980 ........ 2-17, 2-171 223599 ........ 2-13
1842 ......... 2-99 19064 ........ 2-55, 2-105, 3-61 22615 ........ 39
1984 ......... 3-21 19065 ........ 2-15, 3-37 22790 ........ 4-3
1210807 ....... 2-7 19066 ........ 2-15,2-21,2-49,2-89, 23146 ........ 2-7,2-107, 3-13
1220185 ....... 2-5 2-101, 3-37, 3-47, 23156 ........ 2-87
1220235 ....... 2-5 3-49, 3-51, 3-52, 3-53, 23211 ......... 2-101
1220236 .. ..... 2-5 3-63 23285 ........ 4-3
1221543 .. .. ... 2-5 19191 ........ 37,39 23498 ........ 2-139, 2-145, 2-147,
12295 ........ 2-113, 2-115 19312 ........ 2-27, 2-29, 2-35, 2-67, 2-151
12309 ........ 2-107 2-69 23524-1 ....... 2-121
12317 ........ 2-7, 2-109, 2-111, 19313 ........ 2-49, 3-55 23788 ........ 2-95
2-121, 3-13 19315 ........ 2-23,2-27,2-29,2-35, 24012 ........ 2-51, 2-53
12323 ........ 2-107, 3-37 2-67, 2-69 24047 ........ 2-87
13048 ........ 2-39 19317 ........ 2-27, 2-29, 2-35 24105 ........ 33
13534 ........ 2-113, 2-115 19583 ........ 2-91 24196 ........ 3-43, 3-47, 3-49, 3-51,
13698 ........ 2-171 19760 ........ 2-87 3-52, 3-53
13904 ........ 4-11, 4-13, 415, 4-17, 20021 ........ 2-107 24199 ........ 3-57
4-19, 4-21, 4-23 20170 ........ 2-95 24265 ........ 2-21,3-3
13907 ........ 4-7,4-19 20394 ........ 2-19, 3-63 24299 ........ 2-5
140916 ........ 3-57 20634 ........ 2-105 24339 ........ 2-91
14432 ........ 2-41,2-43, 2-45, 2-47, 20778 ........ 2-89 24358 ........ 2-143, 4-3
2-71,2-73 20833 ........ 1-1,2-125 24543 .. ...... 35
14595-1 ....... 2-95 20944 ........ 35 24544 .. ... ... 3-3, 3-19, 3-29, 3-39
14605 ........ 2-95 20951 ........ 3-5,4-29 24555 ........ 2-123, 2-125, 39
14838 ........ 2-5 20952 ........ 35 24698 ........ 3-39
14877 ........ 3-3, 3-5, 3-19, 3-29, 21168 ......... 2-21 24928-1 . ... ... 2-87
3-39 21195 . ........ 2-49 24976 ........ 2-23
150100 ........ 3-19 21196 . ........ 3-67 25014 ........ 2-53, 2-77
150516 ........ 2-27, 2-37 21197 ......... 2-83, 2-99 25046 ........ 37,39
150525 ........ 3-21 21198 . ........ 2-169, 3-59 25122 ........ 1-1, 2-173
150538 ........ 3-29 21601 ........ 2-123, 39 25312 ........ 3-70
150540 ........ 3-29, 4-29 21602 ........ 2-123 25611 ......... 37,39
150709 ........ 2-87,3-29 21603 ........ 2-123, 39 25686 ........ 2-113, 2-115
7-8 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
25735 ........ 2-125, 2-127, 2-131 32987 ........ 2-91 365095 ........ 2-141
26496 ........ 2-87 32988 ........ 2-49 365164 ........ 2-41, 2-45, 2-141
27048 ........ 2-37, 2-83, 2-87 331380 ........ 3-71 36643 ........ 2-87, 2-99, 2-147,
27767 ........ 2-29, 2-39 331381 ........ 3-71 2-151
28854 ........ 4-9 331382........ 3-71 36644 ........ 2-117
29557 ........ 3-11 331383 ........ 3-71 36658 ........ 2-105
29558 ........ 3-11 331385........ 3-71 36661 ........ 2-105
29584 ........ 2-121 33295 ........ 33 367313 ........ 2-111, 2-121
30407 ........ 2-55, 2-59, 2-79 33373 ........ 2-125 367770 .. ...... 2-121
31241 ........ 2-151 33401 ........ 2-119 367771 ........ 2-7
31354 ........ 4-8,4-9 33580 ........ 4-5 367949 ........ 2-135, 2-136
31375 ........ 4-8 33671 ........ 2-89 367974 ........ 3-59
31379 ........ 4-8 33812 ........ 2-177 368391 ........ 2-15
31383 ........ 4-8 33932 ........ 2-21, 2-99, 2-127, 36845 ........ 3-11
31525 ........ 2-49 2-131, 3-3, 3-37 369359 ........ 3-7, 39, 3-67
31543 ........ 3-33, 343 34178 ........ 4-5 369704 ........ 2-89
31613 ........ 1-1,2-173 34323 ........ 2-151 369745........ 2-41, 2-43, 2-45, 2-47,
32126 ........ 291 34359 ........ 3-15 2-71, 2-73
32183 ........ 2-107, 3-5 34411 ......... 2-7,2-107, 3-13 369746 ........ 1-1, 2-41, 2-43, 2-45,
32483 ........ 2-15,2-17,2-25,2-27, 35493 ........ 4-10 2-47, 2-71, 2-73
2-29, 2-31, 2-35, 2-41, 35707 ........ 2-87 369747 ........ 2-41, 2-43, 2-45, 2-47,
2-45, 2-51, 2-53, 2-55, 35710 ........ 2-87 2-711,2-73
2-59, 2-77, 2-83, 2-85, 35904 ........ 2-171 369811 ........ 33
2-87, 2-105, 2-107, 360023 ........ 293 370100 ........ 2-123
2-151, 3-37, 3-69 360074 ........ 293 371503 ........ 6-21
32485 ........ 2-23,2-49, 2-53,2-63, 360270 ........ 293 371509 ........ 6-17
2-65, 2-99, 2-117, 360271 ........ 293 371562 ........ 6-17
2-125, 2-151, 2-169 360272 ........ 293 371770 ........ 2-37,2-39
32486 ........ 2-17,2-23,2-55,2-63, 360273 ........ 293 371790 ........ 3-71
2-65, 2-93, 2-107, 3-11 360274 ........ 293 371854 ........ 2-43, 2-47
32490 ........ 2-9, 2-23, 2-27, 2-29, 360275 ........ 293 371855 ........ 2-23
2-35, 2-37, 2-55, 2-59, 360276 ........ 293 371860 ........ 2-23, 2-51, 2-53
2-67, 2-69, 2-77, 2-79, 360801 ........ 2-129, 2-133, 2-143 371861 ........ 2-51, 2-53
2-89, 2-95, 2-97, 2-99, 360802 ........ 293 371863 ........ 2-49
3-19, 3-21 360824 ........ 2-105, 3-65 371865........ 2-49
32491 ........ 2-7,2-9, 2-15, 2-17, 360952 ........ 2-105 371866 ........ 2-23
2-19, 2-41, 2-43, 2-45, 360973 ........ 2-136 371868 ........ 2-23
2-47, 2-49, 2-53, 2-55, 361044 ........ 2-161 371869 ........ 2-23
2-59, 2-61, 2-71, 2-73, 361047 ........ 3-17 371870 ........ 2-23
2-75, 2-79, 2-81, 2-83, 361071 ........ 2-13 371871 ........ 2-49
2-85, 2-87, 2-91, 2-95, 361073 ........ 2-13 371872 ........ 2-49
2-113, 2-115, 2-117, 361075........ 2-13 371876 ........ 2-23
2-119, 2-139, 2-143, 361339........ 2-59, 2-95, 2-97, 371877 ........ 2-23, 2-37, 2-39
2-145, 2-171, 2-175, 2-107,2-119, 3-3,3-19, 371890........ 2-23
3-11, 3-13, 3-15, 3-55, 3-21, 3-69 371931 ........ 55
3-65, 3-69 36159 ........ 2-67, 2-69 371932 ........ 55
32492 ........ 2-7, 2-15, 2-53, 2-59, 363162 ........ 2-123 371933 ........ 55
2-77, 2-79, 2-83, 2-87, 36328 ........ 2-129, 2-133, 2-149 371934 ........ 55
2-99, 2-107, 2-171, 363301 ........ 2-123 371935........ 55
3-7, 3-9, 3-55, 3-59, 363458 ........ 2-7 371936 ........ 55
3-67 363543 ........ 2-141 371937 ........ 55
32493 ........ 2-23, 2-63, 2-65 363976 ........ 2-9, 2-49 371938 ........ 55
32509 ........ 4-29 364347 ........ 2-95 371940 ........ 5-8
32716 ........ 2-49, 2-87 364441 ........ 2-123, 3-15 371941 ........ 58
32746 ........ 2-5 364587 ........ 2-101 371942 ........ 55
32975 ........ 2-105 364749 ........ 2-15 371943 ........ 58
32981 ........ 2-83, 2-85, 2-147, 364864 ........ 2-95 371944 .. .. .. .. 55
2-151 364948 ........ 2-95 371945 ........ 55
32082 ........ 3-37 364978 ........ 2-165 371946 ........ 55
32983 ........ 2-15, 2-49 365004 ........ 3-17 371947 ........ 5-7

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
371948 ........ 5-7 372014 ........ 5-11 372500 ........ 2-31

371949 ........ 5-7 372015........ 5-11 372501 ........ 2-32

371950 ........ 5-7 372016 ........ 5-11 372503 ........ 2-31

371951 ........ 57 372017 ........ 5-11 372506 ........ 2-31

371952 ........ 5-7 372018 ........ 53 372507 ........ 2-31

371954 .. ...... 53 372019 ........ 53 372510 ........ 2-31, 2-35
371955 ........ 53 372020 ........ 59, 6-16 372511 ........ 2-31

371956 ........ 53 372021 ........ 59 372512 ........ 2-31

371957 ........ 53 372022 ........ 53 372514 ........ 2-31

371958 ........ 53 372023 ........ 53 372515........ 2-31

371959 ........ 58 372024 ........ 53 372517 ........ 2-31

371960 ........ 58 372025 ........ 53 372518 ........ 2-31

371961 ........ 5-8, 5-11 372026 ........ 53 372523 ........ 2-31

371962 ........ 55 372027 ........ 53 372528 ........ 2-31, 2-37
371963 ........ 55 372028 ........ 53 372529 ........ 2-37, 2-39
371964 ........ 55 372029 ........ 53 372534 ........ 2-25, 2-27, 2-35
371965........ 55 372030 ........ 53 372537 ........ 2-25, 2-31
371966 ........ 55 372031 ........ 53 372539 ........ 2-37,2-39
371967 ........ 55 372032........ 53 372541 ........ 2-23

371968 ........ 55 372033 ........ 53 372542 .. ... ... 2-25

371969 ........ 55 372034 ........ 53 372543 ........ 2-25, 2-27, 2-29, 2-35
371970 ........ 55 372035........ 53 372544 .. ...... 2-25, 2-27, 2-29, 2-31
3711971 ........ 55 372036 ........ 53 372545 ........ 2-25, 2-27, 2-29
3711972 ........ 1-1, 2-23, 5-8 372037 ........ 53 372546 ........ 2-25

371973 ........ 58 372038 ........ 53 372547 ........ 2-25, 2-27, 2-29, 2-31,
371975........ 5-8 372039 ........ 53 2-35

371976 ........ 55 372040 ........ 5-11 372548 ........ 2-27, 2-29, 2-31, 2-35
37977 ........ 55 372041 ........ 5-11 372549 ........ 2-25, 2-27, 2-29, 2-31,
371978 ........ 55 372043 ........ 5-11 2-35

371979 ........ 55 372044 ........ 5-11 372550 ........ 2-25, 2-27, 2-29, 2-31,
371980 ........ 5-7 372046 ........ 5-11 2-35

371981 ........ 57 372047 ........ 53 372556 ........ 2-23

371983 ........ 57 372048 ........ 53 372557 ........ 2-49

371984 ........ 5-7 372049 ........ 59 372558 ........ 2-31

371986 ........ 57 372050 ........ 59 372560 ........ 58

371987 ........ 5-7,5-8 372051 ........ 59 372563 ........ 2-25

371988 ........ 57 372052 ........ 59 372566 ........ 2-25

371990 ........ 5-3, 5-7 372053 ........ 59 372567 ........ 5-7

371991 ........ 5-7 372055 ........ 5-12 372569 ........ 2-31

371992 ........ 5-8 372056 ........ 5-12 372572 ........ 5-7

371993 ........ 5-7 372057 ........ 5-12 372573 ........ 53

371994 .. ...... 5-7 372058 ........ 5-12 372574 .. ...... 53

371995 ........ 58 372059 ........ 5-12 372575 .. ...... 1-1, 5-12
371996 ........ 2-23, 5-7 372060 ........ 5-12 372576 ........ 2-31

371997 ........ 5-7 372066 ........ 59 372577 ........ 2-31

371998 ........ 57 372235........ 2-238 372579 ........ 2-31, 2-35
371999 ........ 5-3, 55 372236 ........ 2-238 372580 ........ 2-31

372000 ........ 57 372237 ........ 2-238 372582 ........ 2-31

372001 ........ 57 372440 ........ 1-1, 2-83, 2-85 372603 ........ 5-12

372002 ........ 2-23, 5-7 372470 ........ 2-27,2-29, 2-35,2-67, 372605........ 2-31

372003 ........ 5-7 2-69 372606 ........ 2-31

372004 ........ 5-7 372482 ........ 2-31 372607 ........ 2-31

372005 ........ 5-7 372484 .. ...... 2-31 372608 ........ 2-31

372007 ........ 53 372489 ........ 2-25 372609 ........ 2-31

372008 ........ 53 372491 ........ 2-51 372610 ........ 2-31

372009 ........ 5-11 372492 ........ 6-25 372611 ........ 2-31

372010 ........ 5-11 372493 ........ 2-25,2-27,2-29,2-31, 372612........ 2-31

372011 ........ 5-11 2-35, 6-25 372613 ........ 2-31

372012 ........ 5-11 372497 ........ 2-32 372615 ........ 1-1, 2-31, 2-37
372013 ........ 5-11 372498 ........ 2-31 372616 ........ 5-11

7-10 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372857 ........ 2-31 373663 ........ 4-13,4-15,4-17,4-19, 384974 ........ 2-25, 2-27, 2-29, 2-35
372858 ........ 2-25 4-21, 4-23 384975........ 2-37
372862 ........ 2-23 373664 ........ 4-13, 4-15, 4-19, 4-21 384977 ........ 2-37, 2-39
372863 ........ 3-71 373665........ 4-19, 4-21, 4-23 384978 ........ 2-37, 2-39
372882 ........ 53 373666 ........ 4-19, 4-21, 4-23 384979 ........ 2-37, 2-39, 6-22, 6-29
372891 ........ 6-25 373667 ........ 4-19, 4-21, 4-23 384980 ........ 2-35
372898 ........ 2-31 373668 ........ 4-19, 4-21, 4-23 384983 ........ 2-37
372953 ........ 2-23 373669 ........ 4-19 384984 ........ 2-37,2-39
373217 ........ 4-5 373670 ........ 4-13,4-15,4-17,4-19, 384986........ 2-37, 2-39
373226 ........ 4-5 4-21, 4-23 384990 ........ 2-238
373236........ 4-5 373671 ........ 4-19, 4-21, 4-23 384991 ........ 2-35
373260 ........ 4-5 373672 ........ 4-13, 4-15, 4-19, 4-21 384992 ........ 2-27, 2-29
373291 ........ 4-5 373673 ........ 4-13, 4-15, 4-19, 4-21 384995........ 2-27, 2-29, 2-35
373297 ........ 4-5 373678 ........ 4-7 384996 ........ 2-35
373298 ........ 4-5 373679 ........ 4-7 384997 ........ 2-238
373299 ........ 4-5 373680 ........ 4-7 384998 ........ 2-238
373317 ........ 4-7 373681 ........ 4-7 384999 ........ 2-238
373327 ........ 4-7 373683 ........ 4-15, 4-17 385001 ........ 6-15
373346 ........ 4-7 373684 ........ 4-21,4-23 385009 ........ 2-85
373347 ........ 4-7 373688 ........ 4-21,4-23 385011 ........ 6-22
373348 ........ 4-7 374560 ........ 2-91 385015........ 6-15, 6-16, 6-19, 6-21,
373389 ........ 4-7 374563 ........ 2-91 6-22
373391 ........ 4-7 375321 ........ 3-63 385029 ........ 2-23
373393 ........ 4-7 375322 ........ 33 385644 ........ 3-23, 3-25, 3-31, 3-33,
373394 ........ 4-7 37555 ........ 4-8,4-9 3-41, 3-43, 3-63
373395........ 4-7 37616 ........ 4-5 385685 ........ 2-136, 2-143, 3-5
373398 ........ 4-7 377236 ........ 3-17 386088 ........ 2-129, 2-133
373402 ........ 4-7 377349 ........ 2-136, 3-3 386264 ........ 2-123
373413 ........ 4-7 377537 ........ 1-2 386298 ........ 2-123, 39
373427 ........ 4-7 377538 ........ 1-2 386652 ........ 35
373429 ........ 4-7 377540 .. ...... 1-2 386847 ........ 2-121
373434 ........ 4-7 37756 ........ 4-5 387237 ........ 2-123
373493 ........ 4-7 379609 ........ 291,45 387281 ........ 2-165
373494 ........ 4-7 379791 ........ 2-109, 2-111 387433 ........ 2-123
373631 ........ 4-19 379870 ........ 2-129, 2-133 387500 ........ 2-123
373633 ........ 4-11, 4-13,4-15,4-17, 381391 ........ 2-71, 2-73 388153 ........ 2-17
4-21, 4-23 381502 ........ 2-95 388552 ........ 5-11
373637 ........ 4-11, 4-21, 4-23 381858 ........ 2-161 38968 ........ 4-5
373639........ 4-11, 4-21, 4-23 381862 ........ 2-161 390994 ........ 2-135
373640 ........ 4-11, 4-13,4-15,4-17, 382099........ 2-117 391368 ........ 2-19
4-19, 4-21, 4-23 382224 ........ 2-95 39210 ........ 2-115, 2-175, 3-15
373642 ........ 4-13,4-15,4-17,4-19, 382320 ........ 2-135, 2-136, 2-143, 392171 ........ 2-13
4-21,4-23 3-70 392609 ........ 2-147
373646 ........ 4-13, 4-15, 4-17, 419 382516........ 2-13 392629 ........ 2-83
373647 ........ 2-177, 4-11, 4-13, 38255 ........ 4-5 392645........ 2-87
4-15, 4-17, 4-19, 4-21, 383165........ 2-13 39277 ........ 2-7,2-9, 2-41, 2-43,
4-23 383912........ 2-83 2-45, 2-47, 2-55, 2-59,
373648 ........ 4-11,4-13,4-15,4-17, 384418 ........ 2-21,2-127, 2-131 2-71, 2-73, 2-75, 2-79,
4-19, 4-21, 4-23 384419........ 2-21 2-81, 2-83, 2-85, 2-87,
373656 ........ 4-11,4-13,4-15,4-17, 384442 ........ 2-49, 2-51, 2-53 2-105, 2-139, 2-145,
4-21,4-23 384961 ........ 55 2-149, 2-171
373657 ........ 4-11,4-13,4-15,4-17, 384962 ........ 5-8 39278 ........ 2-99
4-19, 4-21, 4-23 384963 ........ 55 39279 ........ 2-95
373658 ........ 4-11,4-13,4-15,4-17, 384964 ........ 55 39281 ........ 2-75, 2-125
4-19, 4-21, 4-23 384966 ........ 5-7 39283 ........ 2-7,2-9, 2-23, 2-59,
373659 ........ 4-11 384968 ........ 57 2-171
373660 ........ 4-11, 4-21, 4-23 384970 ........ 2-37, 2-39 39284 ........ 2-51, 2-53, 2-77, 3-67
373661 ........ 4-13, 4-15, 4-17 384971 ........ 2-37, 2-39 39285 ........ 2-151
373662 ........ 4-13, 4-15, 4-17 384972 ........ 2-27, 2-29, 2-35 39308 ........ 2-129, 2-133
384973 ........ 2-37,2-39 39311 ......... 2-9, 2-49, 2-105

M20 Gas/LPG 331381 (5- 2016)

7-11



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
39312 ........ 2-105 41445 .. ...... 2-129, 2-133 50161 ........ 2-171
393135........ 2-127, 2-131, 3-65 41579 ........ 4-29 50178 ........ 3-13
393209 ........ 2-49 41619 ........ 2-117, 2-121, 2-129, 50335 ........ 2-23, 2-99
393215........ 2-91, 2-101 2-133 50544 ........ 2-141
393255........ 3-13 42011 ......... 2-49 50646 ........ 2-107
39349 ........ 2-9, 2-15, 2-21, 2-49, 42120 ........ 2-117 50901 ........ 3-39
2-75, 2-77, 2-99, 42120-1....... 2-101 50960 ........ 2-151
2-129, 2-133, 2-135, 42133A ....... 3-3, 3-19, 3-29, 3-39 51109 ......... 2-95
2-139, 2-145 42180 ........ 2-97 51176 ......... 2-23, 2-63, 2-65
39350 ........ 2-91 42215 ........ 2-151 51305 ........ 2-25, 2-27, 2-32, 2-37,
393982 ........ 1-1, 2-63, 2-65, 6-21 42223 ........ 2-91 2-55, 2-61, 2-81
394916 ........ 2-238 42226 ........ 2-147, 2-175, 2-177, 51338 ........ 2-91
394921 ........ 2-238 3-15 51339 ........ 2-91
39527 ........ 2-113, 2-115, 4-8 42467 ........ 2-99 51754 ........ 2-165
39534 ........ 2-147, 2-151 43555 ........ 2-123, 2-139, 2-145 51787 ........ 2-171
395825........ 2-109 43844 .. ...... 2-25,2-27,2-32,2-37, 51824 ........ 2-117
395973 ........ 2-175, 3-15 2-55, 2-56, 2-61, 2-81, 51839 ........ 2-25, 2-27, 2-29, 2-32,
395974 ........ 2-175, 2-177, 3-15 3-3, 3-5, 3-29, 3-39 2-37,2-39
396221 ........ 2-159 44868 ........ 2-113, 2-115, 2-151, 52405 ........ 4-5
396255 ........ 2-161, 2-163 2-169, 2-175, 3-15 53076 ........ 2-169
396266 ........ 2-161 44869 ........ 2-151, 2-169, 2-173, 53400-1....... 2-87
396438 ........ 2-161 3-15 53400-4 ....... 2-87
396476 ........ 2-175, 3-15 44961 ........ 4-29 53466 ........ 2-7,2-9, 2-55, 2-81,
397648 ........ 3-59 45622 ........ 4-5 2-89, 2-171, 3-21
39785 ........ 2-49 45623 ........ 4-5 53485 ........ 2-151, 4-10
39810 ........ 2-23 45628 ........ 4-8,4-9 53947 ........ 2-99
39811 ......... 2-117 46236 ........ 3-49, 3-51 53953 ........ 2-99
398279 ........ 2-41,2-43,2-45,2-47, 46314 ........ 2-25, 2-31 54017 ........ 2-159
2-71,2-73 46480 ........ 2-175 54051 ........ 2-91
398468 ........ 2-83, 3-19 46481 ........ 2-171 54052 ........ 2-91
398474 .. ...... 3-19 46482 ........ 2-173, 2-177 54087 ........ 2-91
398500 ........ 3-63 46559 ........ 2-99 54095 ........ 4-10
398501 ........ 2-13 46563 ........ 2-95 54205 ........ 2-99
398508 ........ 2-13 46785-1....... 2-121 54274 .. ...... 2-55, 2-59, 2-79,
39924 ........ 2-107 46800 ........ 37 2-147, 2-149, 2-151
40362 ........ 2-173 47504 ........ 3-15 B54275A . ... ... 2-147, 2-151
40607 ........ 2-107 47512 ........ 2-169 54333 ........ 2-27, 2-37, 2-71, 2-73,
40678 ........ 2-171 47513 ........ 2-149, 2-169 2-83, 2-85, 2-89, 3-13,
4130 ......... 2-147 47522 ........ 291, 2-175 3-19, 3-23, 3-25, 3-29,
4139......... 2-21 47585 ........ 2-17 3-31, 3-33, 3-39, 3-41,
ANt ......... 2-119 47638 ........ 2-101 3-43, 3-63
4142 . ........ 2-49 47719 ........ 3-13 54390 ........ 293
41169 ......... 2-97, 2-99 47752 ........ 2-171 54607 ........ 2-95
4178 ......... 2-15,2-56,2-59,2-79, 47801 ........ 291 54615 ........ 2-143
2-151 48079 ........ 2-99 54655 ........ 2-99
41185......... 2-129, 2-133 48126 ........ 2-85 54861 ........ 2-147
41186 ......... 2-49, 2-75, 2-99, 48267 ........ 2-83 55272 ........ 3-49, 3-51, 3-52, 3-53
2-139, 2-145, 2-147, 48790 ........ 3-39 55455 ........ 2-173
3-11 48813 ........ 4-10 55586 ........ 2-113, 2-115, 2-175,
41187 ......... 2-53, 2-99, 2-121, 48985 ........ 2-117, 3-11 2-177, 3-15
2-129, 2-133 48996 ........ 2-49 55685 ........ 3-15
41295 ........ 33,35 48998 ........ 2-49, 2-75 55845 ........ 3-59, 3-61
44315 ........ 2-141 49145 .. ...... 293 55926 ........ 4-7
41346 ........ 3-11 49266 ........ 2-13,2-25,2-27,2-59, 56078 ........ 2-113, 2-115
41359 ........ 3-37 291, 2-115,3-19,3-39, 56185 ........ 2-17
41361 ........ 2-23 3-52, 3-53 56186 ........ 2-233, 3-19, 3-29,
41399 ........ 2-97 49697 ........ 2-127, 2-131 3-37, 3-63
41430 ........ 2-55,2-59,2-79,2-87, 49800 ........ 2-15, 2-55 56690 ........ 2-17, 2-173, 3-15,
2-151, 2-171, 3-55, 49883 ........ 2-75, 2-175 3-17
3-67 49933 ........ 2-147, 2-175, 2-177 56692 ........ 2-149, 3-7
7-12 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
56820 ........ 2-17, 2-175, 2-177, 64379 ........ 2-109 73468 ........ 3-3, 3-29, 3-39
3-15 64425 ........ 2-125, 2-127, 2-129, 73471 ... ... 2-25, 2-27, 2-32, 2-37,
56821 ........ 37,39 2-131, 2-133, 3-7 2-55, 2-61, 2-81
56835 ........ 2-17 64743 ........ 3-19 73736 ........ 2-13
56992 ........ 2-13 64778 ........ 3-39, 3-63 74077 ........ 2-21
57189 ........ 2-147 65145-1....... 2-169 74090 ........ 2-139, 2-145
57248 ........ 3-29 65180 ........ 2-125 74094 ........ 4-8,4-9
57297 ........ 2-87 65215 ........ 2-173 74095 ........ 4-8
57315 ........ 2-91 65230 ........ 4-9 74098 ........ 4-8, 4-11, 4-19, 4-21,
57569 ........ 2-79 65241 ........ 4-8 4-23
57702 ........ 3-67, 3-69 65441 ........ 2-97 74099 ........ 4-8
57804 ........ 2-89, 2-238 65580 ........ 3-61 74100 ........ 4-8,4-9
57946 ........ 2-165 65581 ........ 3-39 74122 ... ... 4-5
58311 ......... 2-95 65695 ........ 2-113, 2-115 74123 ........ 4-5
58366 ........ 2-61 67004 ........ 3-59, 3-61 74125 ........ 4-5
58494 ........ 2-15 67555 ........ 2-117 74165 ........ 4-5
58589 ........ 2-87 67767 ........ 2-37, 2-55, 2-87, 2-97 74166 ........ 4-5
58590 ........ 2-87 67811 ......... 2-169 74167 ........ 4-5
58592 ........ 2-173 68866 ........ 2-97 74168 ........ 4-5
58819 ........ 2-7,2-9, 2-97 68869 ........ 2-89 74180 ........ 4-7
58842 ........ 2-91 69173 ........ 2-175, 2-177 74183 ........ 4-25
58979 ........ 2-143 69234 ........ 2-73, 2-87 74185 ........ 4-25
59009 ........ 2-95 69582 ........ 2-95 74193 ........ 4-25
59156 ........ 2-87, 3-11 69657 ........ 3-59, 3-61 74196 ........ 4-25
59194 ........ 2-129 69659 ........ 3-59, 3-61 74222 ........ 4-25
59195 ........ 2-133 69785 ........ 2-136 74225 . ....... 4-7
59378 ........ 4-10 70096 ........ 4-7 74226 ........ 4-7
59542 ........ 2-101 70100 ........ 4-7 74232 ........ 4-25
59577 ........ 2-17, 2177, 3-17 70157 ........ 2-9, 2-149 74233 ........ 2-147, 4-10
59633 ........ 3-11 70563 ........ 2-113, 2-115 74237 ........ 4-7
59649 ........ 2-151 70622 ........ 2-17 74243 ........ 4-25
59668 ........ 2-97 70623 ........ 2-17 74244 .. ... ... 4-25
59735 ........ 2-151 70709 ........ 2-17 74245 .. ... ... 4-25
59967 ........ 2-151 70717 ........ 2-17 74250 ........ 4-8, 4-9
60090 ........ 2-171, 3-15 71204 ........ 2-121 74440 ........ 2-99
60295 ........ 2-89 71340 ........ 2-91 74454 .. ... ... 2-151
607775 ........ 4-29 71341 ........ 2-91 74455 .. ...... 2-7, 2-55, 2-171
61490 ........ 4-8,4-9 71367 ........ 2-95 75456-3 ....... 2-147
61869 ........ 2-29 71369 ........ 2-117 75456-4 . ...... 2-147
62471 ........ 2-171 71556 ........ 2-161, 2-163 75968 ........ 2-17
62595-15 ...... 2-85 71607 ........ 2-129, 2-133 76099 ........ 2-119, 3-21, 3-25,
630164 ........ 3-39 71726 ........ 2-173 3-33, 343
630371 ........ 33 mnr2r ..., 2-175, 2-177 761490 ........ 2-7,3-13
63175-1....... 3-11 7729 ........ 2-113, 2-115, 4-8 762249 ........ 3-19
63233 ........ 3-11 7735 ........ 2-161 762282 ........ 2-29, 2-39
63234 ........ 2-99 P4V R 2-161, 2-163 762514 .. ...... 2-89
63244-2 . ...... 33 71868 ........ 3-11 763042 ........ 2-103
63245-1....... 3-19 71869 ........ 3-11 763090 ........ 2-117
63378 ........ 2-87 71874 ........ 3-11 763114 ........ 3-19
63430 ........ 3-59, 3-61 71941 ........ 2-19 763115 ........ 3-52, 3-53
63448 ........ 3-59, 3-61 72897 ........ 2-101 763116 ........ 2-105, 3-19, 3-25,
63451 ........ 3-59, 3-61 72926 ........ 2-91 3-33, 343
63468 ........ 2-125 72968 ........ 3-39, 3-61 76315 ........ 2-149
63810 ........ 2-25,2-27,2-29,2-32, 72970 ........ 2-17 76316 ........ 2-175, 3-17
2-37, 2-39, 2-141, 3-3, 73027 ........ 2-17 76426 ........ 2-143
3-5, 3-13, 3-23, 3-25, 73260 ........ 3-3, 4-26 76570 ........ 2-75, 2-139, 2-145
3-31, 3-33, 3-41, 3-43, 73281 ........ 2-91 76888 ........ 2-15
3-63 73342 ........ 4-3 76958 ........ 2-49
63923 ........ 4-26 73411 ..., 2-99 769785........ 3-63
63987-1....... 3-39 73433 ........ 33 77003 ........ 4-11, 4-19, 4-21, 4-23

M20 Gas/LPG 331381 (5- 2016)

7-13



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
77005 ........ 4-11, 4-13,4-15,4-17, 87738 ........ 2-61, 2-81 9003610 ....... 2-85

4-19, 4-21, 4-23 87816 ........ 2-129, 2-133 9003774 ....... 2-103
77006 ........ 4-19 87866 ........ 1-1,2-13 9003793 ....... 2-139
77097 ........ 2-109, 2-111, 2-121, 9000355 ....... 2-83, 2-85 9003794 ....... 2-145

2-129, 2-133, 2-175, 9000845 . ...... 3-51, 3-53 9003832 ....... 2-53

2-177, 3-11 9000846 . ...... 3-49, 3-52 9003893 ....... 2-143
77098 ........ 2-117, 2-149, 2-151, 9000879 ....... 3-49, 3-51, 3-52, 3-53 9003926 . ...... 3-71

3-11 9001310 ....... 3-63 9003997 ....... 2-55
77221 ... ... 2-241 9001314 ....... 3-55 9004117 . ...... 2-135
77345 ........ 2-91 9001316 ....... 3-70 9004475 ....... 4-21, 4-23
78122 ........ 2-87 9001321 ....... 3-47 9004493 ....... 2-123
78398 ........ 3-3,4-3 9001327 ....... 3-49 9004674 . ...... 5-11
78829 ........ 4-3 9001331 ....... 3-51 9004675 ....... 5-11
78830 ........ 4-3 9001334 ....... 3-59, 3-61 9004880 ....... 2-13
78833 ........ 4-3 9001338 ....... 3-67 9004983 ....... 2-53
78836 ........ 4-3 9001717 ....... 3-53 9005165 ....... 2-135, 2-136
78838 ........ 4-3 9001718 ....... 3-52 9006257 ....... 3-71
78839 ........ 4-3 9002380 ....... 29 9006334 ....... 2-7,2-107, 3-13
78840 ........ 4-3 9002381 ....... 29 9006386 . ...... 2-115
78841 ........ 4-3 9002391 ....... 2-13 9006398 ....... 2-113, 2-115
78842 ........ 4-3 9002392 ....... 2-13 9006592 . ...... 2-85
78843 ........ 4-3 9002394 . ...... 2-51, 2-53 9006618 ....... 2-35, 6-30
78875 ........ 4-26 9002395 ....... 2-83 9006619 ....... 2-29, 2-35, 6-28
78950 ........ 4-27 9002398 ....... 2-173 9006620 . ...... 2-39, 6-29
78951 ........ 4-27 9002399 ....... 2-7 9006634 . ...... 2-23
78952 ........ 4-27 9002400 . ...... 2-7 9006635 . ...... 2-23
79273-1....... 3-23, 3-25 9002401 ....... 2-7 9006811 ....... 2-59
79273-2 ....... 2-141 9002409 . ...... 29 9006813 ....... 2-59
79380 ........ 2-147 9002435 ....... 2-13 9006895 ....... 2-23
79381 ........ 2-51,2-53,2-55,2-61, 9002553 ....... 11 9006917 ....... 2-49

2-81 9002554 . ...... 11 9007088 . ...... 2-49
79484 ........ 33 9002555 ....... 11 9007131 ....... 3-47
79497 ........ 33 9002613 ....... 11 9007142 . ...... 2-169
79506 ........ 2-139, 2-145 9002683 . ...... 2-151 9007380 ....... 1-1, 2-39, 6-29
79729 ........ 4-5 9002684 . ...... 2-147 9007381 ....... 11
79828 ........ 4-5 9002708 . ...... 4-3 9007382 ....... 11
80288 ........ 29 9002709 . ...... 4-3 9007423 ....... 2-35, 6-30
80395 ........ 2-123, 2-139, 2-145 9003009 ....... 4-32 9007424 . ...... 2-35, 6-30
80409 ........ 2-125 9003068 . ...... 2-136 9007513 ....... 2-7
80950 ........ 2-125 9003069 . ...... 2-135 9007552 ....... 2-39
81784 ........ 2-129, 2-133 9003070 ....... 2-136 9007553 ....... 2-39
81952 ........ 2-125 9003071 ....... 2-135 9007882 ....... 3-37,4-29
82727 ........ 29 9003313 ....... 2-143 9007883 ....... 4-29
82739 ........ 2-107 9003345 ....... 53 9007912 ....... 2-13
82832 ........ 2-91 9003390 ....... 2-27,2-29 9007913 ....... 2-13
82839 ........ 3-13 9003391 ....... 2-35 9008193 ....... 6-29
83578 ........ 2-25, 2-27, 2-32, 2-37 9003422 ....... 29 9008197 ....... 2-23, 5-7
83874 ........ 1-1,2-123 9003423 ....... 29 9008248 . ...... 2-91
83879 ........ 2-99 9003425 ....... 29 9008395 ....... 2-23
84170 ........ 2-99 9003426 . ...... 29 9008757 ....... 4-32
84597 ........ 1-2 9003428 ....... 29 9008804 . ...... 6-29
86508 ........ 33 9003429 ....... 29 9008805 ....... 6-25, 6-29
86636 ........ 2-143 9003431 ....... 29 9008806 . ...... 6-30
86659 ........ 293 9003432 ....... 29 9008807 ....... 6-30
86751 ........ 2-95 9003433 ....... 29 9008808 . ...... 6-30
86759 ........ 3-7 9003444 . ...... 2-105 9008848 . ...... 4-32
86866 ........ 2-117 9003449 ....... 2-143 9008868 . ...... 3-29, 4-32
87536 ........ 2-13 9003453 ....... 2-13 9010085 ....... 3-57
87631 ........ 2-113, 2-115 9003455 ....... 2-147 9010086 . ...... 3-57
87730 ........ 2-83 9003461 ....... 2-147 9010096 . ...... 2-79

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9010097 ....... 2-79 9010279 ....... 6-29 9010430 ....... 6-3
9010215 ....... 6-22 9010280 ....... 6-29 9010431 ....... 6-3, 6-5
9010217 ....... 6-20 9010281 ....... 6-15 9010432 ....... 6-3
9010219 ....... 6-20 9010282 . ...... 6-15 9010433 ....... 6-3
9010222 . ...... 6-17 9010283 ....... 6-15 9010434 ....... 6-3
9010223 . ...... 6-17 9010284 . ...... 6-15 9010435 ....... 6-3
9010224 . ...... 6-17 9010285 ....... 6-15 9010436 ....... 6-3
9010225 ....... 6-17 9010286 . ...... 6-15 9010437 ....... 6-3
9010226 . ...... 6-17 9010287 ....... 6-15 9010438 ....... 6-3
9010227 ....... 6-17 9010288 ....... 6-15 9010439 ....... 6-3
9010228 . ...... 6-17 9010289 ....... 6-22, 6-23 9010440 . ...... 6-3
9010229 ....... 6-17, 6-21 9010290 ....... 6-22 9010441 ....... 6-3, 6-5
9010230 ....... 6-17 9010291 ....... 6-22 9010442 . ...... 6-3
9010231 ....... 6-17 9010294 . ...... 6-22 9010443 ... .... 6-3
9010232 ....... 6-18 9010295 ....... 6-22 9010444 . ...... 6-3
9010233 ....... 6-18 901029 . ...... 6-16 9010445 ....... 6-3
9010234 ....... 6-18 9010297 ....... 6-16 9010446 . ...... 6-3
9010235 ....... 6-18 9010298 . ...... 6-16 9010447 ....... 6-3
9010236 ....... 6-18 9010302 ....... 6-16 9010448 . ...... 6-3
9010237 ....... 6-18 9010303 ....... 6-16 9010449 ....... 6-3
9010238 ....... 6-18 9010305 ....... 6-23 9010450 ....... 6-3
9010239 ....... 6-16, 6-18 9010306 ....... 6-23, 6-26 9010451 ....... 6-3
9010240 . ...... 6-18, 6-19 9010307 ....... 6-23 9010452 ....... 6-3
9010241 ....... 6-18 9010308 ....... 6-23 9010453 ....... 6-3
9010242 . ...... 6-18 9010309 ....... 6-23 9010454 ....... 6-3
9010243 ... .... 6-19 9010310 ....... 6-23 9010455 ....... 6-3
9010244 . ...... 6-19 9010311 ....... 6-7 9010456 . ...... 6-3
9010245 ....... 6-20 9010312 ....... 6-7 9010457 ....... 6-3
9010246 . ...... 6-20 9010313 ....... 6-7 9010458 ....... 6-3
9010247 ....... 6-25 9010314 ....... 6-30 9010459 ....... 6-3
9010248 . ...... 6-25 9010317 ....... 6-29 9010460 . ...... 6-4
9010249 . ...... 6-25 9010327 ....... 6-26 9010461 ....... 6-4
9010250 . ...... 6-9 9010330 ....... 6-27 9010462 . ...... 6-4
9010251 ....... 69 9010331 ....... 6-27 9010463 . ...... 6-4
9010252 ....... 6-9 9010359 ....... 6-18 9010464 ....... 6-4
9010253 ....... 6-9, 6-21 9010360 ....... 6-18 9010465 ....... 6-4
9010254 . ...... 69 9010366 . ...... 6-25 9010466 . ...... 6-4
9010255 ....... 6-25 9010367 ....... 6-25 9010467 ....... 6-5
9010256 . ...... 6-25 9010371 ....... 6-21 9010468 . ...... 6-5
9010257 ....... 6-25 9010372 ....... 6-21 9010469 . ...... 6-5
9010258 . ...... 6-25 9010373 ....... 6-21 9010470 ....... 6-5
9010259 . ...... 6-12 9010374 ....... 6-21 9010471 ....... 6-5
9010260 . ...... 6-25 9010375 ....... 6-21 9010473 ....... 6-5
9010261 ....... 6-25 9010376 ....... 6-21 9010479 ....... 6-19
9010262 . ...... 6-16, 6-25, 6-29 9010377 ....... 6-21 9010480 ....... 6-5
9010263 . ...... 6-25 9010380 ....... 6-21 9010481 ....... 6-5
9010264 . ...... 6-25, 6-29 9010382 ....... 6-15 9010482 ....... 6-5
9010266 . ...... 6-27, 6-28 9010383 ....... 6-15 9010483 ....... 6-5
9010267 ....... 6-28 9010384 ....... 6-15 9010484 ....... 6-5
9010268 . ...... 6-27, 6-28 9010419 ....... 6-3 9010485 ....... 6-5
9010269 . ...... 6-28 9010420 ....... 6-3 9010487 ....... 6-7
9010270 ....... 6-28 9010421 ....... 6-3 9010488 ....... 6-7
9010271 ....... 6-28 9010422 ....... 6-3 9010489 ....... 6-7
9010272 ....... 6-29 9010423 ....... 6-3 9010490 ....... 6-7
9010273 ....... 6-29 9010424 . ...... 6-3 9010491 ....... 6-7,69
9010274 ....... 6-29 9010425 ....... 6-3 9010492 ....... 6-7
9010275 ....... 6-29 9010426 . ...... 6-3, 6-12 9010493 ....... 6-7
9010276 . ...... 6-29 9010427 ....... 6-3 9010494 ....... 6-7
9010277 ....... 6-29 9010428 ....... 6-3 9010495 ....... 6-7
9010278 ....... 6-29 9010429 ....... 6-3 9010496 . ...... 6-7

M20 Gas/LPG 331381 (5- 2016)

7-15



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9010497 ....... 6-7 9010564 . ...... 6-9 9010910 ....... 6-22
9010498 ....... 6-7 9010565 ....... 69 9010988 ....... 3-69
9010502 . ...... 6-7 9010567 ....... 6- 9011343 ....... 4-17,4-23
9010503 . ...... 6-7,6-13 9010568 . ...... 6-9 9011345 ....... 4-17,4-23
9010504 . ...... 6-7 9010569 . ...... 6-9 9011346 ....... 4-17,4-23
9010505 ....... 6-7 9010570 ....... 6-11 9011347 ....... 417, 4-23
9010506 . ...... 6-7 9010571 ....... 6-11 9012585 ....... 4-31
9010507 ....... 6-7 9010572 ....... 6-11 9012587 ....... 4-31
9010508 . ...... 6-7 9010574 ....... 6-11 9012589 ....... 4-31
9010511 ....... 6-7 9010575 ....... 6-11 9012590 ....... 4-31
9010512 ....... 6-7 9010576 ....... 6-11 9012591 ....... 4-31
9010513 ....... 6-10 9010577 ....... 6-11 9012592 ....... 4-31
9010514 ....... 6-10 9010578 ....... 6-11 9012593 ....... 4-31
9010515 ....... 6-10 9010579 ....... 6-11 9012594 ....... 4-31
9010516 ....... 6-10 9010580 ....... 6-11 9012595 ....... 4-31
9010517 ....... 6-10 9010582 ....... 6-12 9012597 ....... 2-53
9010518 ....... 6-10 9010583 ....... 6-12 9013159 ....... 2-77
9010519 ....... 6-10 9010585 ....... 6-12 9013530 ....... 6-22
9010520 ....... 6-10 9010586 ....... 6-12 9014160 ....... 6-19
9010521 ....... 6-10 9010587 ....... 6-12 9014162 . ...... 6-5
9010522 ....... 6-10 9010589 ....... 6-12 9014202 ....... 2-63, 2-65
9010523 ....... 6-10 9010590 ....... 6-12 9014281 ....... 3-39
9010524 . ...... 6-10 9010591 ....... 6-12 9014662 . ...... 2-5
9010525 ....... 6-10 9010592 ....... 6-12 9014666 . ...... 2-5
9010526 . ...... 6-10 9010593 ....... 6-12 9014867 ....... 3-65
9010527 ....... 6-10 9010594 . ...... 6-12

9010528 ....... 6-10 9010595 ....... 6-12

9010529 ....... 6-10 9010596 . ...... 6-12

9010530 ....... 6-9 9010597 ....... 6-12

9010531 ....... 6-9 9010598 ....... 6-12

9010532 ....... 6-9 9010599 ....... 6-12

9010533 ....... 69 9010600 . ...... 6-11, 6-12

9010534 ....... 6-9 9010601 ....... 6-12

9010535 ....... 69 9010602 . ...... 6-13

9010536 ....... 6-9 9010603 . ...... 6-13

9010537 ....... 6-9 9010604 . ...... 6-13

9010538 ....... 6-9 9010606 . ...... 6-13, 6-15

9010539 ....... 6-9 9010607 ....... 6-13

9010540 ....... 6-9 9010609 . ...... 6-13

9010541 ....... 6-9 9010610 ....... 6-13

9010542 ....... 6-9 9010612 ....... 6-13

9010543 ....... 6-9 9010613 ....... 6-15

9010544 . ...... 6-9 9010615 ....... 6-15

9010545 ....... 6-9 9010617 ....... 6-15

9010546 . ...... 6-9 9010618 ....... 6-15

9010547 ....... 6-9 9010619 ....... 6-16

9010548 ....... 6-9 9010622 . ...... 1-1,6-19

9010549 ....... 6-9 9010623 . ...... 6-17

9010550 . ...... 6-9 9010624 . ...... 6-17

9010551 ....... 6-9 9010625 ....... 6-17

9010552 ....... 6-9 9010626 . ...... 6-29

9010554 ....... 69 9010628 . ...... 6-21

9010555 ....... 69 9010629 ....... 6-21

9010556 . ...... 6-9 9010630 ....... 6-21

9010557 ....... 6-9 9010631 ....... 6-21

9010559 ....... 6-9 9010632 ....... 6-22

9010560 . ...... 6-9 9010634 ....... 2-35, 6-30

9010561 ....... 6-9 9010635 ....... 3-71

9010562 . ...... 69 9010904 . ...... 2-81

9010563 ....... 6-9 9010905 ....... 6-22

7-16 M20 Gas/LPG 331381 (5-2016)



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9

Actuator [Mit , Bosch], 6-27, 6-28

Actuator, Valve, By- Pass [En], 4-7

Adapter , 2-29, 2-35, 6-28

Adapter [1.6], 2-31

Adapter, Filter, Oil, Remote [Mit], 6-21

Adapter, Intake, Throttle Body, 2-25, 2-27,
2-35

Adapter, Plate, 2-31

Adapter, Rod- End, Side Brush, 3-11

Adapter, Throttle Body, 2-31

Adapter, Valve, 400mm [Bosch], 2-35

Adapter, Valve, Fuel Trim, 2-31

Adjuster Assy, Lash, 6-9

Alarm Assy, Backup, 12/48Vdc, 3-47

Alarm Kit, Backup, Ci [M20 And T20], 3-47

Alarm, 9-48vdc, 95 Db(A) [Ec- H20], 3-37

Alarm, Warning [Sonalert, St628], 2-89

Alternator, 12vdc 075a [Multi Grv], 2-49

Alternator, 7si [Mit Df Sur- Belt], 6-20

Angle, Brace, Shrd, 2-21

Angle, Lh, 2-121

Angle, Mtg, 2-99

Angle, mtg, Antenna, Telem, 3-57

Angle, Mtg, Stl, .12 1.6 1.6 02.21, 2-171

Angle, Mtg, Valve, 3-13

Angle, Retainer, 2-103

Angle, Rh, 2-121

Angle, Sppt, Fan, 2-147, 2-149

Angle, Sppt, Tank, Rear, 2-135

Antenna, Telem, 70 In [Gprs], 3-57

Arm [Positioning], 2-99

Arm Assy, Rocker [A], 6-9

Arm Assy, Rocker [B], 6-9

Arm Assy, Rocker [C], 6-9

Arm WIdt, Alternator [Mit 2013], 2-75

Arm WIdt, Lift, Sqge, Lh, 2-133

Arm WIidt, Safety, Sppt, Seat, .38d 06.5d,
2-15

Arm WIidt, Safety, Sppt, Seat, .38d 10.1l,
2-143

Arm WIidt, Sqge, Lift, Rh, 2-129

Arm, Cnitrl, Pintle, Centering, 2-99

Arm, Lever, Brake, 4.1 [Knott], 2-93

Arm, Link, 3-11

Arm, Pinch, 2-139, 2-145

Arm, Pintle, 2-99

Arm, Rocker, Valve, 5-3

Arm, Sqge, Side, Lh, 2-133

Arm, Sqge, Side, Rh, 2-129

Armrest, 4-31

Armrest, Rh, 2-15

Bag, Power, 3-61
Ball, Camshaft, 5-11
Bar WIdt, Retainer, Sqge, Rear, 2-123

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-13

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-91

Bar, Isolator, Vacfan [M20 2007], 2-151

Bar, Isolator, Vacfan [M20], 2-151

Bar, Mtg, Hppr, 2-103

Bar, Mtg, Hppr Cover, 2-105

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.5l, 2-135, 2-136

Bar, Tensioner, Mtg [Mit 2.0/2.41], 6-17

Base Assy, Fan, W/O Pulley, 2-49

Battery, 12vdc, 0475cca, Ah, Wet, 2-89

Battery, Wet, 12vdc 0475cca, 1-1

Bearing Kit [CI], 4-25

Bearing Kit, Cshft, 1.989- 1.995mm (Brown
- Middle), 5-5

Bearing Kit, Cshft, 1.989- 1.995mm (Std
Brown), 5-5

Bearing Kit, Cshft, 1.995-2.001mm (Brown
Blue), 5-5

Bearing Kit, Cshit, 1.995-2.001mm (Green
- Middle), 5-5

Bearing Kit, Cshft, 2.114-2.120mm
(Green), 5-5

Bearing Kit, Cshft, 2.120-2.126mm, 5-5

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing, Ball, 0.98b 2.05d 0.59w, 2-113,
2-115

Bearing, Ball, 1.18b 2.44d 0.63w, 2-93

Bearing, Ball, 20mm B 42mm D 12mm W,
2-49, 2-75, 3-69

Bearing, Cone, 1.38b 0.71w, 2-91

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cshft [ Black Std 3], 6-3

Bearing, Cshft [ Green Std 3], 6-3

Bearing, Cshft [ Lan Std 1,2,4,5], 6-3

Bearing, Cshft [ Lan Std 3], 6-3

Bearing, Cshft [ No Color Std 3], 6-3

Bearing, Cshft [ Red Std 1,2,4,5], 6-3

Bearing, Cshft [ Yellow Std 3], 6-3

Bearing, Cshft [Green Std 1,2,4,5], 6-3

Bearing, Cshft [Yellow Std 1,2,4,5], 6-3

Bearing, Cshft[No Color Std 1,2,4,5], 6-3

Bearing, Cup, 4-7

Bearing, Cup, 2.56d 0.55w, 2-91

Bearing, Fing, 2-Hole, 0.50b, 2-17

Bearing, Fing, 2hole, 0.50b [Nyl], 2-17

Bearing, Oversize [1.0], 6-3

Bearing, Pillowblock, 1.02b [Solid Pye],
2-95

Bearing, Rod, Connect [ Lan Std], 6-10

Bearing, Rod, Connect [No Color Std],
6-10

Bearing, Rod, Connect [Yellow Std], 6-10

Bearing, Self Align, 0.75b 1.25d, 2-117

Bearing, Self Align, 1.25b 2.00d, 2-101

Bearing, Shaft, Balancer [ Ovrsz], 6-3

Bearing, Shaft, Std, Balancer, 6-3

Bearing, Split, 1.00b, 2-95

Bearing, Std, Balancer, 6-3

Bearing, Thrust, 4-9

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, Cshft, 6-3

Bearing, Thrust, Pump, Hyd, 4-7

Bellcrank, Lift, Sqge, 2-121

Bellows, Seat, 4-31

Belt, Ribbed, 38.51, 1-1, 2-49

Belt, Ribbed, Alternator, 41.5l, 2-75

Belt, Ribbed, Fan, 42.13l, 2-75

Belt, Timing, 6-9, 6-11

Belt, Timing [Gm1.6l], 5-11

Blade, Sqge, .38 3.55w 038.3I, Linatex,
2-127, 2-131

Blade, Sqge, .38 3.55w 038.3, Ure, 1-1

Blade, Sqge, .38 3.55w 038.3I, Ure
(Option), 2-127, 2-131

Blade, Sqge, 37.08l Linatex, 1-1

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58l [Linard], 2-123

Blade, Sqge, Front, 49.58| Ure (Option),
2-123

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78| Ure (Option),
2-123

Blade, Sqge, Rear, Linatex, 1-1, 2-123

Blade, Sqge, Side Brush, Linatex, 1-2, 3-9

Blade, Sqge, Side Brush, Urethane, 1-2,
39

Block Assy, Cylinder, 6-3

Block, Centering, 2-121

Block, Guide, Hppr, 2-7

Block, Short, Eng, W/ Piston & Ring, 5-5

Block, Spacer, 2-75

Bolt, 6-7, 6-21

Bolt, 3/8-16 X 1 1/4 Hxhd [Mit], 6-17

Bolt, 3/8-16 X 4.5 [Mit], 6-17

Bolt, Belt, Balancer, Train, 6-11

Bolt, Bracket, Sensor,Cshft Position, 5-7

Bolt, Bracket,Screen,Qil Pump,M6x1x1,
57

Bolt, Camshaft Cover, 5-3

Bolt, Cap, Bearing, 6-3

Bolt, Carriage, M06 X 1.0 X 30, 2-109,
2-111

Bolt, Carriage, M06 X 1.00 X 40, 4.6, 3-37

Bolt, Carriage, M10 X 1.5 X 70, 2-125

Bolt, Connecting, 6-10

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-99

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-129, 2-133

Bolt, Eye, M10 X 1.50 X 064mm, 07.10
Eye, 2-121

Bolt, Flange, 6-3, 6-5, 6-7, 6-9, 6-11, 6-12,
6-13, 6-15

Bolt, Flywheel, 5-5

Bolt, Flywheel [Mit 20/24m], 6-18

M20 Gas/LPG 331381 (5- 2016)

717



CROSS REFERENCE

Bolt, Head. Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M06 X 1.00 X 13mm, 5-8

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, M10-1.25 X 20 Hxhd [Mit], 6-25

Bolt, M10-1.25 X 30 Soc Hd [Mit], 6-18

Bolt, M10-1.25 X 45 Soc Hd [Mit], 6-18

Bolt, M10-1.50 X 30 [Mit], 6-20

Bolt, M12 X 1.75 X 62mm, 5-5

Bolt, M12-1.75 X 25, Hex Hd [Mit], 6-18

Bolt, M6-1.0 X 10 FI Hd [Mit], 6-16, 6-25,
6-29

Bolt, M6-1.0 X 12 FI Hd PI [Mit], 6-25

Bolt, M6-1.0 X 16 FI Hd [Mit], 6-25

Bolt, M6-1.0 X 20 FI Hd [Mit], 6-18, 6-19

Bolt, M6-1.0 X 25 Soc Hd [Mit], 6-28

Bolt, M6-1.0 X 30 FI Hd [Mit], 6-25

Bolt, M6- 1.0 X 45, Skt Hd [Mit], 6-27

Bolt, M6-1.0 X 85 Soc Hd [Mit], 6-28

Bolt, M8-1.25 X 12 [Mit], 6-23

Bolt, M8-1.25 X 15, Hx Hd [Mit], 6-18

Bolt, M8-1.25 X 16 FI Hd [Mit], 6-29

Bolt, M8-1.25 X 16, Soc Hd [Mit], 6-26

Bolt, M8-1.25 X 20 FI Hd [Mit], 6-17

Bolt, M8-1.25 X 25 [Mit], 6-17, 6-21

Bolt, M8-1.25 X 25 Flg Hd [Mit], 6-23

Bolt, M8-1.25 X 25 Soc Hd [Mit], 6-17

Bolt, M8-1.25 X 55 Fi Hd [Mit], 6-9

Bolt, M8-1.25 X 65 Hxhd [Mit], 6-9

Bolt, M8-1.25 X 70 Hxhd [Mit], 6-9, 6-21

Bolt, Manifold, Inlet, 6-15

Bolt, Motor, Hyd, 4-5

Bolt, Oil Pump Screen/Camshaft Cover,
57

Bolt, Pan, Qil, 5-8

Bolt, Pulley, Cshft, 5-5

Bolt, Pump, Oil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Rocker, Cover, 6-4

Bolt, Seal, 6-9

Bolt, Sensor, Position, Cshtft, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Shid, .31d X 1.00, .25- 20, 2-99

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
291

Bolt, Soc Head, M5 X 80 X 35, 2-35

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Sprocket, Cshft, 6-10

Bolt, Tensioner [GM], 5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Bolt, Washer, 6-9, 6-10, 6-12, 6-17

Boot, .63id .291 .90w, 2-13

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-17

Boot, Circuitbreaker, 3-37

Boot, Switch, Ignition, 2-13

Bracket Assy, Coil, Ignition, 6-7

Bracket Kit, Alternator, Repair, 2-49

Bracket Widt, Alternator [Mit13], 2-75

Bracket Widt, Alternator, Lower [Gm1.6l],
2-49

Bracket Widt, Brush Wrap Mtg, Rh, 2-117

Bracket WIdt, Brush Wrap, Lh, 2-117

Bracket Widt, Cooler, Hyd Fluid, 2-171

Bracket Widt, Flap, Recirculation, 2-119

Bracket Widt, Guard, Sqge, 3-67

Bracket WIdt, Latch, 2-19

Bracket Widt, Mtg [FaST Gen 2+], 3-29

Bracket Widt, Mtg [FaST], 3-21

Bracket Widt, Mtg, Caster, 2-125

Bracket Widt, Mtg, Eng, 2-23

Bracket WIdt, Mtg, Eng, Back, Gas/Lpg,
2-23

Bracket Wldt, Mtg, Eng, Rear [Mit 2013],
2-63, 2-65

Bracket Wldt, Mtg, Engine [Mit 2013],
2-63, 2-65

Bracket Wldt, Mtg, Fan, Upper, 2-59

Bracket Widt, Mtg, Hose, 2-9

Bracket Widt, Mtg, Reg, Lpg[Gm 2010],
2-39

Bracket Wldt, Mtg, Regulator, Lpg, 2-37

Bracket Wldt, Mtg, Side Brush, 3-7

Bracket Wldt, Mtg, Side Brush Fixed, 3-9

Bracket Widt, Mtg, Sqge, 2-125

Bracket Widt, Mtg, Tank, 2-9

Bracket Widt, Pivot, Hppr Door, Lh, 2-109,
2-111

Bracket Widt, Pivot, Hppr, Rh, 2-111

Bracket Widt, Propel, Pintle, 2-99

Bracket WIdt, Radiator, Fan, Gas/Lpg,
3-69

Bracket Widt, Steering, Tilt, 2-17

Bracket Widt, Tank, Soltn, Rh, 2-135

Bracket Widt, Tilt, Rh, 2-17

Bracket, Anchor, Strap, Alternator, 2-49

Bracket, Coil [Mit 2.0/2.4l], 6-19

Bracket, Cover, 2-59, 2-109, 2-111

Bracket, Cover, Hopper, 2-109, 2-111

Bracket, Cover, Hppr, 2-105

Bracket, Fan, Lh, 2-59

Bracket, Fan, Rh, 2-59

Bracket, Fan, Upper, Lh, 2-59

Bracket, Filter, Oil, Remote [Mit], 6-21

Bracket, Ftg, Bh, 2-55

Bracket, Guide, Shrd, 2-21

Bracket, Indicator, Timing, 6-9

Bracket, Keeper, Latch, 2-136

Bracket, Latch, Cover, 2-21, 2-136, 3-65

Bracket, Latch, Keeper [Southco], 2-21

Bracket, Latch, Shrd, Seat, 2-15

Bracket, Lip, Hppr, 2-109, 2-111

Bracket, Mtg, 2-9

Bracket, Mtg [Ecu], 2-25, 2-31

Bracket, Mtg [FaST Gen 2+], 3-29

Bracket, Mtg [FaST], 3-21

Bracket, Mtg, Alternator [Mit 2013], 2-75

Bracket, Mtg, Cable, 2-95

Bracket, Mtg, Cover, Recvy Tank, 2-143

Bracket, Mtg, Cyl, 2-99, 2-129, 2-133

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu, 2-35

Bracket, Mtg, Ecu [M20/T20 2007], 2-27,
2-29

Bracket, Mtg, Fan, 2-147

Bracket, Mtg, Fltr, Air, 2-41, 2-43, 2-45,
2-47

Bracket, Mtg, Fltr, Air [Mit 2013], 2-71,
2-73

Bracket, Mtg, Fuel, 2-83

Bracket, Mtg, Insulation, 2-9

Bracket, Mtg, Latch, 2-55

Bracket, Mtg, Latch, Tank Cover, 2-135,
2-136

Bracket, Mtg, Lift, Scb Head, 2-117

Bracket, Mtg, Mirror, Rearview, 3-55

Bracket, Mtg, Motor, 2-147, 2-151

Bracket, Mtg, Muffler [M20/T20 2007],
2-53, 2-77

Bracket, Mtg, Prop Rod, 2-143

Bracket, Mtg, Radiator, 2-55, 2-59, 2-79

Bracket, Mtg, Scb Head, Lh, 2-117

Bracket, Mtg, Scb Head, Rh, 2-117

Bracket, Mtg, Skirt, 2-119

Bracket, Mtg, Skirt, Brush Door, 2-127,
2-131

Bracket, Mtg, Skirt, Door, 2-127, 2-131

Bracket, Mtg, Skirt, Door, Brush, 2-127,
2-131

Bracket, Mtg, Sppt, 2-91

Bracket, Mtg, Spray Handle, 3-63

Bracket, Mtg, Spray Wand [FaST, Conv],
3-63

Bracket, Mtg, Spring, 2-117

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Switch, 2-107

Bracket, Mtg, Vacuum Wand, 3-59

Bracket, Mtg, Valve, 2-141, 3-3

Bracket, Mtg, Valve [Combined], 2-177

Bracket, Mtg, Valve, Hyd, Scb, 2-175

Bracket, Mtg, Valve, Hyd, Swp, 2-175

Bracket, Mtg, Valve, Lower, 2-177

Bracket, Muffler, 2-77

Bracket, Muffler, Hanger, Front, 2-51

Bracket, Pivot, Hppr Door, Rh, 2-109

Bracket, Propel, G/Lpg [Mit 2013], 2-99

Bracket, Propel, Gas/Lpg, 2-99

Bracket, Protector, Float Switch, 2-143

Bracket, Pulley, Tensioner, 6-9

Bracket, Pump, Mtg, 6-17

Bracket, Reg [1.6l], 2-31

Bracket, Retainer, Lh, 2-113

Bracket, Retainer, Pump, 3-29

Bracket, Retainer, Rh, 2-115

Bracket, Retainer, Safety, 2-99

Bracket, Retainer, Shield, Heat, 2-51

Bracket, Retainer, Spring, 2-5

Bracket, Retaining, Hose, 2-139, 2-145,
3-65

Bracket, Retaining, Wire, Sparkplug, 5-12

Bracket, Screen, Qil Pump, 5-7

Bracket, Seat, Adj, 2-15

Bracket, Sensor, Position, Cshtft, 5-7

7-18

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Bracket, Shield, Heat, 2-21

Bracket, Shrd, Fan, Lower, Gas/Lpg, 3-69

Bracket, Shrd, Fan, Lower, Sppt, G/Lpg,
2-79

Bracket, Shrd, Fan, Upper, Sppt, G/Lpg,
2-79

Bracket, Shrd, Fan, Upper, Sppt, Gas/Lpg,
3-69

Bracket, Shrd, Radiator, Gas/Lpg, Ce, 3-69

Bracket, Skirt, Rbr, 2-59

Bracket, Soltn, Tank, Cntr, 2-135

Bracket, Spacer, Controlbox, 3-57

Bracket, Sppt, 2-113, 2-115

Bracket, Sppt, Cover, Tank, Recvy, 2-143

Bracket, Sppt, Radiator, Upper, 2-56

Bracket, Sppt, Strobe Light, 3-47, 3-49

Bracket, Sppt, Strobel Light, 3-51

Bracket, Sppt, Tank, Lh, 2-143

Bracket, Sppt, Tank, Rh, 2-143

Bracket, Tank, Soltn, Lh, 2-135

Bracket, Tensioner, [Mit 2.0/2.41], 6-17

Bracket, Tilt, Lh, 2-17

Bracket, Tube, Coolant, 2-61

Bracket, Valve, Sha [M20 And T20], 3-15

Bracket, Vaporizer [Mit 20/24m Tilt], 6-29

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-93

Brush Assy, Disk, Scb, 16.0d, Heavy Duty
Polypropylene, 2-5

Brush Assy, Disk, Scb, 16.0d, Nylon, 2-5

Brush Assy, Disk, Scb, 16.0d, Super
Abrasive, 2-5

Brush Assy, Disk, Scrub, 16.0 D, Heavy
Duty Polypropylene (Replaced by
1220236), 2-5

Brush Assy, Disk, Scrub, 16.0 D, Super
Abrasive (Replaced by 1221543), 2-5

Brush Assy, Disk, Scrub, 16.0D, Nylon
(Replaced by 1220235), 2-5

Brush Assy, Disk, Sweep, 24.0D,
Polypropylene (Replaced by
1220185), 2-5

Brush Assy, Disk, Swp, 24.0d,
Polypropylene, 2-5

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
25

Brush Kit, Hub Assy, Drive, Ci [Uhmw], 2-5

Brush, Sweep / Scb, 40L, Heavy Duty
Polypropylene, 2-3

Brush, Sweep / Scb, 40L, Polyester, 2-3

Brush, Sweep / Scb, 40L, Polypropylene,
2-3

Brush, Sweep / Scb, 40L, Super Abrasive,
2-3

Brush, Sweep / Scb, 40L, Wndw, Super
Abrasive, 2-3

Brush, Sweep / Scb, 40L, Wndw,
Polypropylene, 2-3

Bumper WIdt, Brush, Side, 3-7, 3-9

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-99

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-171

Bumper, Sqge, 2-123

Bumper, Ure, 1.50d 1.25l, 3-67

Bushing, 6-3, 6-5

Bushing, Eccentric, Adj, 2-139, 2-145

Bushing, Fing, 0.32b 0.50d 0.241, Bnz,
2-125

Bushing, Fing, 0.50b 0.59d 0.38l, 2-139,
2-145

Bushing, Fing, 0.63b 0.75d 0.38l, 2-125,
2-127, 2-131

Bushing, Fing, 1.00b 1.13d 0.501, 2-111,
2-121

Bushing, Knock, 6-3

Bushing, M06- 1.50 X .25- 27npt, 2-25,
2-31

Bushing, Pivot, Door, 2-109

Bushing, Sleeve, 0.37b 0.50d 0.501, Oib,
295

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-125

Bushing, Sleeve, 0.63b 0.72d 0.38l, 2-129,
2-133

Bushing, Sleeve, 0.75b 0.88d 0.25I, 2-139,
2-145

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef,
2-109

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
293

Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz,
2-101

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
3-11

Button, Cntrl, Horn, 2-17

Bypass Valve Kit, Pump, Repair,, 4-27

Cc

Cable, Battery, 02ga 48.01 Red .41ring,
2-89

Cable, Battery, 02ga 60.0l Blk .41ring, 2-89

Cable, Battery, 2ga, 60l, Red, 2-89

Cable, Battery, 2ga, 62I, Blk, 2-89

Cable, Glv.06d 012.01 .26eye /.26eye,
3-67, 3-69

Cable, Glv.09d 016.51 .38eye /.38eye,
2-19

Cable, Glv.13d 015.81 .50eye /.50eye,
2-129, 2-133

Cable, Push / Pull, 063.01 4.0, .31- 24,
2-95

Cable, Push / Pull, 098.01 .25-28/.25- 28,
2-97

Cam, 2-123

Cam, Centering, Pintle, 2-99

Cam, Front, 3-9

Cam, PIt, Brake [Nickel], 2-93

Cam, Rear, 2-123

Cam, Sensor, Wheel [Mit 2.0/2.4l], 6-25

Camshaft, 5-11

Camshaft Assy, 6-9

Cap Assy, Tank, Drain, 2-143, 4-3

Cap Screw, 4-8

Cap Screw  Cl, 49

Cap, Arm, Lift, 2-107

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-173

Cap, End, Valve, Steering, 4-25

Cap, Filler, Qil, W/ Org, 5-3

Cap, Fuel, Tank, 2-85

Cap, Hub, Dust 2.57d 0.771, 2-93

Cap, Qil, Filler, 6-4

Cap, Radiator, 14psi [Stant Ao-2516], 2-55

Cap, Radiator, 14Psi [Stant], 2-59, 2-79

Cap, Rubber, 5/8id [Mit 2.0/2.41], 6-22

Cap, Seal, 6-3

Cap, Spring, Valve, 5-3

Cap, Tank, 3-5

Cap, Tank, Fuel, 2.3neck 2.6d, 2-83

Cap, Vinyl, 57mmid X 23mml, 2-113, 2-115

Capacitor, Plug [4700uf, 25v], 3-46

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 4-19, 4-21

Caster, Pivot, 2-125

Catch, Latch, Tank Cover, 2-135, 2-136

Chain, Str, 4/0, 08 Link, 2-121

Channel Widt, Pivot, 3-11

Channel, Shield, Muffler, 2-51

Channel, Shield, Muffler [M20/T20 2007],
2-53, 2-77

Channel, Upper, Tower, Lift, 2-7

Chech Valve Kit, Pump, Repair,, 4-27

Circuitbreaker, 02.0a, Resetable, 3-37

Circuitbreaker, 2.0a, Resetable, 3-37

Clamp Widt, Front, 2-123

Clamp WiIdt, Rear, 2-123

Clamp, 0.75d [Mit], 6-25

Clamp, 1/4 Hole [Mit #20], 6-25

Clamp, 3/8id [Mit Olive Green], 6-15

Clamp, Cable, Nyl, 0.62D, Nat, 3-57

Clamp, Cable, Ss, 0.50d X 0.50w [Insul],
4-29

Clamp, Cable, Ss, 1.12d X 0.38w, 1h,
2-141

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-9

Clamp, Cable, Ss, 2.50d X 1.00w, 1hole,
2-149

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-49, 3-51

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-171

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-55, 2-97

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-37, 2-87

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-73, 2-87

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-61

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-9,
2-55, 2-89, 2-171, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-7, 2-81

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole,
2-83

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-85

Clamp, Hose, 1.0, 2-37, 2-39

Clamp, Hose, 1.75 [Pcv], 5-3

M20 Gas/LPG 331381 (5- 2016)

7-19



CROSS REFERENCE

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Spring Stl, 0.58d X 0.31w,
2-67, 2-69

Clamp, Hose, Spring Stl, 0.86d X 0.38w,
2-41, 2-43, 2-45, 2-47

Clamp, Hose, Spring, 0.62d, 2-37, 2-39,
6-22, 6-29

Clamp, Hose, Spring, 0.75d, 2-37, 2-39

Clamp, Hose, Wir, .52 - .56, Yel, 4-29

Clamp, Hose, Wir, .63 - .66, Blk, 4-29

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-25, 2-27, 2-32, 2-37, 2-55,
2-56, 2-61, 2-81, 3-3, 3-5, 3-29, 3-39

Clamp, Hose, Wormdrive, 0.31-0.88d,
3lw, 2-27, 2-37, 2-71, 2-73, 2-83,
2-85, 2-89, 3-13, 3-19, 3-23, 3-25,
3-29, 3-31, 3-33, 3-39, 3-41, 3-43,
3-63

Clamp, Hose, Wormdrive, 0.56- 1.06d,
56w, 2-25, 2-27, 2-29, 2-32, 2-37,
2-39, 2-141, 3-3, 3-5, 3-13, 3-23,
3-25, 3-31, 3-33, 3-41, 3-43, 3-63

Clamp, Hose, Wormdrive, 1.25-2.00D,
50W, 2-51, 2-53, 2-55, 2-61, 2-81

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-55, 2-61, 2-81

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-41, 2-43, 2-45, 2-47, 2-71,
2-73

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-123, 2-139, 2-145

Clamp, Hose, Wormdrive, 3.56-4.50D,
50W, 2-139, 2-145, 2-147, 2-151

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-147

Clamp, Hyd, 0.50d, 2-113, 2-115

Clamp, Mtg, Fltr, Air, 2-41, 2-43, 2-45,
2-47,2-711, 2-73

Clamp, Muffler, 1.62d, 2-51, 2-53

Clamp, Spring, 1.50, 2-43, 2-47

Clamp, Tension [Mit #29], 6-29

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-95

Clevis, Adj, 0.25pin, 0.25- 28left PI, 2-95

Clevis, Adj, 0.31pin, 0.31-24, 295

Clip, .250h, Plstc [Pine- Tree], 2-21

Clip, Grip, Finger, .875-1.25, 3-63

Clip, Grip, Finger, 0.88-1.25d, 3-37

Clip, Grip, Finger, 1.00- 1.88d White,Vyl,
3-59, 3-61

Clip, Keeper, Open, 2-55, 2-59, 2-79

Coil, Ignition, 5-12

Coil, Ignition [Mit 2.0/2.4l], 6-19

Column, Pump, Water, 4-3

Column, Steering, 09.9L 0.86D 36Tooth,
2-17

Complete Pump Kit, Pump, Repair,, 4-27

Concept, Latch, 3-69

Connector, Fem, 02cav, Mp280 Sealed,
4-27

Connector, Fuel, E90, Qf, 2-83

Connector, Fuel, Qf, 2-83, 2-85

Contact Kit, W/ Brush [En], 2-17

Control Box Assy Kit, Repimt, Telem
[CAN], 3-57

Control Box Assy Kit, Repimt, Telem
[USA], 3-57

Controller Kit, Replmt [Ec- H20], 4-29

Converter, Ele, 12-36 Vdc, 3-37

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-171

Coupler, Pump, 4-7

Coupling, Drive, 13t, 2-23

Coupling, Flywheel [Mit20/24m], 6-18

Coupling, Nozzle, Spray, 3-63

Cover, 6-5

Cover Assy, Front, Upper [T-Bel], 6-7

Cover Assy, Rocker, 6-4

Cover Kit, Soltn Tank, Rh [M20 & T20],
2-135

Cover Kit, Switch, Float, Repair, 2-143

Cover Kit, Tank, Soltn, Lh, Replmt, 2-136

Cover Kit, Tank, Soltn, Lh, Replmt, Ce
(Japan and CE Only), 2-136

Cover Kit, Tank, Soltn, Rh, Replmt, Ce
(Japan and CE Only), 2-135

Cover Widt [FaST], 3-21

Cover Widt, Power Supply, 3-37

Cover, Backrest, 4-31

Cover, Belt, Timing, Lower Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, Cushion, 4-31

Cover, Dust [Mit 2.01], 6-18

Cover, End, 4-7

Cover, Fuse, Block, 2-89

Cover, Hose, 2-37, 2-39

Cover, Hppr, 2-105

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel (Replaced By
9006895), 2-23

Cover, Lower, 2-15, 2-21

Cover, Lower, Front [T-Belt], 6-7

Cover, Pump, Oil, 5-7

Cover, Rear [T-Belt], 6-7

Cover, Tank, 2-143

Cover, Tank, Recvy, Trimmed, 2-143

Cover, Tank, Soltn, Lh, Trimmed, 2-136

Cover, Tank, Soltn, Lh, Trimmed, Ce
(Japan and CE Only), 2-136

Cover, Tank, Soltn, Rh, Trimmed, 2-135

Cover, Tank, Soltn, Rh, Trimmed, Ce
(Japan and CE Only), 2-135

Cover, Timing, Gear [Mit 2.0/2.4l], 6-9

Cover, Trimmed, 3-37

Crank Kit, Pump, F/79323, Repimt, 4-26

Crankshaft, 5-5

Crankshaft Assy, 6-10

Crossmember WIdt [M20], 2-125

Cup Holder, Rwk, 2-13

Cylinder Assy, Head, Bolt, 6-5

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
2-109, 2-111, 3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-117, 2-121, 2-129, 2-133, 3-11

Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000,
2-101

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-91

D

Detergent Pkg, 2 Liter, Sgl [665], 3-21
Detergent, Pkg, 2 Liter, Sgl [665], 3-29
Diaphragm Kit, Pump, Repair,, 4-27
Diode, Ele, Plug, 2-89

Dipstick Assy, Guage, 6-3

Dipstick, Guage, Guide, 6-3

Dipstick, Oil, 5-8

Dipstick, Rod, Guage, 6-3

Door Widt, Brush, 2-113, 2-115

Door Widt, Brush, Idler, 2-113, 2-115
Door Widt, Brush, Lh, 2-133

Door Widt, Brush, Rh, 2-129

Door Widt, Hppr, 2-109, 2-111

Drain, Water, Joint, 6-3

Drive, 4-8

Drive [CI], 4-9

Drive, Motor, Hyd, 4-5

E

ec-H20 Kit, Flush, RepImt[M20,
M30&T20], 3-39

Elbow, 6-21

Elbow, 1/8m X 1/8f, 90 [Mit], 6-15

Electrode, 5 Plate, High Flow, 4-29

Electrode, Cylindrical, 4-29

Element, Fltr, Air [Dn], 1-1, 2-41, 2-43,
2-45, 2-47, 2-71, 2-73

Element, Flr, Air, Safety (OPTION), 2-41,
2-43, 245, 2-47, 2-71, 2-73

Element, Fltr, Oil, Eng, Spin-On (GM), 1-1,
2-23,5-8

Element, Fltr, Oil, Spin-On (Mits), 1-1,
2-63, 2-65, 6-21

End Cap, 4-8

End Cap, Motor, Hyd [En], 4-9

Engine [Long Block Gm 1.61] (See Engine
Breakdown), 2-23

Engine, Block, Long [Mits 12mm] (See
Engine Breakdown), 2-63, 2-65

Engine, Gas [Mitsubishi] (See Engine
Breakdown), 2-63

Engine, LPG [Mitsubishi] (See Engine
Breakdown), 2-65

Extinguisher Kit, Fire, Ci [M20 And T20],
3-70

Extinguisher, Fire, 2.5 Lb Dry, 3-70

F

Fan Kit, Scrub, Repimt [M20/T20], 2-147

Fan WIidt, Vac, Inlet, 2-151

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper,
2-75, 3-69

Fan, Cooling, 15.5d, 6 Blade, .5b Taper,
2-49

Fan, Cooling, 16.0d, 6 Blade, 2-49

7-20

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Fan, Cooling, Pusher, 15.5D [2007], 2-49

FaST Kit, Ci [inj Rebld, M30/M20 IlI], 4-32

FaST Kit, Ci, Injector Filters[FaST li+],
4-32

FaST Kit, Injector [M20/T20/M30 FaST Il]
(See Breakdowns), 3-29

FaST Kit, Injector [M20/T20/m30 FaST Ili},
4-32

FaST Kit, Seal, injector, Ci [FaST IlI], 4-32

Filter Assy, Air, 2-41, 2-43, 2-45, 2-47,
2-711,2-73

Filter Assy, Air, Mold, Ure, 3-21

Filter Assy, Hyd, 10mic, 1-1, 2-173

Filter Kit, Fuelock, Lpg, 1-1, 2-31, 2-37,
2-39, 6-29

Filter, Foam, Rbr, 1.20d, 1.0l, 3-23, 3-25

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-83, 2-85

Filter, In- Line, Pf06/Pf06 080mesh 02.6l,
3-29, 3-39

Filter, In- Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Panl, Syn, 4.2 X 20.0 X 30.0, 1-1,
2-105

Filter, Screen, 50 Mesh .59d .81 Ss, 3-19

Filter, Soltn, 020mesh, Pm12 3.2d 08.0,
35

Filter, Soltn, 20mesh, Pm12 3.1d 02.6l,
1-1, 2-136

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-19

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-19

Fitting Assy, Qdc, Pf04, 3-39

Fitting Kit [Epr], 2-37, 2-39

Fitting Kit, Hose, Garden, 3-3

Fitting, 1/2 Mpt X 5/8bh 90deg [Mit], 6-23

Fitting, 1/2 X 5/8 Hose,Plastic[Mit], 6-29

Fitting, 1/4mpt X 1/4mpt, 90deg[Mit], 6-29

Fitting, 1/8 Mpt X 3/8 Hb [Mit], 6-15

Fitting, 37deg [Mit], 6-7

Fitting, Adapter, Orifice, Pf06/Pm06, 2-25,
2-27, 2-29, 2-39

Fitting, Barb, 3/4” [Epr], 6-30

Fitting, Brs, Breather [02mp], 2-107

Fitting, Brs, E45, Pf02/Pm02, 2-23

Fitting, Brs, E90, Bm06/Pm04, 2-69

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm04, 2-83, 2-85

Fitting, Brs, E90, Em10/Pm06, 2-25, 2-27,
2-29, 2-32, 2-37, 2-39

Fitting, Brs, E90, Pf04/Pm04, 2-37, 2-83,
2-87

Fitting, Brs, E90, Pm02/Bm03, 2-107, 3-5

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf04, Lpg Fem, 2-87

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Snubber, Pm02/Pf02, 3-39

Fitting, Brs, Str, Bm03/Pm02, 2-107

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm05/Pm04, 2-83

Fitting, Brs, Str, Bm06/Pm02, 2-67

Fitting, Brs, Str, Bm06/Pm05, 2-27, 2-37

Fitting, Brs, Str, Bm06/Pm06, 2-67, 2-69

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, Em10/PmO06, 2-29, 2-39

Fitting, Brs, Str, Pf02/Pm02 [Bspt], 2-67

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-39

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-87

Fitting, Brs, Str, Pf04/Pm02, 2-25, 2-27,
2-32, 2-37

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-63

Fitting, Brs, Str, Pf06/Pm04, 2-29, 2-39,
2-67, 2-69

Fitting, Brs, Str, Pf06/Pm12, 3-63

Fitting, Brs, Str, Pm04/Pm04, 2-83, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-63

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pf04/Pf04/Pm04, Run,
2-87, 3-29

Fitting, Cap, 2-31

Fitting, Draincock, E90, .25npt, 2-25, 2-27,
2-32, 2-37, 2-55, 2-61, 2-81

Fitting, E, Gr, 4-3

Fitting, E70, 2-31

Fitting, E90, 2-31, 2-35, 6-22

Fitting, E90, M14 X .56, 2-23

Fitting, End, Hose, 2-23

Fitting, Fltr, Oil, 5-8

Fitting, Fuel [Mixer E100Lp 2010], 2-35

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-85

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-85

Fitting, Grease, Str Pm04 .471, 2-101,
2-109, 2-111, 2-117, 2-125

Fitting, Grease, Str Pm04 .63I, 2-91

Fitting, Hose, Vacuum, .25, 2-31

Fitting, Hyd, Cap, Jf04, 2-171

Fitting, Hyd, Cap, Jf08, 2-171, 3-15

Fitting, Hyd, E45, Jf08/Jm08, 2-177

Fitting, Hyd, E45, Jf10/Jm10, 2-159

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/0Om06, 2-91, 2-101

Fitting, Hyd, E45, Jm06/0m04, 2-147

Fitting, Hyd, E45, Jm06/0m06, 2-91, 2-175

Fitting, Hyd, E45, Jm08/0Om08, 2-147,
2-175, 2-177, 3-15

Fitting, Hyd, E45, Jm08/0Om10, 2-149,
2-169

Fitting, Hyd, E45, Jm10/0Om12, 2-91

Fitting, Hyd, E45, Jm12/0m16, 2-173

Fitting, Hyd, E45, Jm20/0m20, 2-173

Fitting, Hyd, E90, Jf04/Jm04, 2-115, 2-175,
3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-17, 2-171

Fitting, Hyd, E90, Jm04/0Om04, 2-109,
2-111, 2-121, 2-129, 2-133, 2-175,
2-177, 3-11

Fitting, Hyd, E90, Jm04/0Om06, 2-101

Fitting, Hyd, E90, Jm04/Pm02, 2-173

Fitting, Hyd, E90, Jm06/0m04, 2-117,
2-149, 2-151, 3-11

Fitting, Hyd, E90, Jm06/0m06, 2-17,
2-175, 2-177, 3-15

Fitting, Hyd, E90, Jm06/0Om06, L, 2-175

Fitting, Hyd, E90, Jm06/Om06, Long,
2177

Fitting, Hyd, E90, Jm06/0m08, 2-169

Fitting, Hyd, E90, Jm08/0Om08, 2-113,
2-115, 2-151, 2-169, 2-175, 3-15

Fitting, Hyd, E90, Jm08/0Om08, L, 2-175

Fitting, Hyd, E90, Jm08/0Om08, Long,
2177

Fitting, Hyd, E90, Jm08/0Om10, 3-7, 3-9

Fitting, Hyd, E90, Jm10/0Om12, 2-169

Fitting, Hyd, E90, Jm12/0m12, 2-171

Fitting, Hyd, E90, JIm12/0m12, L, 2-171

Fitting, Hyd, E90, Om04/Qm04, 2-175,
2-177,3-15

Fitting, Hyd, E90, Spcl, 2-37, 2-39

Fitting, Hyd, Plug, Om04, 2-177, 4-11,
4-19, 4-21, 4-23

Fitting, Hyd, Plug, Om06, 2-173, 2-177

Fitting, Hyd, Plug, Om08, 4-7, 4-19

Fitting, Hyd, Plug, Om10, 2-173

Fitting, Hyd, Plug, Pm06, 2-29, 2-39

Fitting, Hyd, Rst, Jf04/Jm04, .028, 2-101

Fitting, Hyd, Rst, Spcl, 2-129, 2-133

Fitting, Hyd, Str, Jf04/Qm04, 2-175, 3-15

Fitting, Hyd, Str, Jf06/Jm04, 2-171

Fitting, Hyd, Str, Jm04/0m04, 2-113,
2-115, 2-175, 2-177, 3-15

Fitting, Hyd, Str, Jm04/0Om06, 3-15

Fitting, Hyd, Str, Jm06/0m04, 2-151

Fitting, Hyd, Str, Jm06/OmO06, 2-17, 2-173,
3-15, 3-17

Fitting, Hyd, Str, Jm06/0Om06, L, 2-17

Fitting, Hyd, Str, Jm06/OmO06, Long, 2-177,
3-17

Fitting, Hyd, Str, Jm08/0Om06, 2-17

Fitting, Hyd, Str, Jm08/0m08, 2-151,
2-169, 2-173, 3-15

Fitting, Hyd, Str, Jm08/0Om10, 2-149, 3-7

Fitting, Hyd, Str, Jm10/Om10, 2-175

Fitting, Hyd, Str, Jm10/Om10, Long, 2-177

Fitting, Hyd, Str, Jm10/0Om12, 2-91

Fitting, Hyd, Str, Jm20/Om16, 2-169

Fitting, Hyd, Str, Om04/Qm04, 2-175, 3-15

Fitting, Hyd, Str, Pf02/Pm04, 2-87

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-151

Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Br,
2-149

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run,
2-175, 3-17

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br,
2-147, 2-175, 2-177

Fitting, Nipple, .25mal, 2-37, 2-39

Fitting, Nipple, .25npt, Brs, 2-31

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-29,
3-39

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-29

Fitting, Pipe, Bshg, M18 X 1.5, 2-23

Fitting, Pipe, E45, Spcl, 2-87

Fitting, Pipe, E90, Pf02/Pm02, 3-21

Fitting, Pipe, Plug, 2-23

Fitting, Pipe, Plug, Metric, M18,Soc, 2-23,
2-51, 2-53

M20 Gas/LPG 331381 (5- 2016)

7-21



CROSS REFERENCE

Fitting, Pipe, Plug, Pm02, Sq Head, 2-85
Fitting, Pipe, Plug, Pm08, Sq Head, 2-141
Fitting, Pipe, Str, Pm04/Sf04, 2-87
Fitting, Plstc, Body, Spray, Pf04, 3-19
Fitting, Plstc, Cap, Pf12 Hex, 2-141
Fitting, Plstc, Cap, Spray, Pf04, 3-19
Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-39
Fitting, Plstc, E90, Bm06/Bm06, 3-5, 4-29
Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-29
Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3
Fitting, Plstc, E90, Bm08/Bm08, 3-39
Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-63
Fitting, Plstc, E90, Bm08/Pm04, 3-39
Fitting, Plstc, E90, Bm08/Pm06, 3-39, 3-63
Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-23, 3-25, 3-29, 3-39
Fitting, Plstc, E90, Bm10/Pm08, 3-3
Fitting, Plstc, E90, Bm10/Pm12, 3-3, 3-29,
3-39
Fitting, Plstc, E90, Bm12/Pf12, 3-5
Fitting, Plstc, E90, Bm12/Pm08, 3-3
Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-29, 3-39
Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3
Fitting, Plstc, E90, Pf12/Pm12, 2-136
Fitting, Plstc, Pf12/Pf12, Bh, 2-136, 3-3
Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-29,
4-29
Fitting, Plstc, Rst, .500d /.13id, 3-25
Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-29
Fitting, Plstc, Str, Bm04/Bm08, 3-39
Fitting, Plstc, Str, Bm04/Pm04, 3-39
Fitting, Plstc, Str, Bm05/Pm04, 3-39
Fitting, Plstc, Str, Bm06/Bm08, 3-43
Fitting, Plstc, Str, Bm06/PmO04, 3-29, 4-29
Fitting, Plstc, Str, Bm06/Pm06, 3-29
Fitting, Plstc, Str, Bm08/Pf08s, Swivel,
3-63
Fitting, Plstc, Str, Bm08/Pm06, 3-19
Fitting, Plstc, Str, Bm08/Pm12, 3-23, 3-25
Fitting, Plstc, Str, Bm10/Bm10, 2-41, 2-45,
2-141
Fitting, Plstc, Str, Bm10/Bm12, 2-141
Fitting, Plstc, Str, Bm10/Pm12, 2-141
Fitting, Plstc, Str, Bm12/Bm12, 2-141
Fitting, Plstc, Str, Bm12/Pm08, Nyl, 3-3,
4-3
Fitting, Plstc, Str, Bm12/Pm12, 2-141
Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-39
Fitting, Plstc, Str, Pm02/Bm05, 4-29
Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-29
Fitting, Plstc, Str, Pm04/Pm06, Nyl, 3-39
Fitting, Plstc, Str, Pm08/Pm08, 3-3
Fitting, Plstc, Str, Pm12/Pm12 1.60l, 3-3,
3-19, 3-29, 3-39
Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-29
Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
319

Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-29

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19

Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br,
3-31, 3-33, 3-41, 3-43, 3-63

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-31, 3-33, 3-41, 3-43,
3-63

Fitting, Plstc, Tee, Bm10/Bm10/Bm10,
2-29, 2-39

Fitting, Plstc, Tee, Bm10/Bm10/Bm10, Nyl,
3-13

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-141, 3-13

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-43

Fitting, Plug, 2-23

Fitting, Plug, M16, Intake Manifold, 2-27,
2-29, 2-35

Fitting, Plug, Org, #6, Valve [Cec], 4-11,
4-13, 4-15, 4-17, 4-19, 4-21, 4-23

Fitting, Str, 2-31

Fitting, Str, .19brb X .12mpt, 2-25

Fitting, Str, 10- 10 Orb, 37fi [Mit], 6-21

Fitting, Str, E90, .25npt, 2-31

Fitting, Vacuum [M16- 15-6h], 2-25, 2-27,
2-29, 2-35

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flange, Sprocket, Cshft, 6-11

Flap, Battery, 2-13

Flapper, Valve, Pump, Water, 4-3

Flywheel, 5-5

Flywheel, Flatface [Mit 20/24m], 6-18

Frame WIdt, Lift, Hppr, 2-101

Frame WIdt, Main, Replmt [m20 & T20],
2-7

Frame WIidt, Screen, Rad, 3-69

Frame Widt, Sqge, Lh, 2-131

Frame WIdt, Sqge, Rh, 2-127

Frame WIdt, Sqge, Side Brush, 3-7

Fuelline, .31d Str/Str, Plstc, 2-83, 2-85

Fuelline, .31d Str/Str, Plstc [Mit 2013], 2-85

Fuelline, .31d Str/Str,Plstc[M20/T20 07],
2-85

Fuse, 015a, 2-89

Fuse, 10 Amp, 2-238

Fuse, 15 Amp, [Min-15], 2-238

Fuse, 20 Amp, [Min-20], 2-238

Fuse, 5 Amp, [Min-5], 2-238

Fuse, 50amp, 2-238

Fuse, 60 Amp, 2-238

G

Gasket, 2-31, 6-5
Gasket Kit, Repair, Gas [Gm1.61 2007],
2-27, 2-29

Gasket Kit, Repair, Lpg [Gm1.61 2007],
2-35

Gasket, .25 1.88d 1.0id [Poron], 4-3

Gasket, 2.00, 07.87w 10.241, Adh, 2-149

Gasket, 3.23id 3.630d .16th, Ure, 2-143

Gasket, 4.05id 5.290d .19 [Buna], 2-143,
4-3

Gasket, Body, Throttle [1.61], 2-25, 2-27,
2-29

Gasket, Case, Front, 6-12

Gasket, Cover, Fuse Block, 2-89

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Cover, Recvy Tank, 2-143

Gasket, Cover, Rocker, 6-4

Gasket, Cylinder, Head, 6-5

Gasket, Exhaust, 2hole, 3.4bc, 2-51, 2-53,
2-77

Gasket, Fing, Pipe, Exhaust, 2-51, 2-53

Gasket, Foam, .50, 14.76id 16.540d, Adh,
2-149

Gasket, Head, Cyl, 5-3

Gasket, Hppr, Transition, 2-151

Gasket, Manifold, Exh [Mit], 6-16

Gasket, Manifold, Exhaust, 5-9, 6-16

Gasket, Manifold, Intake, 2-25, 2-27, 2-29,
2-31, 59, 6-15

Gasket, Oil, Adapter [Mit 2.0/2.4], 6-21

Gasket, Oil, Filler, Cap, 6-4

Gasket, Outlet, 6-22

Gasket, Pan, Oil, 5-8

Gasket, Plt, Hose, Vacuum, 2-147

Gasket, Plug, Drain, Qil, 6-7

Gasket, Plug, Relief Valve,Qil Press, 2-23,
5-7

Gasket, Pump, Oil, 5-7

Gasket, Pump, Water, 6-13

Gasket, Screen, 6-7

Gasket, Sender, Fuel, 2-85

Gasket, Sqge, 1-1, 2-123

Gasket, Throttle [Mit 40mm], 6-27, 6-28

Gasket, Tube [Pcv], 5-3

Gasket, Water Supply [Mit 2.0/2.41], 6-23

Gasspring, 180Ib, 03.0strk, 2-15

Gauge, Sensing, Level, 2-173

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Gear, Ring, Starter, 5-5

Geroler, Motor, Hyd, 4-5

Gerotor Set, 4-8

Gerotor Set [Cl], 4-9

Grill Widt, Front, 2-19

Grill, Eng, 2-21

Grill, Side, 2-15

Grip, Handle, 2-139, 2-145

Grommet, Blind, 4-29

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
35

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-25, 2-31

Grommet, Rbr, 0.38id, F/0.5H, .12 Matl,
3-57

Grommet, Rbr, 0.50id, F/0.8h, .12 Matl,
3-52, 3-53

7-22

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-107, 3-37

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
35

Grommet, Rbr, 1.06id, F/1.4h, .19 Matl,
2-107

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl,
2-107

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-29, 3-39

Guard Kit, Sqge, Ci [M20], 3-67

Guard Widt, Sqge, 3-67

Guard WIdt, Brush, Side, 3-13

Guard Widt, Pntd [M20/T20], 3-67

Guard Widt, Sqge [M20/T20 Lh, M30 Rh],
3-67

Guard Widt, Sqge [M20/T20 Rh, M30 Lh],
3-67

Guard WIdt, Sqge [M20/T20/M30], 3-67

Guard Widt, Top, Ohg, 3-55

Guard, Fan, Side, 2-75

H

Handle WiIdt, Drain, 2-143

Handle, Valve, Pinch, Lh, 2-145

Handle, Valve, Pinch, Rh, 2-139

Hanger, Engine, 6-15

Harness [FaST, M20 And T20], 3-27

Harness, Eng [1.6l, Gm, E- cntrl], 2-238

Harness, Headlight [M20 And T20], 2-230

Harness, Hppr [M20], 2-233

Harness, Hppr [M20/M30], 2-233

Harness, Hppr, Cover [M20], 2-235

Harness, Injector, Gas [1.61,Gm,E- cntrl],
2-238

Harness, Injector, Lpg [1.61,Gm,E- cntrl],
2-238

Harness, Jumper [Deutsch To Mpack],
4-17, 4-23

Harness, Main [M20], 2-229

Harness, Manifold, Gas, 2-85

Harness, Spray, Nozzle, 3-63

Harness, Warning / Backup [M20 & T20],
3-47, 3-49, 3-51

Harness, Warning / Ohg [M20], 3-52, 3-53

Harness, Wire [Ec- H20, Mako, 2.0 & Dsl],
3-46

Harness, Wire [Ec- H20], 3-46

Harness, Wire [FaST Gen 2], 3-35

Harness, Wire, Eng, Gas [ Mit, 2.0L],
2-238

Harness, Wire, Eng, Gas [Gm 1.6L 10],
2-238

Harness, Wire, Eng, Gas [Gm 1.6L], 2-238

Harness, Wire, Eng, Gas [Mit, 2.01], 6-25

Harness, Wire, Eng, Lpg [Gm 1.6L 10],
2-238

Harness, Wire, Eng, Lpg [Gm 1.61], 2-238

Harness, Wire, Eng, Lpg [Mit, 2.01], 6-25

Harness, Wire, Eng, Lpg[ Mit, 2.0L], 2-238

Harness, Wire, Gas/Lpg [Eng Adapt],
2-239

Harness, Wire, Gas/Lpg [Telemetry], 3-58

Head Assy, Cylinder, 6-5

Head Kit, Cyl [Mitsubishi 2015 12mm], 6-5

Head, Cyl, 5-3

Headlight, 12vdc, 27watt, 2.1a, Oval (Rpl
by 1060942), 2-7

Headlight, 12Vdc, Oval, Halogen, 2-7

Hinge Kit, Cover, Tank, Recvy, Replmt,
2-143

Hinge WIdt, Shrd, Lh, 2-21

Hinge Widt, Shrd, Rh, 2-15

Hinge, .38pin .11 3.5w 06.0I 6/0.38sl, 2-19

Hinge, .50pin .19 4.0w 06.01 3/0.44s,
2-129, 2-133

Hopper, Debris, Rm- Hg, Trimmed, 2-103

Horn, 12vdc, Dba [Wolo], 2-89

Hose [Epr To Manifold], 2-37, 2-39

Hose [Mixer To Epr], 2-37

Hose [Pcv], 5-3

Hose Assy, Sqge, 2-143

Hose Assy, Upper, Tap [Mit], 6-29

Hose Assy, W/1cuff, 1.0d 091 1.0/, 2-103

Hose Assy, W/2cuff, 1.5d 084l [Vacwand],
3-61

Hose Assy, W/2cuff, 1.5d 84l [Vacwand],
3-59

Hose Kit, Coolant, Repimt [Mitsubishi},
2-81

Hose Kit, Hyd, Propel, Ci [M20/T20], 2-159

Hose, 170mm [Ftv- Ptv], 2-31

Hose, 355mm [FI- Vrp], 2-31

Hose, 9.5mm X 290mm [Pcv], 2-31

Hose, 9.5mm X 450mm [Pcv], 2-25

Hose, 90x90,Filter, Oil, Remote[Mit], 6-21

Hose, 90xstr,Flter, Oil, Remote[Mit], 6-21

Hose, Afmkt, Coolant Recvy, 05ft, 2-55,
2-61, 2-81

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02ft, 3-23

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-19,
3-25

Hose, Afmkt, Pvc, Brd 0.62id 08ft, 3-13

Hose, Afmkt, Pvc, Brd 0.62ld, 01Ft, Clr,
35

Hose, Afmkt, Pvc, Brd 0.75id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-141,

3-3, 3-13

Hose, Afmkt, PVC, Brd, 0.31ld, 03Ft, Clr,
3-39, 4-29

Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr,
4-29

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr,
3-43, 4-29

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr,
3-29, 3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 03ft, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr,
3-31, 3-33, 343

Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clr,
3-39, 3-41

Hose, Afmkt, Pvc, Brd, 0.62id, 01ft, Clr,
2-141

Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Clr,
3-33, 3-43

Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clr,
2-141, 3-31, 3-41

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr,
3-31, 3-41, 3-63

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft, 3-39

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-33

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-29

Hose, Afmkt, Rbr, Heater, 0.38id, 03ft,
2-67, 2-69

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft,
2-29

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft,
2-39

Hose, Afmkt, Vacuum, 0.16id, 01t, 3-5

Hose, Afmkt, Vacuum, 0.16id, 03ft, 2-107

Hose, Balancing, Press, 045mm, 2-31

Hose, Balancing, Press, 680mm, 2-31

Hose, Coolant, Mold, 1.25id To 1.62id,
2-61

Hose, Coolant, Molded [Mit 20/24m], 6-29

Hose, Coolant, Upper, Mold [Mit 2013],
2-81

Hose, Drain, 3.00id X 48.0l, 2-139, 2-145

Hose, Drain, Eng Oil, 2-23

Hose, Drain, Oil [Mit 20/24m], 6-7

Hose, Drain,Overflow,Radiator[1pick=1ft],
2-71,2-73

Hose, Flex, 4.00d, 24.01, 2-147

Hose, Flex, Vacuum, 3.5d 32.0l, 2-151

Hose, Fuel [Mixer To Epr, 22.57L], 2-39

Hose, Fuel, 0.31id [Evap Emission 07],
2-85

Hose, Fuel, .19, 2-25

Hose, Fuel, .38d, Rbr[167L], 6-15

Hose, Fuel, 0.18id, 29.0l, 2-61, 2-81

Hose, Fuel, 0.31id 12.01, 2-83

Hose, Fuel, 0.31id 24.01, 2-83

Hose, Fuel, 0.50id 21.0I, 2-83

Hose, Fuel, 0.50id, 21.0l, 2-85

Hose, Fuel, Molded [Mit 20/24m], 6-29

Hose, Heater, 2-25, 2-27

Hose, Heater, 0.38id, 2-27, 2-37

Hose, Heater, 0.62id, 024.01, 2-29

Hose, Heater, 0.62id, 038.0l, 2-39

Hose, Heater, E90, 0.62id 07.0 2.0, 2-41,
2-45

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-33,
3-43

Hose, Hyd, 26.01, 2-23

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-165

M20 Gas/LPG 331381 (5- 2016)

7-23



CROSS REFERENCE

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-161

Hose, Hyd, Med06, Jf06e90I/Jf06str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 018.0,
2-161

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-161, 2-163

Hose, Hyd, Med06, Jf06Str/Jf06Str, 042.0,
2-161, 2-163

Hose, Hyd, Med08, Jf08e45/Jf08str, 029.0,
2-165

Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0,
2-161

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-161, 2-163

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-165

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-161

Hose, Hyd, Med10, Jf10Str/Jf10Str, 036.0,
2-161, 2-163

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-161

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-161, 2-163

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-161

Hose, Hyd, Med12, Jf12str/Jf12str, 066.0,
2-161, 2-163

Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0,
2-165

Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0,
2-165, 2-167

Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0,
2-165

Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0,
2-165

Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0,
2-167

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-159

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-159

Hose, Hyd, Suc20, Jf20str /Jf20e90, 29.0,
2-161, 2-163

Hose, Hyd, Tc 06, Jf06str /Jf06e45, 56.0,
2-165

Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0,
2-167

Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0,
2-167

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-165

Hose, Hyd, Tc04, Jf04str [Jf04€90, 70.0,
2-165

Hose, Hyd, Tc04, Jf04str [Jf04€90, 88.0,
2-165

Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str /Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 096.0,
2-165

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-159

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-159

Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0,
2-165

Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0,
2-165

Hose, Hyd, Tc06, Jf06Str/Jf06Str, 062.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0,
3-17

Hose, Hyd, Tc08, Jf08e45/Jf08str, 018.0,
2-165

Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0,
2-161, 2-163

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-161

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-159

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-161

Hose, Hyd, Tc08, Jf08E90/Jf08Str, 029.0,
2-161

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-161, 2-163

Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0,
317

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-165

Hose, Hyd, Tc08, Jf08str/Jf08e90, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0,
2-161, 2-163

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0,
2-161, 2-163

Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0,
2-161

Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0,
2-161, 2-163

Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-161

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-165

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-161

Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0,
2-167

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-159

Hose, Hyd, Tc 04, Jf04str /Jf04e45 , 35.0,
2-167

Hose, Intake, Mold [Epdm Mit 2013], 2-71,
2-73

Hose, Intake, Mold, 2.00id [Epdm], 2-41,
2-43, 2-45, 2-47, 2-71, 2-73

Hose, Intake, Mold, 2.00id, Gas [Epdm],
2-H1

Hose, Intake, Mold, 2.00id, Lpg [Epdm],
2-45

Hose, Intake, Mold, 2.0id [Epdm M20/T20],
2-43, 2-47

Hose, Intake, Mold, 2.0id, Gas, 2-43

Hose, Intake, Mold, 2.0id, Lpg, 2-47

Hose, Intake, Mold, 2.0id, Lpg [Gm 2010],
2-47

Hose, Intake, Mold, Gas [Epdm Mit 2013],
2-71

Hose, Intake, Mold, Lpg [Epdm Mit2013],
2-73

Hose, Lpg, Med05, Pm04str/Sm04str,
14.01, 2-87

Hose, Lpg, Med05, Pm04str/Sm04str,
55.01, 2-87

Hose, Mold, .62 To .75, 2-31

Hose, Mold, .62 To .75 (Cut in 2), 2-37

Hose, Pvc, Brd, 0.62id 0.880d 09.00I, 3-3

Hose, Pvc, Clr, 0.38id 0.560d 22.00I,
2-25, 2-32, 2-55

Hose, Pvc, Clr, 0.38id 0.560d 48.00l, 3-3,
35

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-27,
2-37, 2-61, 2-81

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00l, 2-89

Hose, Radiator, Lower, Mold, 2-55, 2-61

Hose, Radiator, Mold, .75ld X .62Id (Cut in
two), 2-29

Hose, Radiator, Upper, Mold, 2-55

Hose, Rbr, 2.00id 2.500d 05.01, 2-41, 2-45

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-55

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-61, 2-81

Hose, Supply, Gas, .25id, 2-37, 2-39

Hose, Vacuum, 0.22id X 15.0l, 2-27, 2-29,
2-35

Hose, Vacuum, 19.01, 2-123

Hose, Valve, Press Trim, 350mm, 2-31

Hose, Vent, E90, 0.62id[Gm1.6l 2007],
2-43, 2-47

Hose, Water, Coil, 3-63

Housing, 4-7

Housing Assy, Vacfan, Scrbr, 2-147

Housing Assy, Vacfan, Swpr, 2-151

Housing Kit, Drive, Front, Repimt, 2-91

Housing Kit, Pump, Water, 4-3

Housing WIidt, Brush, Drive, 2-113, 2-115

Housing WIdt, Swp, Scb, 2-117

7-24

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Housing WIdt, Vacfan, Front [528], 2-147

Housing, Bottom, 4-29

Housing, Brg, Motor, Hyd, 4-5

Housing, Camshaft, 5-3, 5-11

Housing, Cplg, Qf / Pm08, 3-39

Housing, Fan, Radial Discharge, Sq Inlet,
2-149

Housing, Flywheel [Mit 2.0l], 6-18

Housing, Motor, Hyd [En], 4-9

Housing, Pump, 2-23

Housing, Sppt, Front Wheel, 2-91

Housing, T- Stat, 2 Holes [Mit], 6-22

Housing, Thermostat, 6-22

Housing, Throttle, 40mm [Bosch], 2-25,
2-27, 2-29, 2-31, 2-35

Housing, Valve, 4-5

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-27

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-91

Hub, Drive, Brush, Disk, 1.00b [61], 3-7,
39

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-5

Idler Assy, Brush, Replmt [M20/T20, M30],
2-113, 2-115

Impeller, 11.81d X 0.500b, 2-149

Impeller, 9.00d X 1.40w X 0.376b, 2-151

Impeller, 9.5d, 18 BI, 2-147

Indicator, Press, 60psi, 2-173

Injector Kit, Fuel, Gas, 2-25

Insert, :Lrg [Venturi, FaST Ill], 4-32

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, Bm08, 3-39

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr, Maint, Wall Chart [M20], 3-71

Instr, Motor, Hyd, Repair [En], 4-9

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-25

Instr. Repair Info, Motor, 4-8

Insulation, 3-55

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-17

Insulation, Flame- Retardant, 0.5, 2-21,
2-83, 2-85

Insulation, Flame- Retardant, 0.50, 2-147

Insulation, Flame- retardant, 0.75-0.88,
2-11, 2-15, 2-147

Insulation, Flame- Retardant, 1.0, 2-15

Insulation, Shrd, Eng, Gusset, 2-21

Insulation, Thermal, Hydraulic Blanket,
2-173

Isolator, 6-25, 6-29

Isolator [Epr], 2-37, 2-39

Isolator, Box, Relay, 2-27, 2-29, 2-35, 2-67,
2-69

Isolator, Mtg, Vaporizer, Rbr, 2-31

Isolator, Rbr, 2-51, 2-53, 2-77

Isolator, Vib, .50d, 2-23, 2-63, 2-65

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-55, 2-59, 2-79, 2-147, 2-149, 2-151

K

Key, 6-10

Key- Wdruff 0.25 1.00, 4-8

Key, Ignition [Set Of 2], 1-1, 2-13

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-49, 2-75

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-147

Key, Sq, 0.25 X 0.25, 1.25, 2-113, 2-115

Key, Valve Stem, 5-3

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9

Keychain, Rectangle, Parts & Service,
2-13

Kit, Bellows, Pump, Detgt, 4-26

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Motor, Hyd, Gear[Barns], 2-147,
4-10

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-125

Knob, Star, 2.80d 4ear 1.11..31- 18 Pyp,
2-123

Knob, Tee, 2.5x1.0 1.11 0.38- 16 Plstc,
2-17

Knobs, Adjmt, Weight, 4-31

L

Label [User, Attention, ec- H20], 2-241

Label Kit, Panel, Replmt [M20], 2-13

Label Kit, Panel, Replmt [M20/M30
ec-H20 only], 2-13

Label Set, Brush Indicator & Removal,
2-241

Label Set, Hi Temp, 2-241

Label Set, Info/Hzrd, Swpr / Scrbr, 2-241

Label Set, Info/Hzrd, Swpr / Scrbr, Tj
(Japan Only), 2-241

Label, Caution [Apply Parking Brake],
2-241

Label, Caution [Apply Parking Brake]
(Japan Only), 2-241

Label, Logo, 05.75L 2Color [ES], 2-241

Label, Logo, 07.95L 2Color [FaST], 2-241

Label, Logo, 12.3L 4Color [ec- H20], 2-241

Label, Logo, 16.9L 4Color [ec- H20], 2-241

Label, Model, 2Color [M20], 2-241

Label, Opertnl, Telem [Fcc/Ic], 3-57

Label, Switch, Rocker [M20/M30], 2-13

Lamp Strobe, Amb [12-48 Vdc], 3-51, 3-53

Lamp, 12vdc [Speaker], 2-7

Lamp, Bulb, Flsh, 3-49, 3-52

Lamp, Bulb, Strobe, 3-51, 3-53

Lamp, Flasher, Amb [12-48 Vdc], 3-49,
3-52

Lamp, Halogen [Speaker], 2-7

Latch, 2-15, 2-55, 2-105, 2-107, 2-113,
2-115, 2-135, 2-136, 3-65

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-87

Latch Kit, Cover, Soltn, Replmt[M20/T20],
2-135, 2-136

Latch, Cover, 2-136

Latch, Door [Southco 91-562-07], 2-21,
2-127, 2-131

Latch, Hook, 2-129, 2-133

Lens, Blue, Option, F/ Strobe / Fish Light,
3-49, 3-51, 3-52, 3-53

Lens, Lamp, Amb, Strobe/Flasher, 3-49,
3-51, 3-52, 3-53

Lens, Red, Option, F/ Strobe / Fish Light,
3-49, 3-51, 3-52, 3-53

Light Kit, Fish, Ci [M20 And T20], 3-49

Light Kit, Fish, W/Ohg, Ci[M20 And T20],
3-52

Light Kit, Strobe, Ci [M20 And T20], 3-51

Light Kit, Strobe, W/Ohg, Ci [M20 And
T20], 3-53

Light, Led, .312D, 2 Volt [Tri- Color]
(ec-H20 only), 2-13

Light, Panl, 14vdc, ,1.1X1.0,2-13

Light, Tail, 12vdc, 2-107

Link Assy, Rod-End, M12, 2-121

Lock- Off, 12v, Lpg [Mit], 6-29

Lock, Secondary, 2cav, Mp280 Sealed,
4-27

Loom, Convoluted, Split 5/8 [Mit], 6-15

Magnet, Drive Brush, 2-87

Maint Kit, 400hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, 800hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, Gas, 400hr[M20/T20], 1-1

Maint Kit, Gas, 800hr[M20/T20], 1-1

Maint Kit, Lpg, 400hr[M20/T20], 1-1

Maint Kit, Lpg, 800hr[M20/T20], 1-1

Manifold, Bar, Spray, 37.5inch, 2-141

Manifold, Exhaust, 5-9

Manifold, Exhaust [Mit 2.0/2.41], 6-16

Manifold, Gas, Relief, Valve, 2-85

Manifold, Intake [1.6l], 2-25, 2-27, 2-29,
2-31, 2-35

Manifold, Intake [Mit 20/24m Tilt], 6-15

Manifold, Water, 3-39

Manual, Eng, Cd- Rom [Tier li,Gm1.6l],
3-71

Manual, Oprtr [M20 Gas/Lpg En], 3-71

Manual, Oprtr [M20 Gas/Lpg, Es, Na], 3-71

Manual, Oprtr [M20 Gas/Lpg, Fr, Na], 3-71

Manual, Parts [M20 Gas/Lpg En], 3-71

Manual, Service [M20 En], 3-71

Manual, Service, Cd- Rom [Mit2.01], 3-71

Manual, Service, Eng [Gm1.6l], 3-71

M20 Gas/LPG 331381 (5- 2016)

7-25



CROSS REFERENCE

Manual, Service, Eng[Gm1.61 Em Cer],
3-71

Mat, Floor, 2-9

Media, Cd- Rom, Training [ec- H20
Tennant], 3-71

Mirror, Convex, 0.50D, 3-55

Mixer , Lpg, 2-35, 6-30

Mixer, Lpg [Gm 1.6l], 2-31

Mixer, W/70deg Ftg, 2-35

Module Kit, Replmt [Ec- H20], 4-29

Module Kit, Replmt [Ec- H20] (See
Breakdowns), 3-37

Module, Ecu, Gas [Gm 1.61], 2-25

Module, Ecu, Gas [Gm1.6l 2010], 2-29

Module, Ecu, Gas [Gm1.61 2700], 2-27

Module, Ecu, Gas [Mit 2.01 2013], 6-25

Module, Ecu, Lpg [Gm 1.61], 2-31

Module, Ecu, Lpg [Gm1.61 2010], 2-35

Module, Ecu, Lpg [Gm1.6l 2700], 2-35

Module, Ecu, Lpg [Mit 2.01 2013], 6-25

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-37

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-9

Molding, Trim, Pvc, .08-.11 06.8I, 2-79

Molding, Trim, Pvc, .08-.11 13.21, 2-85

Molding, Trim, Pvc,.18-.31 07.5l, 2-107

Motor Kit, Pump, Repair,, 4-27

Motor Kit, Repimt [M20&T20], 2-147

Motor, Ele [12vdc, Shaker], 2-105

Motor, Ele 12Vdc, Shakr, 2-105

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-26

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Ex] .194 R 3000 (See
Breakdowns), 2-151

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.17 Lh 3000, 2-149,
2-151

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi- Dir 1500,
2-113, 2-115

Motor, Hyd, Gear, Int 04.5 Bi- Dir 1500
(See Breakdowns), 2-113, 2-115

Motor, Hyd, Gear, Int 08.9 Bi- Dir 2500,
39,49

Motor, Hyd, Gear, Int 08.9 Bi- Dir 2500
(See Breakdowns), 3-7, 3-9

Motor, Hyd, Gear, Int 19.0 Bi- Dir 3000
(See Breakdowns), 2-91

Mount Widt, Eng, Gas/Lpg, 2-23

Mount WIdt, Valve, Pinch, Lh, 2-145

Mount WIdt, Valve, Pinch, Rh, 2-139

Mount, Fltr, Remote, 6-21

Muffler, Catalytic [Gm 1.6], 2-51

Muffler, Catalytic [Gm 1.61 2007], 2-53

Muffler, Catalytic [Gm 1.61 2010], 2-53

Muffler, Catalytic [Mit 2.0l 2013], 2-77

Muffler, Short [Non- Catalytic Gm1.6/3.0],
2-51

Muffler, Vacfan, 4.0id, 2-151

N

Nipple, Hose, 3-63

Nozzle, 3-63

Nozzle Kit, Spray, Ci, 3-63

Nozzle, Spray, Gun, 3-63

Nozzle, Wand, Plstc, 14.0l, 3-61

Nozzle, Wand, Plstc, 14.0lg, 3-59

Nut, 6-9, 6-10

Nut-Hxslot .75-16  Pltd, 4-8

Nut, Adj, Mtg, Tank, Lpg, 2-87

Nut, Coil, F/#8, 4-11, 4-13, 4-15, 4-17,
4-19, 4-21, 4-23

Nut, Coil, Nyl Patch, 4-15, 4-17, 4-21, 4-23

Nut, Flange, 6-13

Nut, Fing, M05- 0.8, 2-35, 6-30

Nut, Fing, M8, 6-15, 6-16, 6-19, 6-21, 6-22

Nut, Ftg, Hyd, 0.56- 18, 2-171

Nut, Hex, Fing, M5 X 0.8, 2-101

Nut, Hex, Fing, M6 X 1.00, 2-59, 2-75,
2-79

Nut, Hex, Fing, M8 X 1.25, 2-37, 2-39,
2-127, 2-131, 2-171

Nut, Hex, Jam, .31-24, 2-95

Nut, Hex, Jam, .50- 20, 2-117, 3-11

Nut, Hex, Jam, .50-20, Lh, 2-117

Nut, Hex, Jam, M10 X 1.5, Ss, 2-49, 2-87

Nut, Hex, Jam, M20 X 1.5, 2-17

Nut, Hex, Lock, .25-20, NI, 2-83, 2-85,
2-147, 2-151

Nut, Hex, Lock, .25-20, NI, Ss, 2-97, 2-99

Nut, Hex, Lock, .31-18, NI, 2-15, 2-49

Nut, Hex, Lock, .31-18, NI, Thin, 2-15

Nut, Hex, Lock, .31-24, NI, Thin, 2-151

Nut, Hex, Lock, .38- 16, NI, Ss, 2-87, 3-11

Nut, Hex, Lock, .38- 16, NI, Thin, 2-87,
2-99, 2-147, 2-151

Nut, Hex, Lock, .50-13, NI, Ss, 2-125

Nut, Hex, Lock, .50-13, NI, Thin, 2-117

Nut, Hex, Lock, .50-20, NI, Thin, 2-117

Nut, Hex, Lock, .75-10, NI, 2-91

Nut, Hex, Lock, #08-32, NI, 2-13

Nut, Hex, Lock, M10 X 1.5, NI, 2-55, 2-59,
2-79, 2-87, 2-151, 2-171, 3-55, 3-67

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-103,
2-111, 2-121, 2-125

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-117,
2-121

Nut, Hex, Lock, M12 X 1.75,Nl, 2-23, 2-63,
2-65, 2-93

Nut, Hex, Lock, M4 X 0.7, NI, 2-15, 2-21,
2-56, 3-21

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-21,
2-99, 2-127, 2-131, 3-3

Nut, Hex, Lock, M4 X 0.70, NI, 3-69

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-37

Nut, Hex, Lock, M5 X 0.8, NI, 2-15, 2-25,
2-31,2-89

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-113,
2-115, 2-141, 3-13, 3-19, 3-25

Nut, Hex, Lock, M5 X 0.80, NI, 3-37, 3-57,
3-63

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 3-33,
3-43, 3-47, 3-49, 3-51, 3-52, 3-53,
3-65

Nut, Hex, Lock, M6 X 1.0, NI, 2-15, 2-17,
2-19, 2-25, 2-31, 2-41, 2-45, 2-55,
2-89, 2-95

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-13,
2-51, 2-105, 2-109, 2-111, 2-119,
2-121, 2-141, 2-143

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-43,
2-47, 2-59, 2-71, 2-73, 2-79, 2-85,
3-69

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 3-57,
3-65

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-143

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-9,
2-21, 2-41, 2-43, 2-45, 2-47, 2-49,
2-55, 2-61, 2-71, 2-73, 2-75, 2-79,
2-81, 2-83, 2-85, 2-87, 2-89, 2-95,
2-99, 2-129, 2-133, 2-175, 3-15, 3-69

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-51,
2-53, 2-55, 2-61, 2-77, 2-99, 2-103,
2-105, 2-109, 2-111, 2-113, 2-115,
2-117, 2-119, 2-121, 2-123, 2-125,
2-127, 2-131, 2-135, 2-139, 2-145,
2-149, 3-7, 3-13, 3-15

Nut, Hex, M10 X 1.5 [Stover], 2-51

Nut, Hex, M10 X 1.50 [Stover], 2-51, 2-53,
2-77

Nut, Hex, Sltd, .75-16, 2-93, 2-115

Nut, Hex, Sltd, .75-18, 2-113

Nut, Hex, Sltd, 1.12-18, 2-91

Nut, Hex, Sltd, M20 X 2.5, 8, 2-113, 2-115

Nut, Hex, Std, .25-20, 2-27, 2-29, 2-35,
2-67, 2-69

Nut, Hex, Std, .25-28, 2-95, 2-97

Nut, Hex, Std, .25-28, Lh, 2-95

Nut, Hex, Std, .31-18, 2-49, 3-55

Nut, Hex, Std, .38- 16, 2-53, 2-77

Nut, Hex, Std, M10 X 1.50, 2-105

Nut, Hex, Std, M12 X 1.75, Ss, 2-129,
2-133, 2-149

Nut, Hex, Std, M16 X 2.0, 2-19

Nut, Hex, Std, M3 X 0.5, 8, 2-105

Nut, Hex, Std, M5 X 0.8, 8, 2-23, 2-99

Nut, Hex, Std, M6 X 1.00, 8, 3-37

Nut, Hex, Std, M8 X 1.25, 2-9, 2-49, 2-105

Nut, Hex, Std, M8 X 1.25, Brs, 2-23

Nut, Hex, Std, M8 X 1.25, Ss, 2-129, 2-133

Nut, Hex, Stover, M8, 2-77

Nut, Hex, Stover, M8 X 1.25, 2-59

Nut, Isolator, .38-16 Wall Th .015-.437,
3-59

Nut, Low Crown, .50- 20, 2-147

Nut, M10-1.25 Fig [Mit], 6-16, 6-18

Nut, M10-1.25, Hx Flg [Mit], 6-25

Nut, M6- 1.0 Flange [Mit], 6-25, 6-29

Nut, M8-1.25 [Mit], 6-15

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, Motor, Hyd, 4-5

Nut, Solenoid, 4-13, 4-15, 4-17, 4-19, 4-21,
4-23

Nut, Strainer, 6-7

7-26

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Nut, T, M10 X 1.50 X 15.80d X 13.0I,
2-127, 2-131

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Wheel, .50-20 X 60 Angle, 2-91

(o)
0-Ring, 6-3, 6-5, 6-12
O-Ring [Mit 208 Buna- N], 6-22, 6-23
Ohg Kit, Ci [M20 And T20], 3-55
Qil, Hyd [EI, Iso 100, 01gal], 1-2
Qil, Hyd [EI, Iso 100, 05gal], 1-2
Oil, Hyd [El, Iso 32, 01gal], 1-2
Oil, Hyd [El, Iso 32, 05gal], 1-2
Qil, Hyd [El, Iso 68, 01gal], 1-2
Qil, Hyd [El, Iso 68, 05gal], 1-2
Outlet, Water, W/Plug [Mit 2.0/2.41], 6-22

P

Pad, Armrest, 4-31

Pad, Pedal, Brake, 3.961 2.36w 0.75, 2-95

Pad, Tank, Hyd [W/Psa], 2-171, 2-173

Paint, Airdry, Blk, 120z, 1-2

Paint, Airdry, Gray, 120z [Enamel], 1-2

Paint, Airdry, Iron Gray,120z[Pwdr Coat],
1-2

Paint, Airdry, Off- White, 120z, 1-2

Paint, Airdry, Teal, 120z, Solid, 1-2

Pan, Qil, 6-7

Pan, Oil, W/ Baffle / Plug / Seal, 5-8

Panel Kit, Instmt, Repair [M20/M30], 2-13

Panel Widt, Adj, 2-9

Panel Widt, Adj [2007], 2-9

Panel Widt, Filler, 2-7

Panel Widt, Gas, Repimt, 2-9

Panel Widt, Gas, Repimt [W/Fast], 2-9

Panel Widt, Gas, Replmt, TJ (Japan only),
29

Panel Widt, Gas, Repimt, TJ [W/Fast]
(Japan only), 2-9

Panel Widt, Gas, Replmt, TJ, W/Es (Japan
only), 2-9

Panel Widt, Gas, W/ Es, Repimt, 2-9

Panel Widt, LPG, Replmt, 2-9

Panel Widt, LPG, Replmt [W/Fast], 2-9

Panel Widt, LPG, Replmt, TJ (Japan only),
29

Panel Widt, LPG, Replmt, TJ [W/Fast]
(Japan only), 2-9

Panel Widt, LPG, Replmt, TJ, W/Es
(Japan only), 2-9

Panel Widt, LPG, Replmt, W/Es, 2-9

Panel Widt, Shrd, Fan, 2-55

Panel, Access, Door, 2-9

Panel, Access, Floor, 2-9

Panel, Instmt, Rh, Gas, Replmt, 2-13

Panel, Instmt, Rh, Lpg, Replmt, 2-13

Panel, Instmt, Rh, Lpg, Repimt, Ce (Japan
and CE Only), 2-13

Panel, Kit, Instmt, Replmt [M20/M30
ec-H20 only], 2-13

Pawl, Str, 2-113, 2-115

Pedal, Brake, Lock, 2-95

Pedal, Propel, 2-97

Pin Kit, Wheel, Ci [M20/T20/M30], 2-7,
2-107, 3-13

Pin Widt, 3-11

Pin Widt, Front, 2-123, 3-9

Pin WIidt, Lift (Replaced by 9003478),
2-125

Pin WIdt, Pivot, Hppr, 2-7

Pin, 0.63d 01.8l, 1/M10h, 2cham, 2-125

Pin, 0.87d 01.8l, 1/M6 X 1.0, 1cham,Stl,
2-101

Pin, 30mmd X 215mml, 2-7, 2-107, 3-13

Pin, Arm, Safety, 2-101

Pin, Clevis, 0.25d X 0.75l, 2-95

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-95

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50l, 3-11

Pin, Clevis, 0.37d X 1.75l, 2-109, 2-111,
2-117, 2-129, 2-133, 3-11

Pin, Clevis, 0.37d X 2.00l, 2-121

Pin, Clevis, 0.50 D X 4.50l, 2-97

Pin, Clevis, 0.62d X 2.91l, 2-101

Pin, Clevis, 0.75d X 2.00l, 2-117

Pin, Clevis, 0.88d X 2.25I, 2-101

Pin, Cotter, .062 X 0.50, 2-95

Pin, Cotter, .094 X 1.00, 2-95, 2-101,
2-109, 2-111, 2-121, 3-7, 3-11

Pin, Cotter, .125 X 1.00, 2-97, 2-129,
2-133

Pin, Cotter, .125 X 1.25, 2-113, 2-115

Pin, Cotter, .125 X 2.00, 2-91

Pin, Cotter, .156 X 1.25, 2-117

Pin, Cotter, .156 X 2.00, 2-93, 2-107

Pin, Cotter, Hair, 0.31d .058 Wir, 2-15

Pin, Cotter, Hair, 0.38d .072 Wir, 2-117

Pin, Cotter, Hair, 0.62d .120 Wir, 2-101

Pin, Cotter, Hair, 1.00d .178 Wir, 2-7,
2-107, 3-13

Pin, Cotter, Hair, Dbl, 2-7, 3-13

Pin, Dowel, 6-3, 6-9, 6-10, 6-12

Pin, Dowel, Pump, Hyd, 4-7

Pin, Flywheel [Mit 20/20m], 6-18

Pin, Grvd, 0.43d 01.8I [303ss], 2-123, 3-9

Pin, Hitch, .375d X 3.12l, PI, 3-7, 3-9, 3-67

Pin, Lift, Drain, 2-143

Pin, Locating, Lpg, 2-87

Pin, Lock, Cyl Head, 14mm X 17mm, 5-3,
55

Pin, Lock, Transmission, 5-5

Pin, Locking, Steering, Tilt, 2-17

Pin, Retainer, 2-31

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin, Roll, .125 D X 0.75I, .125/.129, 2-107

Pin, Roll, .187d X 1.62l, .187/.192, 2-7,
2-107, 3-13

Pin, Spring, 6-9

Pin, Valve, Steering, 4-25

Pipe Kit, Exhaust, Replmt [M20.720, M30],
2-53

Pipe Kit, Exhaust, Replmt [Mako Mitsul],
2-77

Piston Set, Ring, 6-10

Piston, Pin [Std A], 6-10

Piston, Pin [Std B], 6-10

Piston, Pin [Std C], 6-10

Piston, Pump, Hyd, Gear, 4-5

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Brush, Side, 3-11

Plate Assy, Orifice, 0.01051d, Green, 4-32

Plate Kit, Repair, 2-23

Plate Widt, Arm, Stop, 2-101

Plate Widt, Fan, Hub [Gm 1.6l], 2-49

Plate WIdt, Hose, Vacuum, 2-147, 2-149

Plate Widt, Lift, Sqge, 2-121

Plate Widt, Mtg, 3-37

Plate Widt, Mtg, Fan, 2-149

Plate Widt, Mtg, Solenoid, 2-107

Plate WIdt, Retainer, Sqge, 3-9

Plate Widt, Seat, 2-15

Plate WIdt, Shaft, Fan [Shaft Extended],
2-75

Plate WIdt, Shakr, Side, 2-105

Plate Widt, Wrap, Brush, 2-117

Plate, Backing, Brake, 2-93

Plate, Bottom, Hppr, 2-109, 2-111

Plate, Cam, 4-7

Plate, Cover, 4-7

Plate, Cover, Screen, 3-69

Plate, Door, Clean- Out [Mit2013], 2-79

Plate, Guard, Belt [Gm 1.6l], 2-23

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt,
2-55

Plate, Handle, 2-113, 2-115

Plate, Hook, Latch, 3-65

Plate, Hook, Latch, [M20], 3-65

Plate, Hsng [FaST], 3-19

Plate, Inspection, 3-37

Plate, Label, Soltn Tank (ec- H20 only),
2-136

Plate, Mtg, 3-67

Plate, Mtg [Epr], 6-29

Plate, Mtg, Ecu [Mit 2.0/2.41], 6-25

Plate, Mtg, Latch, 2-135, 2-136

Plate, Mtg, Light, 2-13

Plate, Mtg, Prop Rod, 2-143

Plate, Mtg, Pump, 3-37, 3-63

Plate, Mtg, Relay, 2-27, 2-29, 2-35

Plate, Mtg, Seal, 2-19, 2-55

Plate, Mtg, Skirt, Scb Head (Replaced by
None), 2-119

Plate, Mtg, Vacuum Wand, 3-59

Plate, Mtg, Valve, 3-25, 3-33, 3-43

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Pin, Clevis, Upper, 2-101

Plate, Retainer, Door, Dump, 2-109, 2-111

Plate, Seal, Sound, 2-21

Plate, Shakr, 2-105

Plate, Shakr, Bar, 2-105

Plate, Shield, Dust, 2-75

Plate, Shield, Heat, Gas/Lpg, Replmt,
2-51,2-53

M20 Gas/LPG 331381 (5- 2016)

7-27



CROSS REFERENCE

Plate, Skirt, Front, 2-119

Plate, Spacer, Motor, Hyd [En], 4-9

Plate, Sppt, 2-95

Plate, Sppt, Tank, 2-143

Plate, Stop, Brake, 2-95

Plate, Tank, Bottom, 2-143

Plate, Tensioner, Adj [Mit 2.0/2.41], 6-17

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Water, Outlet [Mit Bypass], 6-23

Plate, Wear, Steering Valve, 4-25

Plug, 4-5, 6-3

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-25

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-143

Plug Orifice, Valve, Hyd, .140, 4-21, 4-23

Plug WIdt, Drive, Brush, 2-113, 2-115

Plug Widt, Drive, Brush, Sweep, 2-113,
2-115

Plug, .12npt, Ss, 2-27, 2-29, 2-31, 2-35

Plug, 1/8 Npt, Brs, Skt Hd [Mit], 6-15

Plug, 1/8npt, Brs [Mit], 6-30

Plug, 3/8npt X 5/16, Brs [Mit], 6-21

Plug, Bore, Valve, Relief, Qil Press, 5-7

Plug, Cap, 6-12

Plug, Drain, Expandable, 4.75-6.00, 2-143

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

Plug, Flare, 37deg [Mit], 6-7

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-31, 2-35

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-13

Plug, Hole, Rnd, 0.81h, Blk, 2-9

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
29

Plug, Hole, Rnd, 1.00h .03-.12, Blk Ny,
29

Plug, Hole, Rnd, 1.25H .03-.12, Blk Nyl,
2-15

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
29

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-135

Plug, Hose, Pyu, 2-139, 2-145

Plug, Hsng, Oil Pump, 5-7

Plug, Injector [Mit], 6-15

Plug, Manifold, Intake, 2-25, 2-27, 2-29,
2-31,2-35

Plug, Oil, Drain, 6-7

Plug, Orifice, 0.060, Ss [FaST li+], 4-32

Plug, Orifice, Valve, Hyd, .030, 4-11, 4-21,
4-23

Plug, Orifice, Valve, Hyd, .040, 4-11, 4-13,
4-15, 4-17,4-21, 4-23

Plug, Orifice, Valve, Hyd, .046, 4-19, 4-21,
4-23

Plug, Orifice, Valve, Hyd, .063, 4-19

Plug, Port, Sensor [Map], 2-25, 2-27, 2-29,
2-31,2-35

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-43

Plug, Rubber, 6-7

Plug, Spark, 1-1

Plug, Spark [Mitsubishi 2015 12mm], 6-19

Plug, Spark [Torch K6rf- 11 14mm], 6-19

Plug, Taper, 6-3

Plug, Tapper, 6-12

Plunger, 3-59, 3-61

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-39

Pulley Assy, Damper, Torsional, 6-10

Pulley, Idler, 6-9

Pulley, Pump, Water, 6-13

Pulley, Tension, Belt, Timing, 5-11

Pulley, Tensioner, 6-9

Pulley, Tensioner, Assy[Mit2.0/2.4]], 6-17

Pump Assy, Column, Es, 4-3

Pump Assy, Column, Es (See
Breakdowns), 3-5

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump Kit, Mtg, Aux, Ci [M20 & T20], 2-169

Pump, Diaphragm, 4-27

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

Pump, Detgt, 14vdc, 150ml/Min 20psi,
4-26

Pump, Detgt, 14vdc, 150ml/Min 20psi (See
Breakdowns), 3-3

Pump, Diaphragm (See Breakdowns), 3-63

Pump, Fuel, 2-85

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-83

Pump, Gear, Drive, Oil, 6-12

Pump, Gear, Oil, 6-12

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdowns), 2-169

Pump, Oil, 5-7, 6-12

Pump, Soltn, 13.7vdc, 65psi [FaST li+],
3-29

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-37

Pump, Water, 6-13

Pump, Water [Gm], 5-7

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Rad Screen Kit, Replmt [M/T20,M30
G/Lp], 3-69

Radiator, 2-56

Radiator Kit, Repimt, Ci, 2-56

Radiator, W/ Hyd Cooler [Side X Side],
2-59, 2-79

Rail, Injector, Fuel, Plstc, 2-27, 2-29

Rail, Injector, Gas, W/ Press Reg, 2-25

Receptacle, Lamp [Speaker], 2-7

Regulator , 6-29

Regulator [Ep], 2-37, 2-39

Regulator, Lpg, 2-31

Regulator, Press, Electronic [Epr], 6-30

Relay, 12vdc, 20a, Spdt, 2-238

Relay, 12vdc, 40a, Spdt, 2-238

Relay, 12vdc, 40a, Spdt N/O, 2-89, 3-19,
3-63

Relay, 12vdc, 040a, Spdt No, 2-233, 3-29,
3-37

Repair Kit, Mixer, 2-35, 6-30

Repair Kit, Vaporizer, 6-29

Reservoir, Hyd, 10.0Gal, Replmt, 2-173

Resistor, Ele, Plug [430 , 2w], 3-46

Restrictor, Jet, Coolant, 2-31

Retainer, Boot, Steering Column, 2-17

Retainer, Camshatt, 5-11

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-93

Retainer, Skirt, 2-119

Retainer, Skirt, Front, 2-119

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Spring, 2-121

Retainer, Sqge, 3-7

Retainer, Sqge, Side, Lh, 2-131

Retainer, Sqge, Side, Rh, 2-127

Ring Kit, Piston, Std 78.95-79.02mm, 5-5

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .501, 2-123

Ring, Retainer, Steering Valve, 4-25

Ring, Retaining, 4-7, 6-17

Ring, Retaining, Ext, 0.38d, [E- Ring],
2-123, 2-125, 3-9

Ring, Retaining, Ext, 0.38d, [Selflock],
2-121

Ring, Retaining, Ext, 0.50d, Hd, 2-17

Ring, Retaining, Ext, 0.62d, Hd, 2-125

Ring, Retaining, Ext, 0.98d, [E- Ring], 2-95

Ring, Retaining, Ext, 1.00d, Basic, 2-113,
2-115

Ring, Retaining, Int, 2.00d, 2-101

Ring, Retaining, Pump, Hyd, 4-7

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-135, 2-136

Rivet, Plstc, .250d X 0.898, 2-17

Rivet, Plstc, .250d X 0.90, 3-39, 3-61

Rod, 2-95

Rod Assy, Connecting, 6-10

Rod Widt, Arm, Safety, 2-101

Rod- End, .25-28rh Fem 0.25b [Teflon],
297

Rod- End, .50-20Ih Fem 0.50- 20stud,
2-117

Rod- End, .50-20rh Fem 0.50b, 2-117

Rod- End, .50-20rh Mal 0.50b, 3-11

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-53, 2-77

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-117

Roller, Brg, 2-139, 2-145

7-28

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

S

Screen Kit, Hppr, Replmt [M20], 2-103

Screen Widt, Hppr, 2-103

Screen, Oil, 6-7

Screen, Oil Pump, W/ Suc Pipe, 5-7

Screen, Pump, 3-5

Screen, Vacuum, 2-143

Screw, 2-37, 2-39, 4-8, 6-5, 6-12

Screw, Adj, Valve, Hyd, 5-3

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-127,
2-131, 3-65

Screw, Btn, M8 X 1.25 X 25, Ss, 2-117, 3-7

Screw, Cap, 4-7

Screw, Cap, Motor, Hyd, 4-5

Screw, Flt, .25-20 X 1.00, Al, 2-147

Screw, Flt, .38-16 X 0.75, Al, 2-49

Screw, Flt, .38-16 X 1.00, Al, 2-49

Screw, Flt, .38-16 X 1.50, Al, 2-147

Screw, Flt, M10 X 1.5 X 25, 10.9, 2-127,
2-131

Screw, Flt, M10 X 1.5 X 30, Ss 18-8,
2-109

Screw, Flt, M8 X 1.25 X 20, Bk, 2-127,
2-131

Screw, Flt, M8 X 1.25 X 25, 2-21

Screw, Flt, M8 X 1.25 X 25, 10.9, 2-109

Screw, FIt, M8 X 1.25 X 30, Ss, 2-139,
2-145

Screw, Flt, Soc, .25-20 X 1.00, Al, 2-151

Screw, Flt, Soc, .38-16 X 1.00, Al, 2-75

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss,
2-143

Screw, Hex, .25-20 X 0.50, 5, 2-23

Screw, Hex, .25-20 X 0.50, G5, 2-27,
2-29, 2-35, 2-67, 2-69

Screw, Hex, .25-20 X 0.75, G5, 2-27,
2-29, 2-35

Screw, Hex, .25-20 X 0.75, NI, 2-151

Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9

Screw, Hex, .25-20 X 1.75, Ss, 2-97

Screw, Hex, .25-20 X 2.25, Ss, 2-97

Screw, Hex, .31-18 X 1.75, 5, 2-49

Screw, Hex, .31-18 X 4.50, 5, 2-49

Screw, Hex, .31-24 X 0.75, NI, 2-99

Screw, Hex, .38-16 X 0.75, G5, 2-49

Screw, Hex, .38-16 X 0.75, NI, 2-113,
2-115, 3-7, 3-9

Screw, Hex, .38-16 X 0.88, 5, 3-67

Screw, Hex, .38-16 X 1.00, 5, 2-83, 2-99

Screw, Hex, .38-16 X 1.25, 5, 2-169, 3-59

Screw, Hex, .38-16 X 1.25, NI, 2-99

Screw, Hex, .38-16 X 1.50, Ss, 3-11

Screw, Hex, .38-16 X 2.00, Ss, 2-99

Screw, Hex, .38- 16 X 3.00, 5, 2-87

Screw, Hex, .38-16 X 3.75, 5, 2-87

Screw, Hex, .50-13 X 1.25, 5, 2-23

Screw, Hex, .50-13 X 1.50, 5, 2-117

Screw, Hex, .50-13 X 3.00, Ss18- 8, 2-125

Screw, Hex, .75-10 X 3.25, G5, 2-91

Screw, Hex, .75-10 X 4.00, 5, 2-91

Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-63

Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-19

Screw, Hex, #10-24 X 0.50, Ss, 2-49

Screw, hex, H6 X 1.00 X 20, 9.8, Sems,
3-57

Screw, Hex, M07-1.00 X 20.0, 8.8, 2-23

Screw, Hex, M10 X 1.25 X 25, 8.8, 2-63,
2-65

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-17

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-49

Screw, Hex, M10 X 1.5 X 20, Ss, 2-105,
2-109, 2-111

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-7, 2-9,
2-23, 2-171

Screw, Hex, M10 X 1.5 X 25, Ss, 2-101,
2-107, 2-117, 2-129, 2-133

Screw, Hex, M10 X 1.5 X 30, 8.8, 3-55

Screw, Hex, M10 X 1.5 X 30, Ss, 2-7,
2-109, 2-111, 2-121, 3-13

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-51,
2-53, 2-77, 3-67

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-151

Screw, Hex, M10 X 1.5 X 45, 8.8, 3-67

Screw, Hex, M10 X 1.5 X 80, 8.8, 3-67

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-53

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-59

Screw, Hex, M10 X 1.50 X 45, 8.8, 2-59,
2-79

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-105

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11

Screw, Hex, M12 X 1.75 X 30, Ss, 2-107

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-63,
2-65

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-93,
2-117

Screw, Hex, M12 X 1.75 X 55, Ss, 2-129,
2-133

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-23,
2-63, 2-65

Screw, Hex, M16 X 2.0 X 90, 8.8, 2-19

Screw, Hex, M4 X 0.7 X 10, Fmg, 2-101

Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

Screw, Hex, M4 X 0.70 X 10, Ss, 3-69

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-29

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-117

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13, 3-67

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-59

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-15,
2-99, 2-101

Screw, Hex, M5 X 0.80 X 10, Fmg, 3-37

Screw, Hex, M5 X 0.80 X 16, Fmg, 3-61

Screw, Hex, M5 X 0.80 X 16, Ss, 3-57

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-37

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-7,
2-55, 2-171

Screw, Hex, M6 X 1.0 X 12, Ss, 3-65

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-19,
2-25, 2-31, 2-55, 2-89, 2-95

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-95,
2-97, 2-107, 2-119, 3-3, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 16, Ss, 2-105

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-15,
2-41, 2-45, 2-55

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-56, 2-101

Screw, Hex, M6 X 1.0 X 20, Ss, 2-51, 2-53,
2-77,2-109, 2-111, 2-141, 2-143

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-107

Screw, Hex, M6 X 1.0 X 25, Ss, 2-129,
2-133

Screw, Hex, M6 X 1.0 X 35, Ss, 2-119

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-85

Screw, Hex, M6 X 1.0 X 55, Ss, 2-143

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-95

Screw, Hex, M6 X 1.00 X 12, Ss, 2-136,
3-37, 3-65

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-9,
2-27, 2-29, 2-35, 2-37, 2-87

Screw, Hex, M6 X 1.00 X 16, Fmg, 2-59,
3-69

Screw, Hex, M6 X 1.00 X 16, Ss, 3-29

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-23,
2-77

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-17, 2-19, 2-59, 2-79, 3-37

Screw, Hex, M6 X 1.00 X 20, Ss, 2-129,
2-133

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-13, 2-43, 2-47, 2-59, 2-71, 2-73,
2-79

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
3-69

Screw, Hex, M6 X 1.00 X 25, Ss, 2-143

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-27,
2-29, 2-35

Screw, Hex, M6 X 1.00 X 35, Ss, 3-37

Screw, Hex, M8 X 1.25 X 110, Ss, 2-123,
3-15

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-75, 2-175

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-113,
2-115

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-49,
2-75, 2-143, 3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-113,
2-115, 2-139, 2-145

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-15, 2-19, 2-21, 2-41, 2-45, 2-49,
2-59, 2-61, 2-75, 2-81, 2-83, 2-85,
2-87,2-91, 2-95, 2-147

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-21, 2-55, 2-61, 2-87, 2-105, 2-113,
2-115, 2-117, 2-119, 2-129, 2-133,
2-135, 2-139, 2-143, 2-145, 2-147,
2-149, 2-175, 2-177, 3-3, 3-5, 3-21,
3-29, 3-37, 3-47, 3-49, 3-51, 3-63

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-7, 2-9,
2-41, 2-43, 2-45, 2-47, 2-55, 2-59,
2-71, 2-73, 2-75, 2-79, 2-81, 2-83,
2-85, 2-87, 2-105, 2-139, 2-145,
2-149, 2-171

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7,2-59, 2-79, 2-89, 2-107, 2-143,
2-151, 3-69

M20 Gas/LPG 331381 (5- 2016)

7-29



CROSS REFERENCE

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-119,
3-21, 3-25, 3-33, 3-43

Screw, Hex, M8 X 1.25 X 25, Ss, 2-61,
2-99, 2-103, 2-109, 2-111, 2-113,
2-115, 2-119, 2-121, 2-135, 2-149,
3-7,3-11, 3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-75,
2-139, 2-145

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-173, 3-69

Screw, Hex, M8 X 1.25 X 30, Ss, 2-149

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-95,
2-139, 2-145

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-59, 2-79, 3-69

Screw, Hex, M8 X 1.25 X 35, FI, Ss, 2-149

Screw, Hex, M8 X 1.25 X 35, Ss, FI, 2-121

Screw, Hex, M8 X 1.25 X 40, 8.8, Fl, 2-75

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-99

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-83,
2-85

Screw, Hex, M8 X 1.25 X 45, Ss, 2-51,
2-53, 2-77, 2-125

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-99

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-119

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-105,
2-121

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-9,
2-49

Screw, Hex, M8 X 1.25 X 60, FI, 2-117

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-95

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-75,
2-125

Screw, Motor, Hyd [En], 4-9

Screw, Mtg [Ehpr98], 4-17, 4-23

Screw, Pan, #12-16 X 0.50, F/ Plstc,
2-143, 3-70

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-136

Screw, Pan, M3 X 0.5 X 20, 4.8, 2-105

Screw, Pan, M4 X 0.7 X 10, Ss, 2-127,
2-131

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-21

Screw, Pan, M4 X 0.7 X 16, Ss, 2-21, 3-3

Screw, Pan, M4 X 0.7 X 20, 4.8, 2-107

Screw, Pan, M4 X 0.7 X 20, Ss, 2-107

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-15

Screw, Pan, M4 X 0.7 X 35, Ss, 2-99

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-55

Screw, Pan, M5 X 0.8 X 12, Ss, 2-15, 2-21,
2-87, 2-105, 2-141, 3-19, 3-25

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-25, 2-31

Screw, Pan, M5 X 0.8 X 40, Ss, 2-113,
2-115, 3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-63

Screw, Pan, M6 X 1.0 X 16, Ss, 2-121

Screw, Pan, M6 X 1.00 X 16, 4.8, 2-49

Screw, Pan, M8 X 1.25 X 25, BIk, 2-9,
2-13, 2-15, 2-17, 2-21

Screw, Pan, M8 X 1.25 X 25, Ss, 2-7

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
2-21, 2-135, 2-136

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-135, 2-136

Screw, Pan, Phl, M4 X 0.70 X 20, Ss, 3-37

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-29, 3-33, 3-65

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-29

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-43, 3-47, 3-49, 3-51, 3-52, 3-53

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-5

Screw, Set, #10-24 X 0.25, NI, 2-105

Screw, Soc, .25-20 X 0.75, Al, 2-17

Screw, Soc, .38-16 X 1.50, Al, 2-23

Screw, Soc, .50-13 X 1.50, Al, 2-91

Screw, Soc, M12 X 1.75 X 55, 10.9, 2-23

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-91

Screw, Soc, M4 X 0.70 X 16, 6-30

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-25

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-25

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-27,
2-29, 2-35

Screw, Soc, M6 X 1.00 X 45, 12.9, 2-27,
2-29

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-129,
2-133

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-129,
2-133

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-35

Screw, Valve, Steering, 4-25

Screw,Hex, M5 X 0.80 X 29, 8.8, 3-57

Seal Kit, Cartridge, 2-177, 4-11, 4-13, 4-15,
4-17, 419, 4-21, 4-23

Seal Kit, Motor [CI], 3-9, 4-9

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-25

Seal Kit, Valve [Ehpr98], 4-17, 4-23

Seal Replmt Kit, 4-8

Seal, Sponge, 0.88 1.00W 43.0L, 2-19

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-15, 2-21

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08it,
29

Seal, Afmkt, Bulb, Str, 0.58d 08ft, 2-79,
3-69

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-19

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft,
2-79

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft
(Replaced By none), 2-105

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-135, 2-136

Seal, Cam Shaft, Front, 6-5

Seal, Cap, 6-5

Seal, Case, Oil, Rear, 6-3

Seal, Door, Dump, 2-109, 2-111

Seal, Door, Dump, Side, 2-109

Seal, Drive, Rear, Grease Cav, 2-91

Seal, Foam, 0.50, 2-9

Seal, Oil, 6-3, 6-12, 6-19

Seal, Oil, Cshtft, 5-5

Seal, Org, 2-31

Seal, Org, .069 X 3.06id, 2-169

Seal, Org, .072 X 00.35id #04, 4-11, 4-19,
4-21, 4-23

Seal, Org, .078 X 00.47id #06, 4-11, 4-13,
4-19, 4-21, 4-23

Seal, Org, .078 X 00.47id 06, 4-15, 4-17

Seal, Org, .087 X 00.64id #08, 4-19

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, 5-3

Seal, Org, Cap, Fitr, Oil, 5-8

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Lpg, Mixer, 6-28

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug, 5-7,
5-8

Seal, Org, Sensor, Temp [Epr], 2-37, 2-39

Seal, Org, Throttle Body, 2-31

Seal, Org, Water Pump, 5-7

Seal, Panl, Instmt, 2-9

Seal, Plug, Drain, Nitrile, 2-143

Seal, Radiator, 2-55

Seal, Radiator, Upper, 2-89

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-13

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Shaft, Drain Plug, 2-143

Seal, Tube, Water [Mit 2.0l], 6-22

Seal, Ure, 0.38 0.75w 13.2l Adh, 2-151

Seal, Ure, 0.38 0.75w 33.0l Adh, 2-151

Seal, Wire, 14/16ga [Wp / Mp280 Sealed)],
4-27

Sealant, Tube, Ds, 5-8

Seat, 4-31

Seat (See Breakdowns), 2-15

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Suspension, W/1 Arm And Belt, 2-15

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Seatbelt, 4-31

Seatbelt, Retractable [Deluxe Seat], 2-15

Send- Unit, Fuel, 2-83

Send- Unit, Fuel [2007], 2-85

Send- Unit, Water, Temp, 04npt
1130h/195d, 2-173

Sender, Oil, Press [Mif] (3 Prong), 6-12

Sensor [T Map], 2-27, 2-29, 2-35

Sensor [Tmap], 2-25, 2-31, 6-25

Sensor Kit, Repair [Thermo- Sentry, M20],
2-105

Sensor, Camshaft [Mit], 6-25

Sensor, Exhaust, Tailpipe, 2-53, 2-77, 6-25

Sensor, Level, Liq, 14vdc 01a .62- 11,
2-136, 2-143, 3-5

Sensor, Oxygen, 2-51

Sensor, Oxygen [Gm 1.6L/3.0L 2007], 2-53

Sensor, Position, Cshit, 2-23, 5-7

7-30

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Sensor, Spd / Dir, 6- 30vdc, 2-99

Sensor, Spd, Timing Wheel [3.01], 6-25

Sensor, Temp [Epr], 2-37, 2-39

Sensor, Temp, Coolant, 2-23, 6-25

Sensor, Temp, Water [Rework For 1.6GM],
2-23

Shaft Widt, Brake, 2-95

Shaft Widt, Pedal, Brake, 2-95

Shaft, Arm , Rocker, 6-9

Shaft, Arm, Rocker, 6-9

Shaft, Brush, Idler, 2-113, 2-115

Shaft, Cap, Rocker, 6-9

Shaft, Left, Balancer, 6-11

Shaft, Motor, Hyd, 4-5

Shaft, Output, 4-8

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Pump, 4-7

Shaft, Pump, Water, 4-3

Shaft, Right, Balancer, 6-11

Shaft, Spring, Rocker, 6-9

Shaker Widt, 2-105

Sheave Assy Kit, Repair, 2-49

Sheave, 5.00dia [Gm1.61 2007], 2-49

Sheave, Cshft, 5-5

Sheave, Mach [Gm1.6] 2615rpm Fan],
3-69

Sheave, Mach [Gm1.6l], 2-49

Sheave, Mach [Mit 2615rpm Fan], 2-75

Shield, Heat, Gas/Lpg, Repimt, 2-53

Shield, Heat, Gas/Lpg, Repimt (Japan
Only), 2-53

Shield, Heat, Lower [Mit 20/24m], 6-16

Shield, Heat, Upper [Mit 20/24m], 6-16

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.61], 2-23

Shield, Tray, Drip [Mit 2013], 2-77

Shim Kit, 4-7

Shim, Washer, 0.88d 0.51b .020, 2-147

Shim, Washer, 0.88d 0.51b .060, 2-147

Shock Absorber, 2.3 Strk, 2-99

Shoe, Brake, 180 X 30mm, 2-93

Shoe, Plstc, Sqge, 14.0, 3-59, 3-61

Shrd Widt,Fan,G/Lp, Repimt
[M20/M30/T20], 2-59, 2-79

Shrd Widt,Fan,G/Lp, Repimt [TJ] (Japan
Only), 2-59, 2-79

Shroud Assy, Eng, 2-21

Shroud WIidt, Fan, 16.25d [Side X Side],
2-59

Shroud, Fan, 2-79, 3-69

Shroud, Front, Trimmed, 2-19

Shroud, Seat, 2-15

Skirt, Debris, Eng Radiator, 2-55

Skirt, Eng Fan, Gas / Lp, 2-59, 2-79

Skirt, Neo, .06, 06.38w 40.86l, 06 Hole,
1-1, 2-119

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole,
1-1, 2-127, 2-131

Skirt, Neo, .06, 07.63w 51.52I, 11 Hole,
2-119

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1, 2-119

Skirt, Neo, .06, 26.99w 40.55I, 36 Hole,
2-119

Skirt, Neo, .12, 05.39w 14.011, 02 SI, 2-119

Skirt, Neo, .18, 10.37w 27.951, 12 H&S,
1-1, 2-127, 2-131

Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole,
1-1,2-119

Sleeve, 0.31b 0.50d 0.3, Ss, 2-129, 2-133,
2-143

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-129,
2-133

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Nyl, #37 05.01, 2-91

Sleeve, Nyl, 2.38id 25.0l, 2-91

Sleeve, P/M, 0.31b 0.50d 0.31 [430ss],
2-139, 2-145

Sleeve, P/M, 0.31b 0.50d 0.71 [430ss],
2-123, 2-139, 2-145

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-51, 2-53, 2-77, 2-113, 2-115

Sleeve, P/M, 0.34b 0.63d 0.61, Bnz, 2-125

Sleeve, P/M, 0.34b 0.63d 1.2], Bnz, 2-123

Sleeve, P/M, 0.37b 0.50d 0.61 [430ss],
3-11

Sleeve, P/M, 0.43b 1.00d 1.01, Stl, 2-83

Sleeve, P/M, 0.47b 0.75d 0.5l [430ss],
2-117

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8, 3-5

Sleeve, Throttle, Plstc [Bosch], 2-31

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17,
4-19, 4-21, 4-23

Solenoid, #8, 12vdc, 4-11, 4-13, 4-15,
4-17, 419, 4-21, 4-23

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Solenoid, Pull, 12vdc, Damper, 2-107

Spacer, 3-7, 3-9

Spacer Plate, 4-8

Spacer, Alternator [Mit 2.0/2.41], 6-20

Spacer, Belt, Balancer, Train, 6-11

Spacer, Coil, #8, 4-11, 4-21, 4-23

Spacer, Crankfshaft, 2-75

Spacer, Fan, 2-49

Spacer, Fan, Taper [2007], 2-49

Spacer, Fan, Taper [Mit 2013], 2-75

Spacer, Hub, Keyed, 3-7, 3-9

Spacer, Pad, Rbr, 2-121

Spacer, Plstc, Ny, 2-15

Spacer, Pump, Water, 2-75

Spacer, Ring, Throttle [Mit 40mm], 6-28

Spacer, Sppt, Fltr Lock Off, 2-31

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Strap, Adj, Alternator, 2-49

Spacer, Valve, Steering, 4-25

Sparkplug, 5-12

Sparkplug [Gm ], 1-1

Sparkplug [Gm, 1pick=1plug], 1-1

Spool, Pilot, Dual, Hyd, 4-21, 4-23

Spool, Pilot, Hyd, 4-11, 4-13, 4-15, 4-17,
4-19, 4-21, 4-23

Spring, 4-5

Spring Kit, Scu [Cl], 4-25

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg], 2-39

Spring, Cmpr, 0.90d .042wir 02.01, 2-123

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-17

Spring, Dsl, 1.000d 0.50id 1.7, 2-125

Spring, Extn, 0.750d X 0.09wir, 2.5I,
2-129, 2-133

Spring, Extn, 0.750d X 0.12wir, 4.31,2-99

Spring, Extn, 0.880d X 0.14wir, 9.0l
2-121

Spring, Extn, 2.000d 0.25wir 07.51, 2-117

Spring, Flat, Retainer, Angled Screen,
2-103

Spring, Flt, 0.08th, 4.50w X 07.01, 2-121

Spring, Keeper, 2-125

Spring, Motor, Hyd, 4-5

Spring, Tors, 0.75id .06wir 02.8coil, 2-95

Spring, Tors, 1.13id .12wir 02.3coil Rh,
295

Spring, Valve, 5-3

Spring, Valve, Relief, Oil Press, 5-7

Spring, Wir, 0.08d, Brake, Parking, 2-95

Spring, Wir, 0.16d, Brush Retaining, 2-5

Spring, Wir, 0.25d, Return, Brake, 2-93

Sprocket Assy, Cshtt, 6-9

Sprocket, Camshaft, 5-11, 6-9

Sprocket, Crankshaft, 5-11

Sprocket, Cshft, 6-11

Sprocket, Pump, Oil, 6-9

Sprocket, Shaft, Balancer, 6-11

Squeegee Assy, Sba, Linatex, 1-2, 3-7

Squeegee Assy, Sba, Ure, 1-2, 3-7

Squeegee Kit, Rear, Replmt [M20/T20],
2-123

Squeegee Widt, Rear, 2-123

Stand- Off, Hex, M8 X M8, Metal, 2-63,
2-65

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
55

Starter, Motor [Mit 2.0/2.41], 6-20

Steer- Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-17

Steer- Control, Hyd05, 06.1 2030, 4-25

Stem, Valve, Hyd, 4-13, 4-15, 4-17, 4-19,
4-21,4-23

Stem, Valve, Hyd [4w2p], 4-15, 4-17, 4-21,
4-23

Stem, Valve, Hyd, 4w2p, 4-11, 4-13, 4-19

Stop, Rotation, 2-125

Strainer, Hyd, 25gpm 100mesh Psi,
2-173

Strainer, Hyd, 025gpm 100mesh 03psi, 1-1

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5,
35

Strap, Adj, Alternator, 2-49

Strap, Door, Dump, 2-109, 2-111

Strap, Door, Dump, Side, 2-109

Strap, Mtg, Motor, .124.00W, 2-105

Strap, Mtg, Tank, Lpg, 2-87

Strap, Mtg, Tank, Lpg, Hinge, 2-87

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-59

M20 Gas/LPG 331381 (5- 2016)

7-31



CROSS REFERENCE

Strap, Rbr, Tie- Down, 2/Hooks 19.01, 2-89

Strap, Retaining, Hose, 2-139, 2-145

Strap, Sppt, 2-99

Strap, Static, Afmkt, 2-119

Strap, Tank, Gas, 2-83, 2-85

Strip Mtg, Seal, 2-19

Strip, Flap, Recirculation, 2-119

Strip, Non- Slip, 0.50w 06.0l, 2-123

Strip, Rbr, 0.06 01.00W 04.0L, 2-105

Strip, Rbr, 0.06 03.54w 03.5I [Neo/60],
3-37

Strip, Rbr, 0.06 04.00w 05.01 Neo/60,
2-105

Stud, 6-5

Stud, .31-18 2.75 M8 X 1.25, Ss, 2-123

Stud, Ball, .39d .31- 16, Gasspring, 2-15

Stud, M05- 0.8, 2-35, 6-30

Stud, M10 X 1.50 [35], 2-49, 2-51, 2-53

Stud, M10-1.25 X 50, Full Thrd [Mit], 6-25

Stud, M8-1.25 X 30 [Mit Double End],
6-15

Stud, M8-1.25 X 35 [Mit Double End],
6-15

Stud, M8-1.25 X 40 [Mit], 6-16

Stud, M8-1.25 X 50 Full Thrd [Mit], 6-15

Stud, Manifold, Intake, M8 X 28, 6-16

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-91

Switch Assy, Press, 3.0, 17.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-27

Switch, Ignition [Ku], 2-13

Switch, Indicator, Oil Press, 2-23, 5-7

Switch, Indicator, Oil Press [2010], 2-23,
57

Switch, Press, 0006psi Dpdt, 2-23

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 12vdc 08a Spst Nc 0070psi,
2-87

Switch, Press, 50 Psi, Pm02, 3-39

Switch, Press, Adj [4- 16 In Wir], 2-107

Switch, Press, Spdt 0008psi, 2-107

Switch, Rocker, Dpdt Mom/Off/Mom, 2-13

Switch, Rocker, Dpdt On/None/On, 3-63

Switch, Rocker, Dpdt On/Off/On, 2-13

Switch, Rocker, Spst, Mom, 3-37

Switch, Seat, 4-31

Switch, Seat, No [Delta 6440-04], 2-15

Switch, Snap, 15a No, Rlr, 2-101

Switch, Temp [160F], 2-105

Switch, Temp, Sealed, Nc, 2-105

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-135

Tank, Coolant, 03.30w 4.7hi 04.71,1liter,
2-61

Tank, Coolant, 03.6w 04.1hi 05.5l,1liter,
2-61, 2-81

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-55

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.26Gal, gas, Replmt, 2-83

Tank, Fuel, 11.2gal, Gas, Repimt [2007],
2-85

Tank, Lpg, 33lb, W/ Gauge [Empty, Liq],
2-87

Tank, Recvy, Trimmed, 2-143

Tank, Soltn, W/ Label [M20], 2-135

Tensioner, 6-9

Tensioner, Timing, Belt, 6-11

Terminal, Bullet, Mal, .157d, 12ga, 3-49,
3-51, 3-52, 3-53

Terminal, Fem, Mp280, Sealed, 18- 16ga,
4-27

Thermostat Kit, Coolant, Repimt [Mitsub],
6-22

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-8

Thurst, Case, 6-5

Tie, Cable, 6.0l, 1.25d Max, 3-52, 3-53

Tie, Cable, 11.3I, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-13, 2-25, 2-27, 2-59, 2-91, 2-115,
3-19, 3-39, 3-52, 3-53

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
4-29

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-19, 3-25, 3-33, 3-43

Tie, Cable, Nyl, 15.3L . W 4.5 Max D,
2-105

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-2

Tire, Drive, Scrbr, Non- Skid, 18.0X6.0,
291

Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0
(Optional Polyurethane), 2-91

Tire, Idler, Scrbr, Blk, 16.0X3.5, 2-93

Tire, Idler, Scrbr, Non- Skid, 16.0x3.5
(Optional), 2-93

Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5
(Optional Polyurethane), 2-93

Tower, Widt, Lift, Lh, Repimt [M20], 2-7

Tower, WIdt, Lift, Rh, Replmt [M20], 2-7

Track Assy, Slide, 4-31

Transport Kit, Ci [M20/M30}, 3-65

Tray Widt, Fuel, 2-83, 2-85

Tray Widt, Lpg, 2-87

Tray WIdt, Perma- filter (Replaced By
none), 2-105

Tray, Perma- Filter, 2-105

Tread, Non- Skid, 01.9w 08.01, 2-7

Tread, Non- Skid, 02.2w 11.5l, 3-13

Tread, Non- Skid, 03.0w 11.6l, 2-7, 2-9,
297

Tube [Pcv], 5-3

Tube Assy, Plug, Drain, 2-143

Tube Kit, Hyd, Case Drain [M20/T20],
2-115

Tube Kit, Tank, Recvy, Repimt, 2-145

Tube Kit, Tank, Soltn, Repmt, 2-139

Tube Widt, Arm, Safety, 2-101

Tube Widt, Exhaust, Gas/Lpg, 2-51

Tube Widt, Leg, Ohg, Lh, Pntd, 3-55

Tube Widt, Leg, Ohg, Rh, Pntd, 3-55

Tube WIdt, Plug, Drain, 2-143

Tube Widt, Tee, 2-41, 2-43, 2-45, 2-47

Tube Widt, Tee [Mit 2013], 2-71, 2-73

Tube Widt, Torque, 2-117

Tube, 0.50d 0.32b 00.41, Ss, 2-139, 2-145

Tube, 00.38d 00.26b 00.3I St Plt,
297

Tube, 00.50d 00.38b 00.61 Stl, 2-99

Tube, 2.90id 3.000d 02.41, Ss, 2-139,
2-145

Tube, Acrylic, Hose, Pinch, 2-145

Tube, Air Bleed, .62d 2.21 .12npt Alm,
2-25, 2-32

Tube, Bleed, Air, .620d 2.21 .12npt, Alm,
2-27, 2-37

Tube, Coolant, 1.3d, Lower, 2-61

Tube, Coolant, 1.3d, Lower [Mit 2013],
2-81

Tube, Coolant, Lower, 1.3d, 2-55

Tube, Cooling, Line [Mit], 6-23, 6-26

Tube, Distribution, Water, 2-141

Tube, Ds, 5-8

Tube, Exhaust, 1.5d, 2-51

Tube, Exhaust, Fing, 1.5d [M20/T20 2007],
2-53, 2-77

Tube, Hyd, 08 Jf08/Jf08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-113

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-115

Tube, Hyd, Main Return, 2-171

Tube, Hyd, Main Return [G/Lp Mit2013],
2-171

Tube, Hyd, Rear Sqge [M20], 2-171

Tube, Hyd, Sqge, 2-171

Tube, Hyd, Swp, 2-175

Tube, Pump, Water, 6-22

Tube, Pvc, Clr, 4.0 [Shc80], 3-23, 3-25

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-91

Tube, Transition, Casting, 2-151

Tube, Vacuum, 2-107

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal, 3-61

Tube, Wand, Vacuum, Metal [1pick=1box],
3-59

Tube, Water, Line [Mit], 6-22

Tubing Connctr.Kit, Gorman Pmp, 4-26

U
Upper Hsg Kit, Pump, Repair,, 4-27

\'/

Valve Assy [Proportional], 4-17, 4-23

Valve Assy, Relief [Cl], 4-25

Valve Assy, Water, Solenoid , 12vdc, 2-141

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-43

Valve Kit, Poppet, Gorman Rupp, 4-26

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Ball, 04pf, Chm W/ Handle, 2-83

Valve, Body, Throttle, Lpg, 2-32

7-32

M20 Gas/LPG 331381 (5- 2016)



CROSS REFERENCE

Valve, By- Pass, Oil Fltr, 5-8

Valve, Check, 2-31, 4-11, 4-13, 4-15, 4-17,
4-19, 4-21, 4-23

Valve, Check, 0002psi [FaST li+], 4-32

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [FaST li+], 4-32

Valve, Check, 0005psi Bm06/Bm08, 3-29

Valve, Check, 0005psi Pm04/Bm06, 3-39

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-43

Valve, Check, Pump, Water, 4-3

Valve, Cntrl, Hyd, 4-19

Valve, Cntrl, Hyd (See Breakdowns), 2-175

Valve, Cntrl, Hyd [M20 And T20] (Replaced
by 1037805), 4-13

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdowns), 3-15

Valve, Cntrl, Hyd [M20], 4-11

Valve, Cntrl, Hyd [M20] (See Breakdowns),
2-175

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-15, 4-17

Valve, Cntrl, Hyd, Solenoid, 03/16gpm
(See Breakdowns), 3-15

Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm,
4-23

Valve, Cntrl, Hyd, Solenoid, 12vdc 10gpm
(See Breakdowns), 2-177

Valve, Cntrl, Solenoid, 4-11, 4-21, 4-23

Valve, Exhaust, 5-3, 6-9

Valve, Fuelock, Lpg, Wire Connector, 2-31

Valve, Gasket, Pcy, 6-4

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/Om08 5000psi,
3-15

Valve, Hyd, Relief, 4-11

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdowns), 3-15

Valve, Hyd, Solenoid, 12vdc, 4-21

Valve, Hyd, Solenoid, 12vdc (See
Breakdowns), 2-177

Valve, Inlet, 6-9

Valve, Intake, 5-3

Valve, Lock Off, 2-37

Valve, Lock Off [Gm 1.6L 2010], 2-39

Valve, Lpg, Press Relief [Rego], 2-87

Valve, Motor, Hyd, 4-5

Valve, Pcv, 6-4

Valve, Relief, 4-13, 4-15, 4-17, 4-19, 4-21,
4-23

Valve, Relief, 0600Psi, 2-177

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, Oil Press, 5-7

Valve, Seal, Stem, 6-9

Valve, Shutoff, 3-63

Valve, Solenoid, 12vdc, Water Flow, 3-25,
3-33

Valve, Spring, 6-9

Valve, Spring, Lock, 6-9

Valve, Spring, Retainer, 6-9

Valve, Spring, Seat, 6-9

Valve, Stem, No, 4-13, 4-15, 4-17, 4-19,
4-21,4-23

Valve, Trim, Fuel, Normal Flow, 2-32

Valve, Vent, Air, Float Type, 3-39

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-29

Video, Oprtr, Dvd [W/Checklist M20], 3-71

w

Wand Kit, Vacuum, Ci [M20], 3-59, 3-61

Wand, Clean- Out, 3-63

Washer, 6-9, 6-21

Washer, 1/4 Flat [Mit], 6-27

Washer, Belleville, .31, 2-99

Washer, Belt, Balancer, Train, 6-11

Washer, Bolt, 6-7

Washer, Flat 3/8, Sae, 6-17

Washer, Flat, .781b 1.630d .16, Stl, Blk,
2-91

Washer, Flat, .78b 1.75d .18, Ss, 2-143

Washer, Flat, #06, 2-55, 2-105

Washer, Flat, #08, 2-15

Washer, Flat, #10, 2-15, 2-21, 2-49, 2-89,
2-101, 3-63

Washer, Flat, #10 Ss, 2-99

Washer, Flat, #10, Ss, 2-25, 2-31, 3-3,
3-19, 3-25, 3-63, 3-67

Washer, Flat, 0.25 Fender, 2-151

Washer, Flat, 0.25 Fendr, 2-15

Washer, Flat, 0.25 Sae, 2-15, 2-17, 2-25,
2-31, 2-41, 2-45, 2-51, 2-55, 2-83,
2-105, 2-107

Washer, Flat, 0.25 Std, 2-23, 2-55, 2-89,
2-95, 2-97, 2-99, 3-19, 3-21

Washer, Flat, 0.25, Fendr, 2-56, 2-59, 2-79

Washer, Flat, 0.25, Sae, 2-27, 2-29, 2-35,
2-53, 2-59, 2-77, 2-85, 2-87, 2-151,
3-37, 3-69

Washer, Flat, 0.25, Ss, 2-105, 2-109,
2-111, 2-119, 2-141, 2-143, 3-65

Washer, Flat, 0.25, Std, 2-9, 2-23, 2-27,
2-29, 2-35, 2-37, 2-59, 2-67, 2-69,
2-77,2-79

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-15

Washer, Flat, 0.27B 0.69D .05, Ss, 2-5,
2-136, 3-29, 3-37, 3-57, 3-65

Washer, Flat, 0.31 Sae, 2-9, 2-15, 2-21,
2-49, 2-99, 2-129, 2-133, 2-135,
2-139, 2-145

Washer, Flat, 0.31, Hardened, 2-49

Washer, Flat, 0.31, Sae, 2-49, 2-75, 2-77

Washer, Flat, 0.31, Ss, 2-51, 2-55, 2-105,
2-109, 2-111, 2-119, 2-121, 2-123,
2-125, 2-129, 2-133, 2-139, 2-145,
3-3, 3-7, 3-11

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-15,
2-17, 2-19, 2-41, 2-43, 2-45, 2-47,
2-49, 2-53, 2-55, 2-59, 2-61, 2-71,
2-73, 2-75, 2-79, 2-81, 2-83, 2-85,
2-87, 2-91, 2-95, 2-113, 2-115, 2-117,
2-119, 2-139, 2-143, 2-145, 2-171,
2-175, 3-11, 3-13, 3-15, 3-55, 3-65,
3-69

Washer, Flat, 0.32b 1.00d .12, Ss, 2-9,
2-15, 2-21, 2-75, 2-103, 2-109, 2-111,
2-135, 2-139, 2-143, 2-145, 2-147,
2-149, 2-175, 2-177, 3-5, 3-21, 3-29,
3-37, 3-47, 3-49, 3-51, 3-63

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-23, 2-49, 2-63,
2-65, 2-99, 2-117, 2-125, 2-151, 2-169

Washer, Flat, 0.38 Std, 2-7, 2-15, 2-83,
2-87, 2-99, 2-107, 2-171, 3-7, 3-9,
3-55, 3-59, 3-67

Washer, Flat, 0.38, Hardened, 2-23, 2-37,
2-39

Washer, Flat, 0.38, Sae, 2-49, 2-53

Washer, Flat, 0.38, Std, 2-53, 2-59, 2-77,
2-79

Washer, Flat, 0.38b 0.88d .08, Ss, 2-53,
2-61, 2-77, 2-149

Washer, Flat, 0.38b 1.25d .12, Neo, 2-103,
2-109, 2-111

Washer, Flat, 0.40b 1.12d .12, Ss, 2-151

Washer, Flat, 0.40b 1.12d .12, Ss, 2-49,
2-55, 2-59, 2-79, 2-105, 2-109, 2-111,
2-125, 2-147, 3-55

Washer, Flat, 0.41b 1.25d .12, Pye, 2-15

Washer, Flat, 0.44b 1.00d .08, Ss, 2-7,
2-101, 2-121, 3-13

Washer, Flat, 0.50 Sae, 2-17, 2-23, 2-55,
2-63, 2-65, 2-93, 3-11

Washer, Flat, 0.50 Std, 2-23, 2-63, 2-65

Washer, Flat, 0.50, Sae, 2-107

Washer, Flat, 0.50, Std, 2-23

Washer, Flat, 0.53b 1.88d .12, Stl, PI, 2-9,
2-23, 2-63, 2-65, 2-121, 2-123

Washer, Flat, 0.56b 1.38d .11, Ss, 2-117,
2-121, 2-129, 2-133

Washer, Flat, 0.62 Sae, 2-19

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-63

Washer, Flat, 0.69b 1.19d .06, Stl, P,
2-125

Washer, Flat, 0.75 Sae, 2-91

Washer, Flat, 0.76b 1.50d .06, Ss, 2-93

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-139,
2-145

Washer, Flat, 0.81b 1.06d .06, Stl, 2-55,
2-59, 2-79

Washer, Flat, 06, 3-61

Washer, Flat, 08, 3-37

Washer, Flat, 08, Ss, 4-29

Washer, Flat, 1.15b 1.75d .08, Stl, 2-13

Washer, Flat, 1.26b 1.88d .13, Stl, 3-13

Washer, Flat, 1.26B 1.88D .13, Stl, PI, 2-7,
2-107

Washer, Flat, 1.39b 2.12d .13, Stl, 2-91

M20 Gas/LPG 331381 (5- 2016)

7-33



CROSS REFERENCE

Washer, Flat, 10, 3-37, 3-47, 3-49, 3-51,
3-52, 3-53

Washer, Flat, 10, Ss, 3-29, 3-33, 3-43,
3-57

Washer, Flat, 2.16b 3.50d .16, Felt, 2-91

Washer, Flat, Belleville, .25, 2-129, 2-133

Washer, Flat, Belleville, .31, 2-49, 2-75,
2-139, 2-145, 2-147, 3-11

Washer, Flat, Belleville, .38, 2-53, 2-99,
2-121, 2-129, 2-133

Washer, Flat, Belleville, .50, 2-129, 2-133,
2-149

Washer, Flat, Belleville, M10, 2-103

Washer, Flat, M21.0b X 37d X 3, 2-93

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, 0.38, 6-17

Washer, Lock, Int-Ext, 0.31, 2-119

Washer, Lock, Int- Ext, 0.38, 2-49

Washer, Lock, Int- Ext, 10, 2-21

Washer, Lock, Int, #06, 2-105

Washer, Lock, Int, #08, Ss, 2-107

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.25, 3-37

Washer, Lock, Int, 0.38, 2-49

Washer, Lock, Int, 08, Ss, 4-29

Washer, Lock, M12 [Mit], 6-18

Washer, Lock, M6 [Mit], 6-28

Washer, Lock, M8 [Mit], 6-9, 6-21

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-143

Washer, Sheave, Cshft, 5-5

Washer, Shid, Nyl [8-32], 2-13

Washer, Special, 6-10

Washer, Spring, 6-13

Washer, Sprkt, Camshaft, 5-11

Washer, Star, M10 [Mit], 6-25

Washer, Strainer, 6-7

Washer, Thrust, 0.34b 1.50d .06, 2-139,
2-145

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-125, 2-127, 2-129, 2-131, 2-133, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
3-11

Weight, Eccentric, 2-105

Wheel, 06.0D 2.00W 1.19B, Gray Rbr, 2-7,
2-107, 3-13

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-125

Wheel, 4.0d 0.89w 0.64b, 2-123

Wheel, Steering, 14.3d 0.81b 36tooth,
2-17

Wire Set, Sparkplug [1.61], 5-12

Wire, 10ga 16.01 Blk .25ring /.38ring, 2-49

Wire, 16ga 09.61 Brown Mp280/ #10ring,
2-23

Wire, Tie [W/.25” Fir Tree Clip], 2-7

7-34

M20 Gas/LPG 331381 (5- 2016)



	M20 Gas/LPG NA Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Scrub Head
	Fig. 2 - Brushes, Replacement, Side Brush
	Fig. 3 - Main Frame Group
	Fig. 4 - Operator Station Group
	Fig. 5 - Operator Station Insulation Group
	Fig. 6 - Instrument Panel Group
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Front Cover Group
	Fig. 10 - Engine Cover Group
	Fig. 11 - GM Engine and Mount Group (000000- 005999)
	Fig. 12 - GM Engine EFI Group, Gasoline (000000-001999)
	Fig. 13 - GM Engine EFI Group, Gasoline (002000-003122)
	Fig. 14 - GM Engine EFI Group, Gasoline (003123-005999)
	Fig. 15 - GM Engine EFI Group, LPG (000000-001999)
	Fig. 16 - GM Engine EFI Group, LPG (002000-005999)
	Fig. 17 - GM Engine Vaporizer Group, LPG (002000-003122)
	Fig. 18 - GM Engine Vaporizer Group, LPG (003123-005999)
	Fig. 19 - GM Engine Air Cleaner Group, Gasoline (000000-001999)
	Fig. 20 - GM Engine Air Cleaner Group, Gasoline (002000-005999)
	Fig. 21 - GM Engine Air Cleaner Group, LPG (000000-001999)
	Fig. 22 - GM Engine Air Cleaner Group, LPG (002000-005999)
	Fig. 23 - GM Engine Alternator and Fan Group (000000-005999)
	Fig. 24 - GM Engine Muffler Group (000000-001999)
	Fig. 25 - GM Engine Muffler Group (002000-005999)
	Fig. 26 - GM Engine Radiator Group (000000-003038)
	Fig. 27 - GM Engine Radiator and Mount Group (003039-005999)
	Fig. 28 - GM Engine Radiator Hose Group (003039-005999)
	Fig. 29 - Mitsubishi Engine and Mount Group, Gas (006000- )
	Fig. 30 - Mitsubishi Engine and Mount Group, LPG (006000- )
	Fig. 31 - Mitsubishi Engine EFI Group, Gasoline (006000- )
	Fig. 32 - Mitsubishi Engine EFI Group, LPG (006000- )
	Fig. 33 - Mitsubishi Engine Air Cleaner Group, Gasoline (006000- )
	Fig. 34 - Mitsubishi Engine Air Cleaner Group, LPG (006000- )
	Fig. 35 - Mitsubishi Engine Alternator and Fan Group (006000- )
	Fig. 36 - Mitsubishi Engine Muffler Group (006000- )
	Fig. 37 - Mitsubishi Engine Radiator and Mount Group (006000- )
	Fig. 38 - Mitsubishi Engine Radiator Hose Group (006000- )
	Fig. 39 - Engine Fuel Tank Group, Gasoline (000000-001999)
	Fig. 40 - Engine Fuel Tank Group, Gasoline (002000- )
	Fig. 41 - Engine Fuel Tank Group, LPG
	Fig. 42 - Battery and Electrical Group
	Fig. 43 - Wheel Group, Front Drive
	Fig. 44 - Wheel Group, Rear
	Fig. 45 - Brake Pedal Linkage Group
	Fig. 46 - Directional Pedal Group
	Fig. 47 - Hydraulic Pump Linkage Group
	Fig. 48 - Hopper Lift Arms Group
	Fig. 49 - Hopper and Debris Screen Group
	Fig. 50 - Hopper Cover and Dust Filter Group
	Fig. 51 - Hopper Bumper Group
	Fig. 52 - Hopper Door Group (000000-003061)
	Fig. 53 - Hopper Door Group (003062- )
	Fig. 54 - Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 55 - Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 56 - Cylindrical Scrub Brush Head Lift Group
	Fig. 57 - Cylindrical Brush Head Skirt Group
	Fig. 58 - Squeegee Lift Group, Rear
	Fig. 59 - Squeegee Group, Rear
	Fig. 60 - Squeegee Linkage Group, Rear
	Fig. 61 - Squeegee Group, Right Side
	Fig. 62 - Squeegee Lift Group, Right Side
	Fig. 63 - Squeegee Group, Left Side
	Fig. 64 - Squeegee Lift Group, Left Side
	Fig. 65 - Solution Tank Group
	Fig. 66 - Solution Tank Drain Group
	Fig. 67 - Solution Control Group
	Fig. 68 - Recovery Tank Group
	Fig. 69 - Recovery Tank Drain Group
	Fig. 70 - Vacuum Fan Group, Scrubbing (000000-006877)
	Fig. 71 - Vacuum Fan Group, Scrubbing (006878- )
	Fig. 72 - Vacuum Fan Group, Sweeping
	Fig. 73 - Hydraulic Schematic (000000-002699)
	Fig. 74 - Hydraulic Schematic (002700-003297)
	Fig. 75 - Hydraulic Schematic (003298- )
	Fig. 76 - Hydraulic Hose Group, Steering and Propel
	Fig. 77 - Hydraulic Hose Group, Pump and Vacuum Fans (000000-006877)
	Fig. 78 - Hydraulic Hose Group, Pump and Vacuum Fans (006878- )
	Fig. 79 - Hydraulic Hose Group, Brush and Hopper
	Fig. 80 - Hydraulic Hose Group, Squeegee Lift
	Fig. 81 - Hydraulic Pumps Group
	Fig. 82 - Hydraulic Cooler and Tubes Group
	Fig. 83 - Hydraulic Reservoir Group
	Fig. 84 - Hydraulic Valves Group (000000-002699)
	Fig. 85 - Hydraulic Valve Group (002700- )
	Fig. 86 - GM Electrical Schematic (000000-001999)
	Fig. 87 - GM Electrical Schematic (002000-002532)
	Fig. 88 - GM Electrical Schematic (002533-005999)
	Fig. 89 - GM Electrical Schematic (003479-005999)
	Fig. 90 - GM Electrical Schematic, Gas/LPG Engine Harness (000000-001999)
	Fig. 91 - GM Electrical Schematic, Gas Engine Harness (002000-003122)
	Fig. 92 - GM Electrical Schematic, Gas Engine Harness (003123-005999)
	Fig. 93 - GM Electrical Schematic, LPG Engine Harness (002000-003122)
	Fig. 94 - GM Electrical Schematic, LPG Engine Harness (003123-005999)
	Fig. 95 - Mitsubishi Electrical Schematic (006000- )
	Fig. 96 - Mitsubishi Electrical Schematic, Gas Engine Harness (006000- )
	Fig. 97 - Mitsubishi Electrical Schematic, LPG Engine Harness (006000- )
	Fig. 98 - Electrical Wire Harnesses Group, Main
	Fig. 99 - Electrical Wire Harness Group, Headlight
	Fig. 100 - Electrical Wire Harness Group, Hopper
	Fig. 101 - Electrical Wire Harness Group, Hopper Cover
	Fig. 102 - Electrical Wire Harness Group, Gasoline/LPG Engine
	Fig. 103 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness without Telemetry
	Fig. 104 - Label Group

	OPTIONS
	Fig. 1 - ES Pump Group
	Fig. 2 - ES Tanks Group
	Fig. 3 - Side Brush Motor Group (000000-003076)
	Fig. 4 - Side Brush Motor Group (003077- )
	Fig. 5 - Side Brush Lift Group
	Fig. 6 - Side Brush Solution Control Group
	Fig. 7 - Side Brush Hydraulic Valve Group
	Fig. 8 - Side Brush Hydraulic Hose Group
	Fig. 9 - FaST Solution Pump Group (000000-002532)
	Fig. 10 - FaST Air Pump and Detergent Group (000000-002532)
	Fig. 11 - FaST Foam Filter Group (000000-002532)
	Fig. 12 - FaST Foam Filter Group, Side Brush (000000-002532)
	Fig. 13 - FaST Wire Harness Group (000000-002532)
	Fig. 14 - FaST Pumps and Detergent Group (002533- )
	Fig. 15 - FaST Solution Supply Group (002533- )
	Fig. 16 - FaST Solution Supply Group with Side Brush (002533- )
	Fig. 17 - FaST Wire Harness Group (002533- )
	Fig. 18 - ec-H20 Solution Pump Group
	Fig. 19 - ec-H20 Solution Pump Supply Group
	Fig. 20 - ec-H20 Solution Supply Group
	Fig. 21 - ec-H20 Solution Supply Group with Side Brush
	Fig. 22 - ec-H20 Wire Harnesses Group
	Fig. 23 - Backup Alarm Kit
	Fig. 24 - Light Kit, Flashing
	Fig. 25 - Light Kit, Strobe
	Fig. 26 - Light Kit, Flashing Overhead Guard
	Fig. 27 - Light Kit, Strobe Overhead Guard
	Fig. 28 - Overhead Guard Kit
	Fig. 29 - Telemetry Group
	Fig. 30 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness with Telemetry
	Fig. 31 - Vacuum Wand Kit (000000-002406)
	Fig. 32 - Vacuum Wand Kit (002407- )
	Fig. 33 - Spray Nozzle Kit
	Fig. 34 - Transport Kit
	Fig. 35 - Squeegee Guard Kit
	Fig. 37 - Fire Extinguisher Kit
	Fig. 38 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Extended Scrub Pump Breakdown, 1021210
	Fig. 2 - Hydraulic Motor Breakdown, 379609
	Fig. 3 - Hydraulic Pump Breakdown, 1024251
	Fig. 4 - Hydraulic Motor Breakdown, 71729
	Fig. 5 - Hydraulic Motor Breakdown, 1029379
	Fig. 6 - Hydraulic Motor Breakdown, 53485
	Fig. 7 - Hydraulic Valve Breakdown, 1018936
	Fig. 8 - Hydraulic Valve Breakdown, 1018938
	Fig. 9 - Hydraulic Valve Breakdown, 1037805
	Fig. 10 - Hydraulic Valve Breakdown, 1072997
	Fig. 11 - Hydraulic Valve Breakdown, 1020394
	Fig. 12 - Hydraulic Valve Breakdown, 1038566
	Fig. 13 - Hydraulic Valve Breakdown, 1072995
	Fig. 14 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 15 - Metering Solution Pump Breakdown, 73260
	Fig. 16 - Water Pump Breakdown, 1026743
	Fig. 17 - ec-H20 Module Assembly Breakdown, 9007882
	Fig. 18 - Seat Breakdown, 1072456
	Fig. 19 - FaST Injector Assembly Breakdown, 9008868

	GM 1.6L ENGINE BREAKDOWN
	Fig. 1 - Cylinder Head and Valves Group
	Fig. 2 - Crankshaft and Pistion Group
	Fig. 3 - Oil and Water Pump Group
	Fig. 4 - Oil Pan and Filter Group
	Fig. 5 - Manifold Group
	Fig. 6 - Camshaft Group
	Fig. 7 - Ignition Group

	MITSUBISHI ENGINE BREAKDOWN
	Fig. 1 - Cylinder Block Group
	Fig. 2 - Rocker Cover Group
	Fig. 3 - Cylinder Head Group
	Fig. 4 - Front Cover and Oil Pan Group
	Fig. 5 - Camshaft and Valve Group
	Fig. 6 - Piston and Crankshaft Group
	Fig. 7 - Balancer Group
	Fig. 8 - Oil Pump and Pressure Switch Group
	Fig. 9 - Water Pump Group
	Fig. 10 - Intake Manifold Gasket Group
	Fig. 11 - Exhaust Manifold Gasket Group
	Fig. 12 - Fan Tensioner and Pump Mount Group
	Fig. 13 - Flywheel Group
	Fig. 14 - Ignition Coil and Spark Plug Group
	Fig. 15 - Starter / Alternator Group
	Fig. 16 - Remote Oil Filter Group
	Fig. 17 - Coolant Group
	Fig. 18 - DSR Coolant Group, LPG Engine
	Fig. 19 - Electrical Group
	Fig. 20 - Fuel Rail Group, Gasoline Engine
	Fig. 21 - Throttle Body Group, Gasoline Engine
	Fig. 22 - Throttle Body Group, LPG Engine
	Fig. 23 - Vaporizer Group, LPG Engine
	Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





